ES® Extended Scrub System
TennantTrue® Parts
IRIS® a Tennant Technology
Pro-Panel™ Controls
Insta-Fit™ Adapter

| "iw.&i”i‘mum-log

North America / International

M1/

(Battery)

Sweeper Scrubber
Parts Manual

9017357
Rev. 07 (4-2020)



A

Ref Part No. Serial Number Description Qty.

82681 Bracket WIdt, Lpg Mount 1

63810 Latch Assy, Lpg Tank Mtg, W/Nut 4

51839 Nut Adjustable, Lpg Tank Mtg 2

1 49263 Tie, Cable 3
D 82556 Bracket, Vaporizer 1
6 54930 Vaporizer, LPG 1

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.

1. (A) Identify the machine model.
2. (B) Identify the machine serial number from the data plate. | Pleasefill out at time of installation for

. . fut f :

3. (C) Ensure the proper serial number is used from uture reterence

the parts list. Model No. -
EN | 4. Identify the part number and quantity.

Do not order by page or reference numbers.

5. Provide your name, company name, customer ID number, Machine Options -
billing and shipping address, phone number and
purchase order number. Sales Rep. -

6. Provide detail shipping instructions. Sales Rep. phone no. —

Serial No. -

Customer ID Number -

(D) V - Identifies an assembly
A - ldentifies parts included in assembly Installation Date -

Tennant Company
PO Box 1452
Minneapolis, MN 55440
Phone: (800) 553-8033
www.tennantco.com

Touch-N-Go, 1-STEP, Dura-Track, SmartRelease, Duramer, Insta—Fit are trademarks of Tennant Company.
Specifications and parts are subject to change without notice.

Copyright © 2016-2020 TENNANT Company, Printed in U.S.A.



CN

mETMERA: - BRTR

fYAEA TENNANT 4732 bR el RS ah k.

FRAF DAL 7T LR SR AT,

VERE T TR R R Y A A

Ll

W) HENLENE.
®) MEFEREHENRZFNS.
© HEEAMEFIRTHERTFS.
HESBG SMEE.
T%fﬁﬁiﬁﬁéﬁ%ﬁﬁ!@o
RIS, ARER. F7 D 5. AR,
G SIEMRIBESRS.
RO R B .

™ V - dEdAs
A - FEAG PRSI

TR FRE,

& BT 18 .

WECRMIR SR %
B -

FAE -

HLERETT -

HERR-

HERERIESH -

P ID ®5 -

=

ES

COMO SOLICITAR PIEZAS - Consulte el diagrama anterior.

Utilice sélo las piezas suministradas por TENNANT Company o piezas equivalentes. Puede solicitar las piezas a través de internet,
por teléfono, por fax o por correo.

Siga los siguientes pasos para que la entrega sea rapida.
1.

2
3.
4

(A) Indique el modelo de maquina.
(B) Indique el nimero de serie de la etiqueta de datos.
(C) Asegurese de que indica el nimero de serie correcto de la lista de piezas.

Indique la cantidad y el nimero de la pieza.
No realice el pedidoindicando el nimero de pagina o el de referencia.

Incluya su nombre, el nombre de la empresa, el ID de cliente,
las direcciones de envio y facturacién, el nimero de teléfono y el nimero del pedido de compra.

Facilite instrucciones de envio.

(©) v
A

- identifica un conjunto
- identifica piezas de un conjunto

Rellene estos datos cuando realice la instalacién para utilizarlos

como referencia en el futuro.

N° modelo -

Ne serie —

Opciones de la maquina -

Vendedor -

Ne teléfono vendedor —

Ne cliente —

Fecha de instalacion —

FR

COMMENT COMMANDER DES PIECES DETACHEES - Voir le schéma ci-dessus.

Utilisez uniquement des piéces fournies par la société TENNANT ou équivalentes. Les pieces et fournitures peuvent étre commandees en ligne, par téléphone, fax, ou par
courrier.

Suivez les étapes ci-dessous pour assurer une livraison rapide.
1.

o » w N

(A) Identifiez le modéle de la machine.
(B) Identifiez le numéro de série de la machine, a partir de I'étiquette signalétique.

(C) Assurez-vous que le numéro de série correct est utilisé a partir de la liste de pieces détachées.

Identifiez le numéro de piece et la quantité. Ne commandez pas par page ou nhuméros de référence.

Fournissez votre nom, le nom de votre société, votre numéro d'identification de client, 'adresse
de facturation et d’expédition, le numéro de téléphone et le numéro du bon de commande.

Fournissez des instructions d’expédition détaillées.

(©) v
A

- identifie un assemblage
- identifie les piéces composant I'assemblage

A remplir au moment de I'installation a titre de référence.

N° du modéle -

N° de série -

Options de la machine -

Agent commercial —

Ne° tél. de 'agent commercial -

Numéro d'identification client —

Date d'installation —

JP

R’=yD3xHE 1 LROBEESRL TS
TENNANTR B D/AA—VE [ IEFEROHERFELCFIELY,

K oH TS ROTEXIL. A1 BE. FAX. £1-3FHTHELVELET.

ERICBETTEHESC. LT OFERSHMSEIEEN,

1.
2.

W) BRZOETNAEB MBS,
(B) RO T—E2SANILIZHIRISHh TWALYPILES

EBHSELIEEL,
©) "=V RAPESBRLT, YT LBSHELLAITESD
F2EL,

NR=YEBLHEEBMSELIIEN, 22T/ H505 D
R—UESOSRESTOIENITEEESEL,
BEFROBLH. R4 . BEDES ., FR/FALMER.
BHEES . INEBSEBALS HIEE,
RAICBETHIHEN BN, BBERL TS,

D V -F7EUIUERLET
A - TR IVITEFNSA—VERLET

REHETEDRSIC, BERICIEALTUIN,

EF )No. —

VT N, -

BmOF T

PRFEIERE -

MRFE LIRS DRIEHS -

Fial

D& S

AEID
BH -

i







GENERAL RECOMMENDED MAINTENANCE

Ref. Part No.
9020270
1207086
1207087
1213211
1037822
1206370
1207661
9020233
9020271
1207086
1207087
1213211
9020272
1208356
1208357
1213266
16411
16412
377540
377538
377537
9015028
1217546
1217545
1221590
9015044
1212112
9015026
1219071
1218918
1219236
1219033
9015027
1222527
1219243
1219083
9015023
1066434
9014285
1216319
1216321
1216320

| 2 N IR i i RN i i S 2 N N RN

> > > J

> I

General Recommended Maintenance ltems

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

Nl N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Service Kit [T17]

Blade, Front Squeegee 56.6l (Linard)
Blade, Rear Squeegee 60.6l (Linatex)
Blade, Sqge, Side, Linatex

Filter, Panl, Dust, 2.0 X 06.1 X 07.6
Hose Assy, Drain, 3.0 1d 35 L

Hose Assy, Rear Squeegee

Caster Assy, Sq, Rear, Afmkt [T17]
Squeegee Kit, Rear_Side, Linatex [T17]
Blade, Front Squeegee 56.6l (Linard)
Blade, Rear Squeegee 60.6l (Linatex)
Blade, Sqge, Side, Linatex

Squeegee Kit, Rear_Side, Urethane [T17]
Blade, Front Squeegee 56.61 (Urethane)
Blade, Rear Squeegee 60.6l (Urethane)
Blade, Sqge, Side, Ure

Off Whites/G Acrylic12.80z[Acm101-00171]
Teal Blue S/G Enamel12.80z[Icm101-70266]
Paint, Airdry, Blk, 120z

Paint, Airdry, Gray, 120z [Enamel]

Iron Gray S/G Enamel12.80z[Icm101-00517]
Belt Kit, Swp, Afmkt [M17]

Belt, Ribbed, 40.5I [Pj07]

Belt, Ribbed, 29.8I [Pj07]

Tool, Installation, Belt [M17]

Tire Kit, Front, Std, Gray [M17]

Tire, Solid, 15.0 X 5.0, Poly, Std

Skirt Kit, Swp, Afmkt [M17]

Skirt, Sweep, Rh

Skirt, Hd, Sweep, Rear

Skirt, Recycle

Skirt, Hd, Sweep, Lh

Seal Kit, Swp, Afmkt [M17]

Seal, Diverter, Rear

Skirt, Deflector

Skirt, Blade, Deflector

Seal Kit, Hppr, Afmkt [M17]

Seal, Afmkt, Bulb, Dual, 12ft [F/.30gap]
Caster Kit, Rear Squeegee, Am

Blade, Sqge, Sba, Inner [Linard]

Blade, Sqge, Sba, Linatex

Spacer, Blade

NA

Qty.

PR RPRPRRPRRPRPNRRPRRPRPRPRPRPRRPRPRPRPRRPRPRPRPRPRPENRPRRPRPRNRPRPRLPNRPRPRNRREPR

M17 9017357(12-2016)

11




GENERAL RECOMMENDED MAINTENANCE

1-2

M17 9017357 (5-2014)



STANDARD PARTS

SECTION 2
Contents Page Contents Page
Fig. 1 — Replacement Brushes, Scrub Head .. ... 2-2 Fig. 38 — Solution Tank Group . ............... 2-76
Fig. 2 — Replacement Brushes, Sweeping Fig. 39 — Solution Supply Group . ............. 2-78
and Side Scrub ........ .. .. oL 2-4 Fig. 40 — Recovery Tank Group .............. 2-80
Fig. 3 — Main Frame Group ................... 2-6 Fig. 41 — Tank Drains Group . ................ 2-82
Fig. 4 — Front Cover Group ................... 2-8 Fig. 42 — Vacuum Fans and Rear
Fig. 5 — Steering Wheel Group ............... 2-10 Side Door Group ... 2-84
Fig. 6 — Power Steering Group ............... 2-12 Fig. 43 — Rear Squeegee Lift Group .......... 2-86
Fig. 7 — Brake and Directional Pedals Group ... 2-14 Fig. 44 — Rear Squeegee Linkage Group ...... 2-88
Fig. 8 — Instrument Panel Group . ............. 2-16 Fig. 45 - Rear Squeegee Group . ............. 2-90
Fig.9-SeatGroup . .........coiiiiia.. 2-18 Fig. 46 — Right Hand Door and
Fig. 10 — Deluxe SeatKit .................... 2-20 Battery Cover Group ............... 2-92
Fig. 11 — Drive Wheel Group . ................ 2-22 Fig. 47 — Electrical Box Group . .. ............. 2-94
Fig. 12 — Drive Wheel Electrical Group . ....... 2-24 Fig. 48 — Electrical Box Wires Group .......... 2-96
Fig. 13 — Rear Wheels and Brake Group ...... 2-26 Fig. 49 — Electrical Circuit Breaker Box Group,
Fig. 14 — Sweeping Main Brush Sweeping ... 2-98
Drive Motor Group . ... ............. 2-28 Fig. 50 - Electrical Box Group, Sweeping .. ... 2-100
Fig. 15 — Sweeping Main Brush Idler Group .. .. 2-30 Fig. 51 - Electrical Schematic
Fig. 16 — Sweeping Main Brush Frame Group .. 2-32 (000000-010999) ................ 2-102
Fig. 17 — Sweeping Main Brush Skirt Kit .. ..... 2-34 Fig. 52 — Electrical Schematic
Fig. 18 — Sweeping Main Brush Seal Kit ....... 2-36 (011000-011999) ...t 2-108
Fig. 19 - Sweeping Main Brush Lift Group ... .. 2-38 Fig. 53 — Electrical Schematic
Fig. 20 — Sweeping Side Brush Lift Group, (012000~ ) 2-116
RightSide ........................ 2-40 Fig. 54 — Wire Harnesses Group . ........... 2-125
Fig. 21 - Sweeping Side Brush Motor Group, Fig.55 - Label Group ............ ... ... 2-134
RightSide ........................ 2-42
Fig. 22 — Sweeping Side Brush Lift Group,
LeftSide ..., 2-44
Fig. 23 — Sweeping Side Brush Motor Group,
LeftSide ..., 2-46
Fig. 24 — Scrub Head Lift Group . ............. 2-48
Fig. 25 — Scrub Head and Drive Motor Group,
Disk ... 2-50
Fig. 26 — Scrub Head Frame Group,
Cylindrical ..................... ... 2-52
Fig. 27 — Scrub Head Drive Motors Group,
Cylindrical ..................... ... 2-54
Fig. 28 — Scrub Head Side Squeegee Group,
RightHand ....................... 2-56
Fig. 29 - Scrub Head Side Squeegee Group,
LeftHand ........................ 2-58
Fig. 30 — Plastic Hopper and Bumper Group ... 2-60
Fig. 31 — Hopper CoverGroup .. ............. 2-62
Fig. 32 — Hopper Lift Arm Group . ............. 2-64
Fig. 33 — Hopper Chain Roller and Cover Group 2-66
Fig. 34 — Hopper Hydraulic Lift Pump Group ... 2-68
Fig. 35 — Hopper Vacuum Fan Group ......... 2-70
Fig. 36 — Hopper Filter Shaker Group ......... 2-72
Fig. 37 - Plastic Hopper Pre-Filter and
Dump Door Group . ................ 2-74
M17 9017357 (12-2019) 2-1




STANDARD PARTS

Fig. 1 - Replacement Brushes, Scrub Head

M17 9017357 (4-2016)

2-2



STANDARD PARTS

356658
Fig. 1 - Replacement Brushes, Scrub Head

Ref. Part No. Serial Number Description Qty.
1 386230 (000000- ) Brush, Scb, 39I, 20sr, Polypropylene, Spiral 2
1 386240 (000000- ) Brush, Scb, 39I, 20sr, Super Abrasive, Spiral 2
1 386250 (000000- ) Brush, Scb, 39I, 20sr, Nylon, Spiral 2
v 2 1220193 (000000- ) Brush Assy, Disk, Scb, 20.0d, Nylon 2
A 3 9014666 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1
v 2 1220192 (000000- ) Brush Assy, Disk, Scb, 20.0d, Polypropylene 2
A 3 9014666 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1
v 2 1220194 (000000- ) Brush Assy, Disk, Scb, 20.0d, Super Abrasive 2
A 3 9014666 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1
v 4 1220201 (000000- ) Driver Assy, Pad, 20.0d 2
A 5 9014666 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1
A 6 370095 (000000- ) Device, Centering, Clip On, TI [Gf Pp] 1
A 7 397980 (000000- ) Disk, Driver, Pad, W/ Face, 20.0d 1
A 8 09198 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 35, Ss 3
A 9 41579 (000000- ) Washer, Flat, 08, Ss 3
10 17260 (000000- ) Pad, Polish, 20.0d, White [1pick=1pad] 2
10 17261 (000000- ) Pad, Buff, 20.0d, Red [1pick=1pad] 2
10 17262 (000000- ) Pad, Scb, 20.0d, Blu [1pick=1pad] 2
10 17263 (000000- ) Pad, Stripping, 20.0d, Brown[1pick=1pad] 2
10 370094 (000000- ) Pad, Stripping, 20.0d[Hi Prod,1pick=1pad 2
10 1051030 (000000- ) Pad, Surf Prep, 20.0d [Mar, 1pick=1pad] 2

M17 9017357 (12-2019) 2-3



STANDARD PARTS

Fig. 2 — Replacement Brushes, Sweeping and Side Scrub

M17 9017357 (3-2019)

2-4



STANDARD PARTS

356659
Fig. 2 - Replacement Brushes, Sweeping and Side Scrub

Py
@

Part No. Serial Number Description Qty.
1225549 (000000- Brush, Disk, Swp, 20.0d, Polypropylene
1225398 (000000- Brush, Swp, 35|, Wedge, Polypropylene, Spiral
9017101 (000000- Brush Kit, Swp, Polypropylene Wedge [Set Of 2]
1220240 (000000- Brush Assy, Disk, Scb, 13.0d, Polypropylene
9014662 (000000- Brush Kit, Hub Assy, Drive, Ci [Hdpe In]
1220230 (000000- Brush Assy, Disk, Scb, 13.0d, Nylon

9014662 (000000- Brush Kit, Hub Assy, Drive, Ci [Hdpe In]
1220232 (000000- Brush Assy, Disk, Scb, 13.0d, Super Abrasive
9014662 (000000- Brush Kit, Hub Assy, Drive, Ci [Hdpe In]
1220243 (000000- Driver Assy, Pad, 13.0d

9014664 (000000- Brush Kit, Hub Assy, Drive, Ci [Hdpe]

370095 (000000- Device, Centering, Clip On, TI [Gf Pp]

360943 (000000- Screw, Pan, Phl, 10-14 X 0.75, F/ Plstc

89046 (000000- Pad, Stripping, 13.0d, Brown[1pick=1pad]
89047 (000000- Pad, Scb, 13.0d, Blu

89048 (000000- Pad, Buff, 13.0d, Red [1pick=1pad]
89049 (000000- Pad, Polish, 13.0d, White [1pick=1pad]

| 2 2 RN RN SRR RN
©O©OWOWOONOODURARWRAWRAMWNNLPR

1051024 (000000-
1231527 (011000-

Pad, Surf Prep, 13.0d [Mar, 1pick=1pad]
Brush, Swp, 34l, 05dr, Polypropylene, Spl

PR RPRRPRRPWORRRRPRPREPRRREPRENNN

N N N N N N N N N N N N N N N N N N N

M17 9017357 (12-2019) 2-5



STANDARD PARTS

Fig. 3 — Main Frame Group

M17 9017357 (3-2019)

2-6



STANDARD PARTS

Py
@

Part No.
1215151
1236287
01685
1208363
1208364
09011
9020273
09023
222516
87172
01685
11 08713
12 1210711
13 1212350
14 1205863
15 1205864
16 1037346
17 1202779
18 19312
19 1223228
20 1052962
21 1221283
22 1057780
23 08716
24 01684
25 08712
26 71579
27 763045
28 41141
29 1223185
30 1220899
31 1212248
32 09023
33 222516
34 08713
35 1028522
36 23146
37 21120
38 1227379
39 08709
40 32491
41 9015058
41 9015062
42 9015059
42 9015063
43 72970
44 1037354
45 32492
46 09010
47 1238848
48 1037354

©CoO~NOOUTA,WNE P

> J
=
o

Serial Number
(000000-010999
(011000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(011000-
(011000-

Fig. 3 - Main Frame Group

Nl N e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Frame WIidt, Main [M17]
Frame WIidt, Main [M17]

Washer, Flat, 0.38b 0.88d .08, Ss
Bracket WIdt, Lh, Mtg, Door

Bracket WIdt, Rh, Mtg, Door

Screw, Hex, M8 X 1.25 X 30, Ss
Bumper Kit, Rear, Afmkt [T17]

Screw, Hex, M8 X 1.25 X 35, FI, Ss
Sleeve, P/m 0.32B 0.50D 0.3L [430Ss]
Cable, Glv .13d 010.01 .52eye /.52eye
Washer, Flat, 0.38b 0.88d .08, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Tread, Non-Skid-Step, 5.5w 13.8I
Bumper, Strip. 1.0

Door WiIdt, Brush, Lh

Door WIdt, Brush, Rh

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems
Magnet, Latch, Brush Door

Nut, Hex, Std, .25-20

Plate WIidt, Panel, Rh

Wheel, 05.0d 2.00w 0.75b, Gray, W/ Bshg
Pin, .75d X 5.88l

Horn, 36vdc, 110dba

Screw, Hex, M6 X 1.00 X 20, Ss
Washer, Flat, 0.27b 0.69d .05, Ss

Nut, Hex, Lock, M6 X 1.00, NI, Ss
Strap, Static, W/Grommet, .19 1.1w 25.0I
Screw, Hex, M8 X 1.25 X 20, Fmg
Washer, Lock, Int—-Ext, 0.31

Panel WIdt, Cover, Brush

Panel Widt, Cover, Brush, Lh

Tread, Non-Skid-Step, 3.75W 8.5L, Sha
Screw, Hex, M8 X 1.25 X 35, FI, Ss
Sleeve, P/m 0.32B 0.50D 0.3L [430Ss]
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Washer, Flat, 0.78b 1.75d .18, Ss

Pin, Roll, .187d X 1.62I, .187/.192

Pin, Cotter, Hair, 0.43D .079 Wir

Hinge, .38pin .19 4.0w 6.0l

Nut, Hex, Lock, M8 X 1.25, NI

Washer, Flat, 0.31, Std

Cover Kit, Lntl, Lh, Na, Afmkt [M17]
Cover Kit, Lntl, Lh, Jp, Afmkt [M17]
Cover Kit, Lntl, Rh, Na, Afmkt, [M17]
Cover Kit, Lntl, Rh, Jp, Afmkt, [M17]
Rivet, Plstc, .250d X 0.90

Screw, Hex, M8 X 1.25 X 30, 9.8, Sems
Washer, Flat, 0.38, Std

Screw, Hex, M8 X 1.25 X 25, Ss

Tray WIdt, Battery

Screw, Hex, M8 X 1.25 X 30, 9.8, Sems

356632

Q
<

ARPNNNUORRPREPREPNNRPNNNNNARMRRRPRRRPRERNRRPEPNRAROWONRRPNRNNNNNRARREQ®ORRE

M17 9017357 (3-2019)

2-7




STANDARD PARTS

Fig. 4 — Front Cover Group

2-8 M17 9017357 (3-2019)



STANDARD PARTS

Fig. 4 - Front Cover Group

356617

Ref. Part No. Serial Number Description Qty.

1 1218213 (000000- ) Channel WIdt, Sppt, Steering 1
2 39283 (000000- ) Screw, Hex, M10 X 1.50 X 25, 8.8 1
3 32492 (000000- ) Washer, Flat, 0.38, Std 5
4 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 1
5 32491 (000000- ) Washer, Flat, 0.31, Std 1
6 06961 (000000- ) Screw, Hex, M10 X 1.5 X 20, 8.8 4
v 7 9015039 (000000- ) Shroud, Front, Afmkt [M17] 1
A 8 1237664 (011000- ) Bracket, Compartment, Foot 1
A 9 140825 (011000- ) Screw, Pan, Phl, 06 X 0.50, Fmg/Ab, Blk 4
10 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 3
11 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
12 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4

M17 9017357 (3-2019) 2-9




STANDARD PARTS

Fig. 5 — Steering Wheel Group

(50 t Ib)

27 33 29 |— Pro-panel Only
29

32

2-10 M17 9017357 (12-2019)



STANDARD PARTS

Fig. 5 - Steering Wheel Group

356618

Ref. Part No. Serial Number Description Qty.
1 1056412 (000000- ) Wheel, Steering, 14.4d 1
2 1059073 (000000- ) Nut, Hex, Jam, 1.12-12 1
3 1057785 (000000- ) Bearing, Journal, 0.75b 0.88d 0.75I 2
4 1224341 (000000- ) Tube, Column, Steering 1
5 1057043 (000000- ) Bearing, FIng, 2hole, 1.25b 1
6 32491 (000000- ) Washer, Flat, 0.31, Std 2
7 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
8 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
v 9014999 (000000- ) Sprocket Kit, 1.12b, Afmkt [T17/M17] 1
A 9 1224700 (000000- ) Sprocket, Steering, 1.12b 1
A 10 1224893 (000000- ) Screw, Set, M8 X 1.25 X 8, Lock 1
11 00912 (000000- ) Key, Sq, 0.19 X 0.19, 1.00I 1
12 70651 (000000- ) Ring, Retaining, Ext, 1.12d 2
13 1224454 (000000- ) Sleeve, P/M, 1.13b 1.38d 1.0l 1
14 1054654 (000000- ) Bearing, Pillowblock, 1.12b 1
15 32485 (000000- ) Washer, Flat, 0.38, Sae 2
16 1208977 (000000- ) Screw, Soc, M10 X 1.5 X 20, 12.9 2
17 1208625 (000000- ) Plate Widt, Brg 1
18 09162 (000000- ) Screw, Set, M6 X 1.00 X 8, NI 2
19 1040467 (000000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 2
v 20 9015042 (000000-010999 ) Panel Kit, Pod, Afmkt [M17 Touchscreen] 1
(Repl by 9015633)
A 21 9015185 (000000-010999 ) Cap, Ush, Universal 2
v 20 9015633 (011000- ) Panel Kit, Pod, Afmkt [Pro Panel] 1
A 21 1225119 (011000- ) Cap, Usb, Universal 2
v 22 9015041 (000000-010999 ) Panel Kit, Afmkt [M17, Standard Lcd] (Repl by 9015634) 1
A 23 9015185 (000000-010999 ) Cap, Ush, Universal 1
v 24 9015634 (011000- ) Panel Kit, Pod, Afmkt [Std Panel] 1
A 25 1225119 (011000- ) Cap, Usb, Universal 1
26 1219037 (000000- ) Bracket, Mount, Camera 1
27 360973 (000000- ) Screw, Pan, Phl, 12-16 X 0.50, F/Plstc 2
28 19066 (000000- ) Washer, flat, 0.25B 0.56D .05, PI, 10 2
29 763114 (000000- ) Tie, Cable, 11.3L, 2.75D Max 6
30 04051 (000000- ) Grommet, Rbr, 1.31id, F/1.6h, .12 Matl 1
31 1020168 (000000- ) Molding, Afmkt, Trim, Pvc, .08 .11, 01ft 1
32 1218851 (000000- ) Camera, Color, Fixed 1
33 1218852 (000000- ) Cable, Camera, 197.0L [Hvs] 1
34 04846 (000000- ) Washer, Thrust, 0.79b 1.42d 0.06[Garlok] 2
35 1040049 (000000- ) Inductor, 32.0mml [Ferrite 0-300mhz] 2
M17 9017357 (12-2019) 2-11




STANDARD PARTS

Fig. 6 — Power Steering Group

[ee]

) 1)) - 4 &
~ 7 e O e - A D

M17 9017357 (4-2016)

2-12



STANDARD PARTS

Ref.

A WN P

© 00 ~NO O

10
11
12
13
14
15
16
17
18
19

20
21
22

> > J

23
24

25
26

> > > J

Part No.
32491
16931
08709
00911
9014998
1224893
1224699
1057572
222505
1057554
16735
07791
1226141
1073181
14799
223065
39349
1224777
1214737
1020341
9015049
1217601
12274
32483
1008142
1214622
1224776
9015050
1217792
06927
1008142

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

Fig. 6 - Power Steering Group

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Washer, Flat, 0.31, Std

Screw, Hex, M8 X 1.25 X 20, 8.8
Nut, Hex, Lock, M8 X 1.25, NI

Key, Sq, 0.19 X 0.19, 0.75I

Sprocket Kit, 0.75b, Afmkt [T17/M17]
Screw, Set, M8 X 1.25 X 8, Lock
Sprocket, Steering, 0.75b

Plate WIdt, Sppt, Brg

Screw, Hex, M8 X 1.25 X 45, Ss
Bearing, FIng, 2hole, 0.75b

Screw, Hex, M8 X 1.25 X 16, 8.8
Nut, Hex, FIng, M8 X 1.25

Sleeve, P/M, 0.75b 0.88d 0.6l [841brz]
Chain, RIr, 35 X 41 Pitches

Link, Chain, RIr, 35
Bearing, FIng, 2hole, 0.75b [Nyl]
Washer, Flat, 0.31, Sae

Shaft, Steering, Power, Upper
Bracket, Brg, Steering

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Motor Assy Kit, Steering, Afmkt [M17]
Motor Assy, Steering, Power, 36v
Screw, Hex, M6 X 1.00 X 20, 8.8, NI
Washer, Flat, 0.25, Sae

Switch, Snap, 25a Spdt

Bracket, Sppt, Motor

Shaft, Steering, Power, Lower
Controller Kit, Steering, Afmkt [M17]
Controller, Steering, 36v

Screw, Pan, Phl, M4 X 0.70 X 16, 4.8
Switch, Snap, 25a Spdt

356661

Qty.

PNRPRPRRPRRPRPDIMRANRPRRPNRPRRPARPRRPRPNADMNRPRRPRENRRLOND

M17 9017357 (4-2016)

2-13




STANDARD PARTS

Fig. 7 - Brake and Directional Pedals Group

2-14 M17 9017357 (4-2020)



STANDARD PARTS

Py
@

Part No.
1209411
1213461
1212400
15678
08712
14595-1
605070
08178
32899
1218580
09011
01685
1207654
56166
1218579
1016331
09740
46657
08179
1207566
1207981
9016734
1236066
1234792
630358
1230885
1230821
1234554
04843
32491
08709
1234789
15331
1229005
830207
09026
32491
1217475

O©oOo~NOOTA, WNPR

WWWWWWWWWNDNNDNNNNNNNRPRPERPRPPRPEPRPERPERPERPRERPRER
CO~NO U, WNPFPOOO~NOOUOPM~AWNPEPOOO~NOOODMWDNEO

Fig. 7 - Brake and Directional Pedals Group

Serial Number

(000000~
(000000~
(000000~
(000000-
(000000-
(000000~
(000000~
(000000~
(000000-
(000000~
(000000~
(000000~
(000000~
(000000~
(000000~
(000000~
(000000~
(000000~
(000000~
(000000~
(000000~
(000000~
(010565~
(010565~
(010565~
(010565~
(010565~
(010565~
(010565~
(010565~
(010565~
(010565~
(010565~
(010565~
(010565~
(010565~
(010565~
(010565~

010564

el e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Pedal Assy, Accelerator, W/O Brake [T17]

Spring, Tens, .750d X .08S 7.0L
Switch, Snap, 15a Nc

Screw, Hex, M6 X 1.00 X 16, Ss
Nut, Hex, Lock, M6 X 1.00, NI, Ss
Clevis, Adj, 0.25pin, 0.25-28 Rh, PI
Pin, Clevis, 0.25d X 0.79I

Pin, Cotter, .062 X 0.75

Nut, Hex, Jam, .25-28

Bracket WIdt, Support, Brake
Screw, Hex, M8 X 1.25 X 30, Ss
Washer, Flat, 0.38b 0.88d .08, Ss
Pad, Pedal, Brake, 2.791 1.84w .75t
Bushing, Fing, 1.00b 1.13d 0.75I
Bracket, Brake, Front

Washer, Flat, 0.34b 1.25d .11, Ss
Screw, Hex, M8 X 1.25 X 20, Ss
Pin, Clevis, 0.37d X 1.25I

Pin, Cotter, .094 X 1.00

Link WIdt, Brake

Pin, Clevis, Grvd, 0.38d X 1.25I
Brake Kit, Replmt, Afmkt[T17/M17]
Bracket, Mtg, Pedal, Painted

Pin, Spindle, Spring

Washer, Flat, 0.75b 1.00d .03, Nyl
Pedal, Window

Stop, Lock, Pedal

Spring, Torsion, Brake

Bushing, FIng, 0.63b 0.72d 0.25I
Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI
Pin, Mtg, M8 X 1.25 Thrd
Washer, Flat, 0.62, Sae

Plate WIdt, Shaft, Pedal

Sleeve, 0.65b 0.87d 0.6, PI
Screw, Hex, M8 X 1.25 X 40, Ss
Washer, Flat, 0.31, Std

Shaft, Widt, Pivot, Front

356614

Qty.

PR RPRPRRPRRPRPNNRPRRPRPRPRPRRPRRPRPRPRPRPRPREPRPREPNRPOWORRPRPREPRLRNNRRR

M17 9017357 (4-2020)

2-15




STANDARD PARTS

Fig. 8 — Instrument Panel Group

M17 9017357 (3-2019)

2-16



STANDARD PARTS

Fig. 8 - Instrument Panel Group

356619

Ref. Part No. Serial Number Description Qty.
1 9020225 (000000- ) Panel, Access, Na, Afmkt [T17] 1
1 9020227 (000000- ) Panel, Access, Tj, Afmkt [T17] 1
2 1208187 (000000- ) Handle, Panel 1
3 1045525 (000000- ) Screw, Pan, Phl, M6 X 1.00 X 12, Blk 4
4 1069322 (000000- ) Washer, Flat, 0.25, Sae, Blk 4
5 1217573 (000000- ) Bracket, Ele, Circuitbreaker 1
6 1218920 (000000- ) Label, Circuitbreaker, Steering 1
7 1052726 (000000- ) Alarm, 9-48vdc, 95 Db(A) [Ec-H20] 1
8 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
9 41141 (000000- ) Washer, Lock, Int-Ext, 0.31 1
10 1011735 (000000- ) Switch, Safety, Shutoff 1
11 1058679 (000000- ) Switch, Rocker, Dpdt, On / None / On 1
v 12 361076 (000000- ) Switch, Ignition [Merit Gmbh] 1
A 361144 (000000- ) Key, Ignition, Sgl 1
13 1215585 (000000-010999 ) Panel, Console, Lh [Ss Var] 1
13 1236430 (011000- ) Panel, Console, Lh 1
14 1215584 (O00000-010999 ) Label, Opertnl, Console, Lh [Ss Var] 1
14 1238870 (011000- ) Label, Opertnl, Console, Lh [Ss Var] 1
15 222267 (000000- ) Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab 10
16 398501 (000000- ) Plug, Hole, Rt, Rocker Switch, .87 X 1.7 3
17 222290 (000000- ) Diode, Ele, Plug 1
18 1208185 (000000- ) Panel, Console, Rh 1
19 1218630 (000000- ) Label, Opertnl, Console, Rh [DIx] (Pro—Panel Only) 1
20 1075003 (000000- ) Keychain, Rectangle, Parts & Service 1
21 1252168 (000000- ) Label, Opertnl, Console, Rh [4-Switch] 1
22 398508 (000000- ) Switch, Rocker, Dpdt, Mom / Off / Mom 2
23 1074845 (000000- ) Switch, Rocker [Off-None-Mom, 5vled] 1
24 383725 (000000- ) Circuitbreaker, 30.0a, Resetable 1
M17 9017357 (4-2020) 2-17




STANDARD PARTS

Fig. 9 - Seat Group

M17 9017357 (3-2019)

2-18



STANDARD PARTS

Fig. 9 - Seat Group

356420

Ref. Part No. Serial Number Description Qty.
1 1207922 (000000- ) Bracket WIdt, Sppt, Tank 1
2 223163 (000000- ) Screw, Hex, M8 X 1.25 X 30, 8.8, NI 2
3 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
4 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 11
5 1239681 (000000- ) Angle, Sppt, Seat 2
6 1206785 (000000- ) Plate Widt, Mtg, Platform 1
7 1212415 (000000- ) Platform Set, Oprtr [T17] 1
8 1205073 (000000- ) Plate, Mtg 1
9 1037355 (000000- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 2

10 1201894 (000000- ) Seat, Std [Milsco] 1
11 360370 (000000- ) Track, Slide, Seat Adj, 12.5I, W/Latch 1
12 360369 (000000- ) Track, Slide, Seat Adj, 12.5I 1
13 1051052 (000000- ) Spacer, Rnd, .38b .88d .38l 4
14 49177 (000000- ) Screw, Pan, Phl, .31-18 X 1.00, G2 4
15 1048955 (000000- ) Switch, Seat, No [Delta 6440-04] 1
16 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
17 41437 (000000- ) Nut, Hex, Lock, .31-18, NI, Ss 4
18 1209194 (000000- ) Angle, Latch 1
19 06942 (000000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 1
20 32483 (000000- ) Washer, Flat, 0.25, Sae 1
M17 9017357 (12-2019) 2-19




STANDARD PARTS

Fig. 10 - Deluxe Seat Kit

M17 9017357 (12-2019)

2-20



STANDARD PARTS

Fig. 10 - Deluxe Seat Kit

356421

Ref. Part No. Serial Number Description Qty.
v 9020103 (000000- ) Seat Kit, Deluxe, Ci [T17] 1
AV 1 1201428 (000000- ) Seat, DIx, W/ Armrests & Seatbelt 1
AA 2 1248442 (000000- ) Seatbelt, Orange, Retractable, Afmkt 1
A 3 360370 (000000- ) Track, Slide, Seat Adj, 12.5I, W/Latch 1
A 4 360369 (000000- ) Track, Slide, Seat Adj, 12.5I 1
A 5 1051052 (000000- ) Spacer, Rnd, .38b .88d .38l 4
A 6 49177 (000000- ) Screw, Pan, Phl, .31-18X1.00, G2 4
A 7 41437 (000000- ) Nut, Hex, Lock, .31-18, NI, Ss 4
A 8 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
M17 9017357 (12-2019) 2-21




STANDARD PARTS

Fig. 11 - Drive Wheel Group

M17 9017357 (3-2019)

2-22



STANDARD PARTS

356615 — M17
Fig. 11 - Drive Wheel Group
Ref. Part No. Serial Number Description Qty.

v 9014997 (000000- ) Transmission Assy, Str, Afmkt [T17/M17] 1
A 1 1217322 (000000- ) Plate WIdt, Attachment, Frame 1
A 2 1208971 (000000- ) Bearing, Ball, 0.67b, 1.85d, 0.55w 2
A 3 9015632 (000000- ) Tensioner Kit, Str Trans, Afmkt [T17/M17] 1
A 4 26315 (000000- ) Pin, Roll, .250d X 1.50l, .250/.256

A 5 1208974 (000000- ) Tensioner, Chain, Dbl 2
A 6 1208986 (000000- ) Shaft, Input, Transmission 1
A 7 1208985 (000000- ) Ring, Retaining, Ext, 16.2mm Id, Hd 1
A 8 1208989 (000000- ) Sprocket, Dbl 1
A 9 1208983 (000000- ) Ring, Retaining, Ext, 11.5mm Id 1
A 10 1208987 (000000- ) Chain, Double, 3/8 Pitch, Transmission 1
A 11 1208999 (000000- ) Washer, Flat, 0.50b 0.75d .02, Stl 1
A 12 1208977 (000000- ) Screw, Soc, M10 X 1.5 X 20, 12.9 5
A 13 1209052 (000000- ) Housing, Input [As Machined] 1
A 14 1225563 (000000- )  Shim, Transmission 1
A 15 1209966 (000000- ) Retainer, Shaft, Transmission 1
A 16 368176 (000000- ) Screw, Hex, M10 X 1.50 X 35, 10.9 4
A 17 1210286 (000000- ) Housing, Output, Machined 1
A 18 1209969 (000000- ) Bearing, Ball, 3.74b, 6.69d, 2.19w 1
A 19 1209968 (000000- ) Cover, Transmission 1
A 20 1209965 (000000- ) Retainer, Housing, Transmission 1
A 21 1062386 (000000- ) Screw, Soc, M6 X 1.00 X 14, NI 16
A 22 32483 (000000- ) Washer, Flat, 0.25, Sae 8
A 23 41358 (000000- ) Screw, Soc, M10 X 1.50 X 35, 12.9 6
A 24 1209964 (000000- ) Sprocket WIdt, Output, Transmission 1
A 25 1209995 (000000- ) Seal, Axial, Transmission [199 Vs R] 1
A 26 1209960 (000000- ) Gasket, Steering, Transmission 1
A 27 07259 (000000- ) Fitting, Grease, Str Pm04 .47| 1
A 28 1211952 (000000- ) Tube, 0.74id 1.240d 0.47], Pyu 2
A 29 32492 (000000- ) Washer, Flat, 0.38, Std 7
A 30 39285 (000000- ) Screw, Hex, M10 X 1.50 X 40, 8.8 7
A 31 16960 (000000- ) Screw, Soc, M12 X 1.75 X 40, 12.9 4
A 32 33925 (000000- ) Washer, Flat, M12, Ss 4
v 33 1242744 (000000- ) Wheel, Drive, Ac, W/O Brake, Gray [Hd] 1
A 9015044 (000000- ) Tire Assy, Front, Std, Gray [M17] 1

M17 9017357 (12-2019) 2-23



STANDARD PARTS

Fig. 12 — Drive Wheel Electrical Group

35

\
{4
0 //

\

N\

,\ § g v
LY LA

[ 7

M17 9017357 (12-2019)

2-24



STANDARD PARTS

356620
Fig. 12 - Drive Wheel Electrical Group

Ref. Part No. Serial Number Description Qty.
1 1074570 (000000- ) Cable Assy, 02ga [T18/T17, Propel] 1
2 39349 (000000- ) Washer, Flat, 0.31, Sae 3
3 32984 (000000- ) Washer, Lock, Int, 0.31 3
4 1075150 (000000- ) Harness, Ele, Propel Motor [M17, T17] 1
5 13773 (000000- ) Sleeve, Nyl, 1.63id 20.0I 1
6 763114 (000000- ) Tie, Cable, 11.3I, 2.75d Max 2
7 1221794 (000000- ) Clamp, Sppt, Wire 4
8 32483 (000000- ) Washer, Flat, 0.25, Sae 5
9 06946 (000000- ) Screw, Hex, M6 X 1.00 X 35, 8.8 1

10 06948 (000000- ) Screw, Hex, M6 X 1.00 X 45, 8.8 1
11 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 4
12 386063 (000000- ) Washer, Flat, 0.25b 1.12d .12, Ss 1
13 1209444 (000000- ) Fastener, 11.001 [Hook & Loop] 1
14 1217751 (000000- ) Clamp, Cable 1
15 1040467 (000000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 1
16 386810 (000000- ) Contactor, 36vdc, 100a, Sp, No 1
17 32483 (000000- ) Washer, Flat, 0.25, Sae 2
18 06942 (000000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 2
19 19324 (000000- ) Washer, Flat, 10, Sae 2
20 32980 (000000- ) Washer, Lock, Int, 10 2
21 01713 (000000- ) Nut, Hex, Std, 10-32, 2
22 39349 (000000- ) Washer, Flat, 0.31, Sae 2
23 32984 (000000- ) Washer, Lock, Int, 0.31 2
24 20170 (000000- ) Nut, Hex, Jam, .31-24 2
25 1225442 (000000- ) Controller, Propel [Ac, 36v, 275a] 1
26 19065 (000000- ) Washer, Flat, 0.19b 0.44d .05, PI, 08 4
27 06927 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 4
28 07515 (000000- ) Washer, Lock, Int, 0.25, Ss 5
29 32483 (000000- ) Washer, Flat, 0.25, Sae 5
30 06942 (000000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 5
31 1221161 (000000- ) Tie, Cable, Nyl, Push Mount, 76mm Max D 1
32 1039998 (000000- ) Inductor, 32.5mml [Ferrite 25-300mhz] (Australia Only) 1
33 1052123 (000000- ) Inductor, 18mmid [225 Imp At 25mhz] (Australia Only) 1
34 1039998 (000000- ) Inductor, 32.5mmid [Ferrite 25-30Mhz] 1
(Europe, Australia, Canada Only)
35 1052126 (000000- ) Inductor, 12.7mmid [156 Imp At 25Mhz] 3

(Europe, Australia, Canada Only)

M17 9017357 (12-2019) 2-25



STANDARD PARTS

Fig. 13 - Rear Wheels and Brake Group

15Nm
(11 ft Ib)

/L1 ft by

FRONT

2-26 M17 9017357 (3-2019)



STANDARD PARTS

Fig. 13 - Rear Wheels and Brake Group

Ref. Part No. Serial Number Description
v 1 54577 (000000- Brake Assy, Drum, Mech, 07.9d [6600]
A 66211 (000000- Shoe Set, Brake [1pick=1pkg]
AV 66213 (000000- Brake Kit, Repair
AA 70161 (000000- Shaft
A 70158 (000000- Spring
2 06969 (000000- Screw, Hex, M12 X 1.75 X 40, 8.8
3 32486 (000000- Washer Flat,0.50,Sae
4 08711 (000000- Nut, Hex, Lock, M12 X 1.75, NI
v 9020231 (000000- Brake Rod Kit, Afmkt [T17]
A 5 1023676 (000000- Clevis, Adj, 0.38pin, 0.31-24, PI
A 6 76653 (000000- Pin, Clevis, 0.37d X 1.00I
A 7 08182 (000000- Pin, Cotter, .125 X 1.00
A 8 20170 (000000- Nut, Hex, Jam, .31-24
A 9 1207984 (000000- Rod, Hex, Thd .31-24, 2-Ended
A 10 1023677 (000000- Clevis, Adj, 0.38pin, 0.31-24, Lh, PI
A 11 630258 (000000- Pin, Clevis, 0.38D X 1.00L
A 12 32491 (000000- Washer, flat, 0.31, Std
13 381502 (000000- Bearing, Split, 1.00b
14 39281 (000000- Screw, Hex, M8 X 1.25 X 90, 8.8

15 1208106 (000000-
16 1207436 (000000-
17 14595-1 (000000-
18 605070 (000000-

Plate WIdt, Bearing Clamp

Cable, Push / Pull, 052.6L .25-28/.25-28
Clevis, Adj, 0.25pin, 0.25-28 Rh, PI

Pin, Clevis, 0.25d X 0.79I

Nl e e N N e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

19 08178 (000000- Pin, Cotter, .062 X 0.75
20 32899 (000000- Nut, Hex, Jam, .25-28
v 9020263 (000000- Tire Assy, Rear, Std (1) [T17]
A 21 1212112 (000000- Tire, Solid, 15.0 X 5.0, Poly, Std
AV 9020265 (000000- Wheel Bearing Kit, Rear, Afmkt [T17]
AA 22 51338 (000000- Bearing, Cup, 2.56d 0.55w
AA 23 51339 (000000- Bearing, Cone, 1.38b 0.71w
AA 24 32969 (000000- Washer, Flat, 1.00, Sae
AA 25 14242 (000000- Nut, Hex, Sltd, 1.00-20
AA 26 08202 (000000- Pin, Cotter, .125 X 1.75
AA 27 54390 (000000- Cap, Hub, Dust, 2.57d 0.77I
v 9020264 (000000- Tire Assy, Rear, High Traction (1) [T17] (Option)
A 21 1242235 (000000- Tire, Solid, 15.0 X 5.0 [Hi-Traction]
AV 9020265 (000000- Wheel Bearing Kit, Rear, Afmkt [T17]
AA 22 51338 (000000- Bearing, Cup, 2.56d 0.55w
AA 23 51339 (000000- Bearing, Cone, 1.38b 0.71w
AA 24 32969 (000000- Washer, Flat, 1.00, Sae
AA 25 14242 (000000- Nut, Hex, Sltd, 1.00-20
AA 26 08202 (000000- Pin, Cotter, .125 X 1.75
AA 27 54390 (000000- Cap, Hub, Dust, 2.57d 0.77I
28 1207184 (000000- Shaft Widt, Brake
29 39349 (000000- Washer, Flat, 0.31, Sae

356423

A PFRPFRPFRPFPEPNMNNFPEPNPRPRPPRPEPNMNNEPRERPNEPRPRPRPRPERPEPNAEEDINNNNAEAENDNDDN

M17 9017357 (11-2019)

2-27




STANDARD PARTS

Fig. 14 - Sweeping Main Brush Drive Motor Group

2-28 M17 9017357 (5-2017)



STANDARD PARTS

Fig. 14 - Sweeping Main Brush Drive Motor Group

356641

Ref. Part No. Serial Number Description Qty.
1 00911 (000000- ) Key, Sq, 0.19 X 0.19, 0.75I 2
2 1037354 (000000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 3
3 39279 (000000- ) Screw, Hex, M8 X 1.25 X 70, 8.8 1
4 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 1
v 9015028  (000000- ) Belt Kit, Swp, Afmkt [M17] 1
A 5 1217546  (000000- ) Belt, Ribbed, 40.5I [Pj07] 1
A 6 1217545  (000000- ) Belt, Ribbed, 29.8I [Pj07] 1
A 7 1221590 (000000- ) Tool, Installation, Belt [M17] 1
8 11329 (000000- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 8
9 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 8
10 1217704  (000000- ) Sheave, 07grv, 1.53pd 0.56b [Pj] 2
11 06944 (000000- ) Screw, Hex, M6 X 1.00 X 25, 8.8 4
12 41185 (000000- ) Washer, Flat, Belleville, .25 4
13 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
14 1014328 (000000- ) Key, Sg, 05mm X 05mm, 25mmi 2
15 222818 (000000- ) Screw, Set, Soc, 08-32 X 0.25, NI 2
16 1220508 (000000- ) Pulley Assy, Idler 2
17 21198 (000000- ) Screw, Hex, .38-16 X 1.25, G5 2
18 32491 (000000- ) Washer, Flat, 0.31, Std 4
19 1225730  (000000- ) Sheave, 07grv, 2.96pd 0.63b [Pj] 2
v 9015024  (000000- ) Drive Kit, Swp, Afmkt [M17] 1
A 20 1219167 (000000- ) Plate, Drive, Brush, Main, Mach 1
A 21 1218065 (000000- ) Shaft, Drive, Main Sweep 2
A 22 28010 (000000- ) Bearing, Ball, 0.62b 1.38d 0.43w 4
A 23 1219608  (000000- ) Spacer, Brg 2
A 24 01513 (000000- ) Ring, Retaining, Int, 2
A 25 18136 (000000- ) Ring, Retaining, Ext, 0.62d, Basic 2
A 26 01516 (000000- ) Ring, Retaining, Ext, 0.59d, Basic 2
A 27 00911 (000000~ ) Key, Sq, 0.19 X 0.19, 0.75I 2
A 28 9015028  (000000- ) Belt Kit, Swp, Afmkt [M17]
29 12269 (000000~ ) Plug, Drive, Brush, Nyl 2
30 11329 (000000- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 2
31 44906 (000000- ) Pin, Cotter, Hair, 0.38d .093 Wir 1
32 1219303 (000000- )  Wheel, 01.5d 0.88w 0.39b [Uhmw] 1
33 17461 (000000- ) Pin, Clevis, 0.37d X 1.75I 1
34 1219422 (000000- ) Cover, Belt, Drive, Swp 1
35 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
36 1053342 (000000- ) Motor, Ele, 36vdc 1750rpm 1.00hp 22.0a (See 2
Breakdowns)
M17 9017357 (5-2017) 2-29




STANDARD PARTS

Fig. 15 - Sweeping Main Brush Idler Group

2-30 M17 9017357 (5-2017)



STANDARD PARTS

356725
Fig. 15 - Sweeping Main Brush Idler Group

Ref. Part No. Serial Number Description Qty.
1 1219071  (000000- ) Skirt, Sweep, Rh 1
2 1219090 (000000- ) Retainer, Skirt, .12, 1.2w X 16.3l, Gray 1
3 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 3
4 1223100 (000000- ) Knob, Star, 2.00d 5ear, M10 X 1.0l Stud 1
5 1219642 (000000- ) Plate WIdt, Side 1
6 1219725  (000000- ) Angle Widt 2
7 1014163 (000000- ) Screw, Hex, M8 X 1.25 X 60, Fl, Ss 2
8 32491 (000000- ) Washer, Flat, 0.31, Std 8
9 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
10 1219358 (000000- ) Hub WiIdt, Idler 2
11 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 6
12 1057629 (000000- ) Plug, Idler, Brush [Sgl Brg] 2
13 29558 (000000- ) Pin, Clevis, 0.37d X 1.50I 1
14 08182 (000000- ) Pin, Cotter, .125 X 1.00 1
15 1219303 (000000- )  Wheel, 01.5d 0.88w 0.39b [Uhmw] 1

M17 9017357 (5-2017) 2-31



STANDARD PARTS

Fig. 16 — Sweeping Main Brush Frame Group

M17 9017357 (4-2016)

2-32



STANDARD PARTS

Py
@

Part No.
1217128
1219160
1219248
1218918
1219236
1218322
1048353
08709
01685
1219033
1219592
06958
01685
1037354
1219243
1219280
11329
01684
1219083
1224157
763147

© 0O NO O~ WNPR

NNRPEP R RRRERRRRP R
PO WOWOoOW~NOU NMWDNERO

Fig. 16 - Sweeping Main Brush Frame Group

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

N N N N N N N N N N N N N N N N N N N N N

Description

Housing WIdt, Brush, Iron Gray
Bracket WIdt, Mtg, Skirt, Rear
Bracket, Mtg, Skirt

Skirt, Hd, Sweep, Rear

Skirt, Recycle

Knob, Star, 2.75d 4ear, M8x1.25 Fem
Strap, Rbr

Nut, Hex, Lock, M8 X 1.25, NI
Washer, Flat, 0.38b 0.88d .08, Ss
Skirt, Hd, Sweep, Lh

Retainer Widt, Skirt, Lh

Screw, Hex, M8 X 1.25 X 80, 8.8
Washer, Flat, 0.38b 0.88d .08, Ss
Screw, Hex, M8 X 1.25 X 30, 9.8, Sems
Skirt, Deflector

Bracket, Retainer

Screw, Hex, M6 X 1.00 X 16, NI, Ss
Washer, Flat, 0.27b 0.69d .05, Ss
Skirt, Blade, Deflector

Retainer WIidt, Front

Screw, Btn, M6 X 1.0 X 20, 10.9, Blk

356642

Qty.

WRRPNBANNRPENNRRRPRRRPRERRRRRER

M17 9017357 (4-2016)

2-33




STANDARD PARTS

Fig. 17 - Sweeping Main Brush Skirt Kit

/

s
/Y

/
/

M17 9017357 (4-2016)

2-34



STANDARD PARTS

Fig. 17 - Sweeping Main Brush Skirt Kit

356664

Ref. Part No. Serial Number Description Qty.
v 9015026 (000000- ) Skirt Kit, Swp, Afmkt [M17] 1
A 1 1219071 (000000- ) Skirt, Sweep, Rh 1
A 2 1218918 (000000- ) Skirt, Hd, Sweep, Rear 1
A 3 1219236 (000000- ) Skirt, Recycle 1
A 4 1219033 (000000- ) Skirt, Hd, Sweep, Lh 1
M17 9017357 (4-2016) 2-35




STANDARD PARTS

Fig. 18 - Sweeping Main Brush Seal Kit

M17 9017357 (4-2016)

2-36



STANDARD PARTS

Fig. 18 - Sweeping Main Brush Seal Kit

356665

Ref. Part No. Serial Number Description Qty.
v 9015027 (000000- ) Seal Kit, Swp, Afmkt [M17] 1
A 1 1222527 (000000- ) Seal, Diverter, Rear 1
A 2 1219243 (000000- ) Skirt, Deflector 2
A 3 1219083 (000000- ) Skirt, Blade, Deflector 1
M17 9017357 (4-2016) 2-37




STANDARD PARTS

Fig. 19 - Sweeping Main Brush Lift Group

2-38 M17 9017357 (5-2017)



STANDARD PARTS

> > > J
pu)
©CoO~NOUDNWNEPR @

ol
P o

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35

Part No.
9015025
1217151
1224133
1224134
32486
08711
51534
08236
73377
1222016
394349
1222738
1013281
16930
32492
1222845
25015
1206470
46657
08179
1224712
08182
1220450
09062
363976
01685
08713
1227424
1219573
1217152
09775
07787
08714
01686
1227790
1228214

Fig. 19 - Sweeping Main Brush Lift Group

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Lift Arm Kit, Swp, Afmkt [M17]

Lift Widt, Main Swp

Bearing, Self Align, 0.50b 1.00d
Bearing, Self Align, 0.67b 1.18d
Washer Flat,0.50,Sae

Nut, Hex, Lock, M12 X 1.75, NI
Pin, Clevis, 0.50d X 2.00l

Pin, Cotter, .156 X 1.25

Screw, Hex, M12 X 1.75 X 60, 10.9

Sleeve, P/M, Fing, 0.50b 1.10/0.66d 0.9l

Screw, Hex, M12 X 1.75 X 45, 10.9
Spring, Extn, 1.820d 0.28wir 11.24l
Sleeve, P/M, 0.41b 0.73d 1.3I [430ss]
Screw, Hex, M10 X 1.50 X 50, 8.8
Washer, Flat, 0.38, Std

Bolt, Eye, .50-13 X 4.44 X .34eye
Nut, Hex, Std, .50-13

Actuator, 36vdc, 5.00strk, 1100Ib
Pin, Clevis, 0.37d X 1.25I|

Pin, Cotter, .094 X 1.00

Pin, Clevis, .38d X 2.25I [4340]

Pin, Cotter, .125 X 1.00

Pad, Stop, Pye

Screw, Flt, Soc, M6 X 1.00 X 16, 10.9
Screw, Hex, M8 X 1.25 X 60, 8.8, FI
Washer, Flat, 0.38b 0.88d .08, Ss
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Rod-End, M10x1.5lh Fem 10.0b
Rod-End, M10x1.5rh Fem

Rod, Hex, M10, 05.12I, Stl

Nut, Hex, Std, M10-1.5, Ss

Nut, Hex, Std, M10 X 1.50, Ss

Nut, Hex, Lock, M10 X 1.5, NI, Ss
Washer, Flat, 0.44b 1.00d .08, Ss
Sleeve, .39b .650d 6.35I

Screw, Soc, N10 X 1.50 X 45, 12.9

356643

Qty.

'—\
BErwer

NBADMBEANNNNNRRPREPNRPRRPRPREPRPREPNRPDIMRRPRREPREPRERLNNN

M17 9017357 (3-2019)

2-39




STANDARD PARTS

Fig. 20 - Sweeping Side Brush Lift Group, Right Side

M17 9017357 (3-2019)

2-40



STANDARD PARTS

pu)
©WCoOo~NOOONWNERE RO

ol
P o

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33

Part No.
1221456
1239504
1037354
1201500
46657
01685
08236
1221017
57598
369781
222460
54400
06955
1221016
49914
1223797
1217835
08713
1221530
51528
1226407
1221611
763064
1206722
06946
32483
08708
1221486
222516
1221023
32485
08709
1210807
130773

Fig. 20 - Sweeping Side Brush Lift Group, Right Side

Serial Number
(000000-010999
(011000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Housing WIdt, Swp Sb, Rh

Housing WIidt, Swp Sb, Rh

Screw, Hex, M8 X 1.25 X 30, 9.8, Sems
Actuator, 36vdc, 2.75strk, 4501b

Pin, Clevis, 0.37d X 1.25I

Washer, Flat, 0.38b 0.88d .08, Ss
Pin, Cotter, .156 X 1.25

Cable, Lift, .19d 09.501 .38eye /.38eye
Pin, Clevis, 0.37d X 3.25I

Pulley, Cable, 1.5d Nyl

Sleeve, P/M, 0.32b 0.50d 0.5l [430ss]
Bracket, Angle, Keeper, Cable

Screw, Hex, M8 X 1.25 X 35, 8.8
Bracket, Pivot

Pin, Clevis, 0.37d X 4.00l

Bolt, Carriage, M8 X 1.25 X 80, Fl
Spring, Cmpr, 0.750d .17wir 02.5I
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Arm WIdt, Lift

Pin, Clevis, 0.50d X

Spring, Extn, 0.940d 0.085wir 2.00I
Bolt, Eye, M10 X 1.5 X 040mm, 10.00 Eye
Nut, Hex, Jam, M10 X 1.5, [Din439]
Sleeve, P/M, 0.25b 0.38d 0.8l

Screw, Hex, M6 X 1.00 X 35, 8.8
Washer, Flat, 0.25, Sae

Nut, Hex, Lock, M6 X 1.00, NI

Link, Pivot, Lower

Sleeve, P/M, 0.32b 0.50d 0.3 [430ss]
Mount WIdt, Motor, Rh

Washer, Flat, 0.38, Sae

Nut, Hex, Lock, M8 X 1.25, NI

Wire, Tie [W/.25” Fir Tree Clip]

Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D

356629

Qty.

NFPFNNRPRNRPRRPNRRPNRRPNRPRRPRRPRRPRPRPRPRRRPRPRUNRPRENRR

M17 9017357 (3-2019)

2-41




STANDARD PARTS

Fig. 21 - Sweeping Side Brush Motor Group, Right Side

2-42 M17 9017357 (4-2016)



STANDARD PARTS

356628
Fig. 21 - Sweeping Side Brush Motor Group, Right Side

Ref. Part No. Serial Number Description Qty.
1 1217201 (000000- ) Motor, Ele, 36vdc 0070rpm 60w 1
2 1238366 (000000- ) Guard, Brush, Side 1
3 19066 (000000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 4
4 06549 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI 4
5 1223368 (000000- ) Spacer, Brush 1
6 1017441 (000000- ) Plate, Adapter, Brush 1
7 11398 (000000- ) Pin, Roll, .250d X 2.00l, .250/.256 1
8 1017802 (000000- ) Washer, Flat, 0.66b 2.50d .19, Ss 1
9 02942 (000000- ) Pin, Hair, Cotter, 0.62d .120 Wir 1

10 1227460 (000000- ) Cover, Thread, M5 4

M17 9017357 (12-2019) 2-43



STANDARD PARTS

Fig. 22 - Sweeping Side Brush Lift Group, Left Side

M17 9017357 (3-2019)

2-44



STANDARD PARTS

pu)
©WCoOo~NOOONWNERE RO

ol
P o

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33

Part No.
1221457
1239505
1037354
1201500
46657
01685
08236
1221017
57598
369781
222460
54400
06955
1221016
49914
1223797
1217835
08713
1221530
51528
1226407
1221611
763064
1206722
06946
32483
08708
1221486
222516
1221203
32485
08709
1210807
130773

Fig. 22 - Sweeping Side Brush Lift Group, Left Side

Serial Number
(000000-010999
(011000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Housing WIdt, Swp Sb, Lh

Housing WIdt, Swp Sb, Lh

Screw, Hex, M8 X 1.25 X 30, 9.8, Sems
Actuator, 36vdc, 2.75strk, 4501b

Pin, Clevis, 0.37d X 1.25I

Washer, Flat, 0.38b 0.88d .08, Ss
Pin, Cotter, .156 X 1.25

Cable, Lift, .19d 09.501 .38eye /.38eye
Pin, Clevis, 0.37d X 3.25I

Pulley, Cable, 1.5d Nyl

Sleeve, P/M, 0.32b 0.50d 0.5l [430ss]
Bracket, Angle, Keeper, Cable

Screw, Hex, M8 X 1.25 X 35, 8.8
Bracket, Pivot

Pin, Clevis, 0.37d X 4.00l

Bolt, Carriage, M8 X 1.25 X 80, Fl
Spring, Cmpr, 0.750d .17wir 02.5I
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Arm WIdt, Lift

Pin, Clevis, 0.50d X

Spring, Extn, 0.940d 0.085wir 2.00I
Bolt, Eye, M10 X 1.5 X 040mm, 10.00 Eye
Nut, Hex, Jam, M10 X 1.5, [Din439]
Sleeve, P/M, 0.25b 0.38d 0.8l

Screw, Hex, M6 X 1.00 X 35, 8.8
Washer, Flat, 0.25, Sae

Nut, Hex, Lock, M6 X 1.00, NI

Link, Pivot, Lower

Sleeve, P/M, 0.32b 0.50d 0.3 [430ss]
Mount WIdt, Motor, Lh

Washer, Flat, 0.38, Sae

Nut, Hex, Lock, M8 X 1.25, NI

Wire, Tie [W/.25” Fir Tree Clip]

Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D

356631

Qty.

NFPFNNRPRNRPRRPNRRPNRRPNRPRRPRRPRRPRPRPRPRRRPRPRUNRPRENRR

M17 9017357 (3-2019)

2-45




STANDARD PARTS

Fig. 23 - Sweeping Side Brush Motor Group, Left Side

2-46 M17 9017357 (12-2016)



STANDARD PARTS

356630
Fig. 23 - Sweeping Side Brush Motor Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1217685 (000000- ) Motor, Ele, 36vdc 0070rpm 60w, Lh 1
2 1238366 (000000- ) Guard, Brush, Side 1
3 19066 (000000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 4
4 06549 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI 4
5 1223368 (000000- ) Spacer, Brush 1
6 1017441 (000000- ) Plate, Adapter, Brush 1
7 11398 (000000- ) Pin, Roll, .250d X 2.00l, .250/.256 1
8 1017802 (000000- ) Washer, Flat, 0.66b 2.50d .19, Ss 1
9 02942 (000000- ) Pin, Hair, Cotter, 0.62d .120 Wir 1

10 1227460 (000000- ) Cover, Thread, M5 4

M17 9017357 (12-2019) 2-47



STANDARD PARTS

Fig. 24 - Scrub Head Lift Group

2-48 M17 9017357 (7-2016)



STANDARD PARTS

Ref.

WN P

> > > J
© oo ~NO Ol h

10

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26

> >

Part No.
1206470
29584
44906
9020250
1233055
1037827
04928
1205133
16879
08712
1209769
1208208
59668
1212623
35843
09741
1210262
1210177
06969
1210179
222260
9020251
1210630
1210624
9020253
1210630
1210624

Fig. 24 - Scrub Head Lift Group

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

e N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Actuator, 36vdc, 5.00strk, 1100lb

Pin, Clevis, 0.37d X 2.00l

Pin, Cotter, Hair, 0.38d .093 Wir

Link Assy, Lift, Head, Afmkt [T17]
Arm WiIdt, Lift

Bushing, Fing, 0.88b 1.0d 0.37I
Bushing, FIng, 0.50b 0.59d 0.38lI
Pad, Stop, Rbr

Screw, Flt, Soc, M6 X 1.00 X 20, 10.9
Nut, Hex, Lock, M6 X 1.00, NI, Ss
Bellcrank, Spring, Machined

Spring, Cmpr, 1.250d Flat Wir 02.5I
Pin, Clevis, 0.50d X 4.50I

Screw, Hex, M12 X 1.75 X 180, 8.8
Washer, Flat, 0.53b 1.50d .19, Stl
Nut, Hex, Lock, M12 X 1.75, NI, Ss
Sleeve, P/M, 0.50b 0.87d 0.6l [430ss]

Sleeve, P/M, FiIng, 0.50b 1.25/0.75d 0.4l

Screw, Hex, M12 X 1.75 X 40, 8.8
Washer, Flat, 0.50b 1.25d 0.8, Stl, PI
Pin, Clevis, 0.37d X 2.25I

Plate Assy, Side, Head, Afmkt [T17]
Bushing, Fing, 0.88b 1.0d 0.50I
Bushing, Fing, 1.25b 1.41d 0.50I
Plate Assy, Side, Head, Afmkt [T17]
Bushing, Fing, 0.88b 1.0d 0.50I
Bushing, Fing, 1.25b 1.41d 0.50I

356437

Qty.

PRPRPRPRRPRRPRPOONDMRPNRPRREPNRPNNRNNRR®WRER

M17 9017357 (11-2019)

2-49




STANDARD PARTS

Fig. 25 - Scrub Head and Drive Motor Group, Disk

M17 9017357 (4-2016)

2-50



STANDARD PARTS

356436
Fig. 25 - Scrub Head and Drive Motor Group, Disk

Ref. Part No. Serial Number Description Qty.
1 1222545 (000000- Head WIdt, Disk
2 9016496 (000000-010508 Valve Kit, Replacement 36V Hi Flow
2 1076691 (010509- Valve, Water, Solenoid - 36v
3 74455 (000000- Screw, Hex, M6 X 1.00 X 12, Fmg
4 1205131 (000000- Manifold, Soltn
5 63810 (000000- Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
6 1011409 (000000- Hose, Afmkt, Pvc, Brd, 0.25id, 01ft
7 150713 (000000- Fitting, Plstc, Tee, Bm04/Bm04/Bm04
8 1016354 (000000- Clamp, Cable, Ss, 0.50d X 0.50w [Insul]
9 07471 (000000- Clamp, Cable, Stl, 0.75d X 0.75w, 1hole
10 01684 (000000- Washer, Flat, 0.27b 0.69d .05, Ss
11 222158 (000000- Screw, Hex, M6 X 1.00 X 10, Fmg

PR RPRPRRPRRPRPUOVORNNNNNNRPNORNRRR

e e N N N N N N N N N N N N N N N N N N N N N N N N N N

v 9020238 (000000- Motor Assy, Disk, Afmkt [T17]

A 12 1204356 (000000- Motor, Ele, 36vdc, 350 Rpm 1.5hp Gear

A 13 09010 (000000- Screw, Hex, M8 X 1.25 X 25, Ss

A 14 01685 (000000- Washer, Flat, 0.38b 0.88d .08, Ss

A 15 377364 (000000- Hub, Drive, Brush, Disk, 0.75b [6t]

A 16 00928 (000000- Key, Sq, 0.25 X 0.25, 1.00I

A 17 41186 (000000- Washer, Flat, Belleville, .31

A 18 01686 (000000- Washer, Flat, 0.44b 1.00d .08, Ss

v 9020242 (000000- Skirt Kit, Disk, Afmkt [T17]

A 19 1204458 (000000- Skirt, Rbr, Rear

A 20 1204460 (000000- Skirt, Rbr, Front

A 21 72968 (000000- Rivet, Plstc, .250d X 0.90 20
22 1210660 (000000- Pivot, Lift 2
23 1210667 (000000- Washer, Flat, 0.5b 1.5d .12, Stl, PI 2
24 06969 (000000- Screw, Hex, M12 X 1.75 X 40, 8.8 2
25 1045041 (000000- Hose, Afmkt, Pvc, Wir, 0.75 Id, 03Ft, Clr 1

M17 9017357 (4-2020) 2-51



STANDARD PARTS

Fig. 26 — Scrub Head Frame Group, Cylindrical

11 |(s0ttlb)

2-52 M17 9017357 (5-2017)



STANDARD PARTS

Fig. 26 - Scrub Head Frame Group, Cylindrical

356461

Ref. Part No. Serial Number Description Qty.
1 1213161 (000000- ) Housing Widt, Scb, Cyl 1
2 1205011 (000000- ) Clamp Bracket, Distribution 1
3 223198 (000000- ) Screw, Hex, M5 X 0.80 X 10, Fmg 2
4 1205010 (000000- ) Manifold, Bar, Spray 1
5 9016496 (000000-010508 ) Valve Kit, Replacement 36V Hi Flow 1
5 1076691 (010509- ) Valve, Water, Solenoid - 36v 1
6 74455 (000000- ) Screw, Hex, M6 X 1.00 X 12, Fmg 2
7 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 3
8 1045041 (000000- ) Hose, Afmkt, Pvc, Wir, 0.75id, 03ft, Clr 1
9 1210618 (000000- ) Pivot Widt 2
10 41143 (000000- ) Washer, Lock, Int-Ext, 0.50 2
11 06971 (000000- ) Screw, Hex, M12 X 1.75 X 50, 8.8 2
12 1210179 (000000- ) Washer, Flat, 0.50b 1.25d 0.8, Stl, PI 2
13 1210807 (000000- ) Wire, Tie [W/.25" Fir Tree Clip] 3
v 9020215 (000000- ) Tray Kit, Debris, Cyl, Afmkt [T17] 1
A 14 1207108 (000000- ) Hopper, Debris, Trimmed 1
A 15 1207126 (000000- ) Angle, Stl, Perforated .03 1
A 16 1207127 (000000- ) Lip, Tray, Debris 1
A 17 68567 (000000- ) Rivet, Blind, .188d X 0.53 X .62d, Alm 7
A 18 1227455 (000000- ) Bracket, Sppt, Debris Tray [T17/M17] 1
M17 9017357 (4-2020) 2-53




STANDARD PARTS

Fig. 27 — Scrub Head Drive Motors Group, Cylindrical

2-54 M17 9017357 (4-2016)



STANDARD PARTS

pu)
©CoO~NOUDNWNEER @

[N
o

|2 N N N N N N S i g N
=
[

AA 12
AA 13
AA 14

AA 15
AA 16
AA 17
AA 18
Aa 19
AA 20
AA 21
AA 22
AA 23
AA 24
AA 25
AA 26
27
28
29

30
31
32
33
34
35
36
37
38

39
40

[ 2 R S i i S i i 2 i S L <

Part No.
9020235
1204637
1204634
46390
1204643
1204881
00911
1017218
41186
12273
1204639
1204640
9020245
1204880
1204642
1034731
9020240
1204790
26428
1056838
09738
1204791
09028
01686
1204441
1066397
49697
386274
50335
09007
01684
1212849
9020239
1204638
1014328
222818
1017218
41185
06944
15678
01684
1204357
9020237
1204640
1212849

Fig. 27 - Scrub Head Drive Motors Group, Cylindrical

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

el N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Panel Assy, Cyl, Afmkt [T17]

Plate, Side, Wrap

Spacer, Brg

Bearing, Ball, 0.79b 1.85d 0.55w
Shaft, Drive, Brush

Plug, Drive, Brush

Key, Sq, 0.19 X 0.19, 0.75I

Washer, Flat, 0.32b 1.00d .12, Ss
Washer, Flat, Belleville, .31

Screw, Hex, M8 X 1.25 X 20, NI, Ss
Sheave, 09grv, 4.13pd 0.75b [Pj]
Belt Kit, Drive

Cover Kit, Belt, Cyl, Afmkt [T7] (2 Kits Required)
Gasket, Belt, Cover

Cover, Belt

Screw, Hex, M6 X 1.00 X 16, Ss, Sems
Door Assy, Idler, Cyl, Afmkt [T17] (2 Kits Required)
Plug, Idler, Brush

Ring, Retaining, Ext, 0.75d, Hd
Retainer, Brg, Iron Gray

Screw, Hex, M5 X 0.80 X 12, Ss
Cam, Adj, Brush

Screw, Hex, M10 X 1.50 X 25, Ss
Washer, Flat, 0.44b 1.00d .08, Ss
Cover, Plug, Idler

Latch

Screw, Pan, Phl, M4 X 0.70 X 10, Ss
Hook WiIdt, Latch

Nut, Hex, Std, M5 X 0.80, 8

Screw, Hex, M6 X 1.00 X 25, Ss
Washer, Flat, 0.27b 0.69d .05, Ss
Tool, Installation, Belt

Motor Assy, Cyl, Afmkt [T17]
Sheave, 09grv, 1.18pd 0.55b [Pj]
Key, Sg, 05mm X 05mm, 25mml
Screw, Set, Soc, 08-32 X 0.25, NI
Washer, Flat, 0.32b 1.00d .12, Ss
Washer, Flat, Belleville, .25

Screw, Hex, M6 X 1.00 X 16
Screw, Hex, M6 X 1.00 X 16, Ss
Washer, Flat, 0.27b 0.69d .05, Ss
Motor, Ele, 36vdc, 1750 Rpm 1.5hp
Belt, Kit, Cyl, Afmkt [T17]

Belt, Drive

Tool, Installation, Belt

356462

Qty.

PP NRAMMRPRPRRPRPRPREPNRUUOUCNRORPRPRPRPRPARPRRPREPNAMRPRRPRPREPREPNNNNRPROWREN

M17 9017357 (4-2020)

2-55




STANDARD PARTS

Fig. 28 — Scrub Head Side Squeegee Group, Right Hand

2-56 M17 9017357 (12-2019)



STANDARD PARTS

Py
@

> > >

O©oOo~NOOTLA, WNPR

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24

[ 2 S N I S o i S i RN

25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
40
41
42
43
44
45

|2 N 2 N N N N S i g RN

Part No.
9013756
1216949
1211884
1045487
09739
1216950
1213211
1213093
51538
08236
9020243
1213061
71607
1022846
64425
09291
01686
17404
25735
04846
386088
07786
363469
10120
386391
80491
9020244
1213060
71607
1022846
64425
17404
09291
01686
386088
07786
363469
10120
1065134
16735
08713
64425
1213266
1213267
01684
15678
08712
1213007
1243007

Fig. 28 - Scrub Head Side Squeegee Group, Right Hand

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

Nl e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Squeegee Kit, Side, Rh

Retainer Assy, Side Sqge, With Latch
Guide, Sqge, Side

Screw, Pan, Phl, M5 X 0.80 X 16, Blk
Nut, Hex, Lock, M5 X 0.80, NI, Ss
Holder WIdt, blade, Rh

Blade, Sqge, Side, Linatex

Bracket WIdt, Pivot, Sqge

Pin, Clevis, 0.50d X 5.00I

Pin, Cotter, .156 X 1.25

Arm Kit, Sqge, Front, Rh, Afmkt

Arm WIdt, Front, Rh

Bushing, Sleeve, 0.63b 0.72d 0.38|
Nut, T, M10 X 1.50 X 15.800d X 13.0l
Washer, Thrust, 0.61b 1.25d .06, Fgl
Screw, Hex, M10 X 1.50 X 20, Ss
Washer, Flat, 0.44b 1.00d .08, Ss
Pin, Roll, .250d X 0.75I, .250/.256
Bushing, FIng, 0.63b 0.75d 0.38lI
Washer, Thrust, 0.79b 1.42d 0.06[Garlok]
Bolt, Eye, M8 X 1.25 X 070mm, 05.50 Eye
Nut, Hex, Std, M8 X 1.25, Ss

Spring, Extn, 0.750d 0.10wir 03.0I
Clevis, 0.31d X 0.75I

Bracket, Latch, Dbl Scb, Sqge, Side
Sleeve, P/M, 0.25b 0.38d 0.2I [430ss]
Arm Kit, Sqge, Rear, Rh, Afmkt

Arm WiIdt, Rear, Rh

Bushing, Sleeve, 0.63b 0.72d 0.38|
Nut, T, M10 X 1.50 X 15.800d X 13.0l
Washer, Thrust, 0.61b 1.25d .06, Fgl
Pin, Roll, .250d X 0.75I, .250/.256
Screw, Hex, M10 X 1.50 X 20, Ss
Washer, Flat, 0.44b 1.00d .08, Ss
Bolt, Eye, M8 X 1.25 X 070mm, 05.50 Eye
Nut, Hex, Std, M8 X 1.25, Ss

Spring, Extn, 0.750d 0.10wir 03.0I
Clevis, 0.31d X 0.75I

Latch, Cmpr, Yel Grip

Screw, Hex, M8 X 1.25 X 16, 8.8
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Washer, Thrust, 0.61b 1.25d .06, Fgl
Blade, Sqge, Side, Urethane (Option)
Blade, Sqge, Side, Rubber (Option)
Washer, Flat, 0.27b 0.69d .05, Ss
Screw, Hex, M6 X 1.00 X 16, Ss

Nut, Hex, Lock, M6 X 1.00, NI, Ss
Arm WiIdt, Rh

Gasket, Cushion, Side Squeegee Door

356621 - NA

Qty.

PR RPRPRRPRRPRPNNNRPRPRPNRNNRUONNRPRRPRPRPREPNRRPREPEPNNNNRRPRPRPREPRPREPRERNNRRR

M17 9017357 (12-2019)

2-57




STANDARD PARTS

Fig. 29 - Scrub Head Side Squeegee Group, Left Hand

41

I

S

2-58 M17 9017357 (12-2019)



STANDARD PARTS

Py
@

> > >

O©oOo~NOOTLA, WNPR

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27

[ 2 S N I S o i S i RN

28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
43
44
45

|2 N N N N S S i g RN

Part No.
9013757
1216949
1211884
1045487
09739
1216951
1213211
1213093
51538
08236
9013046
1213244
1022846
71607
64425
09291
01686
17404
25735
04846
386088
07786
363469
10120
386391
80491
01684
15678
08712
9013047
1213243
71607
1022846
64425
17404
09291
01686
386088
07786
363469
10120
1065134
16735
08713
64425
1213266
1213267
1213228
1243007

Fig. 29 - Scrub Head Side Squeegee Group, Left Hand

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

el N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Squeegee Kit, Side, Lh

Retainer Assy, Side Sqge, With Latch
Guide, Sqge, Side

Screw, Pan, Phl, M5 X 0.80 X 16, Blk
Nut, Hex, Lock, M5 X 0.80, NI, Ss
Holder WIdt, Blade, Lh

Blade, Sqge, Side, Linatex

Bracket WIdt, Pivot, Sqge

Pin, Clevis, 0.50d X 5.00I

Pin, Cotter, .156 X 1.25

Arm Kit, Sqge, Front, Lh, Afmkt

Arm WIdt, Front, Lh

Nut, T, M10 X 1.50 X 15.800d X 13.0l
Bushing, Sleeve, 0.63b 0.72d 0.38|
Washer, Thrust, 0.61b 1.25d .06, Fgl
Screw, Hex, M10 X 1.50 X 20, Ss
Washer, Flat, 0.44b 1.00d .08, Ss
Pin, Roll, .250d X 0.75I, .250/.256
Bushing, FIng, 0.63b 0.75d 0.38lI
Washer, Thrust, 0.79b 1.42d 0.06[Garlok]
Bolt, Eye, M8 X 1.25 X 070mm, 05.50 Eye
Nut, Hex, Std, M8 X 1.25, Ss

Spring, Extn, 0.750d 0.10wir 03.0I
Clevis, 0.31d X 0.75I

Bracket, Latch, Dbl Scb, Sqge, Side
Sleeve, P/M, 0.25b 0.38d 0.2I [430ss]
Washer, Flat, 0.27b 0.69d .05, Ss
Screw, Hex, M6 X 1.00 X 16, Ss

Nut, Hex, Lock, M6 X 1.00, NI, Ss
Arm Kit, Sqge, Rear, Lh, Afmkt

Arm WIdt, Rear, Lh

Bushing, Sleeve, 0.63b 0.72d 0.38|
Nut, T, M10 X 1.50 X 15.800d X 13.0l
Washer, Thrust, 0.61b 1.25d .06, Fgl
Pin, Roll, .250d X 0.75I, .250/.256
Screw, Hex, M10 X 1.50 X 20, Ss
Washer, Flat, 0.44b 1.00d .08, Ss
Bolt, Eye, M8 X 1.25 X 070mm, 05.50 Eye
Nut, Hex, Std, M8 X 1.25, Ss

Spring, Extn, 0.750d 0.10wir 03.0I
Clevis, 0.31d X 0.75I

Latch, Cmpr, Yel Grip

Screw, Hex, M8 X 1.25 X 16, 8.8
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Washer, Thrust, 0.61b 1.25d .06, Fgl
Blade, Sqge, Side, Urethane (Option)
Blade, Sqge, Side, Rubber (Option)
Arm Widt, Lh

Gasket, Cushion, Side Squeegee Door

356622-NA

Qty.

PRPRPRPNNNRPRPRPRNRPNNRUONNRRPRPRPRPRRPRPRPREPNRPRRPPREPNNNRPNRPRRPRPREPRPREPRERNNRRR

M17 9017357 (12-2019)

2-59




STANDARD PARTS

Fig. 30 - Plastic Hopper and Bumper Group

2-60 M17 9017357 (3-2019)



STANDARD PARTS

356633 - NA
Fig. 30 - Plastic Hopper and Bumper Group
Ref. Part No. Serial Number Description Qty.
1 1214545 (000000- ) Hopper, Trimmed 1
2 1216943 (000000- ) Bracket WIdt, Hppr 1
3 06415 (000000- ) Screw, Flt, Soc, M6 X 1.00 X 25, 10.9 5
4 1036892 (000000- ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 4
5 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 4
6 32490 (000000- ) Washer, Flat, 0.25, Std 4
7 1217821 (000000-010374 ) Angle WIidt, Hppr 1
8 763147 (000000-010374 ) Screw, Btn, M6 X 1.0 X 20, 10.9, BIk 6
9 01684 (000000-010374 ) Washer, Flat, 0.27b 0.69d .05, Ss 6
10 1216858 (000000- ) Plate Widt, Mtg, Hppr, Lh 1
11 1216819 (000000- ) Bracket Widt, Sppt, Hppr 2
12 12273 (000000- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 4
13 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 8
14 1216980 (000000- ) Bracket Widt, Sppt, Hppr 1
15 1016399 (000000- ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 4
16 140027 (000000- ) Washer, Flat, 0.35b 0.75d .04, Ss 4
17 09770 (000000- ) Screw, Hex, M10 X 1.50 X 25, NI, Ss 6
18 32492 (000000- ) Washer, Flat, 0.38, Std 6
19 1216839 (000000- ) Plate Widt, Mtg, Hppr, Rh 1
20 1216961 (000000- ) Bracket Widt, Sppt, Hppr 1
21 9015620 (000000-010374 ) Bumper Kit, Afmkt [M17] 1
21 1227172 (010375- ) Bumper WIdt, Front 1
22 1223190 (000000- ) Bracket, Bmpr, Hppr Mtg 2
23 1221370 (000000- ) Plate, Bmpr, Mount 2
24 59658 (000000- ) Screw, Hex, M8 X 1.25 X 35, NI, Ss 4
25 12333 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss, NI 4
26 33948 (000000- ) Washer, Flat, 0.38, Fendr 4
27 1219157 (000000- ) Plug, Hole, Rnd, 1.75h .18-.25, Blk Nyl 2
28 1227811 (010375- ) Angle WIidt, Hppr 1
29 17288 (010375- ) Screw, Btn, M8X1.25 x 35, Ss 6
30 01685 (010375- ) Washer, Flat, 0.31, Std 12
31 08709 (010375- ) Nut, Hex, Lock, M8 x 1.25, NI 6
M17 9017357 (3-2019) 2-61




STANDARD PARTS

Fig. 31 - Hopper Cover Group

2-62 M17 9017357 (12-2019)



STANDARD PARTS

356638
Fig. 31 - Hopper Cover Group

Ref. Part No. Serial Number Description Qty.
v 1 9015015 (000000- ) Cover Kit, Hppr, Afmkt [M17] 1
A 2 1204077 (000000- ) Nameplate, Tennant, Domed 1
3 09759 (000000- ) Screw, Flt, Soc, M6 X 1.00 X 12, 10.9 2
4 1217547 (000000- ) Plate, Magnet, Cover, Hppr 2
5 1202779 (000000- ) Magnet, Latch, Brush Door 2
6 19312 (000000- ) Nut, Hex, Std, .25-20 4

M17 9017357 (12-2019) 2-63



STANDARD PARTS

Fig. 32 — Hopper Lift Arm Group

2-64 M17 9017357 (12-2016)



STANDARD PARTS

Ref.

> > > J
oOghAWNPRE

> > J
© 0~

10

12
13
14
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39

Part No.
9015019
1215689
42120-1
59542
1217080
35529
1228461
9015020
386801
1217649
87147
1218178
1036892
08708
32490
9015014
9015021
1218042
23788-1
1218881
00926
1217120
1215693
1227026
1225382
06416
763065
1218038
06957
08709
1218041
23788
1210807
13766
58359
59965
1220927
09738
01683
09739
35529
07259

Fig. 32 - Hopper Lift Arm Group

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

Nl N e N N N N N e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Arm Kit, Lift, Hppr, Afmkt [M17]

Arm WIdt, Hppr

Bearing, Self Align, 1.25b 2.00d

Ring, Retaining, Int, 2.00d

Bearing, Ball, 1.00b 2.05d .811w 2row
Bushing, Sleeve, 1.00b 1.13d 0.99, Fgl
Fitting, Grease, Str Pm1.125L
Sprocket Kit, Hppr, Afmkt [M17]
Bearing, Sleeve, 1.75id

Sprocket, 18tooth, Dbl

Ring, Retaining, Ext, 1.75d, Hd

Clip, Spring, Prop Arm

Screw, Hex, M6 X 1.00 X 25, 9.8, Sems
Nut, Hex, Lock, M6 X 1.00, NI
Washer, Flat, 0.25, Std

Arm Kit, Prop, Afmkt [M17]

Arm Kit, Prop, Tj, Afmkt [M17]

Pin, Arm, Prop Rod

Ring, Retaining, Ext, 0.75d

Spring, Extn, 0.700d .09wir 3.9l

Key, Sq, 0.25 X 0.25, 0.75I

Sprocket, 40, 18tooth, 1.00b

Cover WIidt, Cross Tube

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems, Lock
Cylinder, Hyd, 2.0b 19.69I 10.00strk
Screw, Hex, M12 X 1.75 X 50, Fl

Nut, Hex, Jam, M12 X 1.75, [Din439]
Pin, 1.25d 5.5I

Screw, Hex, M8 X 1.25 X 60, 8.8

Nut, Hex, Lock, M8 X 1.25, NI

Pin, Clevis, Grvd, 1.00d X 3.31l

Ring, Retaining, Ext, 0.98d, [E-Ring]
Wire, Tie [W/.25” Fir Tree Clip]

Ring, Retaining, Ext, 0.98d, Basic
Retainer, Ring

Switch, Snap, 15a No, RIr

Bracket, Mtg, Switch

Screw, Hex, M5 X 0.80 X 12, Ss
Washer, Flat, 10, Ss

Nut, Hex, Lock, M5 X 0.80, NI, Ss
Bushing, Sleeve, 1.00b 1.13d 0.99, Fgl
Fitting, Grease, Str, Pm04 .47L

356634-NA

Qty.

NFPFNNNRPRPRPRPOAMNNNMNNNNRORPRRPREPRPRNRPPEPREPNNNRRPRRPRRPRPRERLRRLOWERR

M17 9017357 (12-2016)

2-65




STANDARD PARTS

Fig. 33 - Hopper Chain Roller and Cover Group

2-66 M17 9017357 (12-2016)



STANDARD PARTS

Ref.

a b wNBE

© 00N

10

> > >

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27

28
29
30
31
32
33
34

> > >

Part No.
386539
06971
35843
08711
32486
9015076
386998
32716
386997
386999
1216775
07112
1216473
1217922
1216576
32492
1228337
1059969
1217072
1216577
41186
12273
1215747
17461
08346
1225631
1216488
1037346
9015077
1216690
386998
32716
386997
386999
07112
41430

Fig. 33 - Hopper Chain Roller and Cover Group

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Sprocket, 40, 18tooth, 0.50b

Screw, Hex, M12 X 1.75 X 50, 8.8
Washer, Flat, 0.53b 1.50d .19, Stl

Nut, Hex, Lock, M12 X 1.75, NI

Washer Flat,0.50,Sae

Chain Kit, 40 X 104 Pitches, Afmkt [M17]
Ear

Nut, Hex, Jam, M10 X 1.5, Ss

Housing

Pivot

Chain, RIr, 40 X 104 Pitches [M17]

Link, Chain, RIr, 40

Cover, Arm, Lift, Rh, Trimmed

Bushing, Fing, 1.75b 1.94d 1.00I

Hub, Sprocket, 1.6b 3.5d 2.0l

Washer, Flat, 0.38, Std

Screw, Hex, M10 X 1.50 X 90, 10.9, Fl
Washer, Thrust, 1.81b 2.93d .06w, Plstc
Arm WIdt, Hppr Roll

Sprocket, #40, 32tooth

Washer, Flat, Belleville, .31

Screw, Hex, M8 X 1.25 X 20, NI, Ss
Actuator, 36vdc, 06.0 Strk, 0700 Lbs
Pin, Clevis, 0.37d X 1.75I

Pin, Cotter, .125 X 0.75

Pin, Clevis, 10mmd X , PI

Cover, Arm, Lift, Lh, Trimmed

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems
Chain Kit, 40 X 181 Pitches, Afmkt [M17]
Chain, RIr, 40 X 181 Pitches [M17]

Ear

Nut, Hex, Jam, M10 X 1.5, Ss

Housing

Pivot

Link, Chain, RIr, 40

Nut, hex, lock, m10 X 1.5, NI

356635

Qty.

PNRPRPRRPRRPRPRPRORRPNRPRRPAMRPRRPRENRPRPRPNRPRPRPRPREPRELDIMINNNN

M17 9017357 (12-2016)

2-67




STANDARD PARTS

Fig. 34 — Hopper Hydraulic Lift Pump Group

FRONT

M17 9017357 (4-2016)

2-68



STANDARD PARTS

Fig. 34 - Hopper Hydraulic Lift Pump Group

356636

Ref. Part No. Serial Number Description Qty.
1 762427 (000000- ) Fitting, Hyd, E90, Fm04/0Om04 1
2 79874 (000000- ) Fitting, Hyd, E45, Fm04/0Om04 1
3 1067059 (000000- ) Fitting, Hyd, Rst, Fm04/0f04, .047 1
4 1220800 (000000- ) Bracket WIdt, Mtg, Pump 1
5 9015013 (000000- ) Pump Kit, Hyd, Cyl, Na/Ce, Afmkt [M17] 1
5 9015066 (000000- ) Pump Kit, Hyd, Cyl, Tj, Afmkt [M17] 1
6 06961 (000000- ) Screw, Hex, M10 X 1.5 2
7 32492 (000000- ) Washer, Flat, 0.38, Std 2
8 762428 (000000- ) Fitting, Hyd, Str, Fm04/0m04 2
9 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2

10 767255 (000000- ) Hose, Hyd, Tc04, Ff04e90/Ff04str, 034.5 1
11 771048 (000000- ) Hose, Hyd, Tc04, Ff04e90/Ff04str, 019.0 1
M17 9017357 (4-2016) 2-69




STANDARD PARTS

Fig. 35 - Hopper Vacuum Fan Group

2-70 M17 9017357 (5-2017)



STANDARD PARTS

356637
Fig. 35 - Hopper Vacuum Fan Group

Ref. Part No. Serial Number Description Qty.

1 1216827 (000000- ) Filterbox, Hg, Trimmed 1

v 9015064 (000000- ) Switch Kit, Thermal, Afmkt [M17] 1
A 2 367679 (000000- ) Switch, Thermal, 160deg, Spdt 1
A 3 06927 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 2
A 4 19065 (000000- ) Washer, Flat, 0.19b 0.44d .05, PI, 08 3
A 5 02850 (000000- ) Nut, Hex, Lock, M4 X 0.70, NI 2
6 1223524 (000000- ) Plate, Mtg, Switch 1

7 1223956 (000000- ) Plate, Widt, Deflector 1

8 09738 (000000- ) Screw, Hex, M5 X 0.80 X 12, Ss 2

9 01683 (000000- ) Washer, Flat, 10, Ss 2

10 1223496 (000000- ) Panel, Filterbox 1

11 11635 (000000- ) Screw, Hex, M6 X 1.00 X 12, NI, Ss 6

12 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 6

13 41140 (000000- ) Washer, Lock, Int-Ext, 0.25 2

14 1075086 (000000- ) Wire, 10ga, 15.0l, Grn [M6 Ring,M6 Ring] 1

15 1216550 (000000- ) Channel Widt, Mtg, Fan 1

16 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 14

v 9015267 (000000- ) Fan Kit, Vacuum, Afmkt [M17] 1
A 17 1218331 (000000- ) Fan, Vacuum, 5.7D, 036Vdc, 1 Stage 1
A 18 1216637 (000000- ) Seal, Rbr, Clsd, 0.31, 4.5d 02.4h 1
A 19 12277 (000000- ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 3
A 20 32483 (000000- ) Washer, Flat, 0.25, Sae 3
A 21 763116 (000000- ) Tie, Cable, Nyl, 15.31. W 4.5 Max D 1
A 22 1218173 (000000- ) Muffler, Vacfan, 2.50 Id X 25.0 Oal 1
23 1049982 (000000- ) Seal, Foam 1

24 1223002 (000000- ) Angle, Mtg, Filterbox 4

25 1216625 (000000- ) Plate, Seal, Fan 1

26 1226312 (000000- ) Stud, M8 X 1.25 50 Lg 3

27 1217002 (000000- ) Gasket, Cover, Fltr 1

28 1216918 (000000- ) Cover, Fltr, W/ Insert, Rm-Cphg 3

v 9015057 (000000- ) Latch Kit, Filterbox, Afmkt [M17] 1
A 29 1048353 (000000- ) Strap, Rbr 3
A 30 1218322 (000000- ) Knob, Star, 2.75d 4ear, M8x1.25 Fem 3
A 31 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 3
32 07514 (000000- ) Washer, Lock, Int, 10, Ss 3

33 1210807 (000000- )  Wire, Tie [W/.25" Fir Tree Clip] 1

34 41141 (000000- ) Washer, Lock, Int-Ext, 0.31 1

35 1216637 (000000- ) Seal, Rbr, Clsd, 0.31, 4.5d 02.4h 1

v 9015386 (000000- ) Harness kit, Vac Fan, Afmkt [Static Gnd] 1
A 36 1075452 (000000- ) Harness, Ele [Static Gnd] 1
A 37 763045 (000000- ) Screw, Hex, M8 X 1.25 X 20, Fmg 1
A 38 41141 (000000- ) Washer, Lock, Int-Ext, 0.31 1
A 39 763114 (000000- ) Tie, Cable, 11.3L, 2.75D Max 1
A 40 1218371 (000000- ) Plate, Guard, Fan 1
A 41 19065 (000000- ) Washer, Flat, 0.19B 0.44D .05, PI, 08 2
42 1230992 (000000- ) Gasket, Filterbox, Thermal Switch 1

M17 9017357 (1-2018) 2-71



STANDARD PARTS

Fig. 36 — Hopper Filter Shaker Group

2-72 M17 9017357 (7-2016)



STANDARD PARTS

356639

Fig. 36 - Hopper Filter Shaker Group
Ref. Part No. Serial Number Description Qty.
v 9015065 (000000- ) Motor Kit, Ele, Shaker, Afmkt [M17] 1
A 1 1075328 (000000- ) Motor, Ele, 36vdc 22017rpm 0.11hp 03.3a 1
A 2 86618 (000000- ) Nut, Hex, Lock, #10-32, NI 2
A 3 19066 (000000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
A 4 1053291 (000000- ) Weight, Eccentric, Pntd 1
A 5 1053321 (000000- ) Weight, Eccentric, Pntd 1
A 6 39322 (000000- ) Screw, Set, Soc, 10-24 X 0.38, Al 4
7 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
8 41141 (000000- ) Washer, Lock, Int-Ext, 0.31 1
9 1074603 (000000- ) Harness, Ele [Shaker, M17] 1
10 1044352 (000000- ) Bracket Widt, Fltr 1
11 1020168 (000000- ) Molding, Afmkt, Trim, Pvc, .08 .11, 01Ft 1
12 1216500 (000000- ) Bracket WIdt, Shakr, Fltr 1
13 30406 (000000- ) Clip, Keeper 3
14 12333 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss, NI 4
15 1044351 (000000- ) Spacer, Fltr 1
16 1224155 (000000- ) Shim, Shaker, Fltr 2
17 1215171 (000000- ) Filter, Cyl, 11.09D, 09.36L. 6.73ID 1
17 1218400 (000000- ) Filter, cyl, Synthetic, 11.09D, 09.36L. 6.73ID 1
M17 9017357 (12-2019) 2-73




STANDARD PARTS

Fig. 37 - Plastic Hopper Pre-Filter and Dump Door Group

M17 9017357 (12-2016)

2-74



STANDARD PARTS

356640
Fig. 37 - Plastic Hopper Pre-Filter and Dump Door Group

Ref. Part No. Serial Number Description Qty.
1 1223784 (000000- Frame WIidt, Sppt, Filterbox
2 1037346 (000000- Screw, Hex, M8 X 1.25 X 25, 9.8, Sems
3 07791 (000000- Nut, Hex, Fing, M8 X 1.25
4 1216822 (000000- Panel WIdt, Perma-Filter
5 1020341 (000000- Screw, Hex, M8 X 1.25 X 20, Ss, Sems
6 1217010 (000000- Gasket, Filterbox
7 47585 (000000- Bearing, FIng, 2hole, 0.50b [Nyl]
8 1248371 (000000- Door WIdt, Dump
9 15678 (000000- Screw, Hex, M6 X 1.00 X 16, Ss
10 32483 (000000- Washer, Flat, 0.25, Sae
11 08708 (000000- Nut, Hex, Lock, M6 X 1.00, NI
12 1223270 (000000- Shaft WIdt, Door, Debris, Arm
13 17404 (000000- Pin, Roll, .250d X 0.75I, .250/.256

14 1226674 (000000-
15 1223586 (000000-
16 1054662 (000000-
17 1223281 (000000-
18 1037355 (000000-
19 08709 (000000-
20 32491 (000000-
21 1227453 (000000-
22 1223086 (000000-

Sleeve, 318B .500D Ss

Seal, Shaft, Door, Dump

Bushing, FIng, 0.50b 0.59d 0.25I
Spring, Extn, 1.130d 0.11wir 04.0I
Screw, Hex, M8 X 1.25 X 35, 9.8, Sems
Nut, Hex, Lock, M8 X 1.25, NI

Washer, Flat, 0.31, Std

Lever WIidt, Door, Dump

Spacer, Plstc, 0.26b 1.18d 0.201, Nyl

23 16879 (000000~ Screw, FIt, Soc, M6 X 1.00 X 20, 10.9
24 08712 (000000~ Nut, Hex, Lock, M6 X 1.00, NI, Ss
25 01684 (000000~ Washer, Flat, 0.27b 0.69d .05, Ss
26 1222532  (000000- Channel WIdt, Debris
v 9015023  (000000- Seal Kit, Hppr, Afmkt [M17]

Seal, Afmkt, Bulb, Str, 1.12, 0.88W 08Ft
Seal, Bulb, Str, 1.51h .88w Adh, 32.6l
Retainer, Bracket

Retainer, Blade, Rh

Retainer, Blade, Lh

Screw, Btn, M6 X 1.0 X 20, 10.9, Blk
Washer, Flat, 0.27b 0.69d .05, Ss

Seal, Diverter, Rear

A 27 1227096 (000000-
A 28 1226827 (000000-
29 1222534 (000000-
30 1222528 (000000-
31 1222529 (000000-
32 763147 (000000-
33 01684 (000000-
34 1222527 (000000-

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N
P OORRPRRPRPREPRPRERNNNNRPNRPRRPRPREPNRPRPRPAMDMRNRNEDNODLER

M17 9017357 (12-2019) 2-75



STANDARD PARTS

Fig. 38 — Solution Tank Group

M17 9017357 (4-2016)

2-76



STANDARD PARTS

Py
©WoOo~NoOONWNNR D

ol
P o

12
13
14
15
16
17
18
19
20
21

Part No.
9015018
9015016
9015043
1066431
1060673
386324
1206948
1212298
1062651
377349
1218085
1069311
1069326
1207272
1045487
1218383
12273
1017218
09011
1016331
390994
46983

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

Fig. 38 - Solution Tank Group

e N N N N N N N N N N N N N N N N N N N N N

Description

Tank Kit, Sol, Afmkt [M17]

Cover Kit, Tank, Sol, Afmkt [M17]
Cover Kit, Tank, Sol, Tj, Afmkt [M17]

Seal, Afmkt, Bulb, Dual, 03ft [F/.30gap]

Bar, Rnd, Plstc, 0.31d 08.5I

Handle

Bracket, Pawl, Handle

Tube Assy, 34.2

Sensor, Press, 3 Psi, 8-30vdc
Fitting, Plstc, Pf12/Pf12, Bh

Plate, Mtg, Mesh

Screw, Pan, Phl, M8 X 1.25 X 16, Blk
Washer, Flat, 0.31, Fender, Blk
Mesh Assy, Cloth [T17]

Screw, Pan, Phl, M5 X 0.80 X 16, Blk
Bracket, Mtg, Tank, Soltn, Rh

Screw, Hex, M8 X 1.25 X 20, NI, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Screw, Hex, M8 X 1.25 X 30, Ss
Washer, Flat, 0.34b 1.25d .11, Ss
Plug, Hole, Soltn Tank, Blk Pyu
Washer, Flat, 0.39b 1.38d .19, Stl, PI

356613

Qty.

NEFENNPMPORPORPPMAPORPRFRPERPEPRPRPEPEPEPRERPEPR

M17 9017357 (4-2016)

2-77




STANDARD PARTS

Fig. 39 - Solution Supply Group

-

2-78 M17 9017357 (7-2016)



STANDARD PARTS

Fig. 39 - Solution Supply Group

356425

Ref. Part No. Serial Number Description Qty.
1 18595 (000000- ) Fitting, Plstc, E90, Bm16/Pm12 1
2 1214093 (000000- ) Hose, Afmkt, Pvc, Wir, 1.00ld, 01Ft, Clr 1
v 3 1205428 (000000- ) Filter, Screen, 080 Mesh, In-Line 1
A 9018853 (000000- ) Filter Element, Water [M/T17] 1
4 1212887 (000000- ) Fitting, Plstc, E90, Bm16/Pm16 2
5 11399 (000000- ) Clamp, Hose, Wormdrive, 0.81-1.50d, .50w 4
6 1207518 (000000- ) Bracket, Mtg, Filter Hsg 1
7 11531 (000000- ) Clamp, Hose, Wormdrive, 1.06-2.00d, .56w 2
8 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
9 1208486 (000000- ) Manifold, Solution Delivery, Main 1
10 1221161 (000000- ) Tie, Cable, Nyl, Push Mount, 76mm Max D 1
11 79273-2 (000000- ) Fitting, Plstc, Str, Bm12/Pm12 1
12 630146 (000000- ) Fitting, Plug, Pm06, Hdpe 3
M17 9017357 (3-2019) 2-79




STANDARD PARTS

Fig. 40 - Recovery Tank Group

2-80 M17 9017357 (12-2016)



STANDARD PARTS

356426
Fig. 40 - Recovery Tank Group

Ref. Part No. Serial Number Description Qty.
1 9020211 (000000- Tank, Rec, Afmkt [T17] 1
2 9020212 (000000- Cover Assy, Rec Tank, Afmkt [T17] 1
2 9020286 (000000- Cover Assy, Rec Tank, Tj Afmkt [T17] (Japan Only) 1
3 1066434 (000000- Seal, Afmkt, Bulb, Dual, 12Ft [F/.30Gap] 1
4 1207887 (000000- Screen, Safety, Vac Fan 1
5 1026014 (000000- Screen, Vacuum 1
6 382320 (000000- Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 4
7 1037822 (000000- Filter, Panl, Dust, 2.0 X 06.1 X 07.6 1
8 1206119 (000000- Tray, Debris, Tank 1
9 1210807 (000000- Wire, Tie [W/ .25” Fir Tree Clip] 4

10 1020341 (000000- Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
11 1206961 (000000- Bracket, Mtg, Cover, Recvy Tank 2
12 1207130 (000000- Bracket, Retain, Hinge, Cover 2
13 01685 (000000- Washer, Flat, 0.38B 0.88D .08, Ss 2
14 08713 (000000- Nut, Hex, lock, m8 X 1.25, ml, Ss 2
15 1057214 (000000- Plate, Arm, Prop 1
16 360460 (000000- Sleeve, P/M, 0.34b 0.63d 0.4, Ss / Oil 1
17 230735 (000000- Sleeve, P/M, Fing, 0.33b 0.75/0.50d 0.8l 1

18 1017218 (000000-
19 12333 (000000-
20 59658 (000000-
21 385685 (000000-
22 1019285 (000000-
23 1205049 (000000-
24 1205797 (000000-
25 1207209 (000000-

Washer, Flat, 0.32b 1.00d .12, Ss 19
Screw, Hex, M8 X 1.25 X 25, Ss, NI 1
Screw, Hex, M8 X 1.25 X 35, NI, Ss 1
Sensor, Level, Lig, 14vdc 0la .62-11 1
Bracket, Protector, Float Switch 1
Bracket, Mtg, Tank, Recvy, Lh 1
Bracket, Mtg, Tank, Recvy, Rh 1
Bracket, Sppt, Hose, Drain 1

e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

26 12273 (000000- Screw, Hex, M8 X 1.25 X 20, NI, Ss 10
27 09011 (000000- Screw, Hex, M8 X 1.25 X 30, Ss 4
28 08713 (000000- Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
29 379829 (000000- Washer, Flat, 0.34b 1.50d .12, Stl, PI 1
30 09010 (000000- Screw, Hex, M8 X 1.25 X 25, Ss 2
31 1213110 (000000- Label, Hole, Cover, Recvy Tank 1

M17 9017357 (12-2016) 2-81



STANDARD PARTS

Fig. 41 - Tank Drains Group

M17 9017357 (4-2016)

2-82



STANDARD PARTS

Fig. 41 - Tank Drains Group

356427

Ref. Part No. Serial Number Description Qty.
v 1 1206099 (000000-010999 ) Hose Assy, Drain, 3.0 1d 64 L 1
A 2 1214337 (O00000-010999 ) Cuff Assy, Outer, Drain Hose 1
v 1 1239902 (011000- ) Hose Assy, Drain, 3.0 1d 64 L 1
A 2 1214337 (011000- ) Cuff Assy, Outer, Drain Hose 1
v 3 1206370 (000000- ) Hose Assy, Drain, 3.01d 35 L 1
A 4 1214337 (000000- ) Cuff Assy, Outer, Drain Hose 1
5 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
6 1207562 (000000- ) Clamp, Cable, Stl, 3.25d X 1.00w, 1hole 1
7 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 1
8 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
9 1201434 (000000- ) Clamp, Hose, Wormdrive, 4.63-5.50, 0.5w 2
10 1209684 (000000- ) Bracket, Mtg, Hose 2
M17 9017357 (3-2019) 2-83




STANDARD PARTS

Fig. 42 - Vacuum Fans and Rear Side Door Group

2-84 M17 9017357 (12-2019)



STANDARD PARTS

356428 — M17
Fig. 42 - Vacuum Fans and Rear Side Door Group

Ref. Part No. Serial Number Description Qty.
v 1 1200149 (000000- ) Fan, Vacuum, 6.6d, 036vdc, 1 Stage [Bpt] 2
A 1206774 (000000- ) Brush Kit, Motor, Fan 1
2 1201267 (000000- ) Assy, Seal, Mtg, Vacfan 2
3 49891 (000000- ) Clamp, Hose, Wormdrive, 5.56-6.50d, .56w 2
4 08716 (000000- ) Screw, Hex, M6 X 1.00 X 20, Ss 10
5 29570 (000000- ) Washer, Flat, 0.28b 1.00d .06, Stl 10
6 1203848 (000000- ) Muffler, Vacfan, 11.0 L 2
7 130773 (000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
8 1066431 (000000- ) Seal, Afmkt, Bulb, Dual, 03ft [F/.30gap] 1
9 1214173 (000000- ) Seal, Door, Vac Fan, Rbr 2
10 1214174 (000000- ) Retainer, Seal, Door, Vac Fan 2
11 382320 (000000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 8
12 9015040 (000000-010999 ) Cover, Side, Lh, Afmkt [M17] 1
12 9018977 (011000- ) Cover, Side, Lh, Std, Afmkt [T/M17] 1
13 1205801 (000000- ) Hinge, WIdt, Lh 1
14 1205811 (000000- ) Hinge WIdt, [T12] 2
15 15675 (000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 11
16 32492 (000000- ) Washer, Flat, 0.38, Std 11
17 398806 (000000- ) Latch 1
18 1208748 (000000- ) Plate, Latch [T17] 1
19 1207039 (000000- ) Bracket, Bumper 2
20 20802 (000000- ) Bumper, Rbr, 1.0d 0.38th .25-20 2
21 19312 (000000- ) Nut, Hex, Std, .25-20 4
22 1207341 (000000- ) Bracket, Latch, Lh Panel [T17] 1
23 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
24 06933 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 2
25 1052126 (000000- ) Inductor, 12.7mmid [156 Imp at 25Mhz] 2

(Europe, Australia, Canada Only)

M17 9017357 (4-2020) 2-85



STANDARD PARTS

Fig. 43 - Rear Squeegee Lift Group

2-86 M17 9017357 (4-2016)



STANDARD PARTS

Py
@

Part No.
1207903
01686
09770
1208274
391434
01684
08712
1205553
25735
1018276
08179
223054
51103
71274
08175
1207739
77488
08178
1207466
04843
1208247
01686
1014563
08714
14529
1206872
17461
1207757
06415
08708

O©oOo~NOOTA, WNPR

WINDNPNNNNMNNNNNRPRPRPRPEPRPRPERPERPRPRE
Qwo~NouoPh,PWNPFPODOO~NOOLPA,WNEO

Fig. 43 - Rear Squeegee Lift Group

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Bracket WIdt, Sqge Lift, Frame
Washer, Flat, 0.44b 1.00d .08, Ss
Screw, Hex, M10 X 1.50 X 25, NI, Ss
Guide, Cable, Sqge Lift

Screw, Hex, M6 X 1.00 X 80, Ss
Washer, Flat, 0.27b 0.69d .05, Ss
Nut, Hex, Lock, M6 X 1.00, NI, Ss
Lift Widt, Sqge, Pulley

Bushing, FIng, 0.63b 0.75d 0.38lI

Pin, Clevis, 0.62d X 2.91I

Pin, Cotter, .094 X 1.00

Drum, Cable, Lift

Pin, Clevis, 0.50d X 2.62|

Pin, Clevis, 0.31d X 2.62I

Pin, Cotter, .125 X 1.25

Cable, Ss .12d 22.61 .2clevis / .2clevis
Pin, Clevis, 0.19d X 0.63I

Pin, Cotter, .062 X 0.75

Lever WIdt, Sqge Lift, Pulley
Bushing, FIng, 0.63b 0.72d 0.25I
Bushing,Sleeve,FIng0.40b 0.625d 1.621,Ss
Washer, Flat, 0.44b 1.00d .08, Ss
Washer, Flat, 0.40b 1.12d .12, Ss
Nut, Hex, Lock, M10 X 1.5, NI, Ss
Screw, Hex, M10 X 1.50 X 70, Ss
Actuator, 36v, 2.36in Stroke

Pin, Clevis, 0.37d X 1.75I

Shield, Bumper, Sqge Cplg

Screw, Flt, Soc, M6 X 1.00 X 25, 10.9
Nut, Hex, Lock, M6 X 1.00, NI

356429

Qty.

ARNNRRPRPNRRPNRPNNRPRNRPRPRPORPNRPRREPNRPREDNLNR

M17 9017357 (4-2016)

2-87




STANDARD PARTS

Fig. 44 - Rear Squeegee Linkage Group

M17 9017357 (7-2016)

2-88



STANDARD PARTS

356430
Fig. 44 - Rear Squeegee Linkage Group

Ref. Part No. Serial Number Description Qty.
1 1206821 (000000- ) Coupling WIidt, Sqge, Front 1
v 9020233 (000000- ) Caster, Assy, Sq, Rear, Afmkt [T17] 2
A 2 1208155 (000000- ) Knob, Adj, Caster 1
A 3 07450 (000000- ) Washer, Thrust, 0.66b 1.25d 0.06w 1
A 4 1208153 (000000- ) Pivot WIdt, Caster, Sqge 1
A 5 9014285 (000000- ) Caster kit, Rear Squeegee, Am 1
A 6 79217 (000000- ) Washer, Wavy, 1.20b 1.54d .13 1
A 7 1208156 (000000- ) Knob, Caster 1
8 77272 (000000- ) Washer, Flat, 0.60b 1.31d .10, Ss 2
9 01516 (000000- ) Ring, Retaining, Ext, 0.59d, Basic 2
10 363087 (000000- ) Bushing, Fing, 0.44b 1.25d 0.25I 2
11 12317 (000000- ) Screw, Hex, M10 X 1.50 X 30, Ss 2
12 386847 (000000- ) Bolt, Eye, M10 X 1.50 X 064mm, 07.10 Eye 2
13 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 7
14 08714 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 5
15 1031413 (000000- ) Spring, Extn, 1.680d 0.20wir 07.5I 2
v 9020232 (000000- ) Link Kit, Sq, Rear, 1 Link, Afmkt [T17] 4
A 16 1209712 (000000- ) Rod, Hex, M10, 09.50l, Stl 1
A 17 05686 (000000- ) Rod-End, M10 X 1.5rh Fem M10 X 1.5stud 1
A 18 05685 (000000- ) Rod-End, M10 X 1.5lh Fem M10 X 1.5stud 1
A 19 07787 (000000- ) Nut, Hex, Std, M10 X 1.50, Ss 1
A 20 09775 (000000- ) Nut, Hex, Std, M10-1.5, Ss 1
A 21 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 4
A 22 08714 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 2
23 1206844 (000000- ) Coupling WIdt, Sqge, Rear 1
24 1206865 (000000- ) Knob, Star, 3.21d 5ear 4.451 M10x1.5 1
25 15331 (000000- ) Washer, Flat, 0.62, Sae 1
26 1210022 (000000- ) Washer, 1.02 Od, .62 Id, Urethane 2
27 1054945 (000000- ) Knob, Star, 3.21d 5ear M10 1
28 1207034 (000000- ) Pin, Clevis, 0.75d X 2.00l, M10 Hole 1
29 08236 (000000- ) Pin, Cotter, .156 X 1.25 1

M17 9017357 (7-2016) 2-89



STANDARD PARTS

Fig. 45 - Rear Squeegee Group

2-90 M17 9017357 (4-2016)



STANDARD PARTS

pu)
©CoO~NOUNAWNEER @

=
=

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
28
28
29
29
29

[ S N O S i S i O N RN
=
o

Part No.
9020070
1213530
1206251
391345
1212782
1208629
1055396
07786
1052532
363162
01686
08714
1209122
1206530
1209121
1209120
51813
1208858
1207103
21606
1208906
1208730
1207608
1207661
1209444
1045525
01684
1213539
1207086
1208356
1208358
1207087
1208357
1208359

Fig. 45 - Rear Squeegee Group

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Squeegee Kit, Ci [T17]

Squeegee Frame Assy

Rod, Thrd, 2end, M8x1.25/ M10x1.5 -02
Nut, T, M10 X 1.50 X 0.620d X 0.5l
Spring, Cmpr, 0.980d .14wir 02.00I, Ss
Ring, Mtg, Sqge, .38l

Pin, 0.63d, 02.0l [W/Cbore, M8 Screw]
Nut, Hex, Std, M8 X 1.25, Ss

Grip, Lock

Wheel, 04.0d 0.89w 0.64b

Washer, Flat, 0.44b 1.00d .08, Ss

Nut, Hex, Lock, M10 X 1.5, NI, Ss
Strap WIidt

Pin, 0.43d 2.75I [303ss]

Arm Widt

Bracket WIdt

Pin, Clevis, 0.37d X 2.12I

Cover, Handle

Clamp WIdt, Rear

Bar WIdt, Retainer, Sqge, Rear

Cam, Rear

Cuff, Adapter, 2.75 X 3.00, Pvc
Gasket, Ure, .16, 3.23id 3.630d

Hose Assy, Rear Squeegee

Fastener, 11.001 [Hook & Loop]

Screw, Pan, Phl, M6 X 1.00 X 12, Blk
Washer, Flat, 0.27b 0.69d .05, Ss
Hose Trap Assy

Blade, Front Squeegee 56.6l (Linard)
Blade, Front Squeegee 56.61 (Urethane)
Blade, Front Squeegee 56.61 (Gum)
Blade, Rear Squeegee 60.6l (Linatex)
Blade, Rear Squeegee 60.6l (Urethane)
Blade, Rear Squeegee 60.61 (Gum)

356432

Qty.

PR RPRPRRPRRPRPRPRPRPRRPRPRPRPRPRPEPRPRPENENNNNNNMNNNNDNRR

M17 9017357 (4-2016)

2-91




STANDARD PARTS

Fig. 46 — Right Hand Door and Battery Cover Group

FRONT

M17 9017357 (3-2019)

2-92



STANDARD PARTS

356433
Fig. 46 - Right Hand Door and Battery Cover Group

Ref. Part No. Serial Number Description Qty.
1 9020213 (000000-010999 ) Cover, Battery, Top, Afmkt [T17] 1
1 9020290 (000000-010999 ) Cover Assy, Battery, Tj [T17] (Japan Only) 1
1 9018978 (011000- ) Cover, Assy, Battery [T17/M17] 1
2 9015038 (000000-010999 ) Cover, Side, Rh, Afmkt [M17] 1
2 9018975 (011000- ) Cover, Side, Rh, Std, Afmkt [T/M17] 1
3 398806 (000000- ) Latch 2
4 1208748 (000000- ) Plate, Latch [T17] 1
5 06935 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 25, 4.8 2
6 1209190 (000000- ) Plate, Prop Rod, [T17] 1
7 15678 (000000- ) Screw, Hex, M6 X 1.00 X 16, Ss 3
8 32490 (000000- ) Washer, Flat, 0.25, Std 3
9 1207362 (000000- ) Hinge WIdt, Cover, Battery [T17] 1

10 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 8
11 1207145 (000000- ) Rod WiIdt, Seat, Battery Cover [T17] 1
12 09570 (000000- ) Clamp, Cable, Stl, 0.90d X 0.62w, 1hole 3
13 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 7
14 1207131 (000000- ) Bracket, Latch [T17] 1
15 76570 (000000- ) Screw, Hex, M8 X 1.25 X 30, 8.8 2
16 32491 (000000- ) Washer, Flat, 0.31, Std 4
17 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
18 1066429 (000000- ) Seal, Afmkt, Bulb, Dual, 01ft [F/.30gap] 1
19 1207946 (000000- ) Hinge WIdt, Rh [T17] 1
20 49826 (000000- ) Screw, Hex, M8 X 1.25 X 16, NI, Ss 3
21 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 7
22 1205811 (000000- ) Hinge WiIdt, [T12] 2
23 1210971 (000000- ) Cord, Battery Cover [T17] 2
24 39239 (000000- ) Screw, Pan, Phl, 10-32 X 0.50, G2, Blk 4
25 140324 (000000- ) Clamp, Cable, Nyl, 0.31d, Blk 4

M17 9017357 (4-2020) 2-93



STANDARD PARTS

Main Scrub/
Solution Delivery
Module

Combo Module
(Water Pickup)

> 2 FRONT

2-94 M17 9017357 (12-2016)



STANDARD PARTS

L IR SR SN
Y]
o,

O©oO~NOOOUITOO UL WN -

ol
P o

12
13
14
15
16
17
18
19
20
21
22

Part No.
1214566
1214550
1020341
1017218
9015002
1210399
9020594
1210399
9020229
1210399
06926
1202860
1046404
1208412
1210970
1064184
06919
1034731
1213059
1058340
33807
1202868
763114
1060276

Fig. 47 - Electrical Box Group

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-011999
(000000-011999
(012000-
(012000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

Nl e N N N N N N N N N N N N N N N N N N N N N N

Description

Panel WIdt, Enclosure, Electrical

Cover WIdt, Enclosure, Electrical

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Washer, Flat, 0.32B 1.00D .12, Ss
Circuitboard Kit, Scrub, Afmkt [T17/M17]
Stand-Off, Circuitboard [0.25"]
Circuitboard Kit, Scrub, Afmkt [T17/M17]
Stand-Off, Circuitboard [0.25"]

Circuit Board Kit, Water, Afmkt [T17]
Stand-Off, Circuitboard [0.25"]

Screw, Pan, Phl, M4 X 0.70 X 10, 4.8
Washer, Flat, 0.17b 0.31d .03, Nyl
Molding, Afmkt, Trim, Pvc, .18 .31, 02Ft
Label, Circuit Breaker

Circuitbreaker, 60.0a, Resetable
Circuitbreaker, 02.5a, Resetable

Screw, Pan, Phl, M3 X 0.50 X 6, 4.8
Screw, Hex, M6 X 1.00 X 16, Sems, Ss
Plug, Circuit Breaker [Carling, 50/60a]
Plug, Hole, Rnd, 0.63h 0.11, Blk

Plug, Hole, Rnd, 0.44H .03-.12, Blk Nyl
Clip, Tie, 0.25d, Plstc

Tie, Cable, 11.3I, 2.75d Max

Inductor, 36.2mml,Rnd [Ferrite 1-300hz] (Australia Only)

356616

Qty.

PO ORWRNAMMVRPRRPREPDAIMDAMDMRPARAMRNNLERR

M17 9017357 (12-2019)

2-95




STANDARD PARTS

Fig. 48 - Electrical Box Wires Group

(L

M17 9017357 (3-2019)

——

/7

X

\

A A\
N
\

N~

—
™
N

@ _j\)

/;.l
J
‘o
(2
Y

N
—l

3

23

2-96



STANDARD PARTS

356666-NA
Fig. 48 - Electrical Box Wires Group

Ref. Part No. Serial Number Description Qty.
v 1 1074599 (000000- ) Cable Assy, 02ga [Fused Power, T18] 1
A 1226634 (000000- ) Fuse, 150a [Mega Series] 1
v 2 1074536 (000000- ) Cable, Battery, 2/0ga [M8 Ring/M6 Ring] 1
A 3 01726 (000000- ) Connector, 350A, Gray 1
4 1206431 (000000- ) Bracket, Mtg, Contactor 1

5 32483 (000000- ) Washer, Flat, 0.25, Sae 15

6 19314 (000000- ) Screw, Hex, .25-20 X 0.38, G5 4

7 76062 (000000- ) Stand-Off, Wir, 0.25, Insulator, Panel 4

8 41702 (000000- ) Rod, Thrd, Full, .25-20 01.5I 4

9 19312 (000000- ) Nut, Hex, Std, .25-20 10
10 1068510 (000000- ) Contactor, 36vdc, 200a, Spst 1
11 06942 (000000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 2
12 1202864 (000000- ) Nut, Hex, Std, M5 X 0.80, Brs 1
13 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
14 1061910 (000000- ) Nut, Hex, Std, M6 X 1.00, Brs 1
15 386807 (000000- ) Fuse, 150a, 0.88 2.4l [Slo-Blo] 1
16 86379 (000000- ) Fuse, 100a, 0.88 2.4l, 125volt 1
17 07515 (000000- ) Washer, Lock, Int, 0.25, Ss 6
18 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
19 1072979 (000000- ) Cable, 04ga 6.91 Blk [M6 Ring/M6 Ring] 1
20 1072978 (000000- ) Cable, 04ga 9.8l Blu [M5 Ring/M6 Ring] 1
21 07514 (000000- ) Washer, Lock, Int, 10, Ss 2
22 1208691 (000000- ) Busbar, 200a 1
23 1061918 (000000- ) Washer, Flat, 0.25b 0.47d .06, Brs 2
24 1074713 (000000- ) Cable Assy, 02ga, Power [T18, 2 Cond.] 1
25 33930 (000000- ) Screw, Hex, M6 X 1.00 X 40, Ss 2
26 49826 (000000- ) Screw, Hex, M8 X 1.25 X 16, NI, Ss 3
27 09570 (000000- ) Clamp, Cable, Stl, 0.90D X 0.62W, 1 Hole 3

M17 9017357 (4-2016) 2-97



STANDARD PARTS

Fig. 49 - Electrical Circuit Breaker Box Group, Sweeping

M17 9017357 (4-2016)

2-98



STANDARD PARTS

356647
Fig. 49 - Electrical Circuit Breaker Box Group, Sweeping

Ref. Part No. Serial Number Description Qty.
1 1218732 (000000- ) Bracket, Enclosure, Ele 1
2 06942 (000000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 4
3 32483 (000000- ) Washer, Flat, 0.25, Sae 4
4 1210807 (000000- ) Wire, Tie [W/.25" Fir Tree Clip] 1
5 1219111 (000000- ) Label, Circuitbreaker, Ele [M17] 1
6 1068510 (000000- ) Contactor, 36vdc, 200a, Spst 1
7 1064188 (000000- ) Circuitbreaker, 15.0a, Resetable 1
8 33807 (000000- ) Plug, Hole, Rnd, 0.44h .03-.12, Blk Nyl 2
9 1210970 (000000- ) Circuitbreaker, 60.0a, Resetable 1

10 06919 (000000- ) Screw, Pan, Phl, M3 X 0.50 X 6, 4.8 2
11 383727 (000000- ) Circuitbreaker, 40.0a, Resetable 1

M17 9017357 (4-2016) 2-99



STANDARD PARTS

Fig. 50 - Electrical Box Group, Sweeping

3

Main Sweep/
Hopper Lift Module

15

Side Sweep/
Vacuum Module

13

I

17

@L

5o

2-100 M17 9017357 (12-2016)



STANDARD PARTS

Fig. 50 - Electrical Box Group, Sweeping

356646

Ref. Part No. Serial Number Description Qty.
1 1216753 (000000- ) Channel WIdt, Enclosure, Ele 1
2 1034731 (000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
v 3 9015047 (000000- ) Circuitboard Kit, Swp, Main, Afmkt [M17] 1
A 4 1210399 (000000- ) Stand-Off, Circuitboard [0.25"] 5
5 06927 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 2
6 1202860 (000000- ) Washer, Flat, 0.17b 0.31d .03, Nyl 2
7 76062 (000000- ) Stand-Off, Wir, 0.25, Insulator, Panel 1
8 19314 (000000- ) Screw, Hex, .25-20 X 0.38, G5 1
9 41702 (000000- ) Rod, Thrd, Full, .25-20 01.5I 1
10 19312 (000000- ) Nut, Hex, Std, .25-20 1
11 32982 (000000- ) Washer, Lock, Int, 0.25 1
12 32483 (000000- ) Washer, Flat, 0.25, Sae 3
13 1217422 (000000- ) Plate, Sppt, Board 1
14 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
v 15 9015048 (000000- ) Circuitboard Kit, Swp, Side, Afmkt [M17] 1
A 16 1210399 (000000- ) Stand-Off, Circuitboard [0.25"] 5
17 1034731 (000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
18 1210807 (000000- ) Wire, Tie [W/.25" Fir Tree Clip] 1
M17 9017357 (4-2016) 2-101




Fig. 51 - Electrical Schematic (000000-010999)

STANDARD PARTS

— N 5 6
x|
Q)
[+
o
Z
3 8
3 2 .
5 % R <
° Z
o
i e |z N
5 5 15
I 4 -Nl
UL
=l SSINVH|HILIMS 1V3S m %
WL W HOLINS LV3S 1-S
L 5 TAN/6 © T 2.2 v v W
1 = m LHW/MW L
W E g o o NS NsmH HOLIAS dOLS-3 ?
g9 g = 7 B 78 _ I
m v& m HITIOHINGD 352621 SILHND &5 WV3H-vos o
< oo 1-3sn4 z
< va0/n n n
XXXXXX @
40 OWIS = 150d L ¢ @ oW sy 0L B | b5 TS | £
NS @ISt *SEIRIVH RIVIV/LHRIT
N VG IVNOLID %04
< o wET v
1 g1 NR/ET era B w .
: ol b Bl
T2 kP
s B F P W
4.v v
8 m @
o N
\\_m =2
Auevel | o w e e -
sna/zt 7100 HOLOVINGD XNV @ F—o
N
A P> @ 9
und7LT HO1VIND NIVA g - 0 Q
YIN .m: aQ w. JR R I
m m w
m w o a7 e m
Jg ﬂ 8
0O Z
<z< mm P
= |8
w m B E B E|g . w
g 0 m gy 3
E gk o JJh g m
B 9
L L e g
i _J.Es )~ @ LN 5
Y 5 s v ))s  GSIN g o _ mHum
m m 3 und v v 1-dnd 2 Q%A — <
& ° ~IFR/5a ° ISINANI NDILVYBITVO w
R r X T W s B
e w M HOLOA ONIH331Y ! e i i e i JOA9E+/A3SN4/A3HOLINS M M
R oL — e T T TveT < o d 9 ey
: e INOY4-VOE ™
< ¥a/ET 1a/-a 8 ] EYZT] Qo . wm.m_ -
= 3INAON ONIY33LS HY3IMOd S1-83 = 4
m _gn_m_
LE4 NO1L33S B/S
w NOT INNHS
ﬂ _ _Yicﬁ.ﬁ. !_.._z.__ 200 &€
S AHLAIBL - INHS | _ __
SE/ET e | = B

356663 - 1075228

M17 9017357 (3-2019)

NAIN CONTACTOR
COIL = SECTION 6D

CABLE: BATT. TO MACHINE

2-102



jul

STANDARD PARTS

SCRUB
MODULE

SS3NYVH HOLON 8NHIS

<Jev

Fig. 51 - Electrical Schematic (000000-010999)

USER INTERFACE

MODULE

REY ]
VBE —= |20
ow 3IINAOA GNYIS
Mm VHO/EET | onsr
o 1uoNe ETM
Gm SSINIVH NIVN 20 Livdl o T =
m ONIONOUO DLLVIS Leroange gae NG/ TET =| T
[0} METTIVH
RENERCEVUESE] ._.’Ho_.um-\mm_cm“ INOY 4 o NvL/Ger o M
ﬁ WTTWH e
XHO/802 F|vEun
LTV e
w'Eo\mo_ T no@\v, N voz o
+ CTuNw (o
dVHIS *ONO SISSVHO ot Nd8/502 ' S-HIN
Kl Ev —nex HIN GH0S LHOTY
172U
NE/501 Tir %
T# NV4 QVA _§_|U|
S-6r = 2N340
ATans+ o NOO/S2T £ DaAs+
FETa EacT] ATETW e BRE 3 L]
STV | VHo/EE Z{z™
Zar| e ATV Nga/2E E
SIHI1T OIVIIINI EIWNA e VH0/E02 T Ve
N30 1065 404
Zmuw AZUIN
11-8 NOLLGHS 335 o T NVL/00Z Z
— i ph /174N
P GNOS 1045 9N Lm0 o | LHnssoe R ' p-dlN
P ET 7 .. masee e 1510 —5] na0 MW oS 1431
_ . O T XHo/82
e ' . eaE NHoO/dn anyas —S 8
— .Bmow _.%ﬂmhw...mhww . AW g /12 7 OUW ; 614 20 NOILO3S 335
. - WA L0 +@ G35N4/03HOLINS
LHOHS <
TTLOS™LEHS [y Ta/az 5 o B 8l
“ON9 VLISl
1031 g NVIFI0 10dS ONOT ¢
TSN P NgB/a2 T THn/eT P
(11-4 NOIL03S T35
9-HS OL TVNEINI
SO31 VIO L0ds
- 05
EEIT L0 [ NT0/EZ T ﬁ@Wv|A~ e P V&0
A VI L0dS/dmnd *130 m
) RV AV NG/ T2 V= R N THAR/6T &3
ETH " 1-mavIv I
1k
NEOH ST NV1/02 NaoH N THR/eT P e E.m..
. = W
VD DI/ED YTe/ET TZg| 150 " 1-NHOH & s_m
i T SATVA dIH ON NIVI < _\ mw.>mu e P VSO
WV3H-V5'Z
il 1= v} THW/6T R WGz
.
HVH-VO0)
zw| 1504 +8 |55 TV /e wasa
|0 Wwo 2-3804 1-3504 0L 1N
W rar e 9978 X678 X9678 X678
g« £
Q g < FINCON 3IVAHIINI 9I6E TTVO VEINYVO
m w o = 971261 318V VHINVO
3N HOI00 “VHIHVO
N SSINVH 00d 14vd VU3AVD dn ¥ova
Z g
9 § N3OSHONOL *1N LIN
001 *aLs ‘In LIN
— T T > IVa/ IR i (34VALI0S L1L/M S62L021 =)
o $ASSV OVAMAINI ¥3SN L1L
z g ZF 9/ | =
AN ™ < Ln 6/

2-103

356663 - 1075228

M17 9017357 (3-2019)



STANDARD PARTS

Fig. 51 - Electrical Schematic (000000-010999)

— 7 N
1N0 TI0H Y3ddOH =D (o R m
A e e ~|_IM.AE_ =
el = _|>|_¢ SSINUVH d33MS 30IS :WVILYVd _|_Al_ VY¥-4
NVIOWVNO ‘X3TON ‘SOd € .0 ™ EAAST GED N i =
NY[OYYNO “X3TON ‘SOd 2 or N1 7704 H3ddOH =°ON9 *MS LINIT ON3LX3
NYIOHVN® ‘X3TON ‘SOd € g
"W ‘L4 ININ ‘X3ON ‘SOd 81 thl dN Y3ddOH_=°AN9 W [ NBEaT |
81-4s *10v TI0H H3ddOH
WSHEAINN ININ ‘Y *SOd b s€r [ > et SEEa] '
e o _|>|_¢ ] VHO/EST S| T g TEvel f NS LINIT ON3LX3
NMOQ H3ddOH =°ON9
g1 - NO~dmd [ diNd L4171 ¥3dedOH
40 ONVIS = 1S0d [~ 5Ta/ET NAOG §34dor = @S0 NG/TST | T o VH0/ES1 § . . o1 -uIN z
Nk @ISt *HOLINS NHOQ H3ddOH = o
1 NN e Nga/2sT € o om ¢ V&E g
sn_ﬂﬁﬂ _.._lu . s _|. A T e T W
2243 T ANI/181 ~<—— an1on ..vm
W w m a m soi 8 6l ANVD VD ] 10N J33WS- Vo9 m
W QP 2
= m Y m g Y 0 FNAON L41V/d33HS NIVA [© VHoseLt o160 8
@&
m 2E: 5 REIVCR) T W0 :
« ] NV ? =2
= zWok & x NE5/-NVD ze =
g° sEcg N v e
S - g o 3§ ¢ & ¢ & = b
£ «=0n =t 2 o N N 3 N +NVD & @
ol 83zl w 2 w 2 | GSTIN 2
zZ |12 ~.Zh S| S| NH9/FNVD y
O |« W = J N - e - " _ z
g 387 P
- "
z
eE -0 § AN AN . - 3INAON dNYO1d HILVA ER I
89 SSIVH JTANS 3015:02H:dTINSIUA 5 w
e ‘+8 BPD 2
D D D D D Ll = [
€l _ S0l 811 61 +NVD  -NVO  +NVD -NVO _ SSANYVH d33MS LIN =
= 1UNGNI™VdS m
O3A150703 H
7 SSINHVH NIVW :0L & 03V0T LoN :viba ACV|N.8 NV1-G35/2 w_
SSINVH dIIMS LIN | UNIRVES o IAWA O TIIJ OLOV_2G-AS o
N9/S5 VHO/ES | yg'0 S
IAVA 105 TIL4 OUW th-AS .
o Tor| T il RELS] Sllar? vHo/Es PYS'0
o HVI-VE'Z
o 4 e el = VH0/€5 RS TRETZA
) G m s-@
x m i L9107 T v
© gy (TN 271 9 = o T VS-E
- © o ° “asm
o 1MeNI NO ONNOY9 ) el-er Au9/8Y : W.ummUUx.W !
e E v N/ 10T 2 R
M=) - B e
= 0O
8 e
174 0 = YW [ YIRS
LNENT N0 ONNOH9 8-HIN
V61
5| TNt - 2¢ NVJ OVA
Nea/e01 o EIM e NG5/5% oSl T
+82 W [ SETV.T
L-HIN
vel
14 NV OVA
P e ST - EIW T VHO/EY : 6u¢v|\n
4N
- HOLVLOV NO/dh 3905(¢ o ( 2
Zi-er NEa/2% T TR WEIVATEY] =
ol % _l_Al_ o
o AW g7 NI/ TH 7 =
m MS LINIT ON3LX3
°l & Yv34-v09
nﬂ NG 1a/0v 80 NV1/0% QAWI-a3e/2
m -8
w
(I3 D o)

356663 - 1075228

M17 9017357 (3-2019)

2-104



STANDARD PARTS

Fig. 51 - Electrical Schematic (000000-010999)

HOPPER/SWEEPER MODULES

—

(LNOHA) 17HIN mmmkm m.E_:

/e Ye/El
SSINHVH OVA AHQ :1d0 WILHVd
3TINAON JVA/d33aMS 3AIS razEr @ 3 T ]
NIMVATD o/ 5 3
SN 1 ond/zet T T
SS3INYYH B3AS 40 Luvd _ N .
ONION0EO O1LVLS V! L2-HIN d33IMS-VOP
, “HIN VA h¥O =
B0 ! e\ A %lW T NH0/G61
“YLN YIVHS meY o 02-90 w
przer <& o YO “+a/MS .Em
S0I— NED/S0T Neo7sor 1O narzo ™
H3ddOH ek [ VT g B
SSINVH NIV 0L e \|A
) vsz A" =
NE9/50 O 9z-HIN  d3MS-VOb
| (NG N 2 NV VA ¢_H
NV OVA 335 e U8 i 2 a Q¢v|o_._ o
@ 61-80
i W
SSINUVH OVA AYO £LdO TVILENG it | 5
BV M
NO = 35010 / *O'N s——s 03sN LN 8
NS VA AHQ :1d0 SZ-HIN  d3MS-VOb
P mazeT : ' — v W e R > o7 R P
¥2-S =" 81-89
1HH/61 (+9 “@ISNS “TIHOLINS)
ELIE] xwmmmmwm&.zzm\u...w NSD-, amnon HOLOVINOD *XNV d33MS 619+ NOILOZS TS
L VO3 [y THR/BT THR/6T e
Na/ET ¥ T 2.8 v voIeaT  Lvr| T
E09YL01#SSINGVH HLN HIWHS 1 VILlHvd MR R Py AH9/8L1 © |B.<|Eh5|ummﬁ. EoA M
LINIT LOVHL3d Vb-2
1 K -
Y8/ /el 2z P ) M g
- LHA/BLT ® * 2N\ HS LINIT aNaLxa
108N
P onazen YR/ED = - 10V NO/dN d33MS 1437
WSHIAIND INIW “dW ‘SOd ¥ ¢S50 anr dnd/LLn ¢ ¢ L=<
“r L14 ININ *XTI0M *SOd 02 b1 . - vb-2
. =
S L14 ININ ‘X3TON *S0d 2 €r LLEC Ty 7 A RO N T
8781 T SN
vE
TRV T ve
[ -2 Na 2|
N NG9/ -NVD == <
3D | mns SSANYVH HSNWE 301S £ VIL14vd A
Z Z e VAU gTg REIVZ7A] REIV7AD 4 ¥
9 | H @3SN™LON N
: d3ms-vel @
o
Al P23 LT RELYZAl QP D
811 +NVD -NVD 0180
Q399070 = @O 0N
\OLINS 431714 QB0 oo 3INCON Ld11/d33MS NIVA
Y8/€1 Na/IST 3] LN
HOVEAS VAR
K 2130
NOILISOd 7704 H3ddOH VL7081 CIE e TBAALT REIV;7A]
SSINVH
e TAM/6GT =" 1790V
s “HIN YIVHS 1V ILHV
ot o ¥ v
A = TE I T g
.
]| 031 YIS LAV Y&2
1Z-#S 0L TWNY3INI SI 20 TAR/69T T
@3/LHO1T HOLINS HINVHS (VR ZTHIN d33HS T00IN
— i -
I REIZN]
Ya7€T Ll
& A50/80T VL

356663 - 1075228

2-105

M17 9017357 (3-2019)



STANDARD PARTS

Fig. 51 - Electrical Schematic (000000-010999)

SIDE SCRUB

MODULE

ECHO MODULE

+NVJ -NVO

SSINUVH 02H-03 *Ld0
SSINHVH ITN0OM 0zH-03 WNHALNI *1d0
o ASTHSNW T
(1182 0HO3)
m ._E\ﬁoHah. L] A M-Hsuo}ww
*#S HSN14 D2H-03
87885
YINS IV
(208U008 OHO3)
L-0ON
37NAON 02H-03
ASSY 0HO3
9d OHO3
] IN3JO
O g WL/0% NV1/05
LTV4 = ISdZ-/+ [SdOZ @ SN3JO *ON SSd 4062 *110'0 “HOLINNO
NUa/25 aly) 5 V1708
= e NV1/06 ol W-VE'Z
w4 15v1/308 < w
s L =K NVI/08 © vZ ez
22-8IN 6-80
R ETONO
2¢ G3N LN
| e =
—Ta/eT T e 14 030 10N {5
3AVA *uB 301S 0203
TIAVD o ELCE .ﬁm]ﬁuﬂm|AT\_\¢vﬂﬂ V5*0
N9/ -NVO T L-AS
0N
= na/sy -V 2
N /ey i
8-
SSINIVH @05 301S *1d0 e ——
ST TR TH/BET L bl
N0 ey —=| 2
SN [T XUO/BET ¥
) EIE R~ (%77 3] = ™
ST ™ g ra7geT = 7™
USI"TH 5 ™
=3 1033N7LON
) i
2 AT
zor] 003ST™ION
£l /Eun
o
T INI"3UveS
= ONI“3dvds v 3ns
‘NS 4I0/NO EWOS 301S
0LN"IS
. z G727 | T
(@HOS 3018 TIEVNE =
s N WWA00IS
. 1NdNI NO ONNOMS )
vZI-AS
dNd"IS
YR/ Y7 a9 10
MOVaA
BA/+NVD 1-2r
N5/ -NV3 T
o bl
vzr] RN 1s0d

356663 - 1075228

M17 9017357 (3-2019)

2-106



STANDARD PARTS

Fig. 51 - Electrical Schematic (000000-010999)

BACK UP
ALARM/LIGHT

OPT.

LIGHTS

OPT.

SPRAY
WAND

OPT.

TELEMETRY

OPT.

AVI3H 3SHIATY * 1O SSINUVH WIVV / 1HOIT *1d0
LY 1HOIT "1d0
7 z NdO/51 ® % NvL/06
103 LHOIT dn %vE “LHA
—K-. (SWI93dS ¥04) m -1 u ATBIESSY LHOTT
2| @@sn LoN 4 0% S b 30ISNI 03LYI07
[T NvL1/08 €4 NOILO3S 335
NS WavV 3SuIATY Ve YITIOHINOD WOM4 OOASE+
oo3T
& > e ) w0m- SN NV1/06 Qe E=77a T /LT <
. . 8 &N 12-80
oSl S 4 Z-mavY
-4 L = 1HO1T 3B0HLS/HSY 14
" "o
= = 8 OrET <& mwv > v v
8 gu e, 17 ONIHSYd Z
=17 3douLS N
(03 1HOITTIVL a3 8
% INOYH4-VS 2
¥1-90
L 8-L '$-€ = dn/NO NHVM ¥ QvaH
naser e : /el ot na/9L : f £-9 *€-2 = Y3INII/NO LHOIT *NuvM
5-9 ‘1-2 = NO/440 SIHOIT 1M
- HOLINS LHOI7
SSANYVH 1HOIT ONINYYM OHO °LdO 17 ONTHSV4 pull
*17 39041S INOHA-VS*2 o788 ¥ :
— % T NH0/59
TazEl LH01 FEOHLS BV n VH0/E6 L QL To/gs
1@ aE INOH4-VSI
1SSINGVH LHOLIOVH 81N INOMA-VE*Z : '
5—Q o TS . T N59/53 N59/59 QO |
P 5ma/en S8/El T E——— < ® > P —me/er P 21-8 -
2-11 ar-ms
@ LRIV L7 < ®_.: ’ -
SSINVH NIVN tHOWS SSINUVH NIV NO¥S
SSINYVH dIMSI 10 9> mr1a/9L HOLTAS m._NN||_oz AVEdS
wxl:_n\m_ A M1a/El ¢ Zl o
dNNd 3TZZON AVHdS o 2 -,
O s INOY4-VS1
r 3
_/|mmm.m Wﬁ =, /59 RELZS) 1 . o/ Qe ®
01-@2
S/l Shxs RELYZS]
2-a SI-MS
9
SSINHVH AYLINIT3L *LdO
o 3 INAON AYLINZN3L
T T EA/NVD Gl
z T NG9/ -NVD ] M 8-0on
Erribad
} 6l-1d “a e
+N¥D -NVD = % vz
PREVA ¥Ta/ET | ™ @ wNd/ZL Ea=rIva o\ T3/1
= = €-35N4 3NIT-NI 8
& B S
HOIH INNHS 3
EI=> <JeL
MO INNHS LHM-HTa/El IHN/BL o
e
£ E
B
G a

356663 - 1075228

2-107

M17 9017357 (3-2019)



STANDARD PARTS

Fig. 52 - Electrical Schematic (011000-011999)

PROPEL
SYSTEM

1K

440 ONVIS = 190
(ONNOYO Q3UV 0S|

OPT. POWER

STEERING

% HOSN3S FILLOMHL
€0 NO(1035 TS Ado/8 =] | n
7)) i z
o
o e E
g :
2 B x
° z
g
N
e
k
E—
i m
R S,
v SSINUVH HOLINS 1V35 n %
JE RN HOLINS LV3S th-HS o
= kel C513 TAN/B 0 2.2 v v g
<] [e]
e TAN/W w wsa 9|
= T NGO/S o
S 2.5 LIS dois-3
m NB7h ok N XH578 _ we <
HV4-V0S
H3TIOHLNOO IPEZT S1.1HNJD c 1-35N4 OL 1
£ ;ES  Assv IBYO N "STIEM OL GNO/0d "E1LVZ0TF T3 T0VD _o\/\o € |N§
Q -3sn4
< Veo/n ! [y — Ty L0B9BES =
=]
L "= WAL €| ¥
*b29 DNV ¥2V :SNOLLOZS 335 a m w
“SSINVH RN TV/IHS 1 v m £ z
—<14 o HNG WNOLLD 0L L RS P m . 3 . : o8
i G 5 C % 2z
m N m M = To |,
e B > g zZ g
T Y i
Eu7a)
029 NOLLIS 3B
Bl 3137100 39HVHI3Hd = K01 031 Nd >) » v
A I =7
€N T
AHO/81 1| w v fm N |-
und/Z1 700 WOLOVINDD 1XY z M
L) HOLOVINGD NIVR @Tﬂt& T m i
VIN m w. m o e N
) w
)
£ 2 o o o || B
FELo|l g
0 w E 8 .
NINE: 5 § 4
= sm | B E RS 2 : .
284 oY G :
g3 u30ooN3 || g @ 5 . 3
£z W v & # < - m Y
zZ-W [ w b3 Lz m
SSINMVH ONINFILS ¥3MOd *LdD . g & iE a@2 <
o o
o = d o
= I .rx = .rx [~
_4 o QI LN b2-HIN o _— 9 mmg mmg -
T G IN = YL m uum > > m
" r
T v TTang v - m -
bl Iy € T-IW/NTE T " $SINN] NOLLVESI VD 2 m
rw
Y 7 7 7 - 2 g T-8K T 111 NIL3S 35 o 5 S
Z ma 1-ma J0ASE +/035N4/A3HOLINS
I HOLON SN¥T n . - * A=t & ﬂ
g oL MeaNI I ' T-034 T s T-IHR TAN/61 Q P = S
B H0SNGS_IN0HOL INOHA-VOE
of [ ye/a =" = [EZ L @
- 37NADN ONTY33LS HImod si-e
m TRR-razer—¢!
LED NO[LD3S 335 LE4 NOILO3S 335
o FBIH INHS AT INOHS
M _ Liworiaor avmine Q0A g€
(]

N\/El

356663 - 1075228

M17 9017357 (3-2019)

2-108



STANDARD PARTS

SCRUB
MODULE

Fig. 52 — Electrical Schematic (011000-011999)

USER INTERFACE

MODULE

-«
23 300N ENHIS % o=
€l m R Lo o v8E —x] 2o
m % © ANTO0ASe 20AS+
Buwud G VHOZEET =
o u —~ T TV
enoe SSINVH NIVH 40 Livd b Nga/ZET =
ONINIOND O1LVIS T NG/ TET = ™
m
] i WI7GET 5 ™
Al i XT9/802 £ veun
TIUNW (o RETVE T = vEun
1Tary e
e NG9/502 7 G-uIn
aToe (o e HIN GNHS LHOTY
AT e _.Eﬁ_ = %
ATETW e —=| e
o NGO/ ¥ | e
- AT -or FA/VE = W
erwen b VHO/EE = ™
ol R Frwen o NGa/2E = ™
SLHOIT HINDICN] e VHO/E0Z e
NI 1045 404 veun -
11-8 NOLLO3S 335 NVL/002 E:v m._.zrm._
-t — e
a1 1= aNUds 10ds ONOT LHih/80Z '
e/el z _ . »an o
<1
- i %2 TRR/BT
SE/er 0 -l BEOS 1045 LS ((6-1d — 6 o 2031 614 % 2D NOI193S 335
° NHO/BE oW N V3T 1045 ONO1 +8 Q3SN4/Q3HILINS
2P (emws Lods Tewa - n > = 3
9-Ms LN LV "ON8 ) 111-4 NOILO3S 335)
9-MS 0L TVNYIINI
5031 NVITO 10dS

*S317aM3ssy add H3IMIN €O 6102
HLIN S3NIHOVN TW NO O3MINC3Y

2-109

356663 - 1075228

Page 1

SEE SECTION
AlS & A44
<

SWITCHED B+

2/RED-TAN

 S—
6L62.01+ 318Y0 HIE/EN e/El EZ ‘o
tg.<8_)
+NVD -NYO 1904 48 g TV /ot s
U0 2.3
1-3Sn4 OL IN
e a2
-, 6-1d
p— Tir] "™ n e WNa/i2
2 NNOO/dn anyas
— Lldyy _orvsozie
Cl ik
I R - 1ay £-uIn
N m g 300N 30VAIAINI
g 245
N SSINUVH Q0d
Z
mnv 1# dIvd/03y o >
ihy
N m
7 7 2+ IV Rl W 5 mmm
o B34
,F X078 XH078 .m 34
e

M17 9017357 (3-2019)



STANDARD PARTS

Fig. 52 - Electrical Schematic (011000-011999)

Ya/el

NVIQUVN9 ‘X370N ‘SOd € LM
NVIQ4VNO ‘X370N ‘SOd 2 i9r
NYIQHVN9 ‘X3T0N ‘SOd E :Sr
"Hr ‘114 ININ *X3TON ‘S0d 81 sl

NI 7704 H3ddOH ="ON9

dN Y3ddOH = *ANY

It W—

Fw

vaom

o

T
zow
e
3INAON L4171/d33NS NIVA
ey
i
owraa
@
aran
o
-
"~
"
Tavs
@i

T Q
(INOHA) 1 HIN d33MS 3100IN  ° ! vee

3INAON JNXJTd H3LVA
d33MS 301S=02H=d3IMS3d

a1 2vdg.

UL

s

aw

N

o

vaom

o

o

2

Tow

E

$
i

1-
TWSHEAIN ININ “dNV ‘SOd b :€r _|1_W e T
A T
_|»|_¢ i VHO/ES] =
NMOQ H3ddOH =GN
81-
400 WIS = 1sod | TTB/ET NROO Bad0H - 03500 LS NG/ ST G
s Hc:u__T *HOLIAS NHOO H3ddOH
B " w "
- n E > . +
2248y o ey a2 NVD -V =
Bulol G G
. af5Us 8
& ZiwSE
M CgereE .2 =Y &
= YE:Ss o = =y
A i g T
o . ZESQ g o S [ I 1 T
s 3 @ = 2 9 ﬂ N N N
5| 28, I =]
z |@ 335z N N - S, O O 9
O N
8 M Yo=
elE g E L LT VYT
[
W
€ _ D1 Bl Bl VD -NVD HNVD NV ]
=3
_ SSINHYH NIVN =01
SSINVH FIMS LIW =
n T
)
iR f & =
> 5
« 24
O 3w = |
— &d (N4 21 3 =
o W IN3LSAS §3 *1d0) TINJ NVL 2/1 *034 @ ANNT NO OGS )
o _ v YNd/10T 2
*O°N
w 2 8-4S
= QO
< O
= =
(TN o3 =
- @ LNNI NO ONNOYS )
SB/ET B/ET AN v Ng8/201 -
-0
e/l /el Zar
<2 RELEA) e
Gw - 240
& NHS/-NVD
& =
o
24 ~
m MM_D +NVD -NVD

o Ag0/891
19V NO/dN d33MS 301N
o g T W\~ 2 <
=\ LINTT 10vel3s
SSINUVH d3IMS 30IS :VILEVd _|El_ 21 |79
: ' NS LINIT ON3LX3
G NE9/501 . -
19V TI0Y H3ddOH — AT TRWETTEY) V-2
z| 93sn LON 10n
CE REIVE] B *MS LTI ON3LX3
i V07607 NG 1417 H3ddOH 2
_JA% 01-HIN <
.
G Nya/zot € € g € VGE m
0 “m ' me 1 “ w
= Naz1sl <& @ h
J33NS- V09 [
& VEO/ELT o 5
91-60 B
e L8
2 Tx%
52
81
€Y
Yl a
e
7
z
<
g w
e *+a so1() 2
L [
" SSINUVH dIIMS LIN =
<
o
ol a3Qv01 LN :vElX3 RO witaaw/z| -
2-80 M
3AVA O3 T114 DLV $S-AS 2
N5O/55 VHO/EE | vg*0 S
3AVA 105 T14 OLIV_th-AS 0
- TBAYS VHO0/7ES
WV-VE2
G VEG7ES O Qvramz P
G-80
= 1HR/6%
6-4lIN
VS-€
JNNd S3
GEa AH9/8% ' mOuw 2
a3y 1
" S¥9 1035 335
oe: ® NMH 553 .
WVNOIS HSVM_"SS34d HOIH JT8YN3 HOIH *1d0 12
ora BA/HIZ T T REIYZ3H
= /L%
2# NV OVA N ev10021s | V8!
X NO/Gh JA@
T By
L-YIN
V6l
14 NV OV,
v L@L
9-4IN
HOLVALOV NO/dn 3905/ &M 3z
o Nga/2y z =
e N/ Tv T g
Hv3d-vog
g T 1a/00 80 NVL/0% QOWIawd
1-80

356663 - 1075228

M17 9017357 (3-2019)

2-110



STANDARD PARTS

Fig. 52 — Electrical Schematic (011000-011999)

2-111

356663 - 1075228

HOPPER/SWEEPER MODULES

3 v m %
TFR/81 =Y m
z o
<
WTR/ET S/ET g s
<
&
SSIW aTHS D Lva 3INCON OVA/3INS 3AIS w5
NIOVI088 D1LVIS NEO/50 H
ﬁﬂﬁi AW o WlAu m
S0 bkl =0 V< T
SSINENH NIVA t0L
5
NV4 OVA d3MS
NERAT200A =
E-x-1} =3
o
K 92-HIN  dIINS-VOb
S v Sy
=Y 61-80
S3SSINEVH OVA AN 1Ld0 “VIL¥vd w
;
*MS OVA AHQ NERT1OA =3 m
QVA ANO NO NENL = HOLINS N3dD * *0°H'O'N aron [ g
SE/ET v v Y8/ET o—o THR/061 e v R o o
¥2-s S2-HIN  dIINS-VOb
wv%T,
81-80
E [+
(+@ “03sNd “GHOLIAS)
e ﬂﬂmﬁdﬂm\w& Neps o son Sh_ﬁzoo X0V IS o230 NoLLZS T
woau <et
P—azeT v g =2 - e ]
SSINUVH WIN UIIVHS 1 VI Lavd
<K._.WK
P TaET STa/ET = e ]
oNe.
NTR/ET YazeT e vaw e . L0V Na/dn g33AS 143)
IVSY3AINN INIA ‘diV *SOd + 5" ! = LINIT Lovalsd -z
' LI4 ININ ‘X3TON “SOd 02 4 o L1-91N _|EI_ V-
“¥S L14 INIA “X310N ‘SOd 2 €M na niesect ¢ B TN\ ws LINTT ONaLxa
T | T HIN 43S 14T, 91-HIN
e @ Ie o
o MIN dHS shory S1-HIN
. T i ﬁ@% B 7. - .
w ¢ m NGO/~ o b
SSINGVH HSNME 301S *IVILEVd
o 3 =] e
= w w o [ RELYZAY AT m
= 1038M1N
d3aMs-vsl m
T AL BALT P
8I1 W2 -NVO 11-80
*0399070 = O3S 1O°N
.5._.._6_5 xw._.._“.o @990 22-, JINAON L4171/d33NS NIV
e 0081501+ oEN /25T | cmw
Ve
J— A AL
NOI11S0d TIOH 43ddoH V17001 EE N
ey SSINUVH m,
- “MIN UIIVHS 1 IVILMVY s
trisiziy ° -
0
V-HIN SN S o TINalod e o0 T
) NG5/501 ¢
12-#5_ 01 N4IINI S1 = BT vez
@@V/1P0i HOLIKS HIWRS -
/el 3 BT F

M17 9017357 (3-2019)




STANDARD PARTS

Fig. 52 - Electrical Schematic (011000-011999)

ECHO MODULE

SIDE SCRUB MODULE

ol)

M ewwormao [ 1 T
_ SSANHVH 3TOON 02H-03 TVNUAIN] *Ld0 |
_ WTVET T [ hh _
_ e TN/ o e _
_ *MS HSM4 O2H-03 |
_ P1-MS s _
_ v _
L-0ON
“ 3INAOA 0ZH-03 _
_ ™ - i -
_ € T _ B NVL/0S Nv1/0S
| 19NV4 = 1Sd2-/+ 1Sd0Z @ SN3dO *ON S53d | 4002 *110°0 “OLIYNO
_ .k NH372S > _IV\M.o 1705
E) ‘_1 g NVL/09 il /“ Hv3y-vs 2z
| " AL1|_ - nNd Lsv4/0H03 | " -
_ Elns N RGNl om0
_ _
_ ] £oe _
_ T e R _
_ _
TRET TN o i 3NVA *¥8 F01S 02ZHI3 _
| TE/VD | s e >z V50 “
_ N7 NVD T L-AS
_ Sl o 7 _
_| [ e/ey >
_I SSINUVH MKOS 1S L0 Py - e
| il
_ el cE XGO/8ET
| EET 5 HNd/LET
_ T e Ta/GET
R NG/SET
_ g lgasTioN.
| i SNG/TTT
| ——— e WL7OTT
_ - bl TAR/60T
_ =] NG
| “| 300 anwos 3a1s HEE Buos s
ONTANE VIS j
_ *NS 420/N0 8NHOS 301S = 7eo! aVILOY 1S
] - o= e
| v : il - [3AWA TR TS 7
_ ” . Ed.om_..&w_umou._nsm ., WS [ SAayToT v._ %
vZ1-HS
_
_
STET STa/ET L il - =
_ bl 2 TEA/FOT
_ T/ | "
_ NG5/ -NVD = ™
_ <{aw
_ R e vy - oo
- Mo-No o

356663 - 1075228

M17 9017357 (3-2019)

2-112



STANDARD PARTS

Fig. 52 — Electrical Schematic (011000-011999)

BACK UP

OPT.

ALARM/LIGHT

TELEMETRY OPT. SPRAY WAND OPT. LIGHTS

OPT.

AV¥I3d 3SH3A3Y °Ld0

A L1) 1H917 *1dO |
/_ T NB/5l @ ® NV1/06 _
_ (@) LHOIT dn YovE *LHM |
. [P — < ®.Swu ATENISSY LHO1 _
a3sn LoN AISNI 031001 _
F W%
B Y = _ | €4 NOILO3S 335
o w # _ WiV 3SHIAY vs'z N YITIOHINOD WOH4 JOAQE+
z > e =<1 P> #0mee s X V1706 oy 77 BNa7L1 <
. "z | azn 12-90 N
> vmm | e
4 2 _ 1HOIT 3804LS/HSY 4 L
" n O
z z % _ OazeT AA AMWV W NEE/26 v v
pu - E-11 L7 ONITHSV4 £
| *17 390us | 0
| (@3 1HOITIVL @Y | vm:voo:%
_ % _ INOH4-VG"Z
»1-82
e \_ v PRV % Aa/oL G _/ C BL e dN/NO Rvi 3 Qvah
h po _\ 1-9 |e-z ¥3LNZO/NO LHOIT “NaVM
L N s-9 ‘1|z - NG/440 SIHOIT TM
jllll““””“”lllllllllllllllllll HOLINS LHOIT
SSINUVH LHOIT ONINHVA SHO °1dO 17 sV | V8159014 il
€-11 . s
17 39041s /_/ INOH4-VS*2 X9/89 v . e
e e mpus v ae ®I L. — A rHo/BS B814901#
- - - - T —_—_—__ o NOHA-VS]
r SSINHVH 1HO1TQV3H BIN 1 INOU-VE*2 . ! M.mm
b o C Ng9/59 Ng9/59 18/9
_\ B < AMWV N , ﬁ S O EERS ' 11-90
el NNnaset (G31) LHOLIQVIH LHOTYH na/eL Ay e1-e vBOLLES
_ ENS _ 91-Ms
¥
_ K> i B
(@) LHOITOVAH 1431 _ E3S
_ HLDK 3001 1-11 LY _ . $
LSS NIV snous SSReH NIWA shoud g u m_
— T T T T T T T -] N
SSINVH IS t0L 9> ATaor T 3 HOLINS 220N AVEdS
22 i
YB/ET ANNd AVEAS *SSFud HOIH *1d0 9 N et e [ N
ShV_*NOILO3S 335 : = Q ® — v
SHY INOLLO3S 335 dNNd 31ZZON AVHdS :01S &2 o ..I_..I f gaLb9ole
el * z /el ® T ra/El Sl YN T T T TEA/%9 R Ry —
£2-4IN < z VH0/E9 o e
/e e 2869501 ¢ TBA/VS 00SB6E# D
z-a S1-MS
9
I SSINUVH AHLINGTBL *LdO ._
_ wwo 3 NAON AYL3IN3T3
_ T TEAAWS ol Loveg01 |
| z 7 NG5/ -NVD | 8-00N |
e _
“ ai-1d . Ear] _
| +NVI -NVO | ¥ V2 _
/el I Ya/El | ™ m e Wnd/LL UNa/LL N\ P R a
_ b I 19 NOILD3S 335 €-35N4 3NIT-NI P ¥ _
4 > N
ru._smm EES HOIH INHS T |
13
[ <J6L o =
[ 407 1nvs IAR-YTa/ET THR/BL ok |
| 1
o

356663 - 1075228

2-113

M17 9017357 (3-2019)



SPRAY

Fig. 52 - Electrical Schematic (011000-011999)
OPT. HIGH PRESS.

STANDARD PARTS

a
2 DZ/F!ED -TAN

SWITCHED B+ AT Ml:
SEE SECTION: A6

r— <s-wmws <m0 - """""/—"7"""™""™""=
“ ONNOHO SISSVYHD 0L ONNOHY JILVLS /SISSVHI dNNd 0L
_ ©r NEO/501 o©
_ A407NDISH =id THR/69
_ o 7S Mo/ 1 7S /14301
_ n8/90e i 2-HoIS IS 1-H01S[S3
_ T e IFR-TA/ETE TFAN/69 TAN/69 TBA/HS
| T 18/90E ]
| TAR-Ya7ET
_ - HOLON LOH=N3d0 / *J°N
1Lt
TEA/AIZ B
| bl o5 T IFR-FE/ETE d
_ a2 g
_ 3 L1¥ NOIL03S 335 m 2Py
<+ (BAN9IN0D "SAS "S53d HIIH - -» HIA AVHAS SS34d HIIH m uv W o
_ pA UM ds3 - =] “SAIM HOLOA 18 T z Gz
N “TIVIVW NOLLS - i D
_ 5 3060 W - 62-HIN w B
oW TV A TG <
_ *0316VNG = ONNOMO /  T1GVAG NBLSAS N ~ SOTH DOION TG wms o
b1z 3ALHA- 1 R
_ Vool =
| 1SS AL =z Eox == OEVOLOT # ASSY TTGVO/NOL/NVL-Gad  © \° GEFOLOT ¢ ASSY F18v0/VOr/NVL-G34
| A 3504 ANIT-NI
| .
|
_ a
N
_ o
_ -
|
_ 4

GROUND @ MAIN GND. STUD

SEE SECTION Gl4

-

356663 - 1075228

M17 9017357 (3-2019)

2-114




STANDARD PARTS

M17 9017357 (NIL) 2-115



STANDARD PARTS

)

Fig. 53 - Electrical Schematic (012000~

USER INTERFACE

MODULE

*S118010

PROPEL

OPT. POWER
STEERING

CABLE: BATT. TO MACHINE

SYSTEM

SWITCHED/FUSED B+:

ma
[ xw078 5078 & wm
X078 *575 ¢ 3 it
_ HOSN3S _:TONIL P .o.w
HOSN3S FLL
£0 NOILO3S 335 A89/8 =] v n
s> ] z
% Se
- (=
g ki
i 3 8 8
& o z
o
N
el
[
-
i SSIUVH HDLIAS LV3S n %
JE PN HOLINS LV3S t4-MS e
= A TG 4 A v v m/
L}
THW/ W g wus b
mm TS N.zMwm HOLINS dOLS-3 ”
- 2YpS221# “LTL/LINEIPESL .- X907 X078
N NeO/A 7 ® Hv34-vost Ve Sne
kY Y3TT0YLNOD 3IvEST SILYNd - 1-
P‘n “1/u0Z] ELLEI# 3NITS ‘OLSPLOL# 'ASSY FQVO
o N 1-3sn4 3
< VEO/1 a 7
k m
p “#ZP ONV 4ZV 1SNO1LDSS 335
“SSINIMH VIV /KD m
—<V]| <N XOV@ “WNO[1eD 01 g Z|
<| <+ P
g P L
i3 p 8hn E
= N
&
g y
er
/! a3yt
VEN
@ AN9/811]
HNA/LT 9100 HOLIVANDD XNV
und/LT HOLOVINGD NIVN @ = .
3
VIN 283
w
mww NN NN
2898, : . i
e=gll\[8 I 5 §
. - w
288 g, z i g
F m @ wacoa || df : Eo 7 %
o
2 IV ¢ z8
3 Be &
SS3ANHVH ONIY33LS ¥3MOd °LdO g M = M =
™ 3 &5 5
W NGO/TR o m zh B
ONIY33LS Y3Mod o < 3] au
J e - . gLk 584 E
o
.
- 4 ks LINS QaV) X
TR © 1SLNGNT NOTLVEBITVO M
He VT 11V NO1LO3S 335
- J0ABE+/Q3N4/GHOLINS m m m
> T-a3 ul A T T-IFR TAR/sT < 6! 0| 9| N
INOH4-vOE
=" MG [e=T72c] o =ZZmmm
3INCON ONTHIILS H3IM0d st-®
6L >Tris AR <E1
£ED NO11D3S 335 LES NOILO3S 335
HOIH INNHS MO INNHS dan o€

1
MAIN CONTACTOR
COIL = SECTION BD

CABLE: BATT. TO MACHINE:

30V d3d 109401 9_008+L01
S3TEVO AHIINITIL IVNOILdO

356663 - 1075228

M17 9017357 (3-2019)

2-116



STANDARD PARTS

)

Fig. 53 - Electrical Schematic (012000-

SCRUB

USER INTERFACE

MODULE

MODULE

13/BLK_—m
BGROUND

SSANYVH NIVN 40 luvd)
ONI[ONNOYO J11VLS

SEE SECTIONS
G5, 629, G44

SLHOTT HOLVOTANT
NV3T0 10dS 4Yod
11-8@ NOILO3S 33s

PSTa/ET
PSTa/ET

(8NdOS LOdS 31EVN3 =
9-Ms LNeNT L¥ "ON9 )
“MS N¥370 LOdS

BYONOTLI3S 335
OLON OVA AHO “LdO :0L
GB1E11 2681 861

VAV

[ 31@VN3 OVA AMO

S-d1N
anyds LHOTY

3INAON 8NYIS |_._|m>9\57%_§ B ERTe) =
Pty — IMSIQ T Pee
deroonge VHO/EET >
e NGa/ZET =
T e SING/TET =
LT e NVI/OET =™
€N T AH9/802 € /TN
I TIX/F02 Hi
TE e NH9/502 i
oo
TS Lo
ATETW e =
ATZTTVH == >
AT1TTIVH = x
e Lo VHO/EE =
e b NGa/Ze =™
T o VH0/€0Z H
NVL/002 L i
o THM/602 T

v-d1N
HIN 8N¥ds L1437

p————<_161
14 % 20 NOILO3S 33s

+89 03SN4/03HOLINS

440/NO_OVA_AHQ 0 i 1103
L NB/561 I (T1-4 NOILO3S 33S)
©-MS OL VNM3LNI
annowe Lteta - ST NI L0dS
TRSIE/ETT &%
o e TS > P ve'0 53
dANd VIO L0dS/dNNd *13a Stz
YOSN3S *SS3bd YNV *T0S 2-HIN mmm G
fp—" _ _ <
5 TNd/LE T s ad MNJ/1Z WaVIY T2 m r) TAR/BT e 2
. - 1-NEVV U<
e g Nvl/0Z NHOH T2 -1 TAR/61 2|
PN g
1-NHOH q
e @i N N> bvs- ¢
T XEO/8LTVA d18a ON NIVA Rl TAR/ET P VSTo N
HVIH-VS'Z
Z62L0T# J1avd T 1a/El STa/et T e 9-go NVL-O03d/Z
HV3H-VOO[
*NYO-NYO e TEvo  na/on wva sna
G G - 3N ssnaor
E wnd/zz
B— | - R e
NMOO/dN_8nxos
2-1r
e o Y G078 T é z
£-u1N
FTS AZ1+°NVD
zl I 3 ™ X96/82
m | 3TINAON 3OVAYILINI  979e 37avO VH3IAVDO
I B 97261 378VD VHIAVD
gz b u0T00 *VHIAVD
N SSaNUVH 00d +SUINN LuVd VHIAVO dn OvE
3
Z|
S| i v e dlvd/axd r N33WOSHOMOL *1n LN
€ € TF giva/e e e Qo7 *aLs ‘In LIN
(3YVALIOS L1L/M S62LOZI =)
P T T 2% 9IVa/IFR = ASSV 3OVAMIINI H3SN L1L
ﬂ w % T 2# 9iva/e G
N N
N
2| 2
o o

356663 - 1075228

2-117

M17 9017357 (3-2019)



STANDARD PARTS

)

Fig. 53 - Electrical Schematic (012000~

I~ ~—
- 10V NQ/dn d33MS 319QIN
AR/ET SSINUVH dJIMS 30IS *IVILYvd
NVIQYVNO *X3TON *SOd € 41 NI 104 M3ddOH = *ON9 m—fareeT <K% T
NVIQVNO ‘X3ITON $S0d 2 :9r M
NVIQ4VNO ‘X3TON ‘SOd € :Sr .
ol ‘113 INIW ‘XTJON ‘SOd 81 o AN Y30 =TONO. 1. s - i Ne/S8T ™+ 1ov 08 ¥3ddoH 7]
IVSHIA INN ININ ‘v ‘SOd & :Er H_W W@ Nga . —k
e = L1-HIA
<! _|b|_W &0 VE0/EST Tl = T T3A/vet < NS LINIT ON3IX3
NMOQ H3ddOH = *ON9 3
1-Ag o e AN L4171 H3ddOH
440 ONVIS = 1sod [ MT/ET NMOQ H3ddOH = a3SOTO & ANJ/TST o u i VHOZEST T I OL-HIN Z
ONOS 031vIOST HOLLNS NHOQ \aador 'SELEEDT S0 w |
._T w = 0 bl =3 Nua/207T € T a € VGE m
— T T oo
[¥Ta/eT T < e z _lA_ T. ] .A w
EQUBY 2 b e [ o g
& N = SN/ 19T ~&——— az=n 1on g
sl 811 6l 4NYD -NVO T o33MNS-vos
o Q
SEusg mw  E VHO/ELT p.wo m
. g or-
B GEss & .
= WT 3 5 o L3
S 11 g oghd o g =3
3 (2 £2%a g m £y £ (s e
o . ;2on I ofF? 9 )
. |E 53zl B 3 TR/ — 2la
9 (& a..wm N l ER (%] y
O |« X I~ N n - E
. |4 2k .
. z
e ls &g . L L R L 3TINAON dNXMOTd HIALVM =0
v SSANYUVH d33S 301S:02H=dIINSTA gle
HOLdvay NVI 1L 8969021+ - w
D D D e ‘+g "o.FD 2
TGO e r .
et _ SOI BIT 61  +NVD -NVD *NVD -NVO _ LO1# SSINGVH d33AS LIN C
‘q;-g m
L Ry —
_ SSINHVH NIVW 301 AT G30v07 LON #viLx3 2OWTTE]
SSINYVH d3IMS LIN T m
VHO/ES g+ S
S°0
" o e veo/es Yo O
° av3d-ve'Z
W n& g e S v VHO/ES YoTrS0Ts mnfo|A. a7z
=
m b IAN/6%
W . B-tn vo.e
b i (N4 271 *03 = o - g 53 -
o W (WBLSAS S3 *1d0l_TINJ NVL 2/1 *O) NN NO ONnoso ) - a3~ .
o > ¥ coocees NI/ T0T )
z
w 2 Sb9 *103S 335
= 0 NUVH *SS3Hd HOIH °1dO
W W T AV <312

GROUND

GROUND

vl

SEE SECTION G14

1704 MNVL *

+NVO-NVO

PreT STaET 7| %
aw
RELVZINe) T
NgO/-NVD T o
-
k=2 §36N"LON -9

“ V61
z

Ndg/2v

T
= &
=
HOLVNLOV zn_\BHoamﬁ N
3
m T =

MNd/ T

= N1a/0F 40 NV1/0%

356663 - 1075228

M17 9017357 (3-2019)

2-118



STANDARD PARTS

)

Fig. 53 - Electrical Schematic (012000-

HOPPER/SWEEPER MODULES

%

&
<
ERCZA >
x
o
>
(Z0BHLO1# SSINWVH JIINS JO Luvd) Z¥EBIZI $3INOON JVA/J3I3MS 3AIS
ONIONNOYO OJILYLS
P ] arowa 3
e
S0I>— i = xoo788T N
SS3NYVH NIVN (0l
NY5/S0
NV4 OVA d33NS
Nz
arzon
L#PSLOT ® 11LpLOT# SISSINYVH OVA AHA :1d0 WVILNHVd
a1
‘S OVA AHA  1HELLE#
OVA AHA NO NYNL = HOLIMS N3dO : *O°H'O°N ACIVA
P—mazer =+ v ¥Ta/ET TAR/06T  * 7P *NVI/08T oo
v2-5
P
3y14 ¥IddOH=NIIO / *O°N
a3sn 1oN
AHIN3S TVWE3HL s P
SaZET TN owoor e2- L
€09+ L01 #SSINYYH HIA H3NVHS VI Ldvd sz
SIa/ET YEET W™
b g a0
neset eset = S 10V NO/dn d33Ms 1437
oo HNd/LLT & < _|A
TIVSHIAINN ININ ‘dAV ‘SOd ¥ :SM n. ‘._._:_._ PETATEY] bz
‘Yr 114 ININ ‘X3 TON *SOd 0z v £3-HIN
*¥S LId4 ININ *X3TON ‘Sod 2 :er ° TN\"AS LINIT ON3LX3
L E T-HIN
RGO/8TT U X s
Nug ne
REIVEE] = o (LTS FSEA@ T-uin ve
§ NEo/-NVD = NG ng
3 N JR SSENMVH HSNHE 30IS :VILldvd
=
w i ot LS V27 A TIRPLT
= d3INS-VSI
Ml 2y TEA/PLT AT QP
8I1  +NVD -NVO L1-80
0399070 = 035070 *°0°N 8819014
L "HOLIMS H3171J 0399070 -
ST/ET SIS Wa/ZST e e
u N B TEA/ALT TEA/VLT
“wielo
NO1L1SOd 7108 ¥3ddOH Nv1/09T o E
| - 38 €09bL0T#SSINHVH
s TMIN HIWVHS WV ILMHVd
v
HOLOW H3NVi
04 [ TR [ VI
TI-MIN 30ISNT | oo e s (A T vE
3
N NEO/S0T  © . 18
o umwes o vsz
12-MS_0L VNY3INI S[ L = THR/89T T z
0317IH917 FOLINS HEMVAS W ("Y34)27HLIN d33Ms 3700IN -
brinat I -HIN
© Rl . VA b
EREZ3 =*aN9 z 1-
<
3 o |
- A¥9/789T( |NOU4) 1-HLN J33MS 3T0AIN © N@w ' vee
—

356663 - 1075228

2-119

M17 9017357 (3-2019)



STANDARD PARTS

)

Fig. 53 - Electrical Schematic (012000~

ECHO MODULE

SIDE SCRUB

SS3NYVH 02H-03 *Ld0

SS3INYVH 3INCOA O2H-J3 TIVNM3LNI °LdO

8/VET b

LHM/V36 Al

iy
*MS HSNT4 02H-03

v1-MS

i

AfiNVd = 1Sd2-/+ 1SdOZ @ SN3d0 ‘ON SS3d

L-00ON A
3NAON 02H-03
E0121214 = ASSV OHO3
2012121+ = 93d OHO3
o

oA

[Eor s w NVL/0S

A002 k.:oo 5._._0<E<u

Pimwrest

*MS 440/NO 8NHOS 301S

: z Nag/211 o

ot
3
n“W , (8Nu0S IS I1awNa = P
s LNdNI NO ONNOHO )
vai-ms
-
/el ¥TaZET i nalid

TIA/NVD v
=
=

® g T
= Ereio e

=3

+NVO -NVD

Y i
B t\ - A o Yvay-vs'2
e o~ ) p@ v_.n_éom vz 28 W
GEa
2¢ @38N LON e
e
B~ v # G380 10N e
et o ™ 3AWVA *H@ 301S 02HO3
TIA/HNVD o W e 3s e >—raser VS0
N&97-Nvd T o L-AS
[ meey yvay-vs'2
e G % QP Wi-a3u/2
8-80
SSINGVH @NEOS 30IS °1dO 37N0ON @N¥dS 3AIS
TR T IAR/BET =
had o il
S b -
T B ana/ZET =
BT e -
01T o -
qq;
J
1]
=
) L
[m)]
o
s S

A3A/¥0T

VHO/€01

356663 - 1075228

M17 9017357 (3-2019)

2-120



STANDARD PARTS

)

Fig. 53 - Electrical Schematic (012000-

BACK UP

OPT.

LIGHTS

OPT.

SPRAY
WAND

OPT.

TELEMETRY

OPT.

ALARM/LIGHT

AVT3H 3SH3A3H °1d0 SS3NHVH WYVTIY / LHOIT *1d0
LY 1H917 *1dO
z T Ngo/ST = = NVL1/06
(@31 1HOIT dN ¥OVE *LHM
—K. (ST 103dS _H04) m 17 M ATBNISSY LHOI
2 a3sn LoN ¢ 0@ S N 3QISNI 03Lv007
[T Nv.1/06 €4 NOIL03S 335
N w # WEVIY 3SHIATY vste Y3TI0HLNOD WOHA DOASE+
x> T =& P abmmess = YA NVL/06 R e =7 B T HNa/LT <11
. 2 azn 12-90
&St vl Z-Wav v
4 [ 1HO 17 390HLS/HSV S
" e
= = w_ /et S ® >>—mases v v
8 g2 €-I18b2L101 = *L7 ONIHSVTA z
0SZL101# =°17 3FOMLS 0
(@3 1HOITTIVL a3 o
% INOM4-VS'Z
$1-€0
% 8-L ‘b-g = dN/NO N&vM ® avaH
aser @ s /el A nesec B N r-9 fe-z |- Y3INZO/NO 1HOIT *NuvA
5-9 *1-2 = NO/440 SLHOIT T
HOLIMS 1HOIT
mmgI(I 1HOIT ONINYVM OHO *LdO 171 ONIHSVTS ol
S
=°17 390HLS LNOH4-VS*2Z g
e - (LS e i B
LHO[T 3E0M1S/HSYTd SHO L1 ¥H0/E8 Adoss
€1-@0 N
Lt INOY4-VE1
SS3NMVH 1HO1IaV3H BT INOU4-vS "2 : . b .
b3 5 € NH9/59 N99,/59 RO ars
EraeT  \SraET o E < ®¢ O g b 2q-ggorreorr NS ’ Tr-eo
/€T 7€ 18/ -
a3 He1avaH LHety o . -ns
¢ mwv N F ¥9
1037 1HOITaVaH L4371 e
HOLIMS LHolTl T-1B1ias 1Hol B
SS3NGVH NIVA SNOHd SS3NGVH NIVA fA0Y4 & E ﬂ
— g6 3
B 9.
v $33USI T0L na/eL z HOLIMS 3TZZON AVHdS
[asET dNNd AVHdS *SS3dd HOIH *LdO * N raeT e | N
AR Ut - —— . : s L
SSINHVH *S53ud HOIH  *1d0 NG TZZON AvaldS dLS m/ = ° LNOH4-VSI
z z B z E) T T - T T3 3, v .
ﬂ._m\m_ a/eT Sa/ET Sl ﬁ_mw.m_.z._ x/v9 TEX/0 TEA/9 ks . S e
L o1-90
PonaEr O P REIVZ=]
2-a ST-MS
9
SSINYVH AYLINTTEL *LdO
m ol TNAON AHL3IN3T3
! P I3AZ4NYD e L9¥6901
z TNEO,/-NVD Tiia| 8-00ONW
6T1a | N Y -
+NVO-NVO | e (%4
SFa/ET Ya/eT e | M T BNa/LL "Na/ZL \—q=m/T 5
m
a " 19 NOILO3S 335 €-3SN4 3INIT-NI < &
3 NO[LI3S 335 i i HOIH NS 3 w V
o) (e <BL o =
W—— TAR-Y18/ET THR/6L £
a8
w [0}
w 1
B

356663 - 1075228

2-121

M17 9017357 (3-2019)



STANDARD PARTS

)

Fig. 53 - Electrical Schematic (012000~

HIGH PRESS. SPRAY

OPT.

SS3NYVH AVHAS *SS3¥d HOIH tL1d0

ANNDYO SISSYHD :0L

©p

ONNOYO O11V1S /SISSYHO dNNd 0L

=@

Ng9/50T1
s
L1¥ NOILJ3S 335 FPIE oTd Fa REXZE] SE0INOTIOaSa8s
03HNOLINDD *SAS *SS3Ud HOIH - NO = OQAgE+
*3ATLOVNI dOLS-3 - HOLINS 440/NO tOL
*378¥TIVAV NOILNTOS -
By sty 2 i oNa7Toe .
3| "o37evNa = onnowo 7/ 3avna maLsas HOLON _LOH:=N3dO 7 'O°N o
"MS_3HNLVY3JINIL HOLON oto 3
asTaaL g NYB/20E B SINd/TOE b
SZ-MS
viz - HIN AVHDS SS3dd HOIH Ip16E214#
Wz -3d1M HOLON =19 T z <
©
62-Y1N
SvLBEZ1+ ™ vz + 39Im HOLON  fa3
3IATHA-1
voot
ASSV 3 19v0/VOr/ MoV 19 | ® L] = xSev TEvo/vor/AwI-aH O ASSV 3 18vd/Vo¥/NV1-a3d
o 3 [a 3sn4 3NIT-NI
S FOE
<l @
Q.
L E
JeX 20 zZ
- zao < <
w| =z -
233 58 9
° gE ¢
Q o N
N
2 4 3
€13 3
o W
[oR] ~

356663 - 1075228

M17 9017357 (3-2019)

2-122



STANDARD PARTS

)

Fig. 53 - Electrical Schematic (012000-

DRY VAC SYSTEM

OPT.

GROUND

S3SS3INHVH OVA AHO :1d0

ERGE

13/BLK

NH9/561

113/BLK-WHT
192/BRN
198/GRY

195/6GRN
v
€
z
T

NY9/S61

Crm—smasetT

NYg/261
A¥O/861

0

219 NOI1D3S 335

N
O
w >
z (1XZ00BO0B6YO 48P | OH
(S®1485 1PIN 148/00ABS/VOY )
. 2005° 1EQS 2P 14 oSNJ193317
pnc) asy Yor
S Ta/ET u_|A¢©_W ™ and/L61 =\ R GI8-NVL1/2 z
3SN4 3INIT-NI =
a3sn LON (¥ ) voy m
aNNOYO VLIOIA (E "IN OVA Ada N
*¥0vE03ad 03345 2LNdLNO (2 [ o o o OE-HLN
103735 03345 ‘WMd FLNaND (1 [ Z L o
1SINGNT TvLiola
HOLON QYA AHO >
o |-
*MS 37GVN3 OVA AN :1dO
‘NS 440/NO OVA ANG % o
W N - T
T
O IAR-aZETT | TFAR/66T v AHO/B61
v8zZ- NS el
o o
VLZ-NS
X50/861

SW/B+, @Ml

TO:

356663 - 1075228

2-123

M17 9017357 (3-2019)



STANDARD PARTS

Fig. 53 - Electrical Schematic (012000- )

OPT. LITHIUM BATTERY/
CHARGER SYSTEM

. ] 13/BLK m
CABLE: BATT. TO MACHINE: J’ oo — <
SEE SECTION
ZL1/PNK 65 ON P;:.
® 213/BLK-WHT j
o g CANVYEL;l MM CAN®/YEL — cane
=
=T 8
Sle o CAN-/GRN,j S~ M CAN-/GRN CAN-
[l 1 85, —
-2 38 SYSTEM CAN BUS
Zk -
© a PR R
I . SRR 8
£ 3 L= L L O
T S = (o x L o -
g = o ol ol S 1
épi ] % S| x| o g u
o m|
| <] of = =
2y Ngdy £ 3 o 4 =
zl z| z[ 2z 3 - o o o
<| <| < <] = ﬁ = =
t CAN+/ BLU cAN+/ WHT PR\ PR PR E 2 RIS
- N N[N
)
__— T3
CAN- /WHT CAN-/BLK N/ e g
u 0 " b REFER TO: LIYMIUM HARNESS « <
] = ™
5 o § 4 o of of 4 E 4 - o o1 -8
E I N - 3 3 s
3 <
= CHARGER |NTERLOCK i3 p E s W
5
- H 5
. INTL/YEL // INTL/BLK EOM N.C.\N S+/WHT o o
L IO IO o Ny 2/ 2 3
—S m =
= 4 y
— + +,
— A o] S+/RED S+/WHT, 3 Q
T g &
K = g n
1G/BRN 1G/BLK oi S+/WHT N N 3 B Q E
i o s g g
Battery - 7] 7 3 3 p
Management KEY SWITCH 1 4 ¥4 i ?
System—teMST
w
pur}
2
o
o
g{ —
| CABLE: BATT. TO MACHINE:
1/RED
BATTERY / B+ -
SEE SECTIONS
A2 ON PG1

356663 - 1075228

2-124 M17 9017357 (3-2019)



STANDARD PARTS

Fig. 54 — Wire Harnesses Group

CTION "A-A"

\\@

e
19

DETAIL: 17,

Y
'3

E—f
TAIL: 78
7, 8-2
153
0: H)
Al

(=]
TO: RIBHT HEAODL I8HT
LABEL (113
RT.HEADL [GHT

(113AUXI RELAY

oG
866
Bl

(=
ED/GRY (A |
[Ta~veL 8|
[OPEN___IC |
[SBA/GRY D | [
[o]
TO: THROTTLE
N LABEL T
BEL.

DETAIL CAN 7
DETAIL CAN 8

DETAIL 61
DETAIL 17

DETAIL 105

DETAIL 19-1
DETAIL CAN 1
DETAIL CAN 4

DETAIL B-2
DETAIL 76
DETAIL CAN 3

DETAIL 18-2
DETAIL 6-1
DETAIL 68

M17 9017357 (3-2019) 2-125



STANDARD PARTS

Fig. 54 - Wire Harnesses Group

CONTINUED e
DETAIL 50,

oN

e
e

ek
- | §5
_@QE €

HiE

M17 9017357 (3-2019)

SECTION "A-A" _semor
1

2-126



STANDARD PARTS

Fig. 54 - Wire Harnesses Group

NS 1V

13V

AVTEH TXMY!

LHOITAYIH" L8
T
LHOITIQYEH 1HOTY ‘0L

1)73av
AVT34 IXV 0L

ahehehc

38V ON

8 Nva Ttvix

L1 71v1x

¥ N3 Tivi3g € N3 T1vi30

=] IEYRET |
= 1H9 17 O NS 3xvug :T3av] SNO1 LTS 0|
H0T) EEV] t1T3av HOLINS 33ve8 fol a3yINO3d| N3H0 HDd
SSINYVH 0ZH-D3 :0l LH91T 9HO (0l
- ]
] R NV 30V aaIN 2-8 vix 1-8 7vix
[[Sad]aN 55TA] 21301
)
8ot
e
oo
“AS LN0 TI0H_t73av] o
HOLIAS 1N0 08 s0L
s1iam e 4a
*ON3 11NONOD 3HL 40 o eyt .
W0'E NIHLUA G31vI07 SILEN3 @ 28 0L &
38 01 300715 SIHL)
'8-NVO fL-NVOQ 1H91OVEH 14T1
" o 1-aa or-aa
2-el :7(viaa IR 130V 13V
SS3NHYH dIN 13da8d 11-83 foL ot-Ea ol 21-90 3@V oN
7EEV1  cone D1LVIE soL
HOLJ3NNOD Nid SE 1310N 21-83 0l
NECNET]
WITIOHINGD STLdn 0L E E E E EE ﬂ
2-Nv3 “1-NvO
CloNCIONG/ONNGCH
¥-NVO‘E-NvVD (851 ooz 211173V B!
“1-61 :7rvi30 oSt 28 [N] *a05d 101 %
oo 2-60 ‘41 :71vi3a 24 fviaa
s/ :
0] . 18 :arvisa +1vi3a 89 :71vi3a
WVY-Y. NOIL1O3S L y V}
GaN11N0a -t I t § t § { § - ] vy
Sangmmes e 3 e NS =/ e
BE o | FErony 1oL
tgen s
=S &F & .
- E J3EYT ON 1EvaH) 5 H3LNI SIHIM SV
HLOG NO_ NMOHS o 4400NVLS ONNDHA_:0L 1-8 :1vi3d HOLOINNOD 40 Xove
e o E e e tNMOHS M3[A

A

E

‘80 NOILO3S 2 39vd 335

THOLOVINGD M DNV
3TN GnHOS soL

el

IO dnvdid OzH toL

oz

olof T

|—|N

3
=

JU U]
Dojoo

5-80 -
DAz
8-@0 0L

) ey
ooe.

3% 182ty
8ot o

5z21
&
©

[o] [e]fe] [a]la] [e][a] [o]

h) 5-80 €-80
R4
S-80 0L

e
m@%

2211
S

22
sze

0L

*MS NYITI_L0dS
13avT

AT/
#13av
HILINS AH/OM4 0L

=5

=od]

“MS_ONVA
138V

‘NS NYZTD LOdS 0L ‘MS ONVM AYHdS 0L

NS LHOIT

S13av

NS LHOTT 0L

5180

B
o oL A.

ONIMIILS HIMO : AV
ONTHTALS H3N0d 0L

s

<ot Tiviaa £ vixa

2-127

M17 9017357 (12-2019)



STANDARD PARTS

DINVD TIVi0 BWD T1V1

1Ho17 s73Ev
+ASsV 1Ha (T t0L

SEsET]

T
S04

24 Nv4 OVA TV

Z#4 Nv3 ovA DL

38V ON
aNnose O11VLS awvd

NYO AMLIWTIAL =713av]
N3 AHLIAETAL oL

0ZH NIV

(1)73Ev1
INTVA T2H NIVW 0L

dANd STI0S 30IS 138V 3AVA 300S 5T3EVT
annd S 3a1S *oL

TIVA 3015 0L N 1LY9 s, ves|

Nd 0zH-03 :T3EvT
SNNd 0zH-03 0L

-0 HOLIQVaVD :73av1
T-3 HOLI3Vev3 0L

= 3

TAILISO
SN LIZ02Nv /o)
CNREEI)

NeOH 173Ev
NAOH 201

T# NV4 VA 1713av7] o0
1o
= =]
- v on |
T T ONNDMO J1LVLS TNV 0L 38V DN
[~=os "o SuTh 1| onnowe D1ivis soL I
I i
-, ! W
LvOTd TN 27T MNVL O3 10L | |
I
| g |i
o) |
| 10V 33933n05 |
i woSin ot |
19y || |
= M e Bt 1
i teeal |
i ! 2 i
|
I |
|
| |
|
| |
I
| |
! | |
| 1oz | |
|
\\\\\\\\\\\\\\\\\\\\\\\\\\ | |
1 I
| |
! teozy |!
o a &)
Ll m [
= | I
|
| |
&
[ =Y ARTE) o |
e “INIOd_LnovyauE SomaroeT | I ¥O1 05 T1v130
[ —ov =] i !
TN SNVL To3g T1Eev T-E1 Tvid0 | too1 |
1Yo TN MNVL O3 eDL sL1
— | o o ,
Ol === A e e e T ————————— £ O 2o 5 S S T e
o1 e
= ] SN VA A0

ONVO TIViD NV TIviEn

Fig. 54 - Wire Harnesses Group

67E1

dnnd 53 :T3EV

dor

ind 53 0L

EENEESI

HOSNIS MNVL'I0S :73av1
ECENZS DNV oS 10l

w2z

T4 0uny t03W s T3EVT
*034 *TN4 0InV 0L

T4 oLy *I0S F1FEV
30814 OInV 0L

SRl

Y EREIVZTT
] WENREET

NUVH GNH0S 3a1S :TEEv
SSINUVH BMOS 3015 0L

HOLOVINGD NIV
100 TW HOLOVINOD :DL

2-0 HOLIOVAYO :73av
2-0 HOL19vevd 0L

Go

ENIVEE
1Lyoanf e vaor

IAILISO
ML g 134 savor

SOd| ON Join

Dt ONv 25 Tivisa

1 3avd NO
QENNILNOD

NONWOHS V-V, NOILJ3S

Trw >

2] cu]m] <]

(D3ava

7ndon
anHos : (1) 13av1

*s30vd HioE

FINAON BNHIS 0L

‘1 3ovd 10 LV
NOILYOOT LNOAv3Ea
SSINVH NIV NIVN 0L

z TIviza

NO NHOHS,

CETT NV
Bz ",z is71vida

te-a1
ez

PIETAYY
(5 BT

IS
[ nmo7s-nvol

REIVEENTR]
[ on =ani]

JINCOA ENEOS 0L

M17 9017357 (12-2019)

2-128




STANDARD PARTS

HOLON d33MS HV3IH : (1) 138V
HOLON d33MS dv3d :01

ERENZAN

2_39vd NO
Q3NNILNOD

[ 2] Av9/89T
[ 1[mEowir
["sod["oN =3d1m

HOLOW d33MS_LNOHH 3 (1173@v71
HOLON d33MS LNOHd 0L

Fig. 54 - Wire Harnesses Group

21 N340
1 N30
o1 N30
6] LHM/BLT
8| A¥a/8L1
AR
EINREEA
S| N89/SL1
v
£
E
1

REVEIZAL

*SOd[TON 3dIM

SSINYYH JFFMS_3AIS ¢ 11) 738V
SSINYYH J33MS 301S 0L

N

o

NG/ TLT

—|ov|m|+|0|o|~|n|o

[l
o]
o

*NS HINVHS

NS HIAVH

z1 50 z1 N3dO
11 340 11 N340
o1 EX) o1 NS0
6 340 6 N340
5 340 E] NSO
L N30 7 N340
9 N340 =] N340
S == S NSdO
v N&9/55 T v NE9/251
E N340 E N3d0
z ME/rET z a/HET
1 T3A/PET 1 VHO/EST
S0d]  ON WM "S0d|___“ON FuIm
‘NS oM M3ddoH :1T) TZavd . :
BolThe THon Hadon o NS NQadn paadod = L)

HOLINS NO/dn H3ddoH

AVI3H H3AFINS : (1)738v]

AVI3Y H3dIMNS

T38v]
:0L

f0L

£1-82
£738v]
£1-80 0L

91-8D 0L

2-129

M17 9017357 (12-2019)



STANDARD PARTS

J3av1 oN

4400NV.S ONNOMS ¥3JIINS 0L

XB/NET
61 Naxo|
[Cer[TEtsdvit]
NHS/5L
NHE/ZL
AH9/8
ING/161]
1rN/g61 |
Hnd/LL
T 8/6L
o1[ Nd/18
RETVZE])
/(80
LAN/68T
Nv1/061
. ez e
Qo Bl aaree [[venzest
=/is @0d 30ISNI (1) 730v] ABa/88 1
S /5ot [ >NazTet €0d L4TV/d33NS NIVA fOL AB3/8LT
/o1 [*50d["oN 3HTAY T[ IAR/6LT
o e BT
S a/z51 |
G} S G Tl e[ varezT Ay b HOLIENNG
T NVA/0LT] [ BT Q
P NIZBET] [Stalon 36Tl &Y EV
8/59
e o/ 121 [_E[ tHwEaT [ e[EreErer
N3 [2[ xde/BsT y e [ e/ver
[7)] a5 [ 1] Baseir N S0J["ON 341 JAND L4171 CQAH :(1)738vT
[7)] HO/EST | 0d] *ON 3HIN dnfid L1417 *0AH ol
s} 5/151] ¥ N30
B/551 B v NEES] e[ Nba/zs1
c FN/BS T £ 3 EES) 2[ veo/EsT
= 1| Am/es [ NE5/a-NvD T oNa/1sT
a 534 oN SETw N RERTE] T[T3A/arva "SGd| “ON FuIM
S0d] “ON SHIA 50d] “ON FaIn
T st ibr HOLOINNGD
H4 400 Nid [ >M8/2et
() TON9 O[1V1S :11)738v] N30
90d JAISLNO ¢ (1) T3aV “oNe allvis fol -
— 63d 9vA/d33NS 301S 0L [« V4
=) —
@E: 504 "ON K
I e e e e e ———— Y SSINHVH HLA HIVHS & (1)7138Y
) ‘SSINEVH HOLOW EEMVHS 0L
(@] "HS_ NG E3OH 1 3BV _M_ _H_Wf \\\\\\\\\\\\\\\\\\\\\\\\\\\ = P e —
_| NS NNOO H3deOH DL “AS ¥31714 0300070 0L
B TR T gt 1 11z
NVL/08T
S| JHn/esT
p[9/365 1
S SEVEET] ™
z[_Nado
e [-om0 otivis +(1y7aava
'SOd| "ON 351M e "aN9 OTIVLS :0L
2¢ QvA 1(1)TEAVT e ava s (DT3EVD
| 2¢ Nv4 ANNaVA 0L T# Nv4 AANOVA 0L
|
! £ ERG) £ ER)
W €[ SrasueT €[ >rm/0ET
NVI/061] . 2| me/aaT [[onazmet /e 2| NHa/zaT
2 :
] AN 5 T ! et e e S Snecer
Z[ AE9/38T NOTLISOJ["ON SHIA [Sod[~on 3uim] [~Sod["on =HTh NOTLISOd["ON SHIN
T Bnd/z81 | 30va o
PR S

M17 9017357 (12-2019)

2-130



STANDARD PARTS

Fig. 54 - Wire Harnesses Group

Ndd/2L1

13A/8PL1T

*S0d

"ON_JHIM

Hsndg 301
“HIN

2| Ad9/BL1
1] 1HMW/BL1
"S0d]"ON JHIM

C13V HsNyd 3aIs 1Y & (117733v7]
dOLlvNLOV "8 3015 1HOIY =01

21 N3JO
N3JO
N3dO

LHA/BLT

AHO/BLL

dNd/LL 1T

n1g/941

NYO/GL T

RENAZA

NEEAZA]

dNd/L9

Nn1d/89

*SOd]°ON_ 31

a

—|o|mf < |wjo|~|ofjo

SSINIYH d33IMS 0L = (1) 7138V
°S5INGYH d33IMS 0L

S'ld
‘g9 3dIs

dNd/L81

n1g/991

“Sod

"ON _FdIM

S 13V d33MS NIV

P00)738vn

HOLYNLOY d33MS NIVW 201

2| "und/ Ll

1| N1g/941

"SOdf "ON _3dIM

©10v 3dis

2] NU9/5.
[3A/VYL
*SOd]°ON 341
e - [ A - 1T ]
D) TTEay HSNYE 3AIS 171 & (1)73av7
1Hord 0L "Y1W *dd 3dIs 1437 0L

L7 e (1)3avl

dO01lvNlov °dg 3301S 14377 0L

2-131

M17 9017357 (12-2019)



STANDARD PARTS

Fig. 54 - Wire Harnesses Group

Al £ [ bl
£

slofE] 2
BlsIRER

4l

i

i s L
i L G [
z & 128E
“iimlmig -

2-132 M17 9017357 (12-2019)



STANDARD PARTS

Fig. 54 - Wire Harnesses Group

Ref. Part No. Serial Number Description Qty.

1 1076435 (000000-011999 ) Harness, Ele, Main [M17/T17] 1
2 1076655 (012000- ) Harness, Ele, Main [M17/T17] 1
1040868 (012000- ) Capacitor, plug [0.1 Uf, 200V] (With Scrubbing side brush) 1

3 1074602 (000000- ) Harness, Ele [Sweep, M17] 1
4 1074940 (000000- ) Harness, Ele [Side Sweep, M17] 1
) 1

5 1074103 (000000- Harness, Ele, Scrub Motors [T17, Ferrite]

M17 9017357 (12-2019) 2-133



STANDARD PARTS

Fig. 55 - Label Group

1

1
.Q
N \\ -
—|l .
O 'o e
1 3
1 = : L
L7
L O
L | — = ’
|
2 2 2
356656
Ref. Part No. Serial Number Description Qty.
1 1225464 (000000- ) Label Set, Info/Hzrd, Pyc [T17/M17] 1
1 1225466 (000000- ) Label Set, Info/Hzrd, Pyc, Tj [T17/M17] 1
2 1225465 (000000- ) Label Set, Info/Hzrd, Vyl [T17/M17] 1
2 1225467 (000000- ) Label Set, Info/Hzrd, Vyl, Tj [T17/M17] 1
3 1062813 (000000- ) Label, Logo, 12.3I 4color [Ec-H20] 1
4 1064440 (000000- ) Label, Logo, 16.9I 4color [Ec-H20] 1
5 1065343 (000000- ) Label, Logo, 05.75I 2color [ES] 1
6 1050003 (000000- ) Label [Userm Attention, ec-H20] 1
2-134 M17 9017357 (12-2019)



OPTIONS

SECTION 3
Contents Page Contents Page
Fig. 1 — Headlight Group ..................... 3-2 Fig. 40 — Direct Throw Main Brush Frame Group
Fig. 2 — Strobe Light and Backup Alarm Kit .. ... 3-4 (0112000- ) 3-78
Fig. 3 — Strobe Light Kit, Overhead Guard ...... 3-6 Fig. 41 — Direct Throw Main Brush
Fig. 4 — Overhead Guard Group . .............. 3-8 Drive Motor Group (011000- )... 380
Fig. 5 — Scrubbing Side Brush Lift Group ...... 3-10 Fig. 42 — Direct Throw Main Brush Lift Group
Fig. 6 — Scrubbing Side Brush Motor and (011000- ) 3-82
Squeegee Group ...... ..., 3-12 Fig. 43 — Direct Throw Main Brush Idler Group
Fig. 7 — Scrubbing Side Brush Mount Group ... 3-14 (0112000- ) 3-84
Fig. 8 — Scrubbing Side Brush Solution Fig. 44 — Direct Throw Main Brush Skirt Kit
Supply Group .. ... 3-16 (0112000- ) 3-85
Fig. 9 — Scrubbing Side Brush Electrical Group . 3-18 Fig. 45 — Direct Throw Main Brush Leg
Fig. 10 — Scrubbing Side Brush Pads Group (011000- ) e 3-86
Wire Harness Group ............... 3-20 Fig. 46 — Dry Vacuum Wand Group
Fig. 11 - Pre-Filter Pressure Switch Group .... 3-22 (012000~ ) 3-88
Fig. 12 - Auto FillGroup .................... 3-24 Fig. 47 — Dry Vacuum Rear Cover and
Fig. 13- ES Auto Fill Group . ................ 3-26 Hinge Group (012000- ) I 3-90
Fig. 14 —-ESPump Group ................... 3-28 Fig. 48 — Dry Vacuum Fan and Housing
Fig. 15 - ES / Sever Environment / Group (012000- ) e 3-92
Detergent Metering Group .......... 3-30 Fig. 49 — Dry Vacuum Debris Tray and Filter
Fig. 16 — ec-H20 Solution Pump Group ....... 3-32 Group (012000- ) e 3-94
Fig. 17 — ec—H20 solution Supply Group, Fig. 50 — Dry Vacuum Nozzle Holder Group
SideBrush ....................... 3-34 (012000- ) 3-96
Fig. 18 — ec-H20 Wire Harness Group . ....... 3-36 Fig. 51 — Dry Vacuum Wire Harness Group
Fig. 19 — Spray Nozzle Group . ............... 3-38 (012000~ ) 3-98
Fig. 20 - Vacuum Wand Kit .................. 3-40 Fig. 52 — Battery Quick Disconnect Group
Fig. 21 - Squeegee Guard Group .. .......... 3-42 (0112000- ) 3-100
Fig. 22 - Positive Solution Control Drain Group . 3-44 Fig. 53 — Extended Operation Station Group
Fig. 23 — Telemetry Group . .................. 3-46 (0112000- ) 3-102
Fig. 24 — Battery Slide Out Group ............ 3-48 Fig. 54 — Fire Extinguisher Kit ............... 3-103
Fig. 25 — Battery and Charger Group, 510AH .. 3-50 Fig. 55 — Documentation Group .. ........... 3-104

Fig. 26 — Battery and Charger Group, 750AH .. 3-52
Fig. 27 — Battery and Charger Group, 930AH .. 3-54
Fig. 28 — Battery and Charger Group, 930AH,

Opportunity Charging .............. 3-56
Fig. 29 — Battery Group Lithium-lon,

36V,388Kwh ............... ... 3-58
Fig. 30 — Battery Charger Group, Lithium-lon .. 3-60
Fig. 31 — Transport Group . ..........ccoun.... 3-62
Fig. 32 - Fuel Cell Group (011000- ) B 3-64
Fig. 33 — Pressure Washer Wand and Cover Group

(011000- ) 3-66
Fig. 34 — Pressure Washer Solution Supply Group

(011000- ) 3-68
Fig. 35 — Pressure Washer Motor and Pump Group

(011000- ) 3-70
Fig. 36 — Pressure Washer Electrical Group

(011000- ) 3-72
Fig. 37 — Pressure Washer Electrical Wire

Harness Group (011000- ) o 3-73
Fig. 38 — Steel Hopper and Bumper Group

(011000- ) 3-74
Fig. 39 - Steel Hopper Pre-Filter and Dump

Door Group (011000~ ) 3-76

M17 9017357 (4-2020) 3-1



OPTIONS

Fig. 1 - Headlight Group

M17 9017357 (4-2016)

3-2



OPTIONS

Fig. 1 - Headlight Group

356649

Ref. Part No. Serial Number Description Qty.
1 9008182 (000000- ) Light Assy, Pre-Sweep, Afmkt 2
2 1064184 (000000- ) Circuitbreaker, 02.5a, Resetable 1
3 1074672 (000000- ) Harness, Ele [Headlights, M17] 1
4 1218994 (000000- ) Bracket WIdt, Housing, Headlight 2
5 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
6 1210807 (000000- ) Wire, Tie [W/.25" Fir Tree Clip] 3
7 763114 (000000- ) Tie, Cable, 11.3l, 2.75d Max 2
8 377084 (000000- ) Switch, Rocker, Prgrsv 1
M17 9017357 (4-2016) 3-3




OPTIONS

Fig. 2 — Strobe Light and Backup Alarm Kit

M17 9017357 (4-2016)

3-4



OPTIONS

356650
Fig. 2 - Strobe Light and Backup Alarm Kit

Py
@

Part No. Serial Number Description Qty.
9020109 (000000- Light Kit, Strobe, Module CI [T17]
1075296 (000000- Light, FIsh, 12Vdc, Amb, Rwk
1059938 (000000- Base, Module, Light

1063263 (000000- Gasket, Base, Module

1058694 (000000- Alarm, Backup, 12-48vdc, Adj

O©oOo~NOOTLA,WNPR

49263 (000000- Tie, Cable, Nyl, 11.4] .19w 3.0 Max D

19315 (000000- Screw, Hex, .25-20 X 0.50, G5

32483 (000000- Washer, Flat, 0.25, Sae

1064188 (000000- Circuitbreaker, 15.0a, Resetable

49266 (000000- Tie, Cable, Nyl, 07.31 .19w 1.8 Max D
10 1056979 (000000- Harness, Wire, Alarm / Light [T16]

48258 (000000- Sleeve, Wy, Flex, .23Id

12 1064184 (000000-
13 1020341 (000000-
14 06933 (000000-
15 19066 (000000-
16 06549 (000000-
17 377084 (000000-
18 1062106 (000000-
19 1059342 (000000-
20 222267 (000000-
21 398526 (000000-
22 1064191 (000000-

Circuitbreaker, 02.5a, Resetable

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Screw, Pan, Phl, M5 X 0.80 X 16, 4.8
Washer, Flat, 0.25b 0.56d .05, PI, 10
Nut, Hex, Lock, M5 X 0.80, NI

Switch, Rocker, Prgrsv

Cover, Module, Light

Light Assy, Led

Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab
Relay, 36Vdc, 005A, Spdt No [Greenwich]
Boot, Circuitbreaker

| S i N I i i i i I O RN
'—\
'—\

PR ORRPRREPNNNMNNNRRRPRRPRPREPRRRERRERR

M17 9017357 (5-2017) 3-5



OPTIONS

Fig. 3 — Strobe Light Kit, Overhead Guard

'

'

I

I

'

H -

H p Zni
| //// N
[ ~

) 2

'

I

I

1

1

I

I

I L
1

I

1

1
Iz

1

: < 7

| -
2

I\%C/\

! Z

|
! |
1
1
|
e
'
& ! ‘
R
>R

3-6 M17 9017357 (4-2016)



OPTIONS

Ref. Part No.
9020107
1075296
06933
19066
06549
1039392
74455
32490
10632-2
1069746
130773
1071085
1064184
1064188
377084

O©oOo~NOOTLA, WNPR

>
el =
wWN PO

'—\
a

Fig. 3 - Strobe Light Kit, Overhead Guard

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

N N N N N N N N N N N N N N N

Description

Light Kit, Strobe, Ohg, Ci [T17]

Light, Flsh, 12Vvdc, Amb, Rwk

Screw, Pan, Phl, M5 X 0.80 X 16, 4.8
Washer, Flat, 0.25b 0.56d .05, PI, 10
Nut, Hex, Lock, M5 X 0.80, NI

Guard, Light, Revl / Strobe

Screw, Hex, M6 X 1.00 X 12, Fmg
Washer, Flat, 0.25, Std

Grommet, Rbr, 0.62id, F/0.9h, .12 Matl
Harness, Ele, Ohg [T12]

Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D
Clip, Tie, 0.25d, Plstc

Circuitbreaker, 02.5a, Resetable
Circuitbreaker, 15a, Resetable

Switch, Rocker, Prgrsv

356651

Qty.

P RPNWWRFRPREPNNENNDNPREPRE

M17 9017357 (5-2017)

3-7




OPTIONS

Fig. 4 — Overhead Guard Group

~

Ny

\\\ /,/

S
Ve

\

FRONT

M17 9017357 (3-2019)

3-8



OPTIONS

Ref.

OO ~NOOOPEA,WNDNEREPRE

ol
P o

12
13
14
15
16
17
18
19
20
20
20

Part No.
1204974
1239312
1204926
1239309
12273
1017218
1208128
49826
39349
1207444
1207725
03192
01686
41430
01685
1060103
1204972
03193
1209915
1208710
1208714
9013767
9013795
9018982

Fig. 4 - Overhead Guard Group

Serial Number
(000000-010999
(011000-
(000000-010999
(011000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-010999
(000000-010999
(011000-

e N N N N N N N N N N N N N N N N N N N N N N

Description

Tube WIdt, Ohg, Rh

Tube WIdt, Ohg, Rh

Tube WIdt, Ohg, Lh

Tube WIdt, Ohg, Lh

Screw, Hex, M8 X 1.25 X 20, NI, Ss
Washer, Flat, 0.32B 1.00D .12, Ss
Tube, Ohg, Middle, Rear

Screw, Hex, M8 X 1.25 X 16, NI, Ss
Washer, Flat, 0.31, Sae

Tube WIdt, Front

Tube WIdt, Guard, Lh, Front
Screw, Hex, M10 X 1.50 X 30, 8.8
Washer, Flat, 0.44b 1.00d .08, Ss
Nut, Hex, Lock, M10 X 1.5, NI
Washer, Flat, 0.38b 0.88d .08, Ss
Screw, Pan, Phl, 08-16 X 1.13, F/ Plstc
Guard WIidt, Top, Ohg

Screw, Hex, M10 X1.50 X 90, 8.8
Bracket WIdt, Mtg, Ohg

Cover, Ohg, Trim, Rh

Cover, Ohg, Trim, Lh

Kit, Replmt, Cover, Battery, OHG
Kit, Replmt, Cover, Battery, OHG, JP (Japan)
Cover, Battery, Ohg [T/M17]

356491 - M17

Qty.
1

PR RPRRPRRLRRPOR NN

M17 9017357 (3-2019)

3-9




OPTIONS

Fig. 5 — Scrubbing Side Brush Lift Group

3-10

M17 9017357 (12-2019)



OPTIONS

ef. Part No.
1 1201500
2 33930

3 1206722
4 01684
9015051
5 1216279
6 1206723
7 1054662
8

9

| 2 RN

63233
1017218
10 29584
11 01686
12 44906
9015052
13 1216252
14 1201101
54618
16 39308
17 41186
18 08713
19 1200634
20 12309
9015053
1216257
A 22 1054662
23 1210807
24 09011
25 1207656
26 1017218
9015054
27 1216256
63233
29 54618
30 1210581
31 08713
32 1210312
33 1209678
34 06942
35 01684
36 386299
37 1217005
38 04743
39 39005
9015055
40 1216310
41 1216313
42 1216314
1200863
44 1218129
45 1216315
46 39311
47 1217598
48 12333
49 386299
50 1011719

< > J
[
(62}

»
N
[y

> > > J
N
oo

| 2 Nl Jl N i RN
N
w

Fig. 5 - Scrubbing Side Brush Lift Group

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

el e e N e e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Actuator, 36vdc, 2.75strk, 450lb
Screw, Hex, M6 X 1.00 X 40, Ss
Sleeve, P/M, 0.25b 0.38d 0.8l
Washer, Flat, 0.27b 0.69d .05, Ss
Pivot Arm Kit, Act, Sba, Afmkt [M17]
Arm, Lift, Actuator, Mach

Sleeve, P/M, 0.32b 0.50d 3.03lI
Bushing, FIng, 0.50b 0.59d 0.25I
Bushing, Sleeve, 0.50b 0.59d 0.50l, Bnz
Washer, Flat, 0.32b 1.00d .12, Ss
Pin, Clevis, 0.37d X 2.00I

Washer, Flat, 0.44b 1.00d .08, Ss
Pin, Cotter, Hair, 0.38d .093 Wir
Pivot Arm Kit, Sba, Afmkt [M17]
Arm, Pivot, Mach

Bushing, Fing, 1.75b 1.94d 1.50I
Bushing, FIing, 1.00b 1.13d 1.00I
Screw, Soc, M8 X 1.25 X 25, 12.9
Washer, Flat, Belleville, .31

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Washer, Flat, 0.48b 2.50d .12, Ss
Screw, Hex, M12 X 1.75 X 30, Ss
Link Kit, Upper, Sba, Afmkt [M17]
Link, Upper

Bushing, FIng, 0.50b 0.59d 0.25I
Wire, Tie [W/.25” Fir Tree Clip]
Screw, Hex, M8 X 1.25 X 30, Ss
Sleeve, P/M, 0.32b 0.50d 0.4 [430ss]
Washer, Flat, 0.32b 1.00d .12, Ss
Channel Assy, Lift, Sba, Afmkt [M17]
Channel WIdt, Link

Bushing, Sleeve, 0.50b 0.59d 0.50l, Bnz
Bushing, Fing, 1.00b 1.13d 1.00I
Pin, Pivot, Sbha

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Screw, Hex, M8 X 1.25 X 120, Ss
Pin, Pivot, Sbha

Screw, Hex, M6 X 1.00 X 16, 8.8
Washer, Flat, 0.27b 0.69d .05, Ss
Screw, Hex, M8 X 1.25 X 100, Ss
Clevis, Rotation, 0.31pin, M6x1.0
Pin, Clevis, 0.31d X 1.12|

Pin, Cotter, .094 X 0.75

Spring Assy, Replmt, Afmkt [M17]
Tube WIdt, Spring

Rod, Thrd, 2 End, M8 X 1.25 09.1I
Support, Spring

Retainer, Spring

Spring, Cmpr, 1.050d .14wir 10.3I
Washer, Guide

Nut, Hex, Std, M8 X 1.25
Rod-End, M8 X 1.25rh Fem 8mmb
Screw, Hex, M8 X 1.25 X 25, Ss, NI
Screw, Hex, M8 X 1.25 X 100, Ss
Washer, Flat, 0.33b 1.38d .08, Ss

356623

Q
<

ARPRPNWRRPRRPRPRRPRPREPNNNRPNNREPRPNRNRPRENNRPRPEPNRRRPRRPRPREPNRRPRRPRRPRPREPRPREPNRPRRRPRRERER

M17 9017357 (4-2020)

w»
1

iy

-




OPTIONS

Fig. 6 — Scrubbing Side Brush Motor and Squeegee Group

M17 9017357 (4-2016)

3-12



OPTIONS

Py
©oOo~NoO UM WNRER DO

e e e o
O WNRO

17
18
19
20
21
22
23
24
25
26
27
27
28
28

> >

Part No.
1206475
11635
01684
26395-1
9020217
15675
01685
377364
00928
12273
01686
41186
363162
363301
222505
1017218
9015056
1216303
1201149
1223001
1216323
1216319
1216321
1216320
80409
09011
1216300
1224935
1224938
1224933
1224934

Fig. 6 - Scrubbing Side Brush Motor and Squeegee Group

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Motor, Ele, 36 Vdc, 350 Rpm 1.25 Hp Gear
Screw, Hex, M6 X 1.00 X 12, NI, Ss
Washer, Flat, 0.27b 0.69d .05, Ss
Clamp, Cable, Stl, 0.56d X 0.38w, 1hole
Cover, Motor, Sha, Afmkt [T17]
Screw, Hex, M8 X 1.25 X 16, Ss
Washer, Flat, 0.38b 0.88d .08, Ss
Hub, Drive, Brush, Disk, 0.75b [6t]
Key, Sq, 0.25 X 0.25, 1.00l

Screw, Hex, M8 X 1.25 X 20, NI, Ss
Washer, Flat, 0.44b 1.00d .08, Ss
Washer, Flat, Belleville, .31

Wheel, 04.0d 0.89w 0.64b

Sleeve, P/M, 0.34b 0.63d 1.2I, Bnz
Screw, Hex, M8 X 1.25 X 45, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Squeegee Assy, Sha, Afmkt [M17]
Bracket WIdt, Sqge, Sba

Latch, Compression, Sqge, Sba
Retainer WIdt, Sqge, Sba

Retainer WIdt, Sqge, Sba

Blade, Sqge, Sba, Inner [Linard]
Blade, Sqge, Sba, Linatex

Spacer, Blade

Sleeve, P/M, 0.34b 0.63d 0.6l, Bnz
Screw, Hex, M8 X 1.25 X 30, Ss
Bracket WIdt, Deck

Blade, Sqge, Sba, Inner, Urethane
Blade, Sqge, Sba, Inner, Gum
Blade, Sqge, Sba, Urethane
Blade, Sqge, Sha, Gum

356624

Qty.

PR RPRRRPRRPRPRPRRPRRPRRPRPRPRRPRPRPREPRPRRPRPRPREPRPRLRNNRRL,WOWAPR

M17 9017357 (4-2016)

3-13




OPTIONS

Fig. 7 — Scrubbing Side Brush Mount Group

M17 9017357 (4-2016)

3-14



OPTIONS

Fig. 7 - Scrubbing Side Brush Mount Group

356625

Ref. Part No. Serial Number Description Qty.
1 1216258 (000000- ) Cover WIidt, Sba 1
2 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 14
3 09011 (000000- ) Screw, Hex, M8 X 1.25 X 30, Ss 7
4 1216293 (000000- ) Bracket WIdt, Step, Sbha 1
5 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 5
6 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
7 1218279 (000000- ) Tread, Non-Skid-Step, 7.0w 11.2l, Sha 1
8 363162 (000000- )  Wheel, 04.0d 0.89w 0.64b 1
9 1207866 (000000- ) Pin, Clevis, 0.625d X 1.75I 1

10 55094 (000000- ) Pin, Cotter, Hair, 0.75d .148 Wir 1
11 1210807 (000000- )  Wire, Tie [W/.25" Fir Tree Clip] 3
M17 9017357 (4-2016) 3-15




OPTIONS

Fig. 8 — Scrubbing Side Brush Solution Supply Group

3-16 M17 9017357 (12-2019)



OPTIONS

Py
@

Part No.
150538
1006400
1071085
130773
43844
1005630
1200328
43555
1221952
09010
32490
1208433
1015025
63810
9016496
1075240
1208434
09738
07789
1208432
20950
1014976
1227867

O©ooOo~NOOA,WNPR

NNNRRPRRPRRPRPRRRRRPR R
NFPOOWO~NOOUUNMWNEREO

Fig. 8 - Scrubbing Side Brush Solution Supply Group

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

N N N N N N N N N N N N N N N N N N N N N N N

Description

Fitting, Plstc, Str, Bm06/PmO06

Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Clr
Clip, Tie, 0.25d, Plstc

Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D
Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Fitting, Plstc, E90, Bm06/Pm06, Nyl

Pump, Soltn, Ele, 36vdc, 60psi

Clamp, Hose, Wormdrive, 2.62-3.50d
Bracket, Pump

Screw, Hex, M8 X 1.25 X 25, Ss

Washer, Flat, 0.25, Std

Fitting, Plstc, E90, Bm10/Pm06

Hose, Afmkt, Pvc, Brd, 0.62id, 02ft, Clr
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Valve Kit, Replacement 36V Hi Flow

Valve, Water, Solenoid, 36vVdc Bm12/Bm12
Bracket, Mount, Sha Valve

Screw, Hex, M5 X 0.80 X 12, Ss

Nut, Hex, FIng, M5 X 0.80

Manifold, Sba

Fitting, Plstc, Str, Bm06/Bm06

Hose, Afmkt, Pvc, Brd, 0.38id, 08ft, Clr
Inductor, Ferrite [Split Case, 407@1'00Hz]

356626

Qty.

PR RPRPRAMRPRRPRORPRRPRRPRPRPEPRPANOWRLR

M17 9017357 (12-2019)

3-17




OPTIONS

Fig. 9 — Scrubbing Side Brush Electrical Group

Side Scrub

o

FRONT

M17 9017357 (12-2016)

3-18



OPTIONS

Fig. 9 - Scrubbing Side Brush Electrical Group

356627

Ref. Part No. Serial Number Description Qty.
v 1 9020230 (000000- ) Circuit Board Kit, Sba, Afmkt [T17] 1
A 2 1210399 (000000- ) Stand-Off, Circuitboard [0.25"] 4
3 1202860 (000000- ) Washer, Flat, 0.17b 0.31d .03, Nyl 2
4 06926 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 10, 4.8 2
5 763114 (000000- ) Tie, Cable, 11.3l, 2.75d Max 3
6 222809 (000000- ) Tie, Cable, Nyl, 29.81 .30w 9.0 Max D 1
7 1210807 (000000- )  Wire, Tie [W/.25" Fir Tree Clip] 7
8 383726 (000000- ) Circuitbreaker, 35.0a, Resetable 1
9 1064184 (000000- ) Circuitbreaker, 02.5a, Resetable 1
M17 9017357 (4-2016) 3-19




OPTIONS

Fig. 10 - Scrubbing Side Brush Wire Harness Group

3-20 M17 9017357 (4-2016)



OPTIONS

Fig. 10 - Scrubbing Side Brush Wire Harness Group

Ref. Part No. Serial Number Description Qty.
1 1072999 (000000- ) Harness, Ele [Side Scrub, T17] 1

M17 9017357 (4-2016) 3-21



OPTIONS

Fig. 11 - Pre-Filter Pressure Switch Group

M17 9017357 (4-2016)

3-22



OPTIONS

Fig. 11 - Pre-Filter Pressure Switch Group

356648

Ref. Part No. Serial Number Description Qty.
v 9017160 (000000- ) Sensor Kit, Filter, Clogged, Ci [M17] 1
A 1 1216717 (000000- ) Bracket, Mtg, Switch 1
A 2 16735 (000000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 2
A 3 1051800 (000000- ) Switch, Press 1
A 4 01683 (000000- ) Washer, Flat, 10, Ss 2
A 5 49697 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 10, Ss 2
A 6 40607 (000000- ) Fitting, Brs, Str, Bm03/Pm02 3
A 7 1031575 (000000- ) Hose, Afmkt, Vacuum, 0.16id, 03ft 1
A 8 1210807 (000000- ) Wire, Tie [W/.25" Fir Tree Clip] 1
A 9 69461 (000000- ) Washer, Flat, 0.38b 0.88d .12, Stl, PI 2
M17 9017357 (4-2016) 3-23




OPTIONS

Fig. 12 — Auto Fill Group

FRONT

3-24 M17 9017357 (4-2016)



OPTIONS

Ref.

O©oOo~NOOTA, WNPR

ol
P o

12
13
14
15
16
17
18
19
20
21
22
23
24

Part No.
41410
1220430
01685
08713
11399
79497
63244-2
365096
18595
24105
1208043
01684
11329
1045034
63810
375321
01316
33295
1005218
10575
57379
1214095
17521
86508

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

Fig. 12 - Auto Fill Group

N N N N N N N N N N N N N N N N N N N N N N N

Description

Valve, Water, Solenoid, 36vdc PfO8/Pf08
Bracket, Mtg, Ftg, Auto Fill

Washer, Flat, 0.38b 0.88d .08, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Clamp, Hose, Wormdrive, 0.81-1.50d, .50w
Fitting, Plstc, Tee, Pf08/Pf08/Pf08
Fitting, Plstc, E90, Bm12/Pm08

Fitting, Plstc, Tee, Bm16/Pf12/Bm16, Br
Fitting, Plstc, E90, Bm16/Pm12

Fitting, Brs, Qdc, Bm12/Qf08

Bracket, Mtg, Fitting, Qdc

Washer, Flat, 0.27b 0.69d .05, Ss
Screw, Hex, M6 X 1.00 X 16, NI, Ss
Hose, Afmkt, Pvc, Wir, 0.75id, 08ft, Clr
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Fitting, Brs, Str, Pm08/Garden Hose
Washer, Flat, 0.66b 1.00d .12, Rbr
Fitting, Brs, Qdc, Pf08

Fitting, Plstc, Str, Pm08/Pm12, Nyl
Fitting, Plstc, E45, Pf12/Pf12

Fitting, Plstc, Str, Bm16/Pm12

Hose, Afmkt, Pvc, Wir,1.00 Id, 03ft, Clr
Fitting, Pipe, Plug, Pm08, Sq Head
Fitting, Plstc, Str, Pm08/Pm08

356652

Qty.

PR WRRPRRPRPREPRPANNNRPRRPNRPREPRLRONNERR

M17 9017357 (4-2016)

3-25




OPTIONS

Fig. 13 - ES Auto Fill Group

3-26 M17 9017357 (4-2016)



OPTIONS

Ref.

O©oOo~NOOTA, WNPR

ol
P o

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28

Part No.
41410
1220430
01685
08713
11399
79497
63244-2
365096
18595
24105
1208043
01684
11329
1045034
63810
375321
01316
33295
1005218
10575
57379
1214095
86508
14877
78398
385685
1019285
1208733

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

Fig.

N N N N N N N N N N N N N N N N N N N N N N N N N N N

13 - ES Auto Fill Group

Description

Valve, Water, Solenoid, 36vdc Pf08/Pf08
Bracket, Mtg, Ftg, Auto Fill

Washer, Flat, 0.38b 0.88d .08, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Clamp, Hose, Wormdrive, 0.81-1.50d, .50w
Fitting, Plstc, Tee, Pf08/Pf08/Pf08
Fitting, Plstc, E90, Bm12/Pm08

Fitting, Plstc, Tee, Bm16/Pf12/Bm16, Br
Fitting, Plstc, E90, Bm16/Pm12

Fitting, Brs, Qdc, Bm12/Qf08

Bracket, Mtg, Fitting, Qdc

Washer, Flat, 0.27b 0.69d .05, Ss
Screw, Hex, M6 X 1.00 X 16, NI, Ss
Hose, Afmkt, Pvc, Wir, 0.75id, 08ft, Clr
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Fitting, Brs, Str, Pm08/Garden Hose
Washer, Flat, 0.66b 1.00d .12, Rbr
Fitting, Brs, Qdc, Pf08

Fitting, Plstc, Str, Pm08/Pm12, Nyl
Fitting, Plstc, E45, Pf12/Pf12

Fitting, Plstc, Str, Bm16/Pm12

Hose, Afmkt, Pvc, Wir,1.00 Id, 03ft, Clr
Fitting, Plstc, Str, Pm08/Pm08

Fitting, Plstc, E90, Bm12/Pm12

Fitting, Plstc, Str, Bm12/Pm08, Nyl
Sensor, Level, Lig, 14vdc 0la .62-11
Bracket, Protector, Float Switch

Filter, Soltn, 080mesh, Pm12 3.2d 17.5I

356653

Qty.

PR RPRPRRPNWORRPRRPRREPREPREPANNNRREPNRPREPRLRONNERERN

M17 9017357 (4-2016)

3-27




OPTIONS

Fig. 14 - ES Pump Group

3-28 M17 9017357 (4-2016)



OPTIONS

Ref.

O©oOo~NOOTA, WNPR

ol
P o

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28

> > J

Part No.
1057978
1207659
24196
01683
09739
09011
01685
73468
71628
9014338
78840
73342
78841
1217187
1015032
54333
386652
05134
14877
1006410
63810
1061954
09007
76426
08712
385685
1019285
377349

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

Fig. 14 - ES Pump Group

e N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Pump, Soltn, 36vdc, Impeller

Bracket Weldmt, Mtg, Pump

Screw, Pan, Phl, M5 X 0.80 X 20, Ss
Washer, Flat, 10, Ss

Nut, Hex, Lock, M5 X 0.80, NI, Ss
Screw, Hex, M8 X 1.25 X 30, Ss
Washer, Flat, 0.38b 0.88d .08, Ss
Fitting, Plstc, E90, Bm10/Pm12

Fitting, Plstc, Str, Bm10/Pm12 [Nylon]
Valve Kit, Check, Es [T17]

Valve, Check, Pump, Water

Gasket, .25 1.88d 1.0id [Poron]
Flapper, Valve, Pump, Water

Flap, Resistor, Check Valve

Hose, Afmkt, Pvc, Brd, 0.62id, 08ft, Clr
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Strainer, Soltn, 20mesh, Cyl, 3.5d 09.5I
Fitting, Plstc, Str, Pf12/Pf12

Fitting, Plstc, E90, Bm12/Pm12

Hose, Afmkt, Pvc, Brd, 0.75id, 03ft, Clr
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Bracket, Strainer, Pump, Es

Screw, Hex, M6 X 1.00 X 25, Ss
Washer, Sealing, 0.28b 0.75d Ss, Neo
Nut, Hex, Lock, M6 X 1.00, NI, Ss
Sensor, Level, Lig, 14vdc 0la .62-11
Bracket, Protector, Float Switch

Fitting, Plstc, Pf12/Pf12, Bh

356495

Q
<

PR RPRPRRPRPRPNRPRNRPRPIAMRPRRPRPREPRPRPRENNNAEDMNDNRR

M17 9017357 (4-2016)

3-29




OPTIONS

Fig. 15 - ES / Sever Environment / Detergent Metering Group

Severe Environment Group /
Detergent Metering Group
Standard Panel Only

S
%)) ¢ g

\
i\
2 Z%

3-30 M17 9017357 (4-2020)



OPTIONS

Ref.

©CoOo~NOOOPA,WNRERPRE

e el o
O N wWNPRO

16
17
18
19
20
21
22
23
24
25

Part No.
9020258
9020288
1208732
1207750
12273
09011
1017218
1011885
1225439
386364
24265
01683
33932
09010
32490
1207284

1014981
1005630
20951
20944
20950
20952
1210807
1071085
130773
43844

Fig. 15 - ES / Sever Environment / Detergent Metering Group

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

(000000~
(000000~
(000000~
(000000~
(000000~
(000000~
(000000~
(000000~
(000000~
(000000~

N N N N N N N N N N N N N N N N

N N N N N N N N N

Description

Tank Kit, Detergent, Afmkt [T17]

Tank Kit, Detergent, Tj Afmkt [T17] (Japan Only)
Plate, Mtg, Tank, Detergent

Bracket, Mtg, Tank, Detergent

Screw, Hex, M8 X 1.25 X 20, NI, Ss
Screw, Hex, M8 X 1.25 X 30, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Cap, Tank

Bracket WIdt, Pump

Pump, Detgt, 36vdc (See Breakdowns)
Screw, Pan, Phl, M4 X 0.70 X 16, Ss
Washer, Flat, 10, Ss

Nut, Hex, Lock, M4 X 0.70, NI, Ss
Screw, Hex, M8 X 1.25 X 25, Ss
Washer, Flat, 0.25, Std

Switch, Rocker [Mom,Off, Mom, Dual Led]
(Only on Severe Environment Group W/ Standard Panel)

Hose, Afmkt, Pvc, Brd, 0.38id, 20ft, Clr
Fitting, Plstc, E90, Bm06/Pm06, Nyl

Fitting, Plstc, E90, Bm06/Bm06

Grommet, Pye, 0.37id, F/1.5h, .13 Matl
Fitting, Plstc, Str, Bm06/Bm06

Screen, Pump

Wire, Tie [W/.25” Fir Tree Clip]

Clip, Tie, 0.25d, Plstc

Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D
Clamp, Hose, Wormdrive, 0.25-0.62d, .31w

356654

Qty.

P WWNNNRPRRPRARWRRRR

RODNRRPRERRPRR

M17 9017357 (4-2020)

3-31




OPTIONS

Fig. 16 — ec-H20 Solution Pump Group

Cylindrical N
Scrub Head s Disk

~ o \\ Scrub Head

3-32 M17 9017357 (4-2016)



OPTIONS

Ref.

O©oOo~NOOTLA,WNPR

ol
P o

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36

Part No.
1212443
1020341
9020260
1040467
57248
1059231
150208
09738
01683
1055254
43844
1014974
1203814
1203454
1015455
1203996
1204024
1204338
1011522
1067526
09200
01683
09739
1221952
09010
32490
43555
1200328
1005630
1064184
150538
1014976
1014949
1039557
1040868
1062403

Fig. 16 - ec-H20 Solution Pump Group

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Bracket WIdt, Mgt [T17 Ec-H20]

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Ec-H20 Module Kit, Afmkt [T17] (See Breakdowns)
Screw, Hex, M6 X 1.00 X 20, 9.8, Sems
Fitting, Plstc, E90, Bm06/Pm04, Nyl
Fitting, Stl, Pm04/Pm02/Pm04/Pm02, Spcl
Fitting, Brs, Str, Pm02, Plug [Skhd]

Screw, Hex, M5 X 0.80 X 12, Ss

Washer, Flat, 10, Ss

Switch, Press, 25 Psi, Pm02

Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Clr
Fitting, Plstc, Str, BmO06, Cplg, Male
Fitting, Plstc, Str, BmO06, Cplg, Fem

Valve, Check, 0005psi Bm06/Bm06
Fitting, Plstc, Str, BmO05, Cplg, Fem
Fitting, Plstc, E90, Bm04 Cplg Male
Fitting, Plstc, Str, BmO04, Cplg, Male

Hose, Afmkt, Pvc, Brd, 0.251d, 03Ft
Fastener, 8.0l [Hook And Loop]

Screw, Pan, Phl, M5 X 0.80 X 12, Ss
Washer, Flat, 10, Ss

Nut, Hex, Lock, M5 X 0.80, NI, Ss
Bracket, Pump

Screw, Hex, M8 X 1.25 X 25, Ss

Washer, Flat, 0.25, Std

Clamp, Hose, Wormdrive, , 0.25-0.62D, .31W
Pump, Soltn, Ele, 36vdc, 60psi

Fitting, Plstc, E90, Bm06/Pm06, Nyl
Circuitbreaker, 02.5a, Resetable

Fitting, Plstc, Str, Bm06/PmO06

Hose, Afmkt, Pvc, Brd, 0.38id, 08ft, Clr
Hose, Afmkt, Pvc, Brd, 0.25id, 08ft, Clr
Fitting, Plstc, Str, Bm04/Bm06

Capacitor, Plug [.01 Uf, 200v]

Fitting, Brs, Snubber, Pm02/Pf02

356498

Qty.

PNNRRPNDRNR

[N
(62}

PR RPRRPRRPRRPNRPRRPRRRPRPRPRRPRRRPRPEPRRPRRRPEPRERRR

M17 9017357 (4-2016)

3-33




OPTIONS

Fig. 17 - ec-H20 solution Supply Group, Side Brush

12
\O/ 16 5
4 .

Cylindrical

Scrub Head o~
- s Scrub Head

3-34 M17 9017357 (4-2016)



OPTIONS

Fig. 17 - ec-H20 solution Supply Group, Side Brush

356499

Ref. Part No. Serial Number Description Qty.
1 1028581 (000000- ) Valve, Water, Solenoid, 36vdc 6.0mm Pf04 1
2 09738 (000000- ) Screw, Hex, M5 X 0.80 X 12, Ss 2
3 01683 (000000- ) Washer, Flat, 10, Ss 2
4 1011170 (000000- ) Fitting, Plstc, E90, Bm04/Pm04, Nyl 1
5 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 17
6 1014949 (000000- ) Hose, Afmkt, Pvc, Brd, 0.25Id, 08Ft 1
7 1200467 (000000- ) Fitting, Plstc, Rst 1
8 1204338 (000000- ) Fitting, Plstc, Str, Bm04, Cplg, Male 2
9 1203454 (000000- ) Fitting, Plstc, Str, BmO06, Cplg, Fem 1

10 1206303 (000000- ) Fitting, Plstc, Pf04/Pf04/Pf04 1
11 1052010 (000000- ) Fitting, Plstc, Str, Pm04/Pm04 1
12 1011170 (000000- ) Fitting, Plstc, E90, Bm04/Pm04, Nyl 1
13 1011409 (000000- ) Hose, Afmkt, Pvc, Brd, 0.25Id, 01Ft 1
14 1201441 (000000- ) Fitting, Plstc, Rst, Main Head 1
15 1002898 (000000- ) Fitting, Plstc, Str, BmO04, Cplg,Fem[Tco] 1
16 1203996 (000000- ) Fitting, Plstc, Str, BmO05, Cplg, Fem 1
17 1002899 (000000- ) Fitting, Plstc, Str, Pm04, Cplg,Mal[Tco] 1
18 1005630 (000000- ) Fitting, Plstc, E90, Bm06/Pm06, Nyl 2
19 1039557 (000000- ) Fitting, Plstc, Str, Bm04/BmO06 1
20 1006400 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Cir 1
21 87173 (000000- ) Fitting, Plstc, Tee, Bm06/Bm06/Bm06 1
22 1011411 (000000- ) Hose, Afmkt, Pvc, Brd, 0.25Id, 03Ft 1
M17 9017357 (4-2016) 3-35




OPTIONS

Fig. 18 — ec-H20 Wire Harness Group

T3gv1 ON @ L_||_ !
3ITNAON OHO3 :01 @
- “1[5]

“MS °SS3dd : (1)738v1

\v:&l "El TIvl3a \h "9y TIvl3a \ *HOLIMS 34NSS34d OHO3 :0L

e e =g —————— E¢
4
¥ 1a/QET o= !
€1 STa/oET
Z1 M19/9ET S
11 NEO/-NVD al Nd/1S
o1 T3A/+NYD v| n18/09%
6 Nv.L1/09 NOTLISOd[ON IHIM
8 N30
r N30
0ZH-93/%-AS_: 138V
9 N3d0 $-AS IATVA
S YNJ/TS TIVNOILNIANOD/02H-03 0L
b NHE/25 |
€ NV1/05
z n19/99v | H
T N19/vor
50d "ON_3d1
— 9 YI8/E1
S NVL/0S
v T3A/+NVD
= NHS,/ -NVD €1 71v13a oy 1lvl3a
3 NHE/ZS
n8/9%
“Sod “ON_SHIN]
*T3@v1 ON

“"0LO3NNOD 02H-03
SS3NYVH NIVA 0L

M17 9017357 (4-2016)

3-36



OPTIONS

Fig. 18 - ec-H20 Wire Harness Group

Ref. Part No. Serial Number Description Qty.
1 1069671 (000000- ) Harness, Ele [Ec-H20, T12] 1

M17 9017357 (4-2016) 3-37



OPTIONS

Fig. 19 - Spray Nozzle Group

3-38 M17 9017357 (3-2019)



OPTIONS

356660
Fig. 19 - Spray Nozzle Group

Ref. Part No. Serial Number Description Qty.
1 1054178 (000000-010999 Pump, Soltn, Ele, 36vdc, 45psi
2 1056982 (000000- Diode, Ele, Plug
3 1207774 (000000-010999 Bracket WIdt, Pump, Spray Hose
4 12316 (000000- Screw, Hex, M5 X 0.80 X 25, Ss
5 01683 (000000- Washer, Flat, 10, Ss
6 09739 (000000-010999 Nut, Hex, Lock, M5 X 0.80, NI, Ss
7 1037346 (000000- Screw, Hex, M8 X 1.25 X 25, 9.8, Sems
8 1064188 (000000- Circuitbreaker, 15.0a, Resetable
9 398500 (000000- Switch, Rocker, Dpdt, On / None / On

10 64778 (000000- Fitting, Plstc, E90, Bm08/Pm06
11 1011837 (000000- Hose, Afmkt, Pvc, Brd, 0.50id, 12ft, CIr
12 54333 (000000- Clamp, Hose, Wormdrive, 0.31-0.88d, .31w

13 130773 (000000-
14 63987-1 (000000-
15 1206482 (000000-
16 1020341 (000000-
17 1206456 (000000-
18 1203947 (000000-
19 1201393 (000000-
20 08709 (000000-
21 1056719 (000000-
22 1201423 (000000-

Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D
Fitting, Plstc, E90, Bm08/Bm08

Plate WIdt, Mtg, Hose—-Reel [T17]
Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Reel Assy, Hose, Large

Washer, Retainer, Spring

Pawl, Ratchet

Nut, Hex, Lock, M8 X 1.25, NI

Bolt, Shid, .41d X 0.35, M8 X 1.25
Spring, Torsion, Hose Reel

23 24584 (000000- Fitting, Brs, E90, Pf06/Pm06, Spcl

24 1060128 (000000- Fitting, Brs, E90, Bm06/PmO06, Short
25 33584 (000000- Clamp, Cable, Stl, 0.63d X 0.50w, 1hole
26 06943 (000000- Screw, Hex, M6 X 1.00 X 20, 8.8

27 08708 (000000- Nut, Hex, Lock, M6 X 1.00, NI

28 1057816 (000000-
29 1057814 (000000-
30 32598 (000000-
31 09005 (000000-
32 1066919 (000000-
33 1200394 (000000-
34 47388 (000000-
35 9020252 (000000-
36 1060428 (000000-
37 1027976 (000000-
38 769785 (000000-
39 1242823 (011000-
40 1244427 (011000-

Bushing, Sleeve, 1.00b 1.13d 1.750l, Fgl
Washer, Thrust, Plstc 1.02b 1.38d
Washer, Flat, 1.02b 1.75d .12, Stl
Ring, Retaining, Ext, 1.00d, Basic
Washer, Thrust, 50.0b 110.0d 0.79w
Fitting, Swivel, Str, Pf06/Pm06, Brs
Fitting, Brs, E90, Em08/Pm06

Hose Kit, Spray, Afmkt [T17]

Fitting, Stl, Str, Bm06/Pm06, Swivel
Fitting, Brs, Str, Pf06/Pm12

Nozzle, Spray, Gun

Pump, Soltn, Ele, 36vdc, 45psi
Bracket WIidt, Pump

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N
PR RPRRPRRPRRPRPRPRRPRRPRRPRPRPRRPRPRPRPRPRRPRRPRPRPRPRPORPRRPRNNRPREPRPREPNAMDMNDNRRER

M17 9017357 (3-2019) 3-39



OPTIONS

Fig. 20 - Vacuum Wand Kit

M17 9017357 (4-2016)

3-40



OPTIONS

Fig. 20 - Vacuum Wand Kit

356500

Ref. Part No. Serial Number Description Qty.
v 9020080 (000000- ) Vac Wand Kit, Ci [T17] 1
A 1 1207911 (000000- ) Tray, Vac Wand 1
A 2 1211150 (000000- ) Knob, Star, 4
A 3 397779 (000000- ) Washer, Flat, 0.28b 1.00d .06, Stl, Blk 4
A 4 1060440 (000000- ) Squeegee, Hand 1
A 5 1060691 (000000- ) Plug, Adapter, Port 1
A 6 1061356 (000000- ) Retainer, Blade, Sqge, 14.21 (1 set = 2 blades) 1
A 7 1061570 (000000- ) Bearing, Ball, 0.24b 0.51d 0.20w [2seal] 2
A 8 1061571 (000000- ) Pin, Axle, Brg 2
A 9 1022671 (000000- ) Housing, Sqge, Holder, Wheel, F/609648 2
AV 10 9008155 (000000- ) Handle Kit, Wand, Afmkt 1
AA 11 1062659 (000000- ) Label, Opertnl, Vacuum Wand Handle 1
A 12 1060708 (000000- ) Adapter, Swivel, 1.75, Abs 1
A 13 1060718 (000000- ) Nut, Compression, 2.25-12, Abs 1
A 14 1060720 (000000- ) Ring, Compression 1
A 15 1200642 (000000- ) Hose Assy, Sqge, W/2cuff 1
A 16 1014295 (000000- ) Clip, Grip, Hose, 0.75 - 1.12, Stl, BIk, Wyl 2
A 17 1207517 (000000- ) Cuff, Adapter, 1.75 X 2.50, Pvc 1
A 18 1213513 (000000- ) Rivet, Blind, .156D X 1.07 X .31D, Alm 6
A 19 1213799 (000000- ) Mesh Assy, Cloth 1
M17 9017357 (4-2016) 3-41




OPTIONS

Fig. 21 - Squeegee Guard Group

M17 9017357 (4-2016)

3-42



OPTIONS

Ref.

O©oOo~NOOTA, WNPR

ol
P o

12
13
14
15
16

Part No.
1207961
1207902
1208109
1024977
369359
57702
1208053
69972
140045
06965
21196
32492
41430
06943
32483
08708

Fig. 21 - Squeegee Guard Group

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

e N N N N N N N N N N N N N N N

Description

Bracket, Bumper, Lh, Squeegee [T17]
Bracket, Bumper, Rh, Squeegee [T17]
Tube, Guard

Bumper, Ure, 1.50d 1.25I

Pin, Hitch, .375d X 3.12I, PI

Cable, Glv .06d 012.01 .26eye /.26eye
Plate, Doubler

Screw, Hex, M12 X 1.75 X 40, 10.9
Washer, Flat, 0.51b 1.25d .06, Ss
Screw, Hex, M10 X 1.50 X 80, 8.8
Screw, Hex, .38-16 X 0.88, G5
Washer, Flat, 0.38, Std

Nut, Hex, Lock, M10 X 1.5, NI

Screw, Hex, M6 X 1.00 X 20, 8.8
Washer, Flat, 0.25, Sae

Nut, Hex, Lock, M6 X 1.00, NI

356488

Qty.

PRPRPNONNDMBRMNRRPNRRR

M17 9017357 (4-2016)

3-43




OPTIONS

3-44 M17 9017357 (4-2016 )



OPTIONS

Ref.

O©oOo~NOOTLA, WNPR

ol
P o

12
13
14
15
16

Part No.
1213186
1212006
1213118
1213182
1211963
22297

1201434
1213392
1213206
1214326
12333

01685

08713

1212366
1213362
1074075

Fig. 22 - Positive Solution Control Drain Group

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

N N N N N N N N N N N N N N N N

Description

Valve, Ball, Drain, 2.00id, Rh

Bracket, Mtg, Valve, Drain

Support, Valve, Drain

Clamp, Valve, U-Bolt

Cuff, Hose, 5.0/ 2.0 Id

Clamp, Hose, Wormdrive, 1.56-2.50d, .50w
Clamp, Hose, Wormdrive, 4.63-5.50, 0.5w
Fitting, Coupler, Hose, Shank, Fem

Hose Assy, W/1 Cuff, 2.0 I1d 120.0 L
Rework, Dust Cap, Valve, Drain

Screw, Hex, M8 X 1.25 X 25, Ss, NI
Washer, Flat, 0.38b 0.88d .08, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss

Handle, Valve

Grip, Handle, Valve

Plug, Hole, Rnd, 0.25H, 1.00D 0.61L, Nyl

356595

Qty.

PRPRPDMNONRPRRPRRPRRPRRPREPNRRR

M17 9017357 (4-2016)

3-45




OPTIONS

Fig. 23 - Telemetry Group

20 * Q\\\}. 23\

e
\ i

3-46 M17 9017357 (4-2016)



OPTIONS

Ref.

©CoOo~NOOOPA,WNRERPRE

<
e =
wWN Pk O

14
15
16
17
18
19
20
21
22
23

Part No.
1069467
1070541
1207701
24199
01683
06549
32483
08708
1069580
1070757
06927
07514
611221
1073059
9009990
1074600
1074601
1071085
763114
32483
33930
09570
09740
1070658
1210807

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

Fig. 23 - Telemetry Group

N N N N N N N N N N N N N N N N N N N N N N N N

Description

Controlbox Assy, Telem [Int]
Controlbox Assy, Telem [Canada]
Bracket WIdt, Mtg, Telem

Screw, Hex, M5 X 0.80 X 16, Ss
Washer, Flat, 10, Ss

Nut, Hex, Lock, M5 X 0.80, NI
Washer, flat, 0.25, Sae

Nut, Hex, Lock, M6 X 1.00, NI

Label, Opertnl, Telem [Fcc/Ic]

Shunt, 050mv 400a

Screw, Pan, Phl, M4 X 0.70 X 16, 4.8
Washer, Lock, Int, 10, Ss

Boot, Terminal, Battery, 25.4mm, Blk
Harness, Ele [Telemetry, T17]

Fuse, 002a, 250vdc, Cartridge
Cable, Battery, 2/0GA [M17, Telem]
Cable, 2/0Ga 61.0L Blk [M6 Ring/M9 Ring]
Clip, Tie, 0.25d, Plstc

Tie, Cable, 11.3l, 2.75d Max

Washer, Flat, 0.25, Sae

Screw, Hex, M6 X 1.00 X 40, Ss
Clamp, Cable, Stl, 0.90d X 0.62w, 1hole
Screw, Hex, M8 X 1.25 X 20, Ss
Antenna, Telem, 187 In [Gprs]

Wire, Tie [W/.25" fir Tree clip]

356655

Qty.

NEFPWWNNNRPRPRPEPEPRPENNNPEPENMNNNMNNNRPRPRE

M17 9017357 (4-2016)

3-47




OPTIONS

Fig. 24 - Battery Slide Out Group

3-48 M17 9017357 (3-2019)



OPTIONS

Ref. Part No.
1225437
1241249
1208527
79506
01685
08713
369415
58979
08712
01684
1209368
39349
09740
1037355
1210673
09120
06549
1208673
1241253
1037355

©CoOo~NOOOPA,WNRERPE

PR RPRRRERRRER R
W~N~NOUDNWNPRO

Fig. 24 - Battery Slide Out Group

Serial Number

(000000~
(011000
(000000~
(000000-
(000000-
(000000~
(000000~
(000000-
(000000-
(000000-
(000000~
(000000-
(000000~
(000000~
(000000~
(000000~
(000000~
(000000~
(011000
(000000~

010999

010999

N N N N N N N N N N N N N N N N N N N

Description

Tray WIdt, Ro Battery, [T17]

Tray WIdt, R/O, Battery

Plate, Plstc, Bat Rollout

Screw, Flt, Soc, M8 X 1.25 X 30, Ss
Washer, Flat, 0.38b 0.88d .08, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Bearing, Needle, 0.25b 0.88d 0.50w
Screw, Hex, M6 X 1.00 X 55, Fl, Ss
Nut, Hex, Lock, M6 X 1.00, NI, Ss
Washer, Flat, 0.27b 0.69d .05, Ss
Plate, Guide, Battery Rollout [T17]
Washer, Flat, 0.31, Sae (Large Battery)
Screw, Hex, M8 X 1.25 X 20, Ss (Large Battery)
Screw, Hex, M8 X 1.25 X 35, 9.8, Sems
Switch, Limit, N.C. [Cpi, Spst, 280 Mp]
Screw, Flt, Soc, M5 X 0.80 X 16, 10.9
Nut, Hex, Lock, M5 X 0.80, NI

Plate, Door, Battery Rollout [T17]

Plate, Door, Battery Rollout [T17/M17]
Screw, Hex, M8 X 1.25 X 35, 9.8, Sems (Small Battery)

356483

Qty.

OFRPEFPNNRPFPORARRMPOWWO OO OWERLPEF

M17 9017357 (3-2019)

3-49




OPTIONS

Fig. 25 - Battery and Charger Group, 510AH / 625AH

Non-CEC Compliant

CEC Compliant

M17 9017357 (4-2020)

3-50



OPTIONS

Ref.

v 1
A 2
v 1
A 2
v 3
A 4

5

6

7
v 8
A 9
v 10
A 11
v 12
A 13
v 14
A 15
v 14
A 15
v 14
A 15

Part No.
1244404
01726
1248312
01726
1244412
01726
1213281
1206951
1037354
1207934
01726
1207933
01726
1227937
01726
1227938
01726
9016099
01726
1228060
01726

Fig. 25 - Battery and Charger Group, 510AH / 625 AH

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

N N N N N N N N N N N N N N N N N N N N

Description

Battery, Wet, 36Vdc, 510Ah
Connector, 350a, Gray

Battery, Wet, 36Vdc, 625Ah (China Only)
Connector, 350a, Gray

Battery, Wet, 36vdc, 510ah [W/Watering]
Connector, 350a, Gray

Kit, Hose, Watering, Battery, 20ft
Bracket, Front, Battery

Screw, Hex, M8 X 1.25 X 30, 9.8 Sems
Charger, 36vdc/80a, 200-240vac 3ph
Connector, 350a, Gray

Charger, 36vdc/80a, 200-240vac 1ph
Connector, 350a, Gray

Charger, 36Vdc/144A, 208/240Vac, 1Ph
Connector, 350a, Gray

Charger, 36Vdc/160A, 208/240Vac, 3Ph
Connector, 350a, Gray

Charger Kit, 480Vac/400Vac [Convert]
Connector, 350a, Gray

Charger, 36Vdc/a60A, 600Vac, 3Ph
Connector, 350a, Gray

356508

Qty

PR RPRRPRRPRRPRPRPRRPRPRRPREPNRRPRPRERRREPR

M17 9017357 (4-2020)

3-51




OPTIONS

Fig. 26 — Battery and Charger Group, 750AH / 775AH

Non-CEC Compliant

CEC Compliant

M17 9017357 (4-2020)

3-52



OPTIONS

356508
Fig. 26 - Battery and Charger Group, 750AH / 775 AH

Ref. Part No. Serial Number Description Qty.

v 1 1244405 (000000- ) Battery, Wet, 36Vdc, 750Ah 1
A 2 01726 (000000- ) Connector, 350a, Gray 1
v 1 1248313 (000000- ) Battery, Wet, 36Vdc, 755Ah (China Only) 1
A 2 01726 (000000- ) Connector, 350a, Gray 1
v 3 1244413 (000000- ) Battery, Wet, 36vdc, 750ah [W/Watering] 1
A 4 01726 (000000- ) Connector, 350a, Gray 1

5 1213281 (000000- ) Kit, Hose, Watering, Battery, 20ft 1

6 1206951 (000000- ) Bracket, Front, Battery 1

7 1037354 (000000- ) Screw, Hex, M8 X 1.25 X 30, 9.8 Sems 2
v 8 1212158 (000000- ) Charger, 36vdc/100a, 200-240vac 3ph 1
A 9 01726 (000000- ) Connector, 350a, Gray 1
v 8 1207936 (000000- ) Charger, 36vdc/120a, 480vac 3ph 1
A 9 01726 (000000- ) Connector, 350a, Gray 1
v 8 1207935 (000000- ) Charger, 36vdc/120a, 380-415vac 3ph (International Only) 1
A 9 01726 (000000- ) Connector, 350a, Gray 1
v 10 9020652 (000000- ) Charger Kit, 36vdc/80a, 200-240vac 1ph 1

(International Only)

A 11 01726 (000000- ) Connector, 350a, Gray 1
v 12 1227937 (000000- ) Charger, 36Vdc/144A, 208/240Vac, 1Ph 1
A 13 01726 (000000- ) Connector, 350a, Gray 1
v 14 1227938 (000000- ) Charger, 36Vdc/160A, 208/240Vac, 3Ph 1
A 15 01726 (000000- ) Connector, 350a, Gray 1
v 14 9016099 (000000- ) Charger Kit, 480Vac/400Vac [Convert] 1
A 15 01726 (000000- ) Connector, 350a, Gray 1
v 14 1228060 (000000- ) Charger, 36Vdc/a60A, 600Vac, 3Ph 1
A 15 01726 (000000- ) Connector, 350a, Gray 1

M17 9017357 (4-2020) 3-53



OPTIONS

Fig. 27 - Battery and Charger Group, 930AH

Non-CEC Compliant

CEC Compliant

M17 9017357 (5-2017)

3-54



OPTIONS

Fig. 27 - Battery and Charger Group, 930AH

356508

Ref. Part No. Serial Number Description Qty.

v 1 1210313 (000000- ) Battery, Wet, 36Vdc, 930Ah 1
A 2 01726 (000000- ) Connector, 350a, Gray 1
v 3 1210316 (000000- ) Battery, Wet, 36vdc, 930ah [W/Watering] 1
A 4 01726 (000000- ) Connector, 350a, Gray 1

5 1213281 (000000- ) Kit, Hose, Watering, Battery, 20ft 1

6 1206951 (000000- ) Bracket, Front, Battery 1

7 1037354 (000000- ) Screw, Hex, M8 X 1.25 X 30, 9.8 Sems 2
v 8 1212158 (000000- ) Charger, 36vdc/100a, 200-240vac 3ph 1
A 9 01726 (000000- ) Connector, 350a, Gray 1
v 8 1207936 (000000- ) Charger, 36vdc/120a, 480vac 3ph 1
A 9 01726 (000000- ) Connector, 350a, Gray 1
v 8 1207935 (000000- ) Charger, 36vdc/120a, 380-415vac 3ph (International Only) 1
A 9 01726 (000000- ) Connector, 350a, Gray 1
v 10 9020652 (000000- ) Charger Kit, 36vdc/80a, 200-240vac 1ph 1

(International Only)

A 11 01726 (000000- ) Connector, 350a, Gray 1
v 12 1227937 (000000- ) Charger, 36Vdc/144A, 208/240Vac, 1Ph 1
A 13 01726 (000000- ) Connector, 350a, Gray 1
v 14 1227938 (000000- ) Charger, 36Vdc/160A, 208/240Vac, 3Ph 1
A 15 01726 (000000- ) Connector, 350a, Gray 1
v 14 9016099 (000000- ) Charger Kit, 480Vac/400Vac [Convert] 1
A 15 01726 (000000- ) Connector, 350a, Gray 1
v 14 1228060 (000000- ) Charger, 36Vdc/a60A, 600Vac, 3Ph 1
A 15 01726 (000000- ) Connector, 350a, Gray 1
M17 9017357 (5-2017) 3-55




OPTIONS

Fig. 28 — Battery and Charger Group, 930AH, Opportunity Charging

M17 9017357 (12-2019)

3-56



OPTIONS

356657
Fig. 28 - Battery and Charger Group, 930AH, Opportunity Charging

Ref. Part No. Serial Number Description Qty.
v 1 1225538 (000000- ) Battery, Wet, 36Vdc, 930Ah [Spw/Wi-Iq] 1
A 2 01726 (000000- ) Connector, 350a, Gray 1
3 1213281 (000000- ) Kit, Hose, Watering, Battery, 20ft 1
4 1206951 (000000- ) Bracket, Front, Battery 1
5 1037354 (000000- ) Screw, Hex, M8 X 1.25 X 30, 9.8 Sems 2
v 6 1219396 (000000- ) Charger, 36 Vdc/240A, 480Vac [Opportunity] 1
A 7 01726 (000000- ) Connector, 350a, Gray 1
v 6 1225535 (000000- ) Charger, 36 Vdc 195A 400Vac [Opportunity] - (China Only) 1
A 7 01726 (000000- ) Connector, 350a, Gray 1

M17 9017357 (12-2019) 3-57



OPTIONS

Fig. 29 - Battery Group Lithium-lon, 36V, 38.8Kwh

M17 9017357 (12-2019)

3-58



OPTIONS

356963

Fig. 29 - Battery Group Lithium-lon, 36V, 38.8Kwh

Ref. Part No. Serial Number Description Qty.
v 9019655*  (000000- ) Battery Kit, Li-lon, 36v, 38.8kwh [UI] 1
A 1 1240228* (000000- ) Controller, Battery, Li-lon, 36vdc [Bms] 1
A 2 06952* (000000- ) Screw, Hex, M6 X 1.00 X 90, 8.8 4
A 3 32490* (000000- ) Washer, Flat, 0.25, Std 4
A 4 07788* (000000- ) Nut, Hex, Std, M12 X 1.75, Ss 4
A 5 1246706*  (000000- ) Washer,Belleville,0.505b 1.00d 0.091h,Ss 4
A 6 1238011*  (000000- ) Bracket, Mtg, Base, Battery, Disconnect 1
AV 7 1242409*  (000000- ) Cable Assy, Battery 4/0ga [T17, M17] 1
AA 8 22892* (000000- ) Connector, Anderson, 175a, Gray 1
A 9 1243816* (000000- ) Bracket, Connector, Anderson 1
A 10 58979* (000000- ) Screw, Hex, M6 X 1.00 X 55, FI, Ss 2
A 11 32490* (000000- ) Washer, Flat, 0.25, Std 4
A 12 1243817*  (000000- ) Bracket, Switch, Anderson 1
A 13 11329* (000000- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 2
A 14 1247115  (000000- )  Switch [Proximity, Reed, W/Molex] 1
A 15 1243843* (000000- ) Screw, Flt, Phl, 04-40, Cs, Brass 1
A 16 01711* (000000- ) Nut, Hex, Std, #04-40, 2 1
A 17 1242382*  (000000- ) Cover, Bms, 36v 1
A 18 1034731*  (000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
A 19 1247763*  (000000- ) Label [Anti-Tamper] 10
20 1238009 (000000- ) Bracket, Mtg, Battery, Disconnect 1
21 1243574 (000000- ) Plate, Connector, Anderson, Switch 1
22 33930 (000000- ) Screw, Hex, M6 X 1.00 X 40, Ss 2
23 32490 (000000- ) Washer, Flat, 0.25, Std 2
24 07790 (000000- ) Nut, Hex, FIng, M6 X 1.00 2
25 1037355 (000000- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 4
26 1052123 (000000- ) Inductor, 18mmid [225 Imp At 25mhz] 2
27 763115 (000000- ) Tie, Cable, 6.0l, 1.25d Max 3
28 1238981 (000000- ) Harness, Cntrl, Battery [M17, T17] 1
29 1247200 (000000- ) Sleeve, Nyl, 1.35id 25.01 [Asb19] 1
30 763114 (000000- ) Tie, Cable, 11.3I, 2.75d Max 10

* Requires Tennant True service or an authorized Tennant service provider.

M17 9017357 (12-2019) 3-59



OPTIONS

Fig. 30 - Battery Charger Group, Lithium-lon

M17 9017357 (12-2019)

3-60



OPTIONS

356964
Fig. 30 - Battery Charger Group, Lithium-lon

Ref. Part No. Serial Number Description Qty.
v 1 1242858 (000000- ) Charger, 36Vdc 80A 200-240Vac 1Ph 1
A 2 01726 (000000- ) Connector, 350a, Gray 1
A 3 1238009 (000000- ) Bracket, Mtg, Battery, Disconnect 1
v 4 1242859 (000000- ) Charger, 36Vdc 80A 200-240Vac 3Ph 1
A 5 01726 (000000- ) Connector, 350a, Gray 1
A 6 1238009 (000000- ) Bracket, Mtg, Battery, Disconnect 1
v 4 1242860 (000000- ) Charger, 36Vdc 100A 480vac 3Ph 1
A 5 01726 (000000- ) Connector, 350a, Gray 1
A 6 1238009 (000000- ) Bracket, Mtg, Battery, Disconnect 1
v 7 1243128 (000000- ) Charger, 36Vdc 215A 480Vac 3Ph 1
A 8 01726 (000000- ) Connector, 350a, Gray 1
A 9 1238009 (000000- ) Bracket, Mtg, Battery, Disconnect 1

M17 9017357 (12-2019) 3-61



OPTIONS

Fig. 31 - Transport Group

é\

~

15

356503

3-62 M17 9017357 (7-2016)



OPTIONS

Py
@

Part No.
1226647
382320
1225991
1037346
01685
09010
08709
1226043
1037354
1226000
1226049
06927
33932
01683
49800
1040800
1040634
01684
09744
222267

O©oOo~NOOLA,WNEPR

NP RPRRRRERERRR
QOVWow~NOoOUNMWNERO

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

Fig. 31 - Transport Group

N e N N N N N N N N N N N N N N N N N

Description

Bracket, Mtg, Latch, Keeper

Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc
Bracket, Sppt, Transport [M17]

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems
Washer, Flat, 0.38b 0.88d .08, Ss
Screw, Hex, M8 X 1.25 X 25, Ss

Nut, Hex, Lock, M8 X 1.25, NI

Bracket, Sppt, Transport [M17]

Screw, Hex, M8 X 1.25 X 30, 9.8, Sems
Angle, Mtg, Transport

Angle, Mtg, Transport [M17]

Screw, Pan, Phl, M4 X 0.70 X 16, 4.8
Nut, Hex, Lock, M4 X 0.70, NI, Ss
Washer, Flat, 10, Ss

Latch

Bracket, Latch, Cover

Plate, Hook, Latch

Washer, Flat, 0.27b 0.69d .05, Ss
Screw, Hex, M6 X 1.00 X 12, Ss

Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab

356686

Qty.

NFRPWRPWORMRNMNRMNPRPPRPARNRPRONREON

M17 9017357 (7-2016)

3-63




OPTIONS

| N\
hhhhnnnhhnthaaniaayg N \

AW
s nnininiay Jhnninmininy

PSR RS, @

RN
TR ARTIIOEINOR)
TR IR AR I N
¢ AKX \ahRanntainiay

)

Fig. 32 - Fuel Cell Group (011000-

M17 9017357 (4-2020)

3-64



OPTIONS

Py
@

Part No.
1240010
1037354
1238895
382320
1069322
1238731
1037346
1238878
9018849
12273
1017218
9018848
49826
1011882
1238175
360973
398806
06934
9018980
9018983
1238671

O©oOo~NOOTA,WNEPR

NP RRRRERRERRRRE
OQOVWWOWomOwW~NOOUNWNEPRO

Fig. 32 - Fuel Cell Group (011000- )

Serial Number
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-

N N N N N N N N N N N N N N N N N N N N

Description

Bracket, Cell, Fuel

Screw, Hex, M8 X 1.25 X 30, 9.8, Sems
Bracket, Controller [Pendant]

Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc
Washer, Flat, 0.25, Sae, Blk

Bracket WIdt, Sppt, Seat

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems
Door, Frame

Cover, Side, Lh, Fuel Cell, Afmkt [T/M17]
Screw, Hex, M8 X 1.25 X 20, NI, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Cover, Side, Rh, Fuel Cell, Afmkt [T/M17]
Screw, Hex, M8 X 1.25 X 16, NI, Ss
Seal, Bulb, Str, Snap-In, Epdm, Bulk
Panel, Louvered, Rh

Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc
Latch

Screw, Pan, Phl, M5 X 0.80 X 20, 4.8
Cover, Battery, Fuel Cell, Afmkt [T/M17]
Cover, Battery, Fuel Cell, Ohg [T/M17]
Bracket WIdt, Mtg, Ohg

356871-M17

Qty.

P RPRPRRPRRPORPRRPRORPRDMARREPNRPNNRLRIAIN

M17 9017357 (4-2020)

3-65




OPTIONS

Fig. 33 - Pressure Washer Wand and Cover Group (011000- )

3-66 M17 9017357 (12-2019)



OPTIONS

pu)
©WoOo~N~NOTO~WNR D

ol
P o

12
13
14
15
16
17
18
19
20
21
22
23
24
25

A 27
28
29
30
31
32
33
34

35
36
37
38
39

40
41
42
43

| 2 IR N i N i RN

Part No.
9018850
12312
397779
222158
41140
1239531
9018979
9018981
398806
1208748
06935
1225700
1020341
1245866
1241509
32491
08713
1225704
1207130
09010
01685
08713
1040467
1020168
9018847
57772
9018841
1243644
1243645
06927
23446
02850
41579
1244570
09244
1244906
9018842
1039042
1039044
1238513
1042191
1044428
9018844
1039056
1042051
1042772
21168

Fig. 33 - Pressure Washer Wand and Cover Group (011000-

Serial Number
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-

Nl N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Brkt Kit, Press Wash, Afmkt [T/M17]
Screw, Hex, M5 X 0.80 X 12, 8.8
Washer, Flat, 0.28b 1.00d .06, Stl, Blk
Screw, Hex, M6 X 1.00 X 10, Fmg
Washer, Lock, Int-Ext, 0.25

Seal, Rbr, Clsd, 0.63, 0.63, 3.0l
Cover, Battery, Pw, Dv, Na [T/M17]
Cover, Battery, Pw, Dv, Ohg [T/M17]
Latch

Plate, Latch [T17]

Screw, Pan, Phl, M5 X 0.80 X 25, 4.8
Hinge WIdt, Cover, Battery

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Gasspring, 90Ib, 3.15strk

Stud, Ball, 10mm Ball, M8x1.25
Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Plate, Mtg, Cover

Bracket, Retain, Hinge, Cover

Screw, Hex, M8 X 1.25 X 25, Ss
Washer, Flat, 0.38b 0.88d .08, Ss
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Screw, hex, M6 X 1.00 X20, 9.8, Sems
Molding, Afmkt, Trim, Pvc, .08 .11, 01 Ft
Cover Kit, Press Wash, Afmkt [T/M17]
Plug, Hole, Rt, 1.45 X 0.83, Blk Nyl
Plug Kit, Press Wash, Pump, Afmkt[T/M17]
Strap, Plug

Plug, Oi

Screw, Pan, Phl, M4 X 0.70 X 16, 4.8
Clip, Grip, Finger, 0.31-0.75d, Nk Pl
Nut, Hex, Lock, M4 X 0.70, NI
Washer, Flat, 08, Ss

Latch, Draw

Screw, Hex, M5 X 0.80 X 16, 8.8
Keeper, Latch, Draw

Wand Kit, Press Wash, Afmkt [T/M17]
Handle, Gun, Trigger
Wand, Str, Ss, 28

Nozzle, Press Washer
Fitting, Ss, Qdc, Mal

Fitting, Brs, Str, Pm04/PmO06 [Hp]
Hose Kit, Press Wash, Afmkt [T/M17]
Hose, Rbr, 25ft

Fitting, Ss, Qdc, Fem

Fitting, Brs, Str, Pf06/Pm04

Plug, Hole, Rnd, 0.25h 0.8l, Brb, Nyl

)

356906 - M17

Qty.

PR RPRRRRPRPRERRLRERLANRE

=
N

PN NNRRPRRPRPRPRPRPRPREPORNNNNRREPREPIMRLRRPONNMNNMNNEDMDDNN

M17 9017357 (12-2019)

3-67




OPTIONS

)

Fig. 34 — Pressure Washer Solution Supply Group (011000-

’
/
’
/
/
’

47y

M17 9017357 (12-2019)

3-68



OPTIONS

356907 - T17
Fig. 34 - Pressure Washer Solution Supply Group (011000- )
Ref. Part No. Serial Number Description Qty.
1 64778 (011000- ) Fitting, Plstc, E90, Bm08/Pm06 1
2 1011412 (011000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Cir 1
3 54333 (011000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 6
4 1242823 (011000- ) Pump, Soltn, Ele, 36vdc, 45psi 1
5 1244427 (011000- ) Plate Widt, Pump 1
6 1037346 (011000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
7 63987-1 (011000- ) Fitting, Plstc, E90, Bm08/Bm08 1
8 12316 (011000- ) Screw, Hex, M5 X 0.80 X 25, Ss 4
9 01683 (011000- ) Washer, Flat, 10, Ss 4
10 1210807 (011000- ) Wire, Tie [W/.25" Fir Tree Clip] 4
11 222375 (011000- ) Fitting, Plstc, Str, Bm06/Bm08 1
12 1014976 (011000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 12ft, Cir 1
13 43844 (011000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 13
14 1240293 (011000- ) Tube, Water, Pressure Washer 2
15 87677 (011000- ) Sleeve, Nyl, 1.22id 20.0I 1
16 1014976 (011000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 08ft, Cir 1
17 150412 (011000- ) Fitting, Plstc, E90, Bm06/Pm06 1
18 24584 (011000- ) Fitting, Brs, E90, Pf06/PmO06, Spcl 2
19 1242000 (011000- ) Valve, Pop-Off, 3500 Psi 1
20 63810 (011000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 4
21 1015026 (011000- ) Hose, Afmkt, Pvc, Brd, 0.62id, 03ft, Cir 1
22 1243167 (011000- ) Fitting, Plstc, Str, Bm06/Bm10 1
23 1014974 (011000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, CIr 1
24 87173 (011000- ) Fitting, Plstc, Tee, Bm06/Bm06/Bm06 1
25 1060128 (011000- ) Fitting, Brs, E90, Bm06/Pmo6, Short 1
26 1243167 (011000- ) Fitting, Brs, Str, Bm06/Pf08 1
v 27 9014338 (011000- ) Valve Kit, Check, Es [T17] 1
A 28 78840 (011000- ) Valve, Check, Pump, Water 1
A 29 73342 (011000- ) Gasket, .25 1.88d 1.0id [Poron] 1
A 30 78841 (011000- ) Flapper, Valve, Pump, Water 1
A 31 1217187 (011000- ) Flap, Restrictor, Check Valve 1
32 07515 (011000- ) Washer, Lock, Int, 0.25, Ss 4
33 32483 (011000- ) Washer, Flat, 0.25, Sae 4
M17 9017357 (12-2019) 3-69




OPTIONS

Fig. 35 - Pressure Washer Motor and Pump Group (011000-

)

M17 9017357 (12-2019)

3-70



OPTIONS

356946 - T17
Fig. 35 - Pressure Washer Motor and Pump Group (011000- )

Ref. Part No. Serial Number Description Qty.
1 1236318 (011000- ) Pump, Pressure Washer 1
2 16735 (011000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 4
3 32491 (011000- ) Washer, Flat, 0.31, Std 8
4 21198 (011000- ) Screw, Hex, .38-16 X 1.25, G5 4
5 1239141 (011000- ) Motor, Ele, 24-72vdc 3400rpm 6.71hp 1
6 00912 (011000- ) Key, Sq, 0.19 X 0.19, 1.00I 1
7 1052126 (011000- ) Inductor, 12.7mmid [156 Imp At 25mhz] 2
8 1241608 (011000- ) Block, Cooling, Press Wash 1
9 1020341 (011000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2

10 1238746 (011000- ) Controller, Propel [36vdc,200a, |-Drive] 1
11 06938 (011000- ) Screw, Pan, Phl, M5 X 0.80 X 40, 4.8 2
12 1241005 (011000- ) Cover Assy, |-Drive 1
13 1239673 (011000- ) Cover, Wash, Press [I-Drive] 1
14 06942 (011000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 2
15 32483 (011000- ) Washer, Flat, 0.25, Sae 2
16 150538 (011000- ) Fitting, Plstc, Str, Bm06/PmO06 1
17 43844 (011000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 10
18 1014971 (011000- ) Hose, Afmkt, Pvc, Brd, 0.38Id, 01ft, CIr 1
19 1060128 (011000- ) Fitting, Brs, E90, Bm06/Pmo6, Short 1
20 24584 (011000- ) Fitting, Brs, E90, Pf06/PmO06, Spcl 2
21 47167 (011000- ) Fitting, Brs, Str, Pf06/Pm08 1
22 1224331 (011000- ) Fitting, Brs, Str, Pm06/Pm06 1
23 1239018 (011000- ) Valve, Needle, [M17/T17] 1
24 1044428 (011000- ) Fitting, Brs, Str, Pm04/Pm06 [Hp] 1
25 1042191 (011000- ) Fitting, Ss, Qdc, Mal 1
26 1247646 (011225- ) Bracket WIdt, Sppt, Motor 1
27 09028 (011225- ) Screw, Hex, M10 X 1.50 X 25, Ss 3
28 36996 (011225- ) Washer, Flat, 0.41B 1.50D .19, Stl, PI 3

M17 9017357 (12-2019) 3-71



OPTIONS

Fig. 36 — Pressure Washer Electrical Group (011000- )

N

TO THE MACHINE: 4
NO LABEL / TO THE MACHINE:
O === 4—1—__\__h_______________‘____/__._-——————————————u@ NO LABEL
O = e e = —=——=————=—————} -———---f===————————————=—=—91p)
356874 - M17
Ref. Part No. Serial Number Description Qty.
1 398500 (011000- ) Switch, Rocker, Dpdt, On / None / On 1
2 1056982 (011000- ) Diode, Ele, Plug 1
3 1064188 (011000- ) Circuitbreaker, 15.0a, Resetable 1
v 4 1076436 (011000- ) Cable Assy, 04ga, Fuse [Press Wash, M17] 1
A 1248572 (011000- ) Fuse, 100A, 58Vdc 1

3-72 M17 9017357 (3-2019)



OPTIONS

)

Fig. 37 — Pressure Washer Electrical Wire Harness Group (011000-

(o]
El
HOLON L1V °MS ‘dWN3L :(2)73avT

13av1 ON ©) HOLOA LV °"MS dN3L :0L1
ANNOYO OI1VLlS :01 []

= [e]=
*3INAON 02H dV3IN T3A/+ 12 13N : (1)73av7] g \

a2 BA/YIE
=] LHM->19/ELE]|
3 N30
N30
Q N30
N3O
N30 |

6

8

L N19/90i
E S T3A/PT

S

4

“37NAOAN OZ2H WOYH4 3ITE9VYN3 W3LSAS =0L

Epcy

n1g9/90:

! ©= N3d0

N “38v1 N 3 N30
\ ONNOYS D1LVLS 0L z N30

1HM/69
*Sod “ON 3MIM

_ Wz P7za P _ 3AIHA-1 *AVHdS SS3dd'H 3 (1)73avT

3ATHO-1 AVHAS SS3dd HOIH :0L

2 Md/el 4 Y1a/el

1| 3A/8v9 1| 3A/VHS

"SOd| "ON 34IM "SOd| "ON 3dIMm
P=—s L

A3A/#9 L3N “NOILO3INNOO-A : (1)73av
I3A/#9 L3N ‘NOILO3INNOO-A :0L

Qty.
3-73

356875 - M17

Harness, Ele [Pressure Washer, M17/T17]

Description
Sleeve, Nyl, 1.22id 20.0l

)
)

Serial Number

(011000
(011000

Part No.
1076449
2 87677

Ref.
1

M17 9017357 (3-2019)



OPTIONS

)

Fig. 38 — Steel Hopper and Bumper Group (011000-

M17 9017357 (12-2019)

3-74



OPTIONS

356864

Fig. 38 - Steel Hopper and Bumper Group (011000- )

Ref. Part No. Serial Number Description Qty.
1 1230492 (011000- ) Hopper, Steel 1
2 1238205 (011000- ) Bar Widt, Weight, Hppr 2
3 222504 (011000- ) Screw, Hex, M8 X 1.25 X 55, Ss 4
4 32491 (011000- ) Washer, Flat, 0.31, Std 12
5 08713 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
6 1238253 (011000- ) Bracket WIdt, Hppr, Skirt 1
7 16931 (011000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 1
8 07791 (011000- ) Nut, Hex, FIng, M8 X 1.25 1
9 1238256 (011000- ) Skirt, Front 1

10 1238255 (011000- ) Strap, Retaining, Lip 1
11 24199 (011000- ) Screw, Hex, M5 X 0.80 X 16, Ss 4
12 1230496 (011000- ) Plate WIdt, Hppr, Inner, Rh 1
13 1230954 (011000- ) Plate Widt, Mtg, Hppr, Stl, Rh 1
14 1016399 (011000- ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 3
15 1230922 (011000- ) Plate WIdt, Hppr, Inner, Lh 1
16 1230925 (011000- ) Plate Widt, Mtg, Hppr, Stl, Lh 1
17 1017218 (011000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
18 1227172 (011000- ) Bumper WIdt, Front [Hsla] 1
19 1223190 (011000- ) Bracket, Bmpr, Hppr Mtg 2
20 1221370 (011000- ) Plate, Bmpr, Mount 2
21 59658 (011000- ) Screw, Hex, M8 X 1.25 X 35, NI, Ss 4
22 12333 (011000- ) Screw, Hex, M8 X 1.25 X 25, Ss, NI 4
23 33948 (011000- ) Washer, Flat, 0.38, Fendr 4
24 1219157 (011000- ) Plug, Hole, Rnd, 1.75h .18-.25, Blk Nyl 2
25 376718 (011000- ) Tape, .0080, 1.0A, Bulk 2

M17 9017357 (12-2019) 3-75



OPTIONS

Fig. 39 - Steel Hopper Pre-Filter and Dump Door Group (011000- )

3-76 M17 9017357 (3-2019)



OPTIONS

356865

Fig. 38 - Steel Hopper Pre-Filter and Dump Door Group (011000- )
Ref. Part No. Serial Number Description Qty.
1 1230623 (011000- Brkt Widt, Filter
2 1037346 (011000- Screw, Hex, M8 X 1.25 X 25, 9.8, Sems
3 07791 (011000- Nut, Hex, Fing, M8 X 1.25
4 1216822 (011000- Panel WIdt, Perma-Filter
5 1020341 (011000- Screw, Hex, M8 X 1.25 X 20, Ss, Sems
6 1217010 (011000- Gasket, Filterbox
7 47585 (011000- Bearing, FIng, 2hole, 0.50b [Nyl]
8 1230990 (011000-011081 Door WiIdt, Dump
8 1248371 (011082- Door WIdt, Dump
9 15678 (011000- Screw, Hex, M6 X 1.00 X 16, Ss
10 32483 (011000- Washer, Flat, 0.25, Sae
11 08708 (011000- Nut, Hex, Lock, M6 X 1.00, NI
12 1223270 (011000- Shaft WIdt, Door, Debris, Arm
13 17404 (011000- Pin, Roll, .250d X 0.75I, .250/.256

Sleeve, 318B .500D Ss

Seal, Shaft, Door, Dump

Bushing, FIng, 0.50b 0.59d 0.25I
Spring, Extn, 1.130d 0.11wir 04.0I
Screw, Hex, M8 X 1.25 X 35, 9.8, Sems
Nut, Hex, Lock, M8 X 1.25, NI

Washer, Flat, 0.31, Std

Lever WIidt, Door, Dump

Spacer, Plstc, 0.26b 1.18d 0.201, Nyl

14 1226674 (011000-
15 1223586 (011000-
16 1054662 (011000-
17 1223281 (011000-
18 1037355 (011000-
19 08709 (011000-
20 32491 (011000-
21 1227453 (011000-
22 1223086 (011000-

23 16879 (011000 Screw, FIt, Soc, M6 X 1.00 X 20, 10.9
24 08712 (011000 Nut, Hex, Lock, M6 X 1.00, NI, Ss
25 01684 (011000 Washer, Flat, 0.27b 0.69d .05, Ss

v 9015023 (011000~ Seal Kit, Hppr, Afmkt [M17]

A 26 1227096 (011000-
A 27 1226827 (011000-

Seal, Afmkt, Bulb, Str, 1.12, 0.88W 08Ft
Seal, Bulb, Str, 1.51h .88w Adh, 32.6l

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N
PRPRPNMNNNNRPRNRRPRPRPNRPRPREPAMBMRPRRERNRNREL,OOR

M17 9017357 (12-2019) 3-77



OPTIONS

Fig. 40 — Direct Throw Main Brush Frame Group (011000- )

3-78 M17 9017357 (12-2019)



OPTIONS

Fig. 40 - Direct Throw Main Brush Frame Group (011000-

356866

Ref. Part No. Serial Number Description Qty.
1 1237688 (011000-011081 ) Wrap Widt, Brush 1
1 1248370 (011082- )  Wrap Widt, Brush 1
2 41345 (011000- ) Screw, Hex, M12 X 1.75 X 25, 8.8 2
3 140045 (011000- ) Washer, Flat, 0.51b 1.25d .06, Ss 2
4 1037346 (011000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 6
5 1231332 (011000- ) Bracket WIdt, Mtg, Wrap 2
6 1218322 (011000- ) Knob, Star, 2.75d 4ear, M8x1.25 Fem 1
7 1238251 (011000- ) Skirt, Lh 1
8 1231298 (011000- ) Tab, Mtg, Skirt 1
9 08716 (011000- ) Screw, Hex, M6 X 1.00 X 20, Ss 4

10 32483 (011000- ) Washer, Flat, 0.25, Sae 2
11 32490 (011000- ) Washer, Flat, 0.25, Std 11
12 08708 (011000- ) Nut, Hex, Lock, M6 X 1.00, NI 10
13 1242272 (011000- ) Bracket WIdt, Retaining, Skirt 3
14 1227117 (011000- ) Skirt, Rear 1
15 1227116 (011000- ) Plate, Retainer, Skirt 1
16 1231252 (011000- ) Bracket, Skirt, Recirculation 1
17 223163 (011000- ) Screw, Hex, M8 X 1.25 X 30, 8.8, NI 1
18 1231251 (011000- ) Skirt, Recirculation 1
19 1231253 (011000- ) Bracket, Retainer, Recirculation 1
20 763147 (011000- ) Screw, Btn, M6 X 1.0 X 20, 10.9, Blk 5
21 1237760 (011000- ) Skirt, Idler 1
22 1017218 (011000- ) Washer, Flat, 0.32b 1.00d .12, Ss 1
23 1237693 (011000- ) Plate, Side, Skirt 1
24 1031616 (011000- ) Seal, Afmkt, Bulb, Str, .75D F/07Ga 03Ft 1
M17 9017357 (12-2019) 3-79




OPTIONS

Fig. 41 - Direct Throw Main Brush Drive Motor Group (011000- )

3-80 M17 9017357 (3-2019)



OPTIONS

356869

Fig. 41 - Direct Throw Main Brush Drive Motor Group (011000- )
Ref. Part No. Serial Number Description Qty.
1 1048744 (011000- Bracket, Angle, Mtg, Brg
2 09010 (011000- Screw, Hex, M8 X 1.25 X 25, Ss
3 08709 (011000- Nut, Hex, Lock, M8 X 1.25, NI
4 35973 (011000- Flange, Brg, 1.9id 2h
5 32987 (011000- Nut, Hex, Lock, .75-10, NI
6 25887 (011000- Bearing, W/ Collar, 0.75b 1.85d 1.06w
7 39395 (011000- Screw, Hex, .75-10 X
8 1053342 (011000- Motor, Ele, 36vdc 1750rpm 1.00hp 22.0a

v 9018837 (011000- Arm Kit, Drive, Swp, Direct, Afmkt [M17]
A 9 1231518 (011000- Arm WIdt, Drive, Swp
A 10 28010 (011000- Bearing, Ball, 0.62b 1.38d 0.43w
A 11 1219608 (011000- Spacer, Brg
A 12 18136 (011000- Ring, Retaining, Ext, 0.62d, Basic
A 13 1231524 (011000- Shatft, Drive
A 14 01513 (011000- Ring, Retaining, Int, 1.38d, Basic
A 15 01516 (011000- Ring, Retaining, Ext, 0.59d, Basic
A 16 00911 (011000- Key, Sq, 0.19 X 0.19, 0.75I
A 17 1017218 (011000- Washer, Flat, 0.32b 1.00d .12, Ss
A 18 11329 (011000- Screw, Hex, M6 X 1.00 X 16, NI, Ss
A 19 41185 (011000- Washer, Flat, Belleville, .25
A 20 06944 (011000- Screw, Hex, M6 X 1.00 X 25, 8.8
A 21 1241255 (011000- Spacer, Drive, Swp
A 22 1014328 (011000- Key, Sg, 05mm X 05mm, 25mml|
A 23 09770 (011000- Screw, Hex, M10 X 1.50 X 25, NI, Ss
A 24 9018833 (011000- Belt Kit, Swp, Direct, Afmkt [M17]
v 9018833 (011000- Belt Kit, Swp, Direct, Afmkt [M17]
A 25 1227083 (011000- Belt, Ribbed, 822.5| [Pj823]
A 26 1212849 (011000- Tool, Installation, Belt [T17]

27 11329 (011000- Screw, Hex, M6 X 1.00 X 16, NI, Ss

28 01684 (011000- Washer, Flat, 0.27b 0.69d .05, Ss

29 1204638 (011000-
30 1239363 (011000-
31 49826 (011000-
32 32491 (011000-
33 1239301 (011000-
34 1204639 (011000-
35 12269 (011000-

Sheave, 09grv, 1.18pd 0.55b [Pj]
Cover Widt, Belt

Screw, Hex, M8 X 1.25 X 16, NI, Ss
Washer, Flat, 0.31, Std

Stop, Swp

Sheave, 09grv, 4.13pd 0.75b [Pj]
Plug, Drive, Brush, Nyl

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N
PR RPRPRRPRPPEPDIMRANRRPRPRPNRPRPNORPRWORRPRPRPRRPREPNRPRRPRPREPRLRRERNCWLER

M17 9017357 (3-2019) 3-81



OPTIONS

Fig. 42 — Direct Throw Main Brush Lift Group (011000- )

3-82 M17 9017357 (12-2019)



OPTIONS

Py
@

Part No.
1227074
08708
08716
80491
1231000
1242557
32491
44906
1206470
46657
08179
1247971
09770
32492
1230994
1035826
07785
14605
08178
80235
386628
06955
80487
1231235
9020379

O©oOo~NOOTA,WNEPR

NNNNNNRPRRRRRRERRERRR
ORWNPFPOOWONOOUNMWNERO

Fig. 42 - Direct Throw Main Brush Lift Group (011000-

Serial Number
(011000- )
(011000- )
(011000- )
(011000- )
(011000- )
(011000- )
(011000- )
(011000- )
(011000- )
(011000- )
(011000- )
(011204~ )
(011000- )
(011000- )
(011000- )
(011000- )
(011000- )
(011000- )
(011000- )
(011000- )
(011000- )
(011000- )
(011000- )
(011000- )
(011000-11203 )

Description

Arm WIdt, Lift

Nut, Hex, Lock, M6 X 1.00, NI
Screw, Hex, M6 X 1.00 X 20, Ss
Sleeve, P/M, 0.25b 0.38d 0.2I [430ss]
Cable, Lift, .19d 4.89| .38eye/.38eye
Pin, Clevis, .38d X 2.83l, Hardened
Washer, Flat, 0.31, Std

Pin, Cotter, Hair, 0.38d .093 Wir
Actuator, 36vdc, 5.00strk, 1100Ib
Pin, Clevis, 0.37d X 1.25I

Pin, Cotter, .094 X 1.00

Bracket Widt, Actuator

Screw, Hex, M10 X 1.50 X 25, NI, Ss
Washer, Flat, 0.38, Std

Cable, .09d , 32.5] .38eye / M6-1.0
Clevis, Adj, M6 Pin, M6 X 1.0 Rh, PI
Nut, Hex, Std, M6 X 1.00, Ss

Pin, Clevis, 0.25d X 0.75I

Pin, Cotter, .062 X 0.75

Sheave, Idler, 015mmid, 2.44pd
Angle, Keeper, Cable

Screw, Hex, M8 X 1.25 X 35, 8.8
Spacer, Idler .25 Lg

Spring, Extn, 1.740d 0.18wir 5.25I
Brkt Kit, Pin, Swp, Afmkt [M17]

356868

Qty.

PR DRANNNRPRPNRPOWRRPRRPREPRARRPRRERRR

M17 9017357 (12-2019)

3-83




OPTIONS

Fig. 43 - Direct Throw Main Brush Idler Group (011000-

N
FRONT . N
» —
S~— N
NN
356867

Ref. Part No. Serial Number Description Qty.

1 1231521 (011000- ) Arm WiIdt, Idler, Swp 1

2 1223100 (011000- ) Knob, Star, 2.00d 5ear, M10 X 1.0l Stud 1

3 81884 (011000- ) Plate, Arm Adj 1

4 1020341 (011000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1

5 1057629 (011000- ) Plug, Idler, Brush [Sgl Brg] 1

6 16931 (011000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 1

7 32491 (011000- ) Washer, Flat, 0.31, Std 1

8 41186 (011000- ) Washer, Flat, Belleville, .31 1

9 39395 (011000- ) Screw, Hex, .75-10 X 1
10 32987 (011000- ) Nut, Hex, Lock, .75-10, NI 1
11 25887 (011000- ) Bearing, W/ Collar, 0.75b 1.85d 1.06w 1
12 35973 (011000- ) Flange, Brg, 1.9id 2h 2
13 09010 (011000- ) Screw, Hex, M8 X 1.25 X 25, Ss 5
14 08709 (011000- ) Nut, Hex, Lock, M8 X 1.25, NI 5
15 1048744 (011000- ) Bracket, Angle, Mtg, Brg 1

3-84 M17 9017357 (4-2020)



OPTIONS

Fig. 44 - Direct Throw Main Brush Skirt Kit (011000- )

356877

Ref. Part No. Serial Number Description Qty.
v 9018840 (011000- ) Skirt Kit, Swp, Direct, Afmkt [M17] 1
A 1 1238256 (011000- ) Skirt, Front 1
A 2 1238251 (011000- ) Skirt, Lh 1
A 3 1237760 (011000- ) Skirt, Idler 1
A 4 1231251 (011000- ) Skirt, Recirculation 1
A 5 1227117 (011000- ) Skirt, Rear 1

M17 9017357 (3-2019) 3-85



OPTIONS

)

Fig. 45 - Direct Throw Main Brush Leg Pads Group (011000-

M17 9017357 (3-2019)

3-86



OPTIONS

Fig. 45 - Direct Throw Main Brush Leg Pads Group (011000-

356870

Ref. Part No. Serial Number Description Qty.
1 1244175 (011000- ) Bracket WIdt, Tip, Lh 1
2 1244176 (011000- ) Bracket WIdt, Tip, Rh 1
3 1037354 (011000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 6
4 1238259 (011000- ) Pad, Skid, Plstc 2
5 390996 (011000- ) Screw, Flt, Soc, M10 X 1.50 X 20,10.9,NI 2
3-87

M17 9017357 (NIL)




OPTIONS

Fig. 46 — Dry Vacuum Wand Group (012000- )

N

O
\
I

~
~\
3
®)
'5

g
il
\

6

3-88 M17 9017357 (4-2020)



OPTIONS

Fig. 46 - Dry Vacuum Wand Group (012000- )

356951

Ref. Part No. Serial Number Description Qty.
v 9020698 (012000- ) Wand Assy Kit, Vacuum, hose 1
A 1 1219065 (012000- ) Hose, Vacuum, 3.00id X 132l, 2 Cuff 1
AV 1250357 (012000- ) Wand Assy, Vacuum Dry 1
AA 2 1243787 (012000- ) Tube, 3.0d, 2.9b, 56.3l 1
AA 3 1243710 (012000- ) Handle, Wand, Dry Vac, Rh 1
AA 4 1243711 (012000- ) Handle, Wand, Dry Vac, Lh 1
AA 5 1244571 (012000- ) Nozzle, Wand, Inlet 2
AA 6 1247624 (012000- ) Seal, Epdm, .38, .50w 2.65I, Adh 8
AA 7 1248099 (012000- ) Pad, Rest 1
AA 8 1247164 (012000- ) Screw, Hex, M5 X 0.80 X 16, NI, Ss 11
AA 9 1247165 (012000- ) Screw, Hex, M5 X 0.80 X 30, NI, Ss 3
Aa 10 09252 (012000- ) Screw, Hex, M5 X 0.80 X 20, 8.8 1
AA 11 01683 (012000- ) Washer, Flat, 10, Ss 16
AA 12 09739 (012000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 1
13 1225192 (012000- ) Cover, Inlet, Wand, Vac (M17,Trimmed) 1
14 1225566 (012000- ) Cover, Inlet, Wand, Vac [M17,Trimmed] 1
15 1222526 (012000- ) Tube WIdt, Wand, Vacuum 1
16 1225479 (012000- ) Gasket, Hose 1
17 1036892 (012000- ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 2
18 1226647 (012000- ) Bracket, Mtg, Latch, Keeper 2
19 09206 (012000- ) Screw, Hex, M4 X 0.70 X 12, 8.8 4
20 02850 (012000- ) Nut, Hex, Lock, M4 X 0.70, NI 4
21 1227707 (012000- ) Bracket WIdt, Sppt, Wand, Vacuum 1
22 1243783 (012000- ) Bracket, Sppt, Wand, Vac 1
23 1046404 (012000- ) Molding, Afmkt, Trim, Pvc, .18 .31, 02ft 1
24 12277 (012000- ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 2
25 386063 (012000- ) Washer, Flat, 0.25b 1.12d .12, Ss 2
26 1037354 (012000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 3
27 1228978 (012000- ) Plate Widt, Mtg 1
28 1229338 (012000- ) Bracket Widt, Adjmt 1
29 1020341 (012000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
M17 9017357 (4-2020) 3-89




OPTIONS

)

Fig. 47 — Dry Vacuum Rear Cover and Hinge Group (012000-

A

NN

M17 9017357 (4-2020)

3-90



OPTIONS

356952
Fig. 47 - Dry Vacuum Rear Cover and Hinge Group (012000- )

Ref. Part No. Serial Number Description Qty.
1 1238324 (012000- ) Cover, Battery, Trimmed [Washer/Vac] 1
2 1225700 (012000- ) Hinge WIdt, Cover, Battery 1
3 1020341 (012000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 12
4 1241509 (012000- ) Stud, Ball, 10mm Ball, M8x1.25 1
5 32491 (012000- ) Washer, Flat, 0.31, Std 2
6 08713 (012000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
7 1207145 (012000- ) Rod WiIdt, Seat, Battery Cover [T17] 1
8 1225704 (012000- ) Plate, Mtg, Cover 1
9 1040467 (012000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 3

M17 9017357 (4-2020) 3-91



OPTIONS

)

Fig. 48 — Dry Vacuum Fan and Housing Group (012000-

M17 9017357 (4-2020)

3-92



OPTIONS

Py
@

Part No.
1222504
1244957
08716
01684
78785
08712
12273
1017218
1224229
49826
1218331
06943
32483
1225482
54345
1218173
43555
74455
1210807
55248
1245600
1020341
360973
01683
1050295
1245646

O©oOo~NOOTLA, WNEPER

NNNNNNNRPRRRRERERRE PR
OUBRWNRPROOONOOU™WNEREO

Fig. 48 - Dry Vacuum Fan and Housing Group (012000-

Serial Number
(012000-
(012000-
(012000-
(012000-
(012000-
(012000-
(012000-
(012000-
(012000-
(012000-
(012000-
(012000-
(012000-
(012000-
(012000-
(012000-
(012000-
(012000-
(012000-
(012000-
(012000-
(012000-
(012000-
(012000-
(012000-
(012000-

e N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Box, Wand, Vac (Trimmed)

Plate, Spring

Screw, Hex, M6 X 1.00 X 20, Ss
Washer, Flat, 0.27b 0.69d .05, Ss
Washer, Flat, 0.25b 0.88d .06, Neo
Nut, Hex, Lock, M6 X 1.00, NI, Ss
Screw, Hex, M8 X 1.25 X 20, NI, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Bracket WIdt, Fan

Screw, Hex, M8 X 1.25 X 16, NI, Ss
Fan, Vacuum, 5.7d, 036vdc, 1 Stage
Screw, Hex, M6 X 1.00 X 20, 8.8
Washer, Flat, 0.25, Sae

Gasket, .50, 3.94id 5.080d, Adh [Poron]
Grommet, Rbr, 1.62id, F/1.9h, .13 Matl
Muffler, Vacfan, 2.50 Id X 25.0 Oal
Clamp, Hose, Wormdrive, 2.62-3.50d
Screw, Hex, M6 X 1.00 X 12, Fmg
Wire, Tie [W/.25” Fir Tree Clip]

Mount, Cable Tie

Bracket, Mirror

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc
Washer, Flat, 10, Ss

Mirror, Convex, 5.00 D, Rnd

Label, Instructional, Dry Vac

356953

Qty.

PRPRRPRPRWORPNRPRRPRPRPRPRPOWORPRWORLR OONNAANERER

M17 9017357 (4-2020)

3-93




OPTIONS

)

Fig. 49 - Dry Vacuum Debris Tray and Filter Group (012000-

M17 9017357 (4-2020)

3-94



OPTIONS

356954
Fig. 49 - Dry Vacuum Debris Tray and Filter Group (012000- )

Ref. Part No. Serial Number Description Qty.
1 1222501 (012000- ) Tray WIdt, Wand, Debris 1
2 1219060 (012000- ) Gasket, Inlet, Vac Wand 1
3 1023920 (012000- ) Handle, Door 1
4 06935 (012000- ) Screw, Pan, Phl, M5 X 0.80 X 25, 4.8 2
5 06945 (012000- ) Screw, Hex, M6 X 1.00 X 30, 8.8 2
6 1034731 (012000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 1
7 1244985 (012000- ) Plate, Contact 2
8 49800 (012000- ) Latch 4
9 09206 (012000- ) Screw, Hex, M4 X 0.70 X 12, 8.8 8

10 19065 (012000- ) Washer, Flat, 0.19b 0.44d .05, PI, 08 8
11 02850 (012000- ) Nut, Hex, Lock, M4 X 0.70, NI 8
12 1225417 (012000- ) Brkt, Mtg, Latch 2
13 1225312 (012000- ) Plate, Mtg, Latch 2
14 49826 (012000- ) Screw, Hex, M8 X 1.25 X 16, NI, Ss 10
15 01685 (012000- ) Washer, Flat, 0.38b 0.88d .08, Ss 12
16 1225331 (012000- ) Plate, Mtg, Switch 1
17 49162 (012000- ) Screw, Pan, Phl, 08-16 X 0.50, F/ Plstc 2
18 397889 (012000- ) Switch, Rocker, Dpst, On / None / On 1
19 1225182 (012000- ) Hinge WIdt, Cover 2
20 1050554 (012000- ) Hinge, Leaf [T7, 5680/5700] 2
21 1020341 (012000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
22 222463 (012000- ) Screw, FIt, Soc, M8 X 1.25 X 20, Al, Blk 2
23 1225397 (012000- ) Angle, Rtng 1
24 1225415 (012000- ) Guard, Fan 1
25 49162 (012000- ) Screw, Pan, Phl, 08-16 X 0.50, F/ Plstc 2
26 1225482 (012000- ) Gasket, .50, 3.94id 5.080d, Adh [Poron] 1
27 1224634 (012000- ) Bracket WIdt, Hinge 1
28 09011 (012000- ) Screw, Hex, M8 X 1.25 X 30, Ss 1
29 222516 (012000- ) Sleeve, P/M, 0.32b 0.50d 0.3l [430ss] 1
30 08713 (012000- ) Nut, hex, lock, m8 X 1.25, nl, Ss 1
31 1225416 (012000- ) Brkt, Lanyard 1
32 1224140 (012000- ) Filter, Wand, Vac 1
33 1225078 (012000- ) Cover, Wand, Vac (Trimmed) 1
34 1226647 (012000- ) Bracket, Mtg, Latch, Keeper 2
35 1069315 (012000- ) Screw, Pan, Phl, M4 X 0.70 X 10, Blk 2

M17 9017357 (4-2020) 3-95



OPTIONS

Fig. 50 - Dry Vacuum Nozzle Holder Group (012000- )

3-96 M17 9017357 (4-2020)



OPTIONS

356956-M17
Fig. 50 - Dry Vacuum Nozzle Holder Group (012000- )
Ref. Part No. Serial Number Description Qty.

1 1219141 (012000- ) Cradle WIdt, Storage, Wand, Vacuum 1
2 1210673 (012000- ) Switch, Limit, N.C. [Cpi, Spst, 280 Mp] 1
3 24196 (012000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
4 01683 (012000- ) Washer, Flat, 10, Ss 2
5 06549 (012000- ) Nut, Hex, M5 X 0.80 X 16, 8.8 2
6 1046404 (012000- ) Molding, Afmkt, Trim, Pvc, .18 .31, 02ft 1
7 1210807 (012000- )  Wire, Tie [W/.25" Fir Tree Clip] 1
8 49145 (012000- ) Washer, Flat, 0.76b 1.50d .06, Ss 1

M17 9017357 (4-2020) 3-97




)

Fig. 51 - Dry Vacuum Wire Harness Group (012000-

OPTIONS

SSINLVH NIVAIOL 111738V

e n SSINHVH NIVA 0L
Beog o

138V oN 3 10/56 1
comnose (VIS o1 (=) e TRRe Ve T
B ]
T 19/861
B = .
S01 +71v130
HOLO ovA A1 t11)738V1 O3V WHOOT ATAIVNIXOUY
S.10M SvA AL tor MRS B i e
T e = o -
[=[mwsi] [7] [N (W] (W] i —|
[Sod ] +
: = E \ ; (0]
T /\'f .
WOLOW DVA AWD : (1) 75avT ETI :71vi=a HOLINS OVA AMO & (1)7T38Y1
HOLOW DVA AHO :0L MS OVA AMO 0L
5 590
E[ 1HM-YTB/8ETT
G @
i T /esT
NGTITE6S x @
El
= T38v7 on
: 5 Jsconvis Gndle oL
(] 5 :
g ©
1HN/BBT | @
T
TB /661 n
N0
= 2 e o

N9 OI1VLE 0L

*MS ITBYNI OVA AHO: (111387
WS T1BVNG OVA AHQ (0L

M17 9017357 (4-2020)

3-98



OPTIONS

Fig. 51 - Dry Vacuum Wire Harness Group (012000- )
Ref. Part No. Serial Number Description Qty.
1 1076532 (012000- ) Harness, Ele [Dry Vac, M17/T17] 1
2 1076746 (012000- ) Harness, Ele, Fuse [Dry Vac, M17/T17] 1

M17 9017357 (4-2020) 3-99



OPTIONS

)

Fig. 52 - Battery Quick Disconnect Group (011000-

M17 9017357 (12-2019)

3-100



OPTIONS

356873 — M17
Fig. 52 - Battery Quick Disconnect Group (011000- )
Ref. Part No. Serial Number Description Qty.
v 9018832 (011000- ) Parts Kit, Battery Qdc, ClI [T17/M17] 1
A 1 1238009 (011000- ) Bracket, Mtg, Battery, Disconnect 1
A 2 1238011 (011000- ) Bracket, Mtg, Base, Battery, Disconnect 1
A 3 33930 (011000- ) Screw, Hex, M6 X 1.00 X 40, Ss 2
A 4 32490 (011000- ) Washer, Flat, 0.25, Std 2
A 5 07790 (011000- ) Nut, Hex, FIng, M6 X 1.00 2
A 6 06949 (011000- ) Screw, Hex, M6 X 1.00 X 50, 8.8 2
A 7 1238390 (011000- ) Plate, Mtg, Battery, Disconnect 1
A 8 09570 (011000- ) Clamp, Cable, Stl, 0.90D X 0.62W, 1 Hole 1
A 9 49826 (011000- ) Screw, Hex, M8 X 1.25 X 16, NI, Ss 3
M17 9017357 (12-2019) 3-101




OPTIONS

Ref.

~No ok~ wWwDN R

Part No.
1246365
1239383
1020341
1205073
1037355
1239393
1239385

Fig. 53 - Extended Operation Station Group (011000- )

Serial Number
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-
(011000-

356876 - M17-NA

Description

Platform Set, Oprtr [T17/M17 Trim]
Plate WIdt, Mtg, Platform

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Plate, Mtg

Screw, Hex, M8 X 1.25 X 35, 9.8, Sems
Bracket, Latch

Angle, Sppt, Seat

NI—\NI—\LOI—\I—\g

3-102

M17 9017357 (3-2019)



OPTIONS

Fig. 54 - Fire Extinguisher Kit

356503

Ref. Part No. Serial Number Description Qty.
v 9020139 (000000- ) Parts Kit, Extinguisher, Fire, Ci 1
A 1 25312 (000000- ) Extinguisher, Fire, 2.5 Lb Dry 1
A 2 1207986 (000000- ) Bracket, Fire Extinguisher 1
A 3 09738 (000000- ) Screw, Hex, M5 X 0.80 X 12, Ss 2
A 4 32483 (000000- ) Washer, Flat, 0.25, Sae 4
A 5 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 6 140011 (000000- ) Washer, Flat, 0.21b 0.45d .03, Ss 2
A 7 360973 (000000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 2
M17 9017357 (4-2016) 3-103




OPTIONS

Ref. Part No.

9017351
9017352
9017353
9017354
9017355
9017356
9017357
9017358
9017386
9017385

Fig. 55 - Documentation Group

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

N N N N N N N N N

Description

Manual, Oprtr [M17 Ele, En, Na]
Manual, Oprtr [M17 Ele, Es, Na]
Manual, Oprtr [M17 Ele, Fr, Na]
Manual, Oprtr [M17 Ele, Ptb]
Manual, Oprtr [M17 Ele, Jp]
Manual, Oprtr [M17 Ele, Cn]
Manual, Parts [M17 Ele, En, Na/Int]
Manual, Service Info [M17 Ele, En]
Video, Training, Oprtr, Dvd [M17]
Instr, Use&Care, Wallchart [M17]

"E To view, print, order, download the latest Parts manual, other language

I www.tennantco.com/manual

Operator manuals, and Use and Care Guides (wall charts) visit:

Qty.

PR RPRRRRRRR

3-104

M17 9017357 (4-2016)



BREAKDOWNS

Contents Page

Fig. 1 — ec-H20 Module Assembly

Breakdown, 9020260 ............... 4-2
Fig. 2 — Accelerator and Brake Pedal Assembly

Breakdown, 1209411 ............... 4-4
Fig. 3 — Metering Solution Pump

Breakdown, 386364 ................ 4-5
Fig. 4 — Electric Motor Breakdown, 1053342 .... 4-6

secTioNn 4

M17 9017357 (4-2016)

4-1




BREAKDOWNS

21

Fig. 1 - ec-H20 Module Assembly Breakdown, 9020260

20

”’f//’f//f///f///ff//f///‘///’/

A ’ﬂﬂﬂ/aﬂaﬂﬂ
&3«%@%@ e
9

A

M17 9017357 (4-2016)

4-2



BREAKDOWNS

pu)
©CoO~NOUNAWNEER @

ol
P o

12
13
14
15
16
17
18
19
20
21
22
23
24

[ 2 N N i S i i a2 A A gl RN

Part No.
9020260
9020261
1018155
1057637
1069708
9006268
1014971
54333
1049637
1051519
32509
41579
33932
1046041
1044393
1048741
1062006
130773
1055552
1051268
43844
1014971
1068763
1037032
1054776

Fig. 1 - ec-H20 Module Assembly Breakdown, 9020260

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

e N N N N N N N N N N N N N N N N N N N N N N N

Description

Ec-H20 Module Kit, Afmkt [T17]

Circuit Board Kit, Ec-H20, Afmkt [T17]
Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss
Electrode, 5 Plate, High Flow

Harness, Ele, Ech20 [T12 Module]

Hose, Pvc, Brd, 0.38id, 01Ft, Clr

Hose, Afmkt, Pvc, Brd, O1Ft, Clr

Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Label, Direction [Ec-H20]

Housing, Upper, Module, High Flow
Screw, Hex, M4 X 0.70 X 50, Ss

Washer, Flat, 08, Ss

Nut, Hex, Lock, M4 X 0.70, NI, Ss

Label, Module [Nsf, Ec-H20]

Switch, Rocker, Spst, Mom

Bracket, Valve, Large

Electrode, Cylindrical

Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D
Fitting, Brs, Str, Bm06/Pm02

Fitting, Plstc, E90, Bm05/Pm02, Nyl
Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Hose, Afmkt, Pvc, Brd, O1Ft, Clr

Label, Date Code [Ec-H20]

Housing, Bottom

Grommet, Blind

356514

Qty.

PR RPRPRWRPRRPRPRPRPRRPREPIMDMNDMNRPRPRRPRRPEPREORR

M17 9017357 (4-2016)

4-3




BREAKDOWNS

Fig. 2 — Accelerator and Brake Pedal Assembly Breakdown, 1209411

356515

Ref. Part No. Serial Number Description Qty.
v 1209411 (000000- ) Pedal Assy, Accelerator, W/O Brake 1
A 1 1058687 (000000- ) Sensor, Position [Hall] 1
A 2 1071311 ((000000- ) Pedal, Foot, W/ Tread 1
A 3 1061049 (000000- ) Spring, Extn, 0.350d 0.05wir 02.8I 2
4-4 M17 9017357 (4-2016)



BREAKDOWNS

Fig. 3 — Metering Solution Pump Breakdown, 386364

00112

Ref. Part No. Serial Number Description Qty.
v 386364 (000000- ) Pump, Metering Solution 1
A 1 63923 (000000- ) Connector Kit, Tubing 1
A 2 21659 (000000- ) Valve Kit, Pump 1
A 3 21661 (000000- ) Replacement Kit, Bellows 1
A 4 02430 (000000- ) Crank Replacement Kit 1

M17 9017357 (4-2016) 4-5



BREAKDOWNS

Fig. 4 — Electric Motor Breakdown, 1053342

Ref. Part No. Serial Number Description Qty.
v 1053342 (000000- Motor, ele, 36VVdc 1750rpm 1.00hp 22.0a
A 1 9013931 (000000- Bearing, Motor, Ele
A 2 9013934 (000000- Bearing, Motor, Ele
A 3 9011916 (000000- Brush Kit, Motor

~— — —
P NN B

4-6 M17 9017357 (4-2016)



CROSS REFERENCE

CONTENTS PAGE
PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST .. ... e 5-2
PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST ........ .o 5-12

M17 9017357 (4-2020) 5-1



CROSS REFERENCE

PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST

Part Page Part Page Part Page
Number Number Number Number Number Number
00911 ......... 2-13, 2-29, 2-55, 3-81 06944 ........ 2-29, 2-55, 3-81 09010 ........ 2-7,2-9, 2-51, 2-81,
00912 ........ 2-11,3-71 06945 ........ 3-95 3-15, 3-17, 3-31, 3-33,
00926 ........ 2-65 06946 ........ 2-25, 2-41, 2-45 3-63, 3-67, 3-81, 3-84
00928 ........ 2-51,3-13 06948 ........ 2-25 09011 ......... 2-7, 2-15, 2-77, 2-81,
01316 ........ 3-25, 3-27 06949 ........ 3-101 3-11, 3-13, 3-15, 3-29,
01513 ........ 2-29, 3-81 06952* .. ...... 3-59 3-31, 3-95
01516 ........ 2-29, 2-89, 3-81 06955 ........ 2-41, 2-45, 3-83 09023 ........ 2-7
01683 ........ 2-65, 2-71, 3-23, 3-29, 06957 ........ 2-65 09026 ........ 2-15
3-31, 3-33, 3-35, 3-39, 06958 ........ 2-33 09028 ........ 2-55, 3-71
3-47, 3-63, 3-69, 3-89, 06961 ........ 2-9, 2-69 09062 ........ 2-39
3-93, 3-97 06965 ........ 3-43 09120 ........ 3-49
01684 ........ 2-7, 2-29, 2-33, 2-51, 06969 ........ 2-27, 2-49, 2-51 09162 ........ 2-11
2-55, 2-57, 2-59, 2-61, 06971 ........ 2-53, 2-67 09198 ........ 2-3
2-71, 2-75, 2-87, 2-91, 07112.......... 2-67 09200 ........ 3-33
3-11, 3-13, 3-25, 3-27, 07259 ........ 2-23, 2-65 09206 ........ 3-89, 3-95
3-49, 3-63, 3-77, 3-81, 07450 ........ 2-89 09244 ........ 3-67
3-93 07471 ........ 2-51 09252 ........ 3-89
01685 ........ 2-7, 2-15, 2-19, 2-21, 07514 ........ 2-71,2-97, 3-47 09291 ........ 2-57,2-59
2-29, 2-33, 2-39, 2-41, 07515 ........ 2-25,2-97, 3-69 09570 ........ 2-93, 2-97, 3-47, 3-101
2-45, 2-51, 2-61, 2-81, 07785 ........ 3-83 09738 ........ 2-55, 2-65, 2-71, 3-17,
2-83, 3-9, 3-13, 3-25, 07786 ........ 2-57, 2-59, 2-91 3-33, 3-35, 3-103
3-27, 3-29, 3-45, 3-49, 07787 ........ 2-39, 2-89 09739 ........ 2-57, 2-59, 2-65, 3-29,
3-63, 3-67, 3-95 07788* ........ 3-59 3-33, 3-39, 3-89, 3-103
01686 ........ 2-39, 2-51, 2-55, 2-57, 07789 ........ 3-17 09740 ........ 2-9, 2-15, 2-93, 3-47,
2-59, 2-87, 2-89, 2-91, 07790 ........ 3-59, 3-101 3-49
3-9, 3-11, 3-13 07791 ........ 2-13, 2-75, 3-75, 3-77 09741 ........ 2-49
01711* .. ...... 3-59 08175 ........ 2-87 09744 ........ 3-63
01713 ........ 2-25 08178 ........ 2-15, 2-27, 2-87, 3-83 09759 ........ 2-63
01726 ........ 2-97, 3-51, 3-53, 3-55, 08179 ........ 2-15, 2-39, 2-87, 3-83 09770 ........ 2-61, 2-87, 3-81, 3-83
3-57, 3-61 08182 ........ 2-27,2-31, 2-39 09775 ........ 2-39, 2-89
02430 ........ 4-5 08202 ........ 2-27 1002898 .. ..... 3-35
02850 ........ 2-71, 3-67, 3-89, 3-95 08236 ........ 2-39, 2-41, 2-45, 2-57, 1002899 ....... 3-35
02942 ........ 2-43, 2-47 2-59, 2-89 1005218 ....... 3-25, 3-27
03192 ........ 39 08346 ........ 2-67 1005630 ....... 3-17, 3-31, 3-33, 3-35
03193 ........ 39 08708 ........ 2-25, 2-41, 2-45, 2-61, 1006400 . ...... 3-17,3-35
04051 ........ 2-11 2-65, 2-75, 2-87, 2-97, 1006410 ....... 3-29
04743 ........ 311 3-39, 3-43, 3-47, 3-77, 1008142 ....... 2-13
04843 ........ 2-15, 2-87 3-79, 3-83 1011170 ....... 3-35
04846 ........ 2-11, 2-57, 2-59 08709 ........ 2-7,2-11, 2-13, 2-15, 1011409 ....... 2-51,3-35
04928 ........ 2-49 2-31, 2-33, 2-41, 2-45, 1011411 ....... 3-35
05134 ........ 3-29 2-61, 2-65, 2-75, 2-93, 1011412 ....... 3-69
05685 ........ 2-89 3-39, 3-63, 3-77, 3-81, 1011522 ....... 3-33
05686 ........ 2-89 3-84 1011719 ....... 3-11
06415 ........ 2-61,2-87 08711 ......... 2-27, 2-39, 2-67 1011735 ....... 2-17
06416 ........ 2-65 08712 ........ 2-7, 2-15, 2-49, 2-57, 1011837 ....... 3-39
06549 ........ 2-43, 2-47, 3-5, 3-7, 2-59, 2-75, 2-87, 1011882 ....... 3-65
3-47, 3-49, 3-97 2-101, 3-29, 3-49, 1011885 ....... 3-31
06919 ........ 2-95, 2-99 3-77,3-93 10120 ........ 2-57,2-59
06926 ........ 2-95, 3-19 08713 ........ 2-7,2-39, 2-41, 2-45, 1013281 ....... 2-39
06927 ........ 2-13, 2-25, 2-71, 2-57, 2-59, 2-81, 2-83, 1014163 ....... 2-31
2-101, 3-47, 3-63, 3-67 3-11, 3-15, 3-25, 3-27, 1014295 ....... 3-41
06933 ........ 2-85, 3-5, 3-7 3-45, 3-49, 3-67, 3-75, 1014328 ....... 2-29, 2-55, 3-81
06934 ........ 3-65 3-91,3-95 1014563 ....... 2-87
06935 ........ 2-93, 3-67, 3-95 08714 ........ 2-39, 2-87, 2-89, 2-91 1014949 ....... 3-33, 3-35
06938 ........ 3-71 08716 ........ 2-7, 2-85, 3-79, 3-83, 1014971 ....... 3-71,4-3
06942 ........ 2-19, 2-25, 2-97, 2-99, 3-93 1014974 ....... 3-33, 3-69
3-11, 3-71 09005 ........ 3-39 1014976 ....... 3-17, 3-33, 3-69
06943 ........ 3-39, 3-43, 3-93 09007 ........ 2-55, 3-29 1014981 ....... 3-31
1015025 ....... 317
5-2 M17 9017357 (4-2020)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1015026 .. ..... 3-69 1040049 ....... 2-11 1057572 ....... 2-13
1015032 ....... 3-29 1040467 ....... 2-11, 2-25, 3-33, 3-67, 1057629 ....... 2-31,3-84
1015455 ....... 3-33 3-91 1057637 ....... 4-3
1016331 ....... 2-15, 2-77 1040634 ....... 3-63 1057780 ....... 2-7
1016354 ....... 2-51 1040800 . ...... 3-63 1057785 ....... 2-11
1016399 ....... 2-61,3-75 1040868 .. ..... 2-133, 3-33 1057814 ....... 3-39
1017218 ....... 2-9, 2-19, 2-29, 2-55, 1042051 ....... 3-67 1057816 ....... 3-39

2-61, 2-73, 2-77, 2-81, 1042191 ....... 3-67, 3-71 1057978 ....... 3-29

2-93, 2-95, 3-9, 3-11, 1042772 ....... 3-67 1058340 ....... 2-95

3-13, 3-15, 3-31, 3-65, 1044351 ....... 2-73 1058679 ....... 2-17

3-75, 3-79, 3-81, 3-93 1044352 ....... 2-73 1058687 ....... 4-4
1017441 ... .... 2-43, 2-47 1044393 ....... 4-3 1058694 ....... 35
1017802 ....... 2-43, 2-47 1044428 . ... ... 3-67, 3-71 1059073 ....... 2-11
1018155 ....... 4-3 1045034 ....... 3-25, 3-27 1059231 ....... 3-33
1018276 ....... 2-87 1045041 ....... 2-51,2-53 1059342 ....... 35
1019285 ....... 2-81, 3-27, 3-29 1045487 ....... 2-57, 2-59, 2-77 1059938 ....... 35
1020168 ....... 2-11, 2-73, 3-67 1045525 ....... 2-17, 2-91 1059969 ....... 2-67
1020341 ....... 2-9, 2-13, 2-17, 2-19, 1046041 ....... 4-3 1060103 ....... 39

2-29, 2-71, 2-75, 2-79, 1046404 ....... 2-95, 3-89, 3-97 1060128 ....... 3-39, 3-69, 3-71

2-81, 2-83, 2-85, 2-93, 1048353 ....... 2-33, 2-71 1060276 ....... 2-95

2-95, 3-5, 3-33, 3-39, 1048741 ....... 4-3 1060428 .. ..... 3-39

3-67, 3-71, 3-77, 3-84, 1048744 . ... ... 3-81,3-84 1060440 ....... 3-41

3-89, 3-91, 3-93, 3-95, 1048955 ....... 2-19 1060673 ....... 2-77

3-102 1049637 ....... 4-3 1060691 ....... 3-41
1022671 ....... 3-41 1049982 ....... 2-711 1060708 . ...... 3-41
1022846 ....... 2-57,2-59 1050003 . ...... 2-134 1060718 ....... 3-41
1023676 ....... 2-27 1050295 ....... 3-93 1060720 ....... 3-41
1023677 ....... 2-27 1050554 ....... 3-95 1061049 ....... 4-4
1023920 ....... 3-95 1051024 ....... 2-5 1061356 ....... 3-41
1024977 ....... 3-43 1051030 ....... 2-3 1061570 ....... 3-41
1026014 ....... 2-81 1051052 ....... 2-19, 2-21 1061571 ....... 3-41
1027976 ....... 3-39 1051268 ....... 4-3 1061910 ....... 2-97
1028522 ....... 2-7 1051519 ....... 4-3 1061918 ....... 2-97
1028581 ....... 3-35 1051800 ....... 3-23 1061954 ....... 3-29
1031413 ....... 2-89 1052010 ....... 3-35 1062006 . ...... 4-3
1031575 ....... 3-23 1052123 ....... 2-25, 3-59 1062106 ....... 35
1031616 ....... 3-79 1052126 ....... 2-25, 2-85, 3-71 1062386 ....... 2-23
1034731 ....... 2-55,2-95,2-101,3-95 1052532 ....... 2-91 1062403 ....... 3-33
1034731* ...... 3-59 1052726 ....... 2-17 1062651 .. ..... 2-77
1035826 ....... 3-83 1052962 ....... 2-7 1062659 ....... 3-41
1036892 ....... 2-61, 2-65, 3-89 1053291 ....... 2-73 1062813 ....... 2-134
1037032 ....... 4-3 1053321 ....... 2-73 10632-2 ....... 3-7
1037346 ....... 2-7,2-31, 2-67, 2-69, 1053342 ....... 2-29, 3-81, 4-6 1063263 ....... 35

2-71, 2-75, 3-3, 3-39, 1054178 ....... 3-39 1064184 ....... 2-95, 3-3, 3-5, 3-7,

3-63, 3-65, 3-69, 3-77, 1054654 ....... 2-11 3-19, 3-33

3-79 1054662 .. ..... 2-75, 3-11, 3-77 1064188 ....... 2-99, 3-5, 3-7, 3-39,
1037354 ....... 2-7,2-29, 2-33, 2-41, 1054776 ....... 4-3 3-72

2-45, 3-51, 3-53, 3-55, 1054945 ....... 2-89 1064191 ....... 35

3-57, 3-63, 3-65, 3-87, 1055254 ....... 3-33 1064440 ....... 2-134

3-89 1055396 ....... 2-91 1065134 ....... 2-57,2-59
1037355 ....... 2-19, 2-75, 3-49, 3-59, 1055552 ....... 4-3 1065343 ....... 2-134

3-77,3-102 1056412 ....... 2-11 1066397 ....... 2-55
1037822 ....... 1-1, 2-81 1056719 ....... 3-39 1066429 ....... 2-93
1037827 ....... 2-49 1056838 ....... 2-55 1066431 ....... 2-77,2-85
1039042 .. ..... 3-67 1056979 ....... 35 1066434 ....... 1-1, 2-81
1039044 ....... 3-67 1056982 ....... 3-39, 3-72 1066919 ....... 3-39
1039056 . ...... 3-67 1057043 . ... ... 2-11 1067059 ....... 2-69
1039392 ....... 3-7 1057214 .. ... .. 2-81 1067526 ....... 3-33
1039557 ....... 3-33, 3-35 10575 ........ 3-25, 3-27 1068510 ....... 2-97,2-99
1039998 ....... 2-25 1057554 ....... 2-13 1068763 ....... 4-3

M17 9017357 (4-2020) 5-3



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1069311 ....... 2-77 1201101 ....... 3-11 1206456 . . ..... 3-39
1069315 ....... 3-95 1201149 ....... 3-13 1206470 . ...... 2-39, 2-49, 3-83
1069322 ....... 2-17,3-65 1201267 ....... 2-85 1206475 ....... 3-13
1069326 . ...... 2-77 1201393 ....... 3-39 1206482 .. ..... 3-39
1069467 . ...... 3-47 1201423 ....... 3-39 1206530 ....... 2-91
1069580 ....... 3-47 1201428 . ...... 2-21 1206722 . ...... 2-41, 2-45, 3-11
1069671 ....... 3-37 1201434 ....... 2-83, 3-45 1206723 . ...... 3-11
1069708 . ...... 4-3 1201441 ... . ... 3-35 1206774 . ... ... 2-85
1069746 ....... 3-7 1201500 ....... 2-41, 2-45, 3-11 1206785 ....... 2-19
1070541 ....... 3-47 1201894 . ... ... 2-19 1206821 ....... 2-89
1070658 . ...... 3-47 1202779 ....... 2-7,2-63 1206844 . ... ... 2-89
1070757 ....... 3-47 1202860 . ...... 2-95, 2-101, 3-19 1206865 . ... ... 2-89
1071085 ....... 3-7,3-17, 3-31, 3-47 1202864 . ...... 2-97 1206872 ....... 2-87
1071311 ....... 4-4 1202868 . ... ... 2-95 1206948 . ...... 2-77
1072978 . ...... 2-97 1203454 . ... ... 3-33, 3-35 1206951 ....... 3-51, 3-53, 3-55, 3-57
1072979 ....... 2-97 1203814 ....... 3-33 1206961 ....... 2-81
1072999 ....... 3-21 1203848 . ...... 2-85 1207034 ....... 2-89
1073059 ....... 3-47 1203947 ....... 3-39 1207039 ....... 2-85
1073181 ....... 2-13 120399 . ...... 3-33, 3-35 1207086 . ...... 1-1, 2-91
1074075 ....... 3-45 1204024 . ... ... 3-33 1207087 ....... 1-1, 2-91
1074103 ....... 2-133 1204077 ....... 2-63 1207103 ....... 2-91
1074536 ....... 2-97 1204338 ....... 3-33, 3-35 1207108 . ...... 2-53
1074570 ....... 2-25 1204356 .. ..... 2-51 1207126 .. ... .. 2-53
1074599 . ...... 2-97 1204357 ....... 2-55 1207127 ....... 2-53
1074600 . ...... 3-47 1204441 . ... ... 2-55 1207130 ....... 2-81, 3-67
1074601 ....... 3-47 1204458 . ... ... 2-51 1207131 ....... 2-93
1074602 . ...... 2-133 1204460 . ...... 2-51 1207145 . ... ... 2-93, 3-91
1074603 . ...... 2-73 1204634 . ... ... 2-55 1207184 . ... ... 2-27
1074672 . ... ... 3-3 1204637 . ... ... 2-55 1207209 ....... 2-81
1074713 ....... 2-97 1204638 . ...... 2-55, 3-81 1207272 . ... ... 2-77
1074845 . ... ... 2-17 1204639 ....... 2-55, 3-81 1207284 . ... ... 3-31
1074940 . ...... 2-133 1204640 . ...... 2-55 1207341 ....... 2-85
1075003 ....... 2-17 1204642 . ...... 2-55 1207362 . ...... 2-93
1075086 . ...... 2-71 1204643 . ... ... 2-55 1207436 . ...... 2-27
1075150 ....... 2-25 1204790 ....... 2-55 1207444 . ... ... 39
1075240 . ...... 3-17 1204791 ....... 2-55 1207466 . ...... 2-87
107529 . . ... .. 3-5,3-7 1204880 ....... 2-55 1207517 ....... 3-41
1075328 . ...... 2-73 1204881 ....... 2-55 1207518 ....... 2-79
1075452 . ... ... 2-71 1204926 . ...... 39 1207562 .. ... .. 2-83
1076435 ....... 2-133 1204972 . ...... 39 1207566 . . ..... 2-15
1076436 . ...... 3-72 1204974 . ... ... 39 1207608 . ...... 2-91
1076449 . ... ... 3-73 1205010 ....... 2-53 1207654 . ... ... 2-15
1076532 . ...... 3-99 1205011 ....... 2-53 1207656 . . ... .. 3-11
1076655 .. ..... 2-133 1205049 ....... 2-81 1207659 ....... 3-29
1076691 . ... ... 2-51,2-53 1205073 ....... 2-19, 3-102 1207661 ....... 1-1, 2-91
1076746 . ...... 3-99 1205131 ....... 2-51 1207701 ....... 3-47
1329......... 2-29, 2-33, 3-25, 3-27, 1205133 ....... 2-49 1207725 . ...... 39

3-81 1205428 . ...... 2-79 1207739 ....... 2-87
1329* ........ 3-59 1205553 . ...... 2-87 1207750 . ... ... 3-31
1398 ......... 2-43, 2-47 1205797 ....... 2-81 1207757 . ... ... 2-87
1399 ......... 2-79, 3-25, 3-27 1205801 ....... 2-85 1207774 . ... ... 3-39
1531 ......... 2-79 1205811 ....... 2-85, 2-93 1207866 . . ..... 3-15
1635......... 2-71,3-13 1205863 . ...... 2-7 1207887 ....... 2-81
1200149 ....... 2-85 1205864 . ...... 2-7 1207902 ....... 3-43
1200328 . ...... 3-17,3-33 1206099 ....... 2-83 1207903 ....... 2-87
1200394 ....... 3-39 1206119 ....... 2-81 1207911 ....... 3-41
1200467 . ...... 3-35 1206251 ....... 2-91 1207922 ....... 2-19
1200634 . ...... 3-11 1206303 ....... 3-35 1207933 ....... 3-51
1200642 . ...... 3-41 1206370 ....... 1-1,2-83 1207934 ....... 3-51
1200863 . ...... 3-11 1206431 ....... 2-97 1207935 ....... 3-53, 3-55

5-4 M17 9017357 (4-2020)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1207936 ....... 3-53, 3-55 1209444 .. ... .. 2-25, 2-91 1213110 ... .. .. 2-81
1207946 . ...... 2-93 1209678 ....... 311 1213118 ....... 3-45
1207961 ....... 3-43 1209684 ....... 2-83 1213161 ....... 2-53
1207981 ....... 2-15 1209712 ....... 2-89 1213182 ....... 3-45
1207984 ....... 2-27 1209769 ....... 2-49 1213186 ....... 3-45
1207986 . ...... 3-103 1209915 ....... 39 1213206 ....... 3-45
1208043 ....... 3-25, 3-27 1209960 . ...... 2-23 1213211 ....... 1-1, 2-57, 2-59
1208053 ....... 3-43 1209964 .. ..... 2-23 1213228 ....... 2-59
1208106 ....... 2-27 1209965 ....... 2-23 1213243 ....... 2-59
1208109 ....... 3-43 1209966 . ...... 2-23 1213244 .. ... .. 2-59
1208128 ....... 39 1209968 . ...... 2-23 1213266 ....... 1-1, 2-57, 2-59
1208153 ....... 2-89 1209969 ....... 2-23 1213267 ....... 2-57,2-59
1208155 ....... 2-89 1209995 ....... 2-23 1213281 ....... 3-51, 3-53, 3-55, 3-57
1208156 ....... 2-89 1210022 .. ..... 2-89 1213362 ....... 3-45
1208185 ....... 2-17 1210177 ....... 2-49 1213392 ....... 3-45
1208187 ....... 2-17 1210179 ....... 2-49, 2-53 1213461 ....... 2-15
1208208 .. ..... 2-49 1210262 ....... 2-49 1213513 ....... 341
1208247 ... .... 2-87 1210286 .. ..... 2-23 1213530 ....... 2-91
1208274 ... .... 2-87 1210312 ....... 311 1213539 ....... 2-91
1208356 ....... 1-1, 2-91 1210313 ....... 3-55 1213799 ....... 3-41
1208357 ....... 1-1, 2-91 1210316 ....... 3-55 1214093 ....... 2-79
1208358 ....... 2-91 1210399 ....... 2-95, 2-101, 3-19 1214095 ....... 3-25, 3-27
1208359 ....... 2-91 1210581 ....... 311 1214173 ... .. .. 2-85
1208363 ....... 2-7 1210618 ....... 2-53 1214174 ... . ... 2-85
1208364 ....... 2-7 1210624 ....... 2-49 1214326 ....... 3-45
1208412 ....... 2-95 1210630 ....... 2-49 1214337 ....... 2-83
1208432 ....... 3-17 1210660 . ...... 2-51 1214545 .. ... .. 2-61
1208433 ....... 3-17 1210667 ....... 2-51 1214550 ....... 2-95
1208434 ....... 3-17 1210673 ....... 3-49, 3-97 1214566 .. ..... 2-95
1208486 ....... 2-79 1210711 ....... 2-7 1214622 ... .... 2-13
1208527 ....... 3-49 1210807 ....... 2-41, 2-45, 2-53, 2-65, 1214737 .. ... .. 2-13
1208625 ....... 2-11 2-71, 2-81, 2-99, 1215151 ... .... 2-7
1208629 ....... 2-91 2-101, 3-3, 3-11, 3-15, 1215171 ....... 2-73
1208673 ....... 3-49 3-19, 3-23, 3-31, 3-47, 1215584 ....... 2-17
1208691 ....... 2-97 3-69, 3-93, 3-97 1215585 ....... 2-17
1208710 ....... 39 1210970 ....... 2-95, 2-99 1215689 ....... 2-65
1208714 ....... 39 1210971 ....... 2-93 1215693 ....... 2-65
1208730 ....... 2-91 1211150 ....... 341 1215747 ... .. .. 2-67
1208732 ....... 3-31 1211884 ....... 2-57,2-59 1216252 ....... 3-11
1208733 ....... 3-27 1211952 ....... 2-23 1216256 ....... 3-11
1208748 ....... 2-85, 2-93, 3-67 1211963 ....... 3-45 1216257 ....... 311
1208858 ....... 2-91 1212006 . ...... 3-45 1216258 ....... 3-15
1208906 . ...... 2-91 1212112 ....... 1-1, 2-27 1216279 ... .... 3-11
1208971 ....... 2-23 1212158 ....... 3-53, 3-55 1216293 ....... 3-15
1208974 ... .... 2-23 1212248 . ... ... 2-7 1216300 ....... 3-13
1208977 ... .... 2-11, 2-23 1212298 ....... 2-77 1216303 ....... 3-13
1208983 ....... 2-23 1212350 ....... 2-7 1216310 ... .... 3-11
1208985 ....... 2-23 1212366 ....... 3-45 1216313 ....... 311
1208986 . ...... 2-23 1212400 ....... 2-15 1216314 ... .... 3-11
1208987 ....... 2-23 1212415 .. ..... 2-19 1216315 ... .... 3-11
1208989 ....... 2-23 1212443 .. ... .. 3-33 1216319 ....... 1-1,3-13
1208999 ....... 2-23 1212623 ....... 2-49 1216320 ....... 1-1, 3-13
1209052 ....... 2-23 1212782 ....... 2-91 1216321 ....... 1-1, 3-13
1209120 ....... 2-91 1212849 ....... 2-55, 3-81 1216323 ....... 3-13
1209121 ....... 2-91 1212887 ... .... 2-79 1216473 ... .. .. 2-67
1209122 ....... 2-91 1213007 ....... 2-57 1216488 ....... 2-67
1209190 ....... 2-93 1213059 ....... 2-95 1216500 ....... 2-73
1209194 ....... 2-19 1213060 ....... 2-57 1216550 ....... 2-711
1209368 ....... 3-49 1213061 ....... 2-57 1216576 . ...... 2-67
1209411 ....... 2-15,4-4 1213093 ....... 2-57,2-59 1216577 ....... 2-67

M17 9017357 (4-2020)

5-5




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1216625 ....... 2-711 1218400 ....... 2-73 1221530 ....... 2-41,2-45
1216637 ....... 2-711 1218579 ....... 2-15 1221590 ....... 1-1,2-29
1216690 ....... 2-67 1218580 ....... 2-15 1221611 ... .... 2-41, 2-45
1216717 ..... .. 3-23 1218630 ....... 2-17 1221794 ... .. .. 2-25
1216753 ....... 2-101 1218732 ....... 2-99 1221952 ....... 3-17,3-33
1216775 ... .. .. 2-67 1218851 ....... 2-11 1222016 ....... 2-39
1216819 ....... 2-61 1218852 ....... 2-11 1222501 ....... 3-95
1216822 ....... 2-75, 3-77 1218881 ....... 2-65 1222504 ....... 3-93
1216827 ... .... 2-71 1218918 ....... 1-1, 2-33, 2-35 1222526 ....... 3-89
1216839 ....... 2-61 1218920 ....... 2-17 1222527 ... .... 1-1, 2-37, 2-75
1216858 ....... 2-61 1218994 . ...... 3-3 1222528 ....... 2-75
1216918 ....... 2-711 1219033 ....... 1-1, 2-33, 2-35 1222529 ....... 2-75
1216943 ....... 2-61 1219037 ....... 2-11 1222532 ... .... 2-75
1216949 ....... 2-57,2-59 1219060 . ...... 3-95 1222534 ....... 2-75
1216950 ....... 2-57 1219065 ....... 3-89 1222545 ....... 2-51
1216951 ....... 2-59 1219071 ....... 1-1, 2-31, 2-35 1222738 ....... 2-39
1216961 ....... 2-61 1219083 ....... 1-1, 2-33, 2-37 1222845 ....... 2-39
1216980 ....... 2-61 1219090 ....... 2-31 1223001 ....... 3-13
1217002 ....... 2-71 1219111 ....... 2-99 1223002 ....... 2-71
1217005 .. ..... 311 1219141 ..... .. 3-97 1223086 ....... 2-75, 3-77
1217010 ... .... 2-75, 3-77 1219157 ....... 2-61,3-75 1223100 ....... 2-31,3-84
1217072 ... .. .. 2-67 1219160 ....... 2-33 1223185 ....... 2-7
1217080 ....... 2-65 1219167 ....... 2-29 1223190 ....... 2-61,3-75
1217120 ....... 2-65 1219236 ....... 1-1, 2-33, 2-35 1223228 ....... 2-7
1217128 ... .. .. 2-33 1219243 .. .. ... 1-1, 2-33, 2-37 1223270 ....... 2-75, 3-77
1217151 ... .. .. 2-39 1219248 .. .. ... 2-33 1223281 ....... 2-75, 3-77
1217152 ....... 2-39 1219280 ....... 2-33 1223368 ....... 2-43, 2-47
1217187 ..... .. 3-29, 3-69 1219303 ....... 2-29, 2-31 1223496 ....... 2-711
1217201 ... .... 2-43 1219358 ... .... 2-31 1223524 ... .... 2-71
1217322 ... .. .. 2-23 1219396 ....... 3-57 1223586 ....... 2-75, 3-77
1217422 ... .. .. 2-101 1219422 ... .... 2-29 1223784 ... .... 2-75
1217475 ... .. .. 2-15 1219573 ... .. .. 2-39 1223797 ....... 2-41,2-45
1217545 .. ... .. 1-1,2-29 1219592 ....... 2-33 1223956 ....... 2-711
1217546 . ... ... 1-1,2-29 1219608 .. ..... 2-29, 3-81 1224133 ....... 2-39
1217547 ... .. .. 2-63 1219642 ... .... 2-31 1224134 .. ... .. 2-39
1217573 ... .. .. 2-17 1219725 ... .. .. 2-31 1224140 .. .. ... 3-95
1217598 ....... 311 1220192 ....... 2-3 1224155 ... .... 2-73
1217601 ....... 2-13 1220193 ....... 2-3 1224157 .. ... .. 2-33
1217649 ... ... 2-65 1220194 ....... 2-3 1224229 ....... 3-93
1217685 ....... 2-47 1220201 ....... 2-3 1224331 ... .... 3-71
1217704 ... .... 2-29 1220230 . ...... 2-5 1224341 ... .... 2-11
1217751 ... .. .. 2-25 1220232 .. ..... 2-5 1224454 . .. .. .. 2-11
1217792 ... .. .. 2-13 1220240 .. ..... 2-5 1224634 ....... 3-95
1217821 ....... 2-61 1220243 ... .... 2-5 1224699 ....... 2-13
1217835 ....... 2-41,2-45 1220430 ....... 3-25, 3-27 1224700 . ...... 2-11
1217922 ... .. .. 2-67 1220450 . ...... 2-39 1224712 ..... .. 2-39
1218038 ....... 2-65 1220508 .. ..... 2-29 1224776 ... .. .. 2-13
1218041 ....... 2-65 1220800 ....... 2-69 1224777 ... .. .. 2-13
1218042 ....... 2-65 1220899 ....... 2-7 1224893 ....... 2-11,2-13
1218065 ....... 2-29 1220927 ....... 2-65 1224933 ....... 3-13
1218085 ....... 2-77 1221016 ....... 2-41,2-45 1224934 ....... 3-13
1218129 ....... 3-11 1221017 ... .. .. 2-41,2-45 1224935 ....... 3-13
1218173 ....... 2-71,3-93 1221023 ....... 2-41 1224938 ....... 3-13
1218178 ... .. .. 2-65 1221161 ....... 2-25,2-79 1225078 ....... 3-95
1218213 ....... 2-9 1221203 ....... 2-45 1225119 ....... 2-11
1218279 ... .... 3-15 1221283 ....... 2-7 1225182 ....... 3-95
1218322 ....... 2-33,2-71, 3-79 1221370 ....... 2-61,3-75 1225192 ....... 3-89
1218331 ....... 2-71,3-93 1221456 ....... 2-41 1225312 ....... 3-95
1218371 ....... 2-71 1221457 ....... 2-45 1225331 ....... 3-95
1218383 ....... 2-77 1221486 ....... 2-41,2-45 1225382 ....... 2-65

5-6 M17 9017357 (4-2020)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1225397 ....... 3-95 1228337 ....... 2-67 1238731 ....... 3-65
1225398 ....... 2-5 1228461 ....... 2-65 1238746 ....... 3-71
1225415 ....... 3-95 1228978 ....... 3-89 1238848 ....... 2-7
1225416 ....... 3-95 1229005 ....... 2-15 1238870 ....... 2-17
1225417 ....... 3-95 1229338 ....... 3-89 1238878 ....... 3-65
1225437 ....... 3-49 1230492 ....... 3-75 1238895 ....... 3-65
1225439 ....... 3-31 1230496 ....... 3-75 1238981 ....... 3-59
1225442 ... .... 2-25 1230623 ....... 3-77 1239018 ....... 3-71
1225464 . ... ... 2-134 1230821 ....... 2-15 1239141 ....... 3-71
1225465 ....... 2-134 1230885 ....... 2-15 1239301 ....... 3-81
1225466 .. ..... 2-134 12309 ........ 311 1239309 ....... 39
1225467 ... .... 2-134 1230922 ....... 3-75 1239312 ....... 39
1225479 ....... 3-89 1230925 ....... 3-75 1239363 ....... 3-81
1225482 ....... 3-93, 3-95 1230954 ....... 3-75 1239383 ....... 3-102
1225535 ....... 3-57 1230990 ....... 3-77 1239385 ....... 3-102
1225538 ....... 3-57 1230992 ....... 2-711 1239393 ....... 3-102
1225549 ....... 2-5 1230994 ....... 3-83 1239504 ....... 2-41
1225563 ....... 2-23 1231000 ....... 3-83 1239505 ....... 2-45
1225566 ....... 3-89 12312 ........ 3-67 1239531 ....... 3-67
1225631 ....... 2-67 1231235 ....... 3-83 1239673 ....... 3-71
1225700 ....... 3-67, 3-91 1231251 ....... 3-79, 3-85 1239681 ....... 2-19
1225704 ....... 3-67, 3-91 1231252 ....... 3-79 1239902 ....... 2-83
1225730 ....... 2-29 1231253 ....... 3-79 1240010 ....... 3-65
1225991 ....... 3-63 1231298 ....... 3-79 1240228* ... ... 3-59
1226000 . ...... 3-63 1231332 ....... 3-79 1240293 ....... 3-69
1226043 . ...... 3-63 1231518 ....... 3-81 1241005 ....... 3-71
1226049 ....... 3-63 1231521 ....... 3-84 1241249 . ... ... 3-49
1226141 ... .... 2-13 1231524 ....... 3-81 1241253 ....... 3-49
1226312 ... .... 2-71 1231527 ... .... 2-5 1241255 ....... 3-81
1226407 ... .... 2-41,2-45 12316 ........ 3-39, 3-69 1241509 ....... 3-67, 3-91
1226634 ....... 2-97 12317 ........ 2-89 1241608 . ... ... 3-71
1226647 ....... 3-63, 3-89, 3-95 1233055 ....... 2-49 1242000 ....... 3-69
1226674 ....... 2-75, 3-77 12333 ........ 2-61, 2-73, 2-81, 3-11, 1242235 ... .... 2-27
1226827 ....... 2-75, 3-77 3-45, 3-75 1242272 ....... 3-79
12269 ........ 2-29, 3-81 1234554 ....... 2-15 1242382* ... ... 3-59
1227026 . ... ... 2-65 1234789 ....... 2-15 1242409* ... ... 3-59
1227074 ... .... 3-83 1234792 ....... 2-15 1242557 ....... 3-83
1227083 ....... 3-81 1236066 . . ..... 2-15 1242744 ... .. .. 2-23
1227096 . . ..... 2-75, 3-77 1236287 ....... 2-7 1242823 ....... 3-39, 3-69
1227116 ....... 3-79 1236318 ....... 3-71 1242858 . ...... 3-61
1227117 ....... 3-79, 3-85 1236430 ....... 2-17 1242859 ....... 3-61
1227172 ... .. .. 2-61, 3-75 1237664 ....... 2-9 1242860 .. ..... 3-61
12273 ........ 2-55, 2-61, 2-67, 2-77, 1237688 ....... 3-79 1243007 ....... 2-57,2-59
2-81, 3-9, 3-13, 3-31, 1237693 ....... 3-79 1243128 ....... 3-61
3-65, 3-93 1237760 ....... 3-79, 3-85 1243167 ....... 3-69
1227379 ....... 2-7 1238009 ....... 3-59, 3-61, 3-101 1243574 .. ... .. 3-59
12274 ........ 2-13 1238011 ....... 3-101 1243644 .. ..... 3-67
1227424 ... .... 2-39 1238011* ...... 3-59 1243645 ....... 3-67
1227453 .. ... .. 2-75, 3-77 1238175 ....... 3-65 1243710 ....... 3-89
1227455 ....... 2-53 1238205 ....... 3-75 1243711 ....... 3-89
1227460 . . ... .. 2-43, 2-47 1238251 ....... 3-79, 3-85 1243783 ....... 3-89
12277 ........ 2-71, 3-89 1238253 ....... 3-75 1243787 ....... 3-89
1227707 ....... 3-89 1238255 ....... 3-75 1243816* ...... 3-59
1227790 ....... 2-39 1238256 ....... 3-75, 3-85 1243817 . ... .. 3-59
1227811 ... .... 2-61 1238259 ....... 3-87 1243843* ... ... 3-59
1227867 ....... 3-17 1238324 ....... 3-91 1244175 .. ... .. 3-87
1227937 ....... 3-51, 3-53, 3-55 1238366 ....... 2-43, 2-47 1244176 .. ... .. 3-87
1227938 ....... 3-51, 3-53, 3-55 1238390 ....... 3-101 1244404 .. .. ... 3-51
1228060 . ...... 3-51, 3-53, 3-55 1238513 ....... 3-67 1244405 .. ..... 3-53
1228214 ....... 2-39 1238671 ....... 3-65 1244412 .. ... .. 3-51

M17 9017357 (4-2020)

5-7




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1244413 .. ... .. 3-53 16960 ........ 2-23 25015 ........ 2-39
1244427 .. ... .. 3-39, 3-69 17260 ........ 2-3 25312 ........ 3-103
1244570 ... .... 3-67 17261 ........ 2-3 25735 ........ 2-57, 2-59, 2-87
1244571 ... .... 3-89 17262 ........ 2-3 25887 ........ 3-81,3-84
1244906 . . ..... 3-67 17263 ........ 2-3 26315 ........ 2-23
1244957 . ...... 3-93 17288 ........ 2-61 26395-1 ....... 3-13
1244985 .. ..... 3-95 17404 ........ 2-57, 2-59, 2-75, 3-77 26428 ........ 2-55
1245600 . ...... 3-93 17461 ........ 2-29, 2-67, 2-87 28010 ........ 2-29, 3-81
1245646 . ... ... 3-93 17521 ........ 3-25 29558 ........ 2-31
1245866 . . ..... 3-67 18136 ........ 2-29, 3-81 29570 ........ 2-85
1246365 ....... 3-102 18595 ........ 2-79, 3-25, 3-27 29584 ........ 2-49, 3-11
1246706* ... ... 3-59 19065 ........ 2-25,2-71, 3-95 30406 ........ 2-73
1247115% . ... .. 3-59 19066 ........ 2-11, 2-43, 2-47, 2-73, 32483 ........ 2-13, 2-19, 2-23, 2-25,
1247164 .. ... .. 3-89 3-5,3-7 2-41, 2-45, 2-71, 2-75,
1247165 ....... 3-89 19312 ........ 2-7, 2-63, 2-85, 2-97, 2-97, 2-99, 2-101, 3-5,
1247200 .. ..... 3-59 2-101 3-43, 3-47, 3-69, 3-71,
1247624 ... .... 3-89 19314 ........ 2-97, 2-101 3-77, 3-79, 3-93, 3-103
1247646 . ... ... 3-71 19315 ........ 35 32485 ........ 2-11, 2-41, 2-45
1247763* ... ... 3-59 19324 ........ 2-25 32486 ........ 2-27, 2-39, 2-67
1247971 ... .. .. 3-83 20170 ........ 2-25,2-27 32490 ........ 2-61, 2-65, 2-93, 3-7,
1248099 ....... 3-89 20802 ........ 2-85 3-17, 3-31, 3-33, 3-59,
1248312 ....... 3-51 20944 ........ 3-31 3-79, 3-101
1248313 ....... 3-53 20950 ........ 3-17, 3-31 32490* ........ 3-59
1248370 ....... 3-79 20951 ........ 3-31 32491 ........ 2-7,2-9, 2-11, 2-13,
1248371 ....... 2-75, 3-77 20952 ........ 3-31 2-15, 2-27, 2-29, 2-31,
1248442 ... .... 2-21 21120 ......... 2-7 2-75, 2-93, 3-67, 3-71,
1248572 ... .... 3-72 21168 ......... 3-67 3-75, 3-77, 3-81, 3-83,
1250357 ....... 3-89 21196 . ........ 3-43 3-84, 3-91
1252168 ... .... 2-17 21198 . ........ 2-29, 3-71 32492 ........ 2-7,2-9, 2-23, 2-39,
130773 ........ 2-41, 2-45, 2-85, 3-7, 21606 ........ 2-91 2-61, 2-67, 2-69, 2-85,
3-17, 3-31, 3-39, 4-3 21659 ........ 4-5 3-43, 3-83
13766 ........ 2-65 21661 ........ 4-5 32509 ........ 4-3
13773 ........ 2-25 222158 .. ... ... 2-51, 3-67 32598 ........ 3-39
140011 ........ 3-103 222260 .. ...... 2-49 32716 ........ 2-67
140027 . ....... 2-61 222267 . ....... 2-17, 3-5, 3-63 32899 ........ 2-15, 2-27
140045 ........ 3-43,3-79 222290 ........ 2-17 32969 ........ 2-27
140324 ........ 2-93 222375 .. ... ... 3-69 32980 ........ 2-25
140825........ 2-9 222460 .. ...... 2-41,2-45 32982 ........ 2-101
14242 ........ 2-27 222463 . ....... 3-95 32984 ........ 2-25
14529 ........ 2-87 222504 . ....... 3-75 32987 ........ 3-81,3-84
14595-1 ....... 2-15, 2-27 222505 ........ 2-13,3-13 33295 ........ 3-25, 3-27
14605 ........ 3-83 222516 ........ 2-7,2-41, 2-45, 3-95 33584 ........ 3-39
14799 ........ 2-13 222809 ........ 3-19 33807 ........ 2-95, 2-99
14877 ........ 3-27,3-29 222818 ........ 2-29, 2-55 33925 ........ 2-23
150208 ........ 3-33 22297 ........ 3-45 33930 ........ 2-97, 3-11, 3-47, 3-59,
150412 . ....... 3-69 223054 ........ 2-87 3-101
150538 ........ 3-17, 3-33, 3-71 223065 ........ 2-13 33932 ........ 3-31, 3-63, 4-3
150713 ........ 2-51 223163 ........ 2-19,3-79 33948 ........ 2-61,3-75
15331 ........ 2-15, 2-89 223198 ........ 2-53 35529 ........ 2-65
15675 ........ 2-85, 3-13 22892* .. ... ... 3-59 35843 ........ 2-49, 2-67
15678 ........ 2-15, 2-55, 2-57, 2-59, 230735 ........ 2-81 35973 ........ 3-81,3-84
2-75, 2-93, 3-77 23146 ........ 2-7 360369 ........ 2-19, 2-21
16411 ......... 1-1 23446 ........ 3-67 360370 ........ 2-19, 2-21
16412 ........ 1-1 23788 ........ 2-65 360460 ........ 2-81
16735 ........ 2-13, 2-57, 2-59, 3-23, 23788-1 ....... 2-65 360943 ........ 2-5
3-71 24105 ........ 3-25, 3-27 360973 ........ 2-11, 3-65, 3-93, 3-103
16879 ........ 2-49, 2-75, 3-77 24196 ........ 3-29, 3-97 361076 ........ 2-17
16930 ........ 2-39 24199 ........ 3-47,3-75 361144 ........ 2-17
16931 ........ 2-11, 2-13, 2-31, 3-75, 24265 ........ 3-31 363087 ........ 2-89
3-84 24584 ........ 3-39, 3-69, 3-71 363162 ........ 2-91, 3-13, 3-15
5-8 M17 9017357 (4-2020)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
363301 ........ 3-13 39349 ........ 2-13, 2-25, 2-27, 3-9, 54390 ........ 2-27
363469 ........ 2-57,2-59 3-49 54400 ........ 2-41,2-45
363976 ........ 2-39 39395 ........ 3-81,3-84 54577 ........ 2-27
36509 ........ 3-25, 3-27 394349 ........ 2-39 54618 ........ 311
367679 ........ 2-711 397779 ........ 3-41, 3-67 55094 ........ 3-15
368176 ........ 2-23 397889 ........ 3-95 55248 ........ 3-93
369359 ........ 3-43 397980 ........ 2-3 56166 ........ 2-15
369415 ........ 3-49 398500 ........ 3-39, 3-72 57248 ........ 3-33
369781 ........ 2-41,2-45 398501 ........ 2-17 57379 ........ 3-25, 3-27
36996 ........ 3-71 398508 ........ 2-17 57598 ........ 2-41,2-45
370094 ........ 2-3 398526 ........ 35 57702 ........ 3-43
370095 ........ 2-3,2-5 398806 ........ 2-85, 2-93, 3-65, 3-67 57772 ........ 3-67
375321 ........ 3-25, 3-27 40607 ........ 3-23 58359 ........ 2-65
376718 ........ 3-75 41140 ......... 2-71, 3-67 58979 ........ 3-49
377084 ........ 3-3, 3-5, 3-7 Any . ... .. 2-7,2-17, 2-71, 2-73 58979* .. ...... 3-59
377349 ........ 2-77,3-29 41143 ......... 2-53 59542 ........ 2-65
377364 ........ 2-51,3-13 4185......... 2-29, 2-55, 3-81 59658 ........ 2-61,2-81, 3-75
377537 ........ 1-1 41186 ......... 2-51, 2-55, 2-67, 3-11, 59668 ........ 2-49
377538 ........ 1-1 3-13,3-84 59965 ........ 2-65
377540 ........ 1-1 41345 ........ 3-79 605070 ........ 2-15, 2-27
379829 ........ 2-81 41358 ........ 2-23 611221 ........ 3-47
381502 ........ 2-27 41410 ........ 3-25, 3-27 630146 ........ 2-79
382320 ........ 2-81, 2-85, 3-63, 3-65 41430 ........ 2-67, 3-9, 3-43 630258 .. ...... 2-27
383725 ........ 2-17 41437 ........ 2-19, 2-21 630358 ........ 2-15
383726 ........ 3-19 41579 ........ 2-3, 3-67, 4-3 63233 ........ 311
383727 ........ 2-99 41702 ........ 2-97, 2-101 63244-2 . ... ... 3-25, 3-27
385685 ........ 2-81, 3-27, 3-29 42120-1 ....... 2-65 63810 ........ 2-51, 2-53, 3-17, 3-25,
386063 ........ 2-25, 3-89 43555 ........ 3-17, 3-33, 3-93 3-27, 3-29, 3-69
386088 ........ 2-57,2-59 43844 ........ 3-17, 3-31, 3-33, 3-35, 63923 ........ 4-5
386230 ........ 2-3 3-69, 3-71, 4-3 63987-1 ....... 3-39, 3-69
386240 ........ 2-3 44906 ........ 2-29, 2-49, 3-11, 3-83 64425 ........ 2-57,2-59
386250 ........ 2-3 46390 ........ 2-55 64778 ........ 3-39, 3-69
386274 ........ 2-55 46657 ........ 2-15, 2-39, 2-41, 2-45, 66211 ......... 2-27
386299 ........ 311 3-83 66213 ........ 2-27
386324 ........ 2-77 46983 ........ 2-77 68567 ........ 2-53
386364 ........ 3-31,4-5 47167 ........ 3-71 69461 ........ 3-23
386391 ........ 2-57,2-59 47388 ........ 3-39 69972 ........ 3-43
386539 ........ 2-67 47585 ........ 2-75, 3-77 70158 ........ 2-27
386628 .. ...... 3-83 48258 ........ 35 70161 ........ 2-27
386652 ........ 3-29 49145 .. ... ... 3-97 70651 ........ 2-11
386801 ........ 2-65 49162 ........ 3-95 71274 ........ 2-87
386807 ........ 2-97 49177 ........ 2-19, 2-21 71579 ........ 2-7

386810 ........ 2-25 49263 ........ 35 71607 ........ 2-57,2-59
386847 ........ 2-89 49266 ........ 35 71628 ........ 3-29
386997 ........ 2-67 49697 ........ 2-55, 3-23 72968 ........ 2-51
386998 ........ 2-67 49800 ........ 3-63, 3-95 72970 ........ 2-7
386999 ........ 2-67 49826 ........ 2-93, 2-97, 3-9, 3-65, 73342 ........ 3-29, 3-69
39005 ........ 311 3-81, 3-93, 3-95, 3-101 73377 ........ 2-39
390994 ........ 2-77 49891 ........ 2-85 73468 ........ 3-29
39099 . ....... 3-87 49914 .. ... ... 2-41,2-45 74455 .. ... ... 2-51, 2-53, 3-7, 3-93
391345 ........ 2-91 50335 ........ 2-55 76062 ........ 2-97, 2-101
391434 ........ 2-87 51103 ......... 2-87 762427 ... ... .. 2-69
39239 ........ 2-93 51338 ........ 2-27 762428 . ... .... 2-69
39279 ........ 2-29 51339 ........ 2-27 763045........ 2-7,2-11
39281 ........ 2-27 51528 ........ 2-41,2-45 763064 ........ 2-41,2-45
39283 ........ 2-9 51534 ........ 2-39 763065 ........ 2-65
39285 ........ 2-23 51538 ........ 2-57,2-59 763114 ........ 2-11, 2-25, 2-71, 2-95,
39308 ........ 311 51813 ........ 2-91 3-3, 3-19, 3-47, 3-59
39311 ......... 311 54333 ........ 3-29, 3-39, 3-69, 4-3 763115 ........ 3-59
39322 ........ 2-73 54345 ........ 3-93 763116 ........ 2-711

M17 9017357 (4-2020)

5-9




CROSS REFERENCE

Page
Number

1-1, 2-75, 3-77

3-51, 3-53, 3-55
2-51, 2-53, 3-17

Part Page
Number Number
763147 ........ 2-33, 2-61, 2-75, 3-79
76426 ........ 3-29
76570 ........ 2-93
76653 ........ 2-27
767255 . ....... 2-69
769785 ........ 3-39
771048 ..... ... 2-69
77272 ........ 2-89
77488 ........ 2-87
78398 ........ 3-27
78785 ........ 3-93
78840 ........ 3-29, 3-69
78841 ........ 3-29, 3-69
79217 ........ 2-89
79273-2 ....... 2-79
79497 ........ 3-25, 3-27
79506 ........ 3-49
79874 ........ 2-69
80235 ........ 3-83
80409 ........ 3-13
80487 ........ 3-83
80491 ........ 2-57, 2-59, 3-83
81884 ........ 3-84
830207 ........ 2-15
86379 ........ 2-97
86508 ........ 3-25, 3-27
86618 ........ 2-73
87147 ........ 2-65
87172 ........ 2-7
87173 ........ 3-35, 3-69
87677 ........ 3-69, 3-73
89046 ........ 2-5
89047 ........ 2-5
89048 ........ 2-5
89049 ........ 2-5
9006268 . ... ... 4-3
9008155 . ...... 341
9008182 . ...... 3-3
9009990 . ...... 3-47
9011916 ....... 4-6
9013046 . ...... 2-59
9013047 ....... 2-59
9013756 . ... ... 2-57
9013757 ....... 2-59
9013767 ....... 39
9013795 ....... 39
9013931 ....... 4-6
9013934 ....... 4-6
9014285 . ...... 1-1,2-89
9014338 ....... 3-29, 3-69
9014662 . ... ... 2-5
9014664 . ... ... 2-5
9014666 . ... ... 2-3
9014997 ....... 2-23
9014998 ....... 2-13
9014999 ....... 2-11
9015002 . ...... 2-95
9015013 ....... 2-69
9015014 ....... 2-65
9015015 ....... 2-63
5-10

M17 9017357 (4-2020)



CROSS REFERENCE

Part Page
Number Number
9020272 . ...... 1-1
9020273 . ...... 2-7
9020286 2-81
9020288 3-31
9020290 2-93
9020379 3-83
9020594 2-95
9020652 3-53, 3-55
9020698 3-89

M17 9017357 (4-2020)

5-11




CROSS REFERENCE

PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST

A

Actuator, 36v, 2.36in Stroke, 2-87

Actuator, 36vdc, 06.0 Strk, 0700 Lbs, 2-67

Actuator, 36vdc, 2.75strk, 450Ib, 2-41,
2-45, 3-11

Actuator, 36vdc, 5.00strk, 1100lb, 2-39,
2-49, 3-83

Adapter, Swivel, 1.75, Abs, 3-41

Alarm, 9-48vdc, 95 Db(A) [Ec-H20], 2-17

Alarm, Backup, 12-48vdc, Adj, 3-5

Angle Widt, 2-31

Angle Widt, Hppr, 2-61

Angle, Keeper, Cable, 3-83

Angle, Latch, 2-19

Angle, Mtg, Filterbox, 2-71

Angle, Mtg, Transport, 3-63

Angle, Mtg, Transport [M17], 3-63

Angle, Ring, 3-95

Angle, Sppt, Seat, 2-19, 3-102

Angle, Stl, Perforated .03, 2-53

Antenna, Telem, 187 In [Gprs], 3-47

Arm Kit, Drive, Swp, Direct, Afmkt [M17],
3-81

Arm Kit, Lift, Hppr, Afmkt [M17], 2-65

Arm Kit, Prop, Afmkt [M17], 2-65

Arm Kit, Prop, Tj, Afmkt [M17], 2-65

Arm Kit, Sqge, Front, Lh, Afmkt, 2-59

Arm Kit, Sqge, Front, Rh, Afmkt, 2-57

Arm Kit, Sqge, Rear, Lh, Afmkt, 2-59

Arm Kit, Sqge, Rear, Rh, Afmkt, 2-57

Arm Widt, 2-91

Arm WiIdt, Drive, Swp, 3-81

Arm WIdt, Front, Lh, 2-59

Arm WIdt, Front, Rh, 2-57

Arm WIdt, Hppr, 2-65

Arm WIdt, Hppr Roll, 2-67

Arm Widt, Idler, Swp, 3-84

Arm Widt, Lh, 2-59

Arm Widt, Lift, 2-41, 2-45, 2-49, 3-83

Arm Widt, Rear, Lh, 2-59

Arm WIdt, Rear, Rh, 2-57

Arm Widt, Rh, 2-57

Arm, Lift, Actuator, Mach, 3-11

Arm, Pivot, Mach, 3-11

Assy, Seal, Mtg, Vacfan, 2-85

B

Bar Widt, Retainer, Sqge, Rear, 2-91

Bar WIdt, Weight, Hppr, 3-75

Bar, Rnd, Plstc, 0.31d 08.5, 2-77

Base, Module, Light, 3-5

Battery Kit, Li-lon, 36v, 38.8kwh [Ul], 3-59

Battery, Wet, 36Vdc, 510Ah, 3-51

Battery, Wet, 36vdc, 510ah [W/Watering],
3-51

Battery, Wet, 36Vdc, 625Ah (China Only),
3-51

Battery, Wet, 36Vdc, 750Ah, 3-53

Battery, Wet, 36vdc, 750ah [W/Watering],
3-53

Battery, Wet, 36Vdc, 755Ah (China Only),
3-53

Battery, Wet, 36Vdc, 930Ah, 3-55

Battery, Wet, 36Vdc, 930Ah [Spw/Wi-Iq],
3-57

Battery, Wet, 36vdc, 930ah [W/Watering],
3-55

Bearing, Ball, 0.24b 0.51d 0.20w [2seal],
3-41

Bearing, Ball, 0.62b 1.38d 0.43w, 2-29,
3-81

Bearing, Ball, 0.67b, 1.85d, 0.55w, 2-23

Bearing, Ball, 0.79b 1.85d 0.55w, 2-55

Bearing, Ball, 1.00b 2.05d .811w 2row,
2-65

Bearing, Ball, 3.74b, 6.69d, 2.19w, 2-23

Bearing, Cone, 1.38b 0.71w, 2-27

Bearing, Cup, 2.56d 0.55w, 2-27

Bearing, Fing, 2hole, 0.50b [Nyl], 2-75,
3-77

Bearing, Fing, 2hole, 0.75b, 2-13

Bearing, Fing, 2hole, 0.75b [Nyl], 2-13

Bearing, Fing, 2hole, 1.25b, 2-11

Bearing, Journal, 0.75b 0.88d 0.75I, 2-11

Bearing, Motor, Ele, 4-6

Bearing, Needle, 0.25b 0.88d 0.50w, 3-49

Bearing, Pillowblock, 1.12b, 2-11

Bearing, Self Align, 0.50b 1.00d, 2-39

Bearing, Self Align, 0.67b 1.18d, 2-39

Bearing, Self Align, 1.25b 2.00d, 2-65

Bearing, Sleeve, 1.75id, 2-65

Bearing, Split, 1.00b, 2-27

Bearing, W/ Collar, 0.75b 1.85d 1.06w,
3-81, 3-84

Bellcrank, Spring, Machined, 2-49

Belt Kit, Drive, 2-55

Belt Kit, Swp, Afmkt [M17], 1-1, 2-29

Belt Kit, Swp, Direct, Afmkt [M17], 3-81

Belt, Drive, 2-55

Belt, Kit, Cyl, Afmkt [T17], 2-55

Belt, Ribbed, 29.8I [Pj07], 1-1, 2-29

Belt, Ribbed, 40.5I [Pj07], 1-1, 2-29

Belt, Ribbed, 822.5I [Pj823], 3-81

Blade, Front Squeegee 56.61 (Gum), 2-91

Blade, Front Squeegee 56.61 (Linard), 1-1,
2-91

Blade, Front Squeegee 56.61 (Urethane),
1-1, 2-91

Blade, Rear Squeegee 60.61 (Gum), 2-91

Blade, Rear Squeegee 60.61 (Linatex), 1-1,
2-91

Blade, Rear Squeegee 60.61 (Urethane),
1-1, 2-91

Blade, Sqge, Sba, Gum, 3-13

Blade, Sqge, Sba, Inner [Linard], 1-1, 3-13

Blade, Sqge, Sba, Inner, Gum, 3-13

Blade, Sqge, Sba, Inner, Urethane, 3-13

Blade, Sqge, Sba, Linatex, 1-1, 3-13

Blade, Sqge, Sba, Urethane, 3-13

Blade, Sqge, Side, Linatex, 1-1, 2-57, 2-59

Blade, Sqge, Side, Rubber (Option), 2-57,
2-59

Blade, Sqge, Side, Ure, 1-1

Blade, Sqge, Side, Urethane (Option),
2-57, 2-59

Block, Cooling, Press Wash, 3-71

Bolt, Carriage, M8 X 1.25 X 80, Fl, 2-41,
2-45

Bolt, Eye, .50-13 X 4.44 X .34eye, 2-39

Bolt, Eye, M10 X 1.5 X 040mm, 10.00 Eye,
2-41,2-45

Bolt, Eye, M10 X 1.50 X 064mm, 07.10
Eye, 2-89

Bolt, Eye, M8 X 1.25 X 070mm, 05.50 Eye,
2-57, 2-59

Bolt, Shid, .41d X 0.35, M8 X 1.25, 3-39

Boot, Circuitbreaker, 3-5

Boot, Terminal, Battery, 25.4mm, BIk, 3-47

Box, Wand, Vac (Trimmed), 3-93

Bracket Weldmt, Mtg, Pump, 3-29

Bracket Widt, 2-91

Bracket WIdt, Actuator, 3-83

Bracket WIdt, Adjmt, 3-89

Bracket Widt, Deck, 3-13

Bracket WIdt, Fan, 3-93

Bracket Widt, Fltr, 2-73

Bracket Wldt, Hinge, 3-95

Bracket WIdt, Housing, Headlight, 3-3

Bracket Wdt, Hppr, 2-61

Bracket WIdt, Hppr, Skirt, 3-75

Bracket Widt, Lh, Mtg, Door, 2-7

Bracket WIdt, Mgt [T17 Ec-H20], 3-33

Bracket WIdt, Mtg, Ohg, 3-9, 3-65

Bracket Widt, Mtg, Pump, 2-69

Bracket Wldt, Mtg, Skirt, Rear, 2-33

Bracket Widt, Mtg, Telem, 3-47

Bracket WIdt, Mtg, Wrap, 3-79

Bracket WIdt, Pivot, Sqge, 2-57, 2-59

Bracket Widt, Pump, 3-31, 3-39

Bracket WIdt, Pump, Spray Hose, 3-39

Bracket WIdt, Retaining, Skirt, 3-79

Bracket Wldt, Rh, Mtg, Door, 2-7

Bracket Widt, Shakr, Fltr, 2-73

Bracket WIdt, Sppt, Hppr, 2-61

Bracket WIdt, Sppt, Motor, 3-71

Bracket WIdt, Sppt, Seat, 3-65

Bracket Wldt, Sppt, Tank, 2-19

Bracket WIdt, Sppt, Wand, Vacuum, 3-89

Bracket WIdt, Sqge Lift, Frame, 2-87

Bracket WIdt, Sqge, Sba, 3-13

Bracket WIdt, Step, Sba, 3-15

Bracket WIdt, Support, Brake, 2-15

Bracket WIdt, Tip, Lh, 3-87

Bracket WIdt, Tip, Rh, 3-87

Bracket, Angle, Keeper, Cable, 2-41, 2-45

Bracket, Angle, Mtg, Brg, 3-81, 3-84

Bracket, Bmpr, Hppr Mtg, 2-61, 3-75

Bracket, Brake, Front, 2-15

Bracket, Brg, Steering, 2-13

Bracket, Bumper, 2-85

5-12

M17 9017357 (4-2020)



CROSS REFERENCE

Bracket, Bumper, Lh, Squeegee [T17],
3-43

Bracket, Bumper, Rh, Squeegee [T17],
3-43

Bracket, Cell, Fuel, 3-65

Bracket, Compartment, Foot, 2-9

Bracket, Connector, Anderson, 3-59

Bracket, Controller [Pendant], 3-65

Bracket, Ele, Circuitbreaker, 2-17

Bracket, Enclosure, Ele, 2-99

Bracket, Fire Extinguisher, 3-103

Bracket, Front, Battery, 3-51, 3-53, 3-55,
3-57

Bracket, Latch, 3-102

Bracket, Latch [T17], 2-93

Bracket, Latch, Cover, 3-63

Bracket, Latch, Dbl Scb, Sqge, Side, 2-57,
2-59

Bracket, Latch, Lh Panel [T17], 2-85

Bracket, Mirror, 3-93

Bracket, Mount, Camera, 2-11

Bracket, Mount, Sha Valve, 3-17

Bracket, Mtg, Base, Battery, Disconnect,
3-59, 3-101

Bracket, Mtg, Battery, Disconnect, 3-59,
3-61, 3-101

Bracket, Mtg, Contactor, 2-97

Bracket, Mtg, Cover, Recvy Tank, 2-81

Bracket, Mtg, Filter Hsg, 2-79

Bracket, Mtg, Fitting, Qdc, 3-25, 3-27

Bracket, Mtg, Ftg, Auto Fill, 3-25, 3-27

Bracket, Mtg, Hose, 2-83

Bracket, Mtg, Latch, Keeper, 3-63, 3-89,
3-95

Bracket, Mtg, Pedal, Painted, 2-15

Bracket, Mtg, Skirt, 2-33

Bracket, Mtg, Switch, 2-65, 3-23

Bracket, Mtg, Tank, Detergent, 3-31

Bracket, Mtg, Tank, Recvy, Lh, 2-81

Bracket, Mtg, Tank, Recvy, Rh, 2-81

Bracket, Mtg, Tank, Soltn, Rh, 2-77

Bracket, Mtg, Valve, Drain, 3-45

Bracket, Pawl, Handle, 2-77

Bracket, Pivot, 2-41, 2-45

Bracket, Protector, Float Switch, 2-81,
3-27, 3-29

Bracket, Pump, 3-17, 3-33

Bracket, Retain, Hinge, Cover, 2-81, 3-67

Bracket, Retainer, 2-33

Bracket, Retainer, Recirculation, 3-79

Bracket, Skirt, Recirculation, 3-79

Bracket, Sppt, Debris Tray [T17/M17], 2-53

Bracket, Sppt, Hose, Drain, 2-81

Bracket, Sppt, Motor, 2-13

Bracket, Sppt, Transport [M17], 3-63

Bracket, Sppt, Wand, Vac, 3-89

Bracket, Strainer, Pump, Es, 3-29

Bracket, Switch, Anderson, 3-59

Bracket, Valve, Large, 4-3

Brake Assy, Drum, Mech, 07.9d [6600],
2-27

Brake Kit, Repair, 2-27

Brake Kit, Replmt, Afmkt[T17/M17], 2-15

Brake Rod Kit, Afmkt [T17], 2-27

Brkt Kit, Pin, Swp, Afmkt [M17], 3-83

Brkt Kit, Press Wash, Afmkt [T/M17], 3-67

Brkt Widt, Filter, 3-77

Brkt, Lanyard, 3-95

Brkt, Mtg, Latch, 3-95

Brush Assy, Disk, Scb, 13.0d, Nylon, 2-5

Brush Assy, Disk, Scb, 13.0d,
Polypropylene, 2-5

Brush Assy, Disk, Scb, 13.0d, Super
Abrasive, 2-5

Brush Assy, Disk, Scb, 20.0d, Nylon, 2-3

Brush Assy, Disk, Scb, 20.0d,
Polypropylene, 2-3

Brush Assy, Disk, Scb, 20.0d, Super
Abrasive, 2-3

Brush Kit, Hub Assy, Drive, Ci [Hdpe In],
2-5

Brush Kit, Hub Assy, Drive, Ci [Hdpe], 2-5

Brush Kit, Hub Assy, Drive, Ci [Uhmw], 2-3

Brush Kit, Motor, 4-6

Brush Kit, Motor, Fan, 2-85

Brush Kit, Swp, Polypropylene Wedge [Set
0f 2], 2-5

Brush, Disk, Swp, 20.0d, Polypropylene,
2-5

Brush, Scb, 391, 20sr, Nylon, Spiral, 2-3

Brush, Scb, 391, 20sr, Polypropylene,
Spiral, 2-3

Brush, Scb, 39, 20sr, Super Abrasive,
Spiral, 2-3

Brush, Swp, 34, 05dr, Polypropylene, Spl,
2-5

Brush, Swp, 35l, Wedge, Polypropylene,
Spiral, 2-5

Bumper Kit, Afmkt [M17], 2-61

Bumper Kit, Rear, Afmkt [T17], 2-7

Bumper WIdt, Front, 2-61

Bumper WIdt, Front [Hsla], 3-75

Bumper, Rbr, 1.0d 0.38th .25-20, 2-85

Bumper, Strip. 1.0, 2-7

Bumper, Ure, 1.50d 1.25l, 3-43

Busbar, 200a, 2-97

Bushing, Fing, 0.44b 1.25d 0.25I, 2-89

Bushing, Fing, 0.50b 0.59d 0.25I, 2-75,
3-11, 3-77

Bushing, Fing, 0.50b 0.59d 0.38l, 2-49

Bushing, Fing, 0.63b 0.72d 0.25I, 2-15,
2-87

Bushing, Fing, 0.63b 0.75d 0.38I, 2-57,
2-59, 2-87

Bushing, Fing, 0.88b 1.0d 0.371, 2-49

Bushing, Fing, 0.88b 1.0d 0.501, 2-49

Bushing, FIng, 1.00b 1.13d 0.75I, 2-15

Bushing, Fing, 1.00b 1.13d 1.00I, 3-11

Bushing, Fing, 1.25b 1.41d 0.501, 2-49

Bushing, Fing, 1.75b 1.94d 1.00I, 2-67

Bushing, Fing, 1.75b 1.94d 1.501, 3-11

Bushing, Sleeve, 0.50b 0.59d 0.501, Bnz,
3-11

Bushing, Sleeve, 0.63b 0.72d 0.38l, 2-57,
2-59

Bushing, Sleeve, 1.00b 1.13d 0.99], Fgl,
2-65

Bushing, Sleeve, 1.00b 1.13d 1.750I, Fgl,
3-39

Bushing,Sleeve,Fing0.40b 0.625d
1.621,Ss, 2-87

C

Cable Assy, Battery 4/0ga [T17, M17],
3-59

Cable Assy, 02ga [Fused Power, T18],
2-97

Cable Assy, 02ga [T18/T17, Propel], 2-25

Cable Assy, 02ga, Power [T18, 2 Cond.],
2-97

Cable Assy, 04ga, Fuse [Press Wash,
M17), 3-72

Cable, .09d , 32.5! .38eye / M6-1.0, 3-83

Cable, 04ga 6.9 Blk [M6 Ring/M6 Ring],
2-97

Cable, 04ga 9.81 Blu [M5 Ring/M6 Ring],
2-97

Cable, 2/0Ga 61.0L Blk [M6 Ring/M9
Ring], 3-47

Cable, Battery, 2/0GA [M17, Telem], 3-47

Cable, Battery, 2/0ga [M8 Ring/M6 Ring],
2-97

Cable, Camera, 197.0L [Hvs], 2-11

Cable, Glv .06d 012.01 .26eye /.26eye,
3-43

Cable, Glv .13d 010.01 .52eye /.52eye, 2-7

Cable, Lift, .19d 09.501 .38eye /.38eye,
2-41,2-45

Cable, Lift, .19d 4.891 .38eye/.38eye, 3-83

Cable, Push / Pull, 052.6L .25-28/.25-28,
2-27

Cable, Ss .12d 22.61 .2clevis | .2clevis,
2-87

Cam, Adj, Brush, 2-55

Cam, Rear, 2-91

Camera, Color, Fixed, 2-11

Cap, Hub, Dust, 2.57d 0.771, 2-27

Cap, Tank, 3-31

Cap, Ush, Universal, 2-11

Capacitor, Plug [.01 Uf, 200v], 3-33

Capacitor, plug [0.1 Uf, 200V] (With
Scrubbing side brush), 2-133

Caster Assy, Sq, Rear, Afmkt [T17], 1-1

Caster kit, Rear Squeegee, Am, 1-1, 2-89

Caster, Assy, Sq, Rear, Afmkt [T17], 2-89

Chain Kit, 40 X 104 Pitches, Afmkt [M17],
2-67

Chain Kit, 40 X 181 Pitches, Afmkt [M17],
2-67

Chain, Double, 3/8 Pitch, Transmission,
2-23

Chain, Rlr, 35 X 41 Pitches, 2-13

Chain, Rlr, 40 X 104 Pitches [M17], 2-67

Chain, Rlr, 40 X 181 Pitches [M17], 2-67

Channel Assy, Lift, Sba, Afmkt [M17], 3-11

Channel WIdt, Debris, 2-75

Channel WIdt, Enclosure, Ele, 2-101

M17 9017357 (4-2020)

5-13




CROSS REFERENCE

Channel WIdt, Link, 3-11

Channel Widt, Mtg, Fan, 2-71

Channel WIdt, Sppt, Steering, 2-9

Charger Kit, 36vdc/80a, 200-240vac 1ph
(International Only), 3-53, 3-55

Charger Kit, 480Vac/400Vac [Convert],
3-51, 3-53, 3-55

Charger, 36 Vdc 195A 400Vac
[Opportunity] - (China Only), 3-57

Charger, 36 Vdc/240A, 480Vac
[Opportunity], 3-57

Charger, 36Vdc 100A 480vac 3Ph, 3-61

Charger, 36Vdc 215A 480Vac 3Ph, 3-61

Charger, 36Vdc 80A 200-240Vac 1Ph,
3-61

Charger, 36Vdc 80A 200-240Vac 3Ph,
3-61

Charger, 36vdc/100a, 200-240vac 3ph,
3-53, 3-55

Charger, 36vdc/120a, 380-415vac 3ph
(International Only), 3-53, 3-55

Charger, 36vdc/120a, 480vac 3ph, 3-53,
3-55

Charger, 36Vdc/144A, 208/240Vac, 1Ph,
3-51, 3-53, 3-55

Charger, 36Vdc/160A, 208/240Vac, 3Ph,
3-51, 3-53, 3-55

Charger, 36vdc/80a, 200-240vac 1ph, 3-51

Charger, 36vdc/80a, 200-240vac 3ph, 3-51

Charger, 36Vdc/a60A, 600Vac, 3Ph, 3-51,
3-53, 3-55

Circuit Board Kit, Ec-H20, Afmkt [T17], 4-3

Circuit Board Kit, Sba, Afmkt [T17], 3-19

Circuit Board Kit, Water, Afmkt [T17], 2-95

Circuitboard Kit, Scrub, Afmkt [T17/M17],
2-95

Circuitboard Kit, Swp, Main, Afmkt [M17],
2-101

Circuitboard Kit, Swp, Side, Afmkt [M17],
2-101

Circuitbreaker, 02.5a, Resetable, 2-95, 3-3,
3-5, 3-7, 3-19, 3-33

Circuitbreaker, 15.0a, Resetable, 2-99, 3-5,
3-39,3-72

Circuitbreaker, 15a, Resetable, 3-7

Circuitbreaker, 30.0a, Resetable, 2-17

Circuitbreaker, 35.0a, Resetable, 3-19

Circuitbreaker, 40.0a, Resetable, 2-99

Circuitbreaker, 60.0a, Resetable, 2-95,
2-99

Clamp Bracket, Distribution, 2-53

Clamp WiIdt, Rear, 2-91

Clamp, Cable, 2-25

Clamp, Cable, Nyl, 0.31d, Blk, 2-93

Clamp, Cable, Ss, 0.50d X 0.50w [Insull,
2-51

Clamp, Cable, Stl, 0.56d X 0.38w, 1hole,
313

Clamp, Cable, Stl, 0.63d X 0.50w, 1hole,
3-39

Clamp, Cable, Stl, 0.75d X 0.75w, 1hole,
2-51

Clamp, Cable, Stl, 0.90D X 0.62W, 1 Hole,
2-97, 3-101

Clamp, Cable, Stl, 0.90d X 0.62w, 1hole,
2-93, 3-47

Clamp, Cable, Stl, 3.25d X 1.00w, 1hole,
2-83

Clamp, Hose, Wormdrive, , 0.25-0.62D,
31W, 3-33

Clamp, Hose, Wormdrive, 0.25-0.62d,
31w, 3-17, 3-31, 3-33, 3-35, 3-69,
3-711,4-3

Clamp, Hose, Wormdrive, 0.31-0.88d,
31w, 3-29, 3-39, 3-69, 4-3

Clamp, Hose, Wormdrive, 0.56-1.06d,
56w, 2-51, 2-53, 3-17, 3-25, 3-27,
3-29, 3-69

Clamp, Hose, Wormdrive, 0.81-1.50d,
50w, 2-79, 3-25, 3-27

Clamp, Hose, Wormdrive, 1.06-2.00d,
56w, 2-79

Clamp, Hose, Wormdrive, 1.56-2.50d,
50w, 3-45

Clamp, Hose, Wormdrive, 2.62-3.50d,
3-17,3-93

Clamp, Hose, Wormdrive, 4.63-5.50, 0.5w,
2-83, 3-45

Clamp, Hose, Wormdrive, 5.56-6.50d,
56w, 2-85

Clamp, Sppt, Wire, 2-25

Clamp, Valve, U-Bolt, 3-45

Clevis, 0.31d X 0.75I, 2-57, 2-59

Clevis, Adj, 0.25pin, 0.25-28 Rh, PI, 2-15,
2-27

Clevis, Adj, 0.38pin, 0.31-24, Lh, PI, 2-27

Clevis, Adj, 0.38pin, 0.31-24, PI, 2-27

Clevis, Adj, M6 Pin, M6 X 1.0 Rh, PI, 3-83

Clevis, Rotation, 0.31pin, M6x1.0, 3-11

Clip, Grip, Finger, 0.31-0.75d, Nk PI, 3-67

Clip, Grip, Hose, 0.75 - 1.12, Stl, Blk, Vyl,
3-41

Clip, Keeper, 2-73

Clip, Spring, Prop Arm, 2-65

Clip, Tie, 0.25d, Plstc, 2-95, 3-7, 3-17,
3-31, 3-47

Connector Kit, Tubing, 4-5

Connector, 350a, Gray, 2-97, 3-51, 3-53,
3-55, 3-57, 3-61

Connector, Anderson, 175a, Gray, 3-59

Contactor, 36vdc, 100a, Sp, No, 2-25

Contactor, 36vdc, 200a, Spst, 2-97, 2-99

Controlbox Assy, Telem [Canada], 3-47

Controlbox Assy, Telem [Int], 3-47

Controller Kit, Steering, Afmkt [M17], 2-13

Controller, Battery, Li-lon, 36vdc [Bms],
3-59

Controller, Propel [36vdc,200a, I-Drive],
3-71

Controller, Propel [Ac, 36v, 275a], 2-25

Controller, Steering, 36v, 2-13

Cord, Battery Cover [T17], 2-93

Coupling Widt, Sqge, Front, 2-89

Coupling Widt, Sqge, Rear, 2-89

Cover Assy, Battery, Tj [T17] (Japan Only),
2-93

Cover Assy, I-Drive, 3-71

Cover Assy, Rec Tank, Afmkt [T17], 2-81

Cover Assy, Rec Tank, Tj Afmkt [T17]
(Japan Only), 2-81

Cover Kit, Belt, Cyl, Afmkt [T7] (2 Kits
Required), 2-55

Cover Kit, Hppr, Afmkt [M17], 2-63

Cover Kit, Lntl, Lh, Jp, Afmkt [M17], 2-7

Cover Kit, Lntl, Lh, Na, Afmkt [M17], 2-7

Cover Kit, Lntl, Rh, Jp, Afmkt, [M17], 2-7

Cover Kit, Lntl, Rh, Na, Afmkt, [M17], 2-7

Cover Kit, Press Wash, Afmkt [T/M17],
3-67

Cover Kit, Tank, Sol, Afmkt [M17], 2-77

Cover Kit, Tank, Sol, Tj, Afmkt [M17], 2-77

Cover Widt, Belt, 3-81

Cover WIdt, Cross Tube, 2-65

Cover WIdt, Enclosure, Electrical, 2-95

Cover WIdt, Sha, 3-15

Cover, Arm, Lift, Lh, Trimmed, 2-67

Cover, Arm, Lift, Rh, Trimmed, 2-67

Cover, Assy, Battery [T17/M17], 2-93

Cover, Battery, Fuel Cell, Afmkt [T/M17],
3-65

Cover, Battery, Fuel Cell, Ohg [T/M17],
3-65

Cover, Battery, Ohg [T/M17], 3-9

Cover, Battery, Pw, Dv, Na [T/M17], 3-67

Cover, Battery, Pw, Dv, Ohg [T/M17], 3-67

Cover, Battery, Top, Afmkt [T17], 2-93

Cover, Battery, Trimmed [Washer/Vac],
3-91

Cover, Belt, 2-55

Cover, Belt, Drive, Swp, 2-29

Cover, Bms, 36v, 3-59

Cover, Fltr, W/ Insert, Rm-Cphg, 2-71

Cover, Handle, 2-91

Cover, Inlet, Wand, Vac (M17,Trimmed),
3-89

Cover, Inlet, Wand, Vac [M17,Trimmed],
3-89

Cover, Module, Light, 3-5

Cover, Motor, Sba, Afmkt [T17], 3-13

Cover, Ohg, Trim, Lh, 3-9

Cover, Ohg, Trim, Rh, 3-9

Cover, Plug, Idler, 2-55

Cover, Side, Lh, Afmkt [M17], 2-85

Cover, Side, Lh, Fuel Cell, Afmkt [T/M17],
3-65

Cover, Side, Lh, Std, Afmkt [T/M17], 2-85

Cover, Side, Rh, Afmkt [M17], 2-93

Cover, Side, Rh, Fuel Cell, Afmkt [T/M17],
3-65

Cover, Side, Rh, Std, Afmkt [T/M17], 2-93

Cover, Thread, M5, 2-43, 2-47

Cover, Transmission, 2-23

Cover, Wand, Vac (Trimmed), 3-95

Cover, Wash, Press [I-Drive], 3-71

Cradle WIdt, Storage, Wand, Vacuum,
3-97

Crank Replacement Kit, 4-5

5-14

M17 9017357 (4-2020)



CROSS REFERENCE

Cuff Assy, Outer, Drain Hose, 2-83

Cuff, Adapter, 1.75 X 2.50, Pvc, 3-41
Cuff, Adapter, 2.75 X 3.00, Pvc, 2-91
Cuff, Hose, 5.0 / 2.0 Id, 3-45

Cylinder, Hyd, 2.0b 19.691 10.00strk, 2-65

D

Device, Centering, Clip On, Tl [Gf Pp], 2-3,
2-5

Diode, Ele, Plug, 2-17, 3-39, 3-72

Disk, Driver, Pad, W/ Face, 20.0d, 2-3

Door Assy, Idler, Cyl, Afmkt [T17] (2 Kits
Required), 2-55

Door WIdt, Brush, Lh, 2-7

Door WIdt, Brush, Rh, 2-7

Door WIdt, Dump, 2-75, 3-77

Door, Frame, 3-65

Drive Kit, Swp, Afmkt [M17], 2-29

Driver Assy, Pad, 13.0d, 2-5

Driver Assy, Pad, 20.0d, 2-3

Drum, Cable, Lift, 2-87

E

Ear, 2-67

Ec-H20 Module Kit, Afmkt [T17] (See
Breakdowns), 3-33

Ec-H20 Module Kit, Afmkt [T17], 4-3

Electrode, 5 Plate, High Flow, 4-3

Electrode, Cylindrical, 4-3

Extinguisher, Fire, 2.5 Lb Dry, 3-103

F

Fan Kit, Vacuum, Afmkt [M17], 2-71

Fan, Vacuum, 5.7d, 036vdc, 1 Stage, 2-71,
3-93

Fan, Vacuum, 6.6d, 036vdc, 1 Stage [Bpt],
2-85

Fastener, 11.00l [Hook & Loop], 2-25, 2-91

Fastener, 8.0l [Hook And Loop], 3-33

Filter Element, Water [M/T17], 2-79

Filter, Cyl, 11.09D, 09.36L. 6.73ID, 2-73

Filter, cyl, Synthetic, 11.09D, 09.36L.
6.73ID, 2-73

Filter, Panl, Dust, 2.0 X 06.1 X 07.6, 1-1,
2-81

Filter, Screen, 080 Mesh, In-Line, 2-79

Filter, Soltn, 080mesh, Pm12 3.2d 17.5I,
3-27

Filter, Wand, Vac, 3-95

Filterbox, Hg, Trimmed, 2-71

Fitting, Brs, E90, Bm06/Pm06, Short, 3-39

Fitting, Brs, E90, Bm06/Pmo6, Short, 3-69,
3-71

Fitting, Brs, E90, Em08/Pm06, 3-39

Fitting, Brs, E90, Pf06/Pm06, Spcl, 3-39,
3-69, 3-71

Fitting, Brs, Qdc, Bm12/Qf08, 3-25, 3-27

Fitting, Brs, Qdc, P08, 3-25, 3-27

Fitting, Brs, Snubber, Pm02/Pf02, 3-33

Fitting, Brs, Str, Bn03/Pm02, 3-23

Fitting, Brs, Str, Bm06/Pf08, 3-69

Fitting, Brs, Str, Bn06/Pm02, 4-3

Fitting, Brs, Str, Pf06/Pm04, 3-67

Fitting, Brs, Str, Pf06/Pm08, 3-71

Fitting, Brs, Str, Pf06/Pm12, 3-39

Fitting, Brs, Str, Pm02, Plug [Skhd], 3-33

Fitting, Brs, Str, Pm04/Pm06 [Hp], 3-67,
3-71

Fitting, Brs, Str, Pm06/Pm06, 3-71

Fitting, Brs, Str, Pm08/Garden Hose, 3-25,
3-27

Fitting, Coupler, Hose, Shank, Fem, 3-45

Fitting, Grease, Str Pm04 .47, 2-23

Fitting, Grease, Str Pm1.125L, 2-65

Fitting, Grease, Str, Pm04 .47L, 2-65

Fitting, Hyd, E45, Fm04/Om04, 2-69

Fitting, Hyd, E90, Fm04/Om04, 2-69

Fitting, Hyd, Rst, Fm04/0f04, .047, 2-69

Fitting, Hyd, Str, Fm04/Om04, 2-69

Fitting, Pipe, Plug, Pm08, Sq Head, 3-25

Fitting, Plstc, E45, Pf12/Pf12, 3-25, 3-27

Fitting, Plstc, E90, Bm04 Cplg Male, 3-33

Fitting, Plstc, E90, Bm04/Pm04, Nyl, 3-35

Fitting, Plstc, E90, Bm05/Pm02, Nyl, 4-3

Fitting, Plstc, E90, Bm06/Bm06, 3-31

Fitting, Plstc, E90, Bm06/Pm04, Nyl, 3-33

Fitting, Plstc, E90, Bm06/Pm06, 3-69

Fitting, Plstc, E90, Bm06/Pm06, Nyl, 3-17,
3-31, 3-33, 3-35

Fitting, Plstc, E90, Bm08/Bm08, 3-39, 3-69

Fitting, Plstc, E90, Bm08/Pm06, 3-39, 3-69

Fitting, Plstc, E90, Bm10/Pm06, 3-17

Fitting, Plstc, E90, Bm10/Pm12, 3-29

Fitting, Plstc, E90, Bm12/Pm08, 3-25, 3-27

Fitting, Plstc, E90, Bm12/Pm12, 3-27, 3-29

Fitting, Plstc, E90, Bm16/Pm12, 2-79,
3-25, 3-27

Fitting, Plstc, E90, Bm16/Pm16, 2-79

Fitting, Plstc, Pf04/Pf04/Pf04, 3-35

Fitting, Plstc, Pf12/Pf12, Bh, 2-77, 3-29

Fitting, Plstc, Rst, 3-35

Fitting, Plstc, Rst, Main Head, 3-35

Fitting, Plstc, Str, Bm04, Cplg, Male, 3-33,
3-35

Fitting, Plstc, Str, Bm04, Cplg,Fem([Tco],
3-35

Fitting, Plstc, Str, Bm04/Bm06, 3-33, 3-35

Fitting, Plstc, Str, Bm05, Cplg, Fem, 3-33,
3-35

Fitting, Plstc, Str, Bm06, Cplg, Fem, 3-33,
3-35

Fitting, Plstc, Str, Bm06, Cplg, Male, 3-33

Fitting, Plstc, Str, Bm06/Bm06, 3-17, 3-31

Fitting, Plstc, Str, Bm06/Bm08, 3-69

Fitting, Plstc, Str, Bm06/Bm10, 3-69

Fitting, Plstc, Str, Bm06/Pm06, 3-17, 3-33,
3-71

Fitting, Plstc, Str, Bm10/Pm12 [Nylon],
3-29

Fitting, Plstc, Str, Bm12/PmO08, Nyl, 3-27

Fitting, Plstc, Str, Bm12/Pm12, 2-79

Fitting, Plstc, Str, Bm16/Pm12, 3-25, 3-27

Fitting, Plstc, Str, Pf12/Pf12, 3-29

Fitting, Plstc, Str, Pm04, Cplg,Mal[Tco],
3-35

Fitting, Plstc, Str, Pm04/Pm04, 3-35

Fitting, Plstc, Str, Pm08/Pm08, 3-25, 3-27

Fitting, Plstc, Str, Pm08/Pm12, Nyl, 3-25,
3-27

Fitting, Plstc, Tee, Bm04/Bm04/Bm04,
2-51

Fitting, Plstc, Tee, Bm06/Bm06/Bm06,
3-35, 3-69

Fitting, Plstc, Tee, Bm16/Pf12/Bm16, Br,
3-25, 3-27

Fitting, Plstc, Tee, Pf08/Pf08/Pf08, 3-25,
3-27

Fitting, Plug, Pm086, Hdpe, 2-79

Fitting, Ss, Qdc, Fem, 3-67

Fitting, Ss, Qdc, Mal, 3-67, 3-71

Fitting, Stl, Pm04/Pm02/Pm04/Pm02,
Spcl, 3-33

Fitting, Stl, Str, Bm06/Pm06, Swivel, 3-39

Fitting, Swivel, Str, Pf06/Pm06, Brs, 3-39

Flange, Brg, 1.9id 2h, 3-81, 3-84

Flap, Resistor, Check Valve, 3-29

Flap, Restrictor, Check Valve, 3-69

Flapper, Valve, Pump, Water, 3-29, 3-69

Frame Widt, Main [M17], 2-7

Frame WIdt, Sppt, Filterbox, 2-75

Fuse, 002a, 250vdc, Cartridge, 3-47

Fuse, 100a, 0.88 2.4l, 125volt, 2-97

Fuse, 100A, 58Vdc, 3-72

Fuse, 150a [Mega Series], 2-97

Fuse, 150a, 0.88 2.4l [Slo-Blo], 2-97

G

Gasket, .25 1.88d 1.0id [Poron], 3-29, 3-69

Gasket, .50, 3.94id 5.080d, Adh [Poron],
3-93, 3-95

Gasket, Base, Module, 3-5

Gasket, Belt, Cover, 2-55

Gasket, Cover, Flir, 2-71

Gasket, Cushion, Side Squeegee Door,
2-57, 2-59

Gasket, Filterbox, 2-75, 3-77

Gasket, Filterbox, Thermal Switch, 2-71

Gasket, Hose, 3-89

Gasket, Inlet, Vac Wand, 3-95

Gasket, Steering, Transmission, 2-23

Gasket, Ure, .16, 3.23id 3.630d, 2-91

Gasspring, 90Ib, 3.15strk, 3-67

Grip, Handle, Valve, 3-45

Grip, Lock, 2-91

Grommet, Blind, 4-3

Grommet, Pye, 0.37id, F/1.5h, .13 Matl,
3-31

Grommet, Rbr, 0.62id, F/0.9h, .12 Matl,
3-7

Grommet, Rbr, 1.31id, F/1.6h, .12 Matl,
2-11

Grommet, Rbr, 1.62id, F/1.9h, .13 Matl,
3-93

Guard WIdt, Top, Ohg, 3-9

M17 9017357 (4-2020)

5-15




CROSS REFERENCE

Guard, Brush, Side, 2-43, 2-47
Guard, Fan, 3-95

Guard, Light, Revl / Strobe, 3-7
Guide, Cable, Sqge Lift, 2-87
Guide, Sqge, Side, 2-57, 2-59

H

Handle, 2-77

Handle Kit, Wand, Afmkt, 3-41

Handle, Door, 3-95

Handle, Gun, Trigger, 3-67

Handle, Panel, 2-17

Handle, Valve, 3-45

Handle, Wand, Dry Vac, Lh, 3-89

Handle, Wand, Dry Vac, Rh, 3-89

Harness kit, Vac Fan, Afmkt [Static Gnd],
2-71

Harness, Cntrl, Battery [M17, T17], 3-59

Harness, Ele [Dry Vac, M17/T17], 3-99

Harness, Ele [Ec-H20, T12], 3-37

Harness, Ele [Headlights, M17], 3-3

Harness, Ele [Pressure Washer, M17/T17],
3-73

Harness, Ele [Shaker, M17], 2-73

Harness, Ele [Side Scrub, T17], 3-21

Harness, Ele [Side Sweep, M17], 2-133

Harness, Ele [Static Gnd], 2-71

Harness, Ele [Sweep, M17], 2-133

Harness, Ele [Telemetry, T17], 3-47

Harness, Ele, Ech20 [T12 Module], 4-3

Harness, Ele, Fuse [Dry Vac, M17/T17),
3-99

Harness, Ele, Main [M17/T17], 2-133

Harness, Ele, Ohg [T12], 3-7

Harness, Ele, Propel Motor [M17, T17],
2-25

Harness, Ele, Scrub Motors [T17, Ferrite],
2-133

Harness, Wire, Alarm / Light [T16], 3-5

Head WIdt, Disk, 2-51

Hinge WIidt, [T12], 2-85, 2-93

Hinge Widt, Cover, 3-95

Hinge Widt, Cover, Battery, 3-67, 3-91

Hinge Widt, Cover, Battery [T17], 2-93

Hinge WIdt, Rh [T17], 2-93

Hinge, .38pin .19 4.0w 6.01, 2-7

Hinge, Leaf [T7, 5680/5700], 3-95

Hinge, Widt, Lh, 2-85

Holder WIdt, Blade, Lh, 2-59

Holder WIdt, blade, Rh, 2-57

Hook WiIdt, Latch, 2-55

Hopper, Debris, Trimmed, 2-53

Hopper, Steel, 3-75

Hopper, Trimmed, 2-61

Horn, 36vdc, 110dba, 2-7

Hose Assy, Drain, 3.0 Id 35 L, 1-1, 2-83

Hose Assy, Drain, 3.0 Id 64 L, 2-83

Hose Assy, Rear Squeegee, 1-1, 2-91

Hose Assy, Sqge, W/2cuff, 3-41

Hose Assy, W/1 Cuff, 2.0 Id 120.0 L, 3-45

Hose Kit, Press Wash, Afmkt [T/M17], 3-67

Hose Kit, Spray, Afmkt [T17], 3-39

Hose Trap Assy, 2-91

Hose, Afmkt, Pvc, Brd, 0.25ld, 01Ft, 2-51,
3-35

Hose, Afmkt, Pvc, Brd, 0.251d, 03Ft, 3-33,
3-35

Hose, Afmkt, Pvc, Brd, 0.251d, 08Ft, 3-35

Hose, Afmkt, Pvc, Brd, 0.25id, 08it, Clr,
3-33

Hose, Afmkt, Pvc, Brd, 0.381d, 01ft, Clr,
3-71

Hose, Afmkt, Pvc, Brd, 0.38id, 02it, Clr,
3-33, 3-69

Hose, Afmkt, Pvc, Brd, 0.38id, 03it, Clr,
3-17, 3-35

Hose, Afmkt, Pvc, Brd, 0.38id, 08it, Clr,
3-17, 3-33, 3-69

Hose, Afmkt, Pvc, Brd, 0.38id, 12it, Clr,
3-69

Hose, Afmkt, Pvc, Brd, 0.38id, 20it, Clr,
3-31

Hose, Afmkt, Pvc, Brd, 0.50id, 08it, Clr,
3-69

Hose, Afmkt, Pvc, Brd, 0.50id, 12t, Clr,
3-39

Hose, Afmkt, Pvc, Brd, 0.62id, 02it, Clr,
3-17

Hose, Afmkt, Pvc, Brd, 0.62id, 03it, Clr,
3-69

Hose, Afmkt, Pvc, Brd, 0.62id, 08it, Clr,
3-29

Hose, Afmkt, Pvc, Brd, 0.75id, 03it, Clr,
3-29

Hose, Afmkt, Pvc, Brd, 01Ft, CIr, 4-3

Hose, Afmkt, Pvc, Wir, 0.75 Id, 03Ft, Clr,
2-51

Hose, Afmkt, Pvc, Wir, 0.75id, 03ft, Clr,
2-53

Hose, Afmkt, Pvc, Wir, 0.75id, 08ft, Clr,
3-25, 3-27

Hose, Afmkt, Pvc, Wir, 1.001d, 01Ft, Clr,
2-79

Hose, Afmkt, Pvc, Wir,1.00 Id, 03it, Clr,
3-25, 3-27

Hose, Afmkt, Vacuum, 0.16id, 03ft, 3-23

Hose, Hyd, Tc04, Ff04e90/Ff04str, 019.0,
2-69

Hose, Hyd, Tc04, Ff04e90/Ff04str, 034.5,
2-69

Hose, Pvc, Brd, 0.38id, 01Ft, Clr, 4-3

Hose, Rbr, 25ft, 3-67

Hose, Vacuum, 3.00id X 132l, 2 Cuff, 3-89

Housing, 2-67

Housing WIdt, Brush, Iron Gray, 2-33

Housing WIdt, Scb, Cyl, 2-53

Housing WIdt, Swp Sb, Lh, 2-45

Housing WIdt, Swp Sh, Rh, 2-41

Housing, Bottom, 4-3

Housing, Input [As Machined], 2-23

Housing, Output, Machined, 2-23

Housing, Sqge, Holder, Wheel, F/609648,
3-41

Housing, Upper, Module, High Flow, 4-3

Hub Widt, Idler, 2-31

Hub, Drive, Brush, Disk, 0.75b [6t], 2-51,
3-13
Hub, Sprocket, 1.6b 3.5d 2.0l, 2-67

Inductor, 12.7mmid [156 Imp At 25mhz],
3-71

Inductor, 18mmid [225 Imp At 25mhz],
3-59

Inductor, 12.7mmid [156 Imp At 25Mhz]
(Europe, Australia, Canada Only),
2-25,2-85

Inductor, 18mmid [225 Imp At 25mhz]
(Australia Only), 2-25

Inductor, 32.0mml [Ferrite 0-300mhz], 2-11

Inductor, 32.5mmid [Ferrite 25-30Mhz]
(Europe, Australia, Canada Only),
2-25

Inductor, 32.5mml [Ferrite 25-300mhz]
(Australia Only), 2-25

Inductor, 36.2mml,Rnd [Ferrite 1-300hz]
(Australia Only), 2-95

Inductor, Ferrite [Split Case, 407@1‘00Hz],
3-17

Instr, Use&Care, Wallchart [M17], 3-104

Iron Gray S/G
Enamel12.80z[lcm101-00517], 1-1

K

Keeper, Latch, Draw, 3-67

Key, Ignition, Sgl, 2-17

Key, Sq, 0.19 X 0.19, 0.751, 2-13, 2-29,
2-55, 3-81

Key, Sq, 0.19 X 0.19, 1.001, 2-11, 3-71

Key, Sq, 0.25 X 0.25, 0.75l, 2-65

Key, Sq, 0.25 X 0.25, 1.00I, 2-51, 3-13

Key, Sq, 05mm X 05mm, 25mml, 2-29,
2-55, 3-81

Keychain, Rectangle, Parts & Service,
2-17

Kit, Hose, Watering, Battery, 20ft, 3-51,
3-53, 3-55, 3-57

Kit, Replmt, Cover, Battery, OHG, 3-9

Kit, Repimt, Cover, Battery, OHG, JP
(Japan), 3-9

Knob, Adj, Caster, 2-89

Knob, Caster, 2-89

Knob, Star,, 3-41

Knob, Star, 2.00d 5ear, M10 X 1.0l Stud,
2-31,3-84

Knob, Star, 2.75d 4ear, M8x1.25 Fem,
2-33,2-71,3-79

Knob, Star, 3.21d 5ear 4.451 M10x1.5, 2-89

Knob, Star, 3.21d 5ear M10, 2-89

L

Label [Anti-Tamper], 3-59
Label [Userm Attention, ec-H20], 2-134
Label Set, Info/Hzrd, Pyc [T17/M17], 2-134

5-16

M17 9017357 (4-2020)



CROSS REFERENCE

Label Set, Info/Hzrd, Pyc, Tj [T17/M17],
2-134

Label Set, Info/Hzrd, Vyl [T17/M17], 2-134

Label Set, Info/Hzrd, Vyl, Tj [T17/M17],
2-134

Label, Circuit Breaker, 2-95

Label, Circuitbreaker, Ele [M17], 2-99

Label, Circuitbreaker, Steering, 2-17

Label, Date Code [Ec-H20], 4-3

Label, Direction [Ec-H20], 4-3

Label, Hole, Cover, Recvy Tank, 2-81

Label, Instructional, Dry Vac, 3-93

Label, Logo, 05.75I 2color [Es], 2-134

Label, Logo, 12.3I 4color [Ec-H20], 2-134

Label, Logo, 16.91 4color [Ec-H20], 2-134

Label, Module [Nsf, Ec-H20], 4-3

Label, Opertnl, Console, Lh [Ss Var], 2-17

Label, Opertnl, Console, Rh [4-Switch],
2-17

Label, Opertnl, Console, Rh [DIx]
(Pro-Panel Only), 2-17

Label, Opertnl, Telem [Fcc/Ic], 3-47

Label, Opertnl, Vacuum Wand Handle,
3-41

Latch, 2-55, 2-85, 2-93, 3-63, 3-65, 3-67,
3-95

Latch Kit, Filterbox, Afmkt [M17], 2-71

Latch, Cmpr, Yel Grip, 2-57, 2-59

Latch, Compression, Sqge, Sba, 3-13

Latch, Draw, 3-67

Lever WIdt, Door, Dump, 2-75, 3-77

Lever Widt, Sqge Lift, Pulley, 2-87

Lift Arm Kit, Swp, Afmkt [M17], 2-39

Lift Widt, Main Swp, 2-39

Lift Widt, Sqge, Pulley, 2-87

Light Assy, Led, 3-5

Light Assy, Pre-Sweep, Afmkt, 3-3

Light Kit, Strobe, Module CI [T17], 3-5

Light Kit, Strobe, Ohg, Ci [T17], 3-7

Light, Fish, 12Vdc, Amb, Rwk, 3-5, 3-7

Link Assy, Lift, Head, Afmkt [T17], 2-49

Link Kit, Sq, Rear, 1 Link, Afmkt [T17],
2-89

Link Kit, Upper, Sba, Afmkt [M17], 3-11

Link Widt, Brake, 2-15

Link, Chain, Rlr, 35, 2-13

Link, Chain, Rlr, 40, 2-67

Link, Pivot, Lower, 2-41, 2-45

Link, Upper, 3-11

Lip, Tray, Debris, 2-53

M

Magnet, Latch, Brush Door, 2-7, 2-63
Manifold, Bar, Spray, 2-53

Manifold, Sha, 3-17

Manifold, Soltn, 2-51

Manifold, Solution Delivery, Main, 2-79
Manual, Oprtr [M17 Ele, Cn], 3-104
Manual, Oprtr [M17 Ele, En, Na], 3-104
Manual, Oprtr [M17 Ele, Es, Na], 3-104
Manual, Oprtr [M17 Ele, Fr, Na], 3-104
Manual, Oprtr [M17 Ele, Jp], 3-104

Manual, Oprtr [M17 Ele, Ptb], 3-104

Manual, Parts [M17 Ele, En, Na/Int], 3-104

Manual, Service Info [M17 Ele, En], 3-104

Mesh Assy, Cloth, 3-41

Mesh Assy, Cloth [T17], 2-77

Mirror, Convex, 5.00 D, Rnd, 3-93

Molding, Afmkt, Trim, Pvc, .08 .11, 01 Ft,
3-67

Molding, Afmkt, Trim, Pvc, .08 .11, 01ft,
2-11,2-73

Molding, Afmkt, Trim, Pvc, .18 .31, 02ft,
2-95, 3-89, 3-97

Motor Assy Kit, Steering, Afmkt [M17],
2-13

Motor Assy, Cyl, Afmkt [T17], 2-55

Motor Assy, Disk, Afmkt [T17], 2-51

Motor Assy, Steering, Power, 36v, 2-13

Motor Kit, Ele, Shaker, Afmkt [M17], 2-73

Motor, Ele, 24-72vdc 3400rpm 6.71hp,
3-71

Motor, Ele, 36 Vdc, 350 Rpm 1.25 Hp
Gear, 3-13

Motor, Ele, 36vdc 0070rpm 60w, 2-43

Motor, Ele, 36vdc 0070rpm 60w, Lh, 2-47

Motor, ele, 36Vdc 1750rpm 1.00hp 22.0a,
3-81,4-6

Motor, Ele, 36vdc 1750rpm 1.00hp 22.0a
(See Breakdowns), 2-29

Motor, Ele, 36vdc 22017rpm 0.11hp 03.3a,
2-73

Motor, Ele, 36vdc, 1750 Rpm 1.5hp, 2-55

Motor, Ele, 36vdc, 350 Rpm 1.5hp Gear,
2-51

Mount Widt, Motor, Lh, 2-45

Mount WIdt, Motor, Rh, 2-41

Mount, Cable Tie, 3-93

Muffler, Vacfan, 2.50 Id X 25.0 Oal, 2-71,
3-93

Muffler, Vacfan, 11.0 L, 2-85

N

Nameplate, Tennant, Domed, 2-63

Nozzle, Press Washer, 3-67

Nozzle, Spray, Gun, 3-39

Nozzle, Wand, Inlet, 3-89

Nut, Compression, 2.25-12, Abs, 3-41

Nut, Hex, Fing, M5 X 0.80, 3-17

Nut, Hex, Fing, M6 X 1.00, 3-59, 3-101

Nut, Hex, Fing, M8 X 1.25, 2-13, 2-75,
3-75, 3-77

Nut, Hex, Jam, .25-28, 2-15, 2-27

Nut, Hex, Jam, .31-24, 2-25, 2-27

Nut, Hex, Jam, 1.12-12, 2-11

Nut, Hex, Jam, M10 X 1.5, [Din439], 2-41,
2-45

Nut, Hex, Jam, M10 X 1.5, Ss, 2-67

Nut, Hex, Jam, M12 X 1.75, [Din439], 2-65

Nut, Hex, Lock, .31-18, NI, Ss, 2-19, 2-21

Nut, Hex, Lock, .75-10, NI, 3-81, 3-84

Nut, Hex, Lock, #10-32, NI, 2-73

Nut, Hex, Lock, M10 X 1.5, NI, 2-67, 3-9,
3-43

Nut, Hex, Lock, M10 X 1.5, NI, Ss, 2-39,
2-87, 2-89, 2-91

Nut, Hex, Lock, M12 X 1.75, NI, 2-27,
2-39, 2-67

Nut, Hex, Lock, M12 X 1.75, NI, Ss, 2-49

Nut, Hex, Lock, M4 X 0.70, NI, 2-71, 3-67,
3-89, 3-95

Nut, Hex, Lock, M4 X 0.70, NI, Ss, 3-31,
3-63, 4-3

Nut, Hex, Lock, M5 X 0.80, NI, 2-43, 2-47,
3-5, 3-7, 3-47, 3-49

Nut, Hex, Lock, M5 X 0.80, NI, Ss, 2-57,
2-59, 2-65, 3-29, 3-33, 3-39, 3-89,
3-103

Nut, Hex, Lock, M6 X 1.00, NI, 2-25, 2-41,
2-45, 2-61, 2-65, 2-75, 2-87, 2-97,
3-39, 3-43, 3-47, 3-77, 3-79, 3-83

Nut, Hex, Lock, M6 X 1.00, NI, Ss, 2-7,
2-15, 2-49, 2-57, 2-59, 2-75, 2-87,
2-101, 3-29, 3-49, 3-77, 3-93

Nut, Hex, lock, m8 X 1.25, ml, Ss, 2-81

Nut, Hex, Lock, M8 X 1.25, NI, 2-7, 2-11,
2-13, 2-15, 2-31, 2-33, 2-41, 2-45,
2-61, 2-65, 2-75, 2-93, 3-39, 3-63,
3-77, 3-81, 3-84

Nut, hex, lock, m8 X 1.25, nl, Ss, 2-7,
2-39, 2-41, 2-45, 2-57, 2-59, 2-81,
2-83, 3-11, 3-15, 3-25, 3-27, 3-45,
3-49, 3-67, 3-75, 3-91, 3-95

Nut, Hex, M5 X 0.80 X 16, 8.8, 3-97

Nut, Hex, Sltd, 1.00-20, 2-27

Nut, Hex, Std, .25-20, 2-7, 2-63, 2-85,
2-97, 2-101

Nut, Hex, Std, .50-13, 2-39

Nut, Hex, Std, #04-40, 2, 3-59

Nut, Hex, Std, 10-32,, 2-25

Nut, Hex, Std, M10 X 1.50, Ss, 2-39, 2-89

Nut, Hex, Std, M10-1.5, Ss, 2-39, 2-89

Nut, Hex, Std, M12 X 1.75, Ss, 3-59

Nut, Hex, Std, M5 X 0.80, 8, 2-55

Nut, Hex, Std, M5 X 0.80, Brs, 2-97

Nut, Hex, Std, M6 X 1.00, Brs, 2-97

Nut, Hex, Std, M6 X 1.00, Ss, 3-83

Nut, Hex, Std, M8 X 1.25, 3-11

Nut, Hex, Std, M8 X 1.25, Ss, 2-57, 2-59,
2-91

Nut, T, M10 X 1.50 X 0.620d X 0.5, 2-91

Nut, T, M10 X 1.50 X 15.800d X 13.0I,
2-57,2-59

O

Off Whites/G
Acrylic12.80z[Acm101-00171], 1-1

P

Pad, Buff, 13.0d, Red [1pick=1pad], 2-5

Pad, Buff, 20.0d, Red [1pick=1pad], 2-3

Pad, Pedal, Brake, 2.791 1.84w .75t, 2-15

Pad, Polish, 13.0d, White [1pick=1pad],
2-5

M17 9017357 (4-2020)

5-17




CROSS REFERENCE

Pad, Polish, 20.0d, White [1pick=1pad],
23

Pad, Rest, 3-89

Pad, Scb, 13.0d, Blu, 2-5

Pad, Scb, 20.0d, Blu [1pick=1pad], 2-3

Pad, Skid, Plstc, 3-87

Pad, Stop, Pye, 2-39

Pad, Stop, Rbr, 2-49

Pad, Stripping, 13.0d, Brown[1pick=1pad],
25

Pad, Stripping, 20.0d, Brown[1pick=1pad],
23

Pad, Stripping, 20.0d[Hi Prod,1pick=1pad,
23

Pad, Surf Prep, 13.0d [Mar, 1pick=1pad],
2-5

Pad, Surf Prep, 20.0d [Mar, 1pick=1pad],
2-3

Paint, Airdry, Blk, 120z, 1-1

Paint, Airdry, Gray, 120z [Enamel], 1-1

Panel Assy, Cyl, Afmkt [T17], 2-55

Panel Kit, Afmkt [M17, Standard Lcd]
(Repl by 9015634), 2-11

Panel Kit, Pod, Afmkt [M17 Touchscreen]
(Repl by 9015633), 2-11

Panel Kit, Pod, Afmkt [Pro Panel], 2-11

Panel Kit, Pod, Afmkt [Std Panel], 2-11

Panel WIdt, Cover, Brush, 2-7

Panel WIdt, Cover, Brush, Lh, 2-7

Panel WIdt, Enclosure, Electrical, 2-95

Panel WIdt, Perma-Filter, 2-75, 3-77

Panel, Access, Na, Afmkt [T17], 2-17

Panel, Access, Tj, Afmkt [T17], 2-17

Panel, Console, Lh, 2-17

Panel, Console, Lh [Ss Var], 2-17

Panel, Console, Rh, 2-17

Panel, Filterbox, 2-71

Panel, Louvered, Rh, 3-65

Parts Kit, Battery Qdc, CI [T17/M17],
3-101

Parts Kit, Extinguisher, Fire, Ci, 3-103

Pawl, Ratchet, 3-39

Pedal Assy, Accelerator, W/O Brake, 4-4

Pedal Assy, Accelerator, W/O Brake [T17],
2-15

Pedal, Foot, W/ Tread, 4-4

Pedal, Window, 2-15

Pin, 0.43d 2.75I [303ss], 2-91

Pin, .75d X 5.88l, 2-7

Pin, 0.63d, 02.01 [W/Cbore, M8 Screw],
291

Pin, 1.25d 5.5, 2-65

Pin, Arm, Prop Rod, 2-65

Pin, Axle, Brg, 3-41

Pin, Clevis, .38d X 2.25I [4340], 2-39

Pin, Clevis, .38d X 2.83l, Hardened, 3-83

Pin, Clevis, 0.19d X 0.63l, 2-87

Pin, Clevis, 0.25d X 0.75l, 3-83

Pin, Clevis, 0.25d X 0.79I, 2-15, 2-27

Pin, Clevis, 0.31d X 1.12l, 3-11

Pin, Clevis, 0.31d X 2.62l, 2-87

Pin, Clevis, 0.37d X 1.00l, 2-27

Pin, Clevis, 0.37d X 1.25l, 2-15, 2-39,
2-41, 2-45, 3-83

Pin, Clevis, 0.37d X 1.501, 2-31

Pin, Clevis, 0.37d X 1.751, 2-29, 2-67, 2-87

Pin, Clevis, 0.37d X 2.00I, 2-49, 3-11

Pin, Clevis, 0.37d X 2.12l, 2-91

Pin, Clevis, 0.37d X 2.25I, 2-49

Pin, Clevis, 0.37d X 3.25l, 2-41, 2-45

Pin, Clevis, 0.37d X 4.00l, 2-41, 2-45

Pin, Clevis, 0.38D X 1.00L, 2-27

Pin, Clevis, 0.50d X, 2-41, 2-45

Pin, Clevis, 0.50d X 2.00l, 2-39

Pin, Clevis, 0.50d X 2.62I, 2-87

Pin, Clevis, 0.50d X 4.501, 2-49

Pin, Clevis, 0.50d X 5.00l, 2-57, 2-59

Pin, Clevis, 0.625d X 1.75l, 3-15

Pin, Clevis, 0.62d X 2.91l, 2-87

Pin, Clevis, 0.75d X 2.00l, M10 Hole, 2-89

Pin, Clevis, 10mmd X, PI, 2-67

Pin, Clevis, Grvd, 0.38d X 1.25I, 2-15

Pin, Clevis, Grvd, 1.00d X 3.311, 2-65

Pin, Cotter, .062 X 0.75, 2-15, 2-27, 2-87,
3-83

Pin, Cotter, .094 X 0.75, 3-11

Pin, Cotter, .094 X 1.00, 2-15, 2-39, 2-87,
3-83

Pin, Cotter, .125 X 0.75, 2-67

Pin, Cotter, .125 X 1.00, 2-27, 2-31, 2-39

Pin, Cotter, .125 X 1.25, 2-87

Pin, Cotter, .125 X 1.75, 2-27

Pin, Cotter, .156 X 1.25, 2-39, 2-41, 2-45,
2-57, 2-59, 2-89

Pin, Cotter, Hair, 0.38d .093 Wir, 2-29,
2-49, 3-11, 3-83

Pin, Cotter, Hair, 0.43D .079 Wir, 2-7

Pin, Cotter, Hair, 0.75d .148 Wir, 3-15

Pin, Hair, Cotter, 0.62d .120 Wir, 2-43,
2-47

Pin, Hitch, .375d X 3.12l, PI, 3-43

Pin, Mtg, M8 X 1.25 Thrd, 2-15

Pin, Pivot, Sha, 3-11

Pin, Roll, .187d X 1.62l, .187/.192, 2-7

Pin, Roll, .250d X 0.75I, .250/.256, 2-57,
2-59, 2-75, 3-77

Pin, Roll, .250d X 1.50l, .250/.256, 2-23

Pin, Roll, .250d X 2.00l, .250/.256, 2-43,
2-47

Pin, Spindle, Spring, 2-15

Pivot, 2-67

Pivot Arm Kit, Act, Sha, Afmkt [M17], 3-11

Pivot Arm Kit, Sha, Afmkt [M17], 3-11

Pivot Widt, 2-53

Pivot WIdt, Caster, Sqge, 2-89

Pivot, Lift, 2-51

Plate Assy, Side, Head, Afmkt [T17], 2-49

Plate WIdt, Attachment, Frame, 2-23

Plate WIdt, Bearing Clamp, 2-27

Plate WIdt, Brg, 2-11

Plate Widt, Hppr, Inner, Lh, 3-75

Plate Widt, Hppr, Inner, Rh, 3-75

Plate Widt, Mtg, 3-89

Plate Widt, Mtg, Hose-Reel [T17], 3-39

Plate WIdt, Mtg, Hppr, Lh, 2-61

Plate Widt, Mtg, Hppr, Rh, 2-61

Plate Widt, Mtg, Hppr, Stl, Lh, 3-75

Plate Widt, Mtg, Hppr, Stl, Rh, 3-75

Plate Widt, Mtg, Platform, 2-19, 3-102

Plate WIdt, Panel, Rh, 2-7

Plate Widt, Pump, 3-69

Plate WIdt, Shaft, Pedal, 2-15

Plate WIdt, Side, 2-31

Plate WIdt, Sppt, Brg, 2-13

Plate, Adapter, Brush, 2-43, 2-47

Plate, Arm Adj, 3-84

Plate, Arm, Prop, 2-81

Plate, Bmpr, Mount, 2-61, 3-75

Plate, Connector, Anderson, Switch, 3-59

Plate, Contact, 3-95

Plate, Door, Battery Rollout [T17], 3-49

Plate, Door, Battery Rollout [T17/M17],
3-49

Plate, Doubler, 3-43

Plate, Drive, Brush, Main, Mach, 2-29

Plate, Guard, Fan, 2-71

Plate, Guide, Battery Rollout [T17], 3-49

Plate, Hook, Latch, 3-63

Plate, Latch [T17], 2-85, 2-93, 3-67

Plate, Magnet, Cover, Hppr, 2-63

Plate, Mtg, 2-19, 3-102

Plate, Mtg, Battery, Disconnect, 3-101

Plate, Mtg, Cover, 3-67, 3-91

Plate, Mtg, Latch, 3-95

Plate, Mtg, Mesh, 2-77

Plate, Mtg, Switch, 2-71, 3-95

Plate, Mtg, Tank, Detergent, 3-31

Plate, Plstc, Bat Rollout, 3-49

Plate, Prop Rod, [T17], 2-93

Plate, Retainer, Skirt, 3-79

Plate, Seal, Fan, 2-71

Plate, Side, Skirt, 3-79

Plate, Side, Wrap, 2-55

Plate, Sppt, Board, 2-101

Plate, Spring, 3-93

Plate, WIdt, Deflector, 2-71

Platform Set, Oprtr [T17], 2-19

Platform Set, Oprtr [T17/M17 Trim], 3-102

Plug Kit, Press Wash, Pump,
Afmkt[T/M17], 3-67

Plug, Adapter, Port, 3-41

Plug, Circuit Breaker [Carling, 50/60a],
295

Plug, Drive, Brush, 2-55

Plug, Drive, Brush, Nyl, 2-29, 3-81

Plug, Hole, Rnd, 0.25h 0.81, Brb, Nyl, 3-67

Plug, Hole, Rnd, 0.25H, 1.00D 0.61L, Nyl
3-45

Plug, Hole, Rnd, 0.44H .03-.12, Blk Nyl
2-95, 2-99

Plug, Hole, Rnd, 0.63h 0.1, Blk, 2-95

Plug, Hole, Rnd, 1.75h .18-.25, Blk Nyl,
2-61,3-75

Plug, Hole, Rt, 1.45 X 0.83, Blk Nyl, 3-67

Plug, Hole, Rt, Rocker Switch, .87 X 1.7,
2-17

Plug, Hole, Soltn Tank, Blk Pyu, 2-77

Plug, Idler, Brush, 2-55

5-18

M17 9017357 (4-2020)



CROSS REFERENCE

Plug, Idler, Brush [Sgl Brg], 2-31, 3-84

Plug, Oil, 3-67

Pulley Assy, Idler, 2-29

Pulley, Cable, 1.5d Nyl, 2-41, 2-45

Pump Kit, Hyd, Cyl, Na/Ce, Afmkt [M17],
2-69

Pump Kit, Hyd, Cyl, Tj, Afmkt [M17], 2-69

Pump, Detgt, 36vdc (See Breakdowns),
3-31

Pump, Metering Solution, 4-5

Pump, Pressure Washer, 3-71

Pump, Soltn, 36vdc, Impeller, 3-29

Pump, Soltn, Ele, 36vdc, 45psi, 3-39, 3-69

Pump, Soltn, Ele, 36vdc, 60psi, 3-17, 3-33

R

Reel Assy, Hose, Large, 3-39

Relay, 36Vdc, 005A, Spdt No [Greenwich],
35

Replacement Kit, Bellows, 4-5

Retainer Assy, Side Sqge, With Latch,
2-57, 2-59

Retainer Widt, Front, 2-33

Retainer Wldt, Skirt, Lh, 2-33

Retainer WIdt, Sqge, Sba, 3-13

Retainer, Blade, Lh, 2-75

Retainer, Blade, Rh, 2-75

Retainer, Blade, Sqge, 14.21 (1 set = 2
blades), 3-41

Retainer, Bracket, 2-75

Retainer, Brg, Iron Gray, 2-55

Retainer, Housing, Transmission, 2-23

Retainer, Ring, 2-65

Retainer, Seal, Door, Vac Fan, 2-85

Retainer, Shaft, Transmission, 2-23

Retainer, Skirt, .12, 1.2w X 16.3l, Gray,
2-31

Retainer, Spring, 3-11

Rework, Dust Cap, Valve, Drain, 3-45

Ring, Compression, 3-41

Ring, Mtg, Sqge, .38, 2-91

Ring, Retaining, Ext, 0.59d, Basic, 2-29,
2-89, 3-81

Ring, Retaining, Ext, 0.62d, Basic, 2-29,
3-81

Ring, Retaining, Ext, 0.75d, 2-65

Ring, Retaining, Ext, 0.75d, Hd, 2-55

Ring, Retaining, Ext, 0.98d, [E-Ring], 2-65

Ring, Retaining, Ext, 0.98d, Basic, 2-65

Ring, Retaining, Ext, 1.00d, Basic, 3-39

Ring, Retaining, Ext, 1.12d, 2-11

Ring, Retaining, Ext, 1.75d, Hd, 2-65

Ring, Retaining, Ext, 11.5mm Id, 2-23

Ring, Retaining, Ext, 16.2mm Id, Hd, 2-23

Ring, Retaining, Int,, 2-29

Ring, Retaining, Int, 1.38d, Basic, 3-81

Ring, Retaining, Int, 2.00d, 2-65

Rivet, Blind, .156D X 1.07 X .31D, Alm,
3-41

Rivet, Blind, .188d X 0.53 X .62d, Alm,
2-53

Rivet, Plstc, .250d X 0.90, 2-7, 2-51

Rod Widt, Seat, Battery Cover [T17], 2-93,
3-91

Rod-End, M10 X 1.5lh Fem M10 X
1.5stud, 2-89

Rod-End, M10 X 1.5rh Fem M10 X
1.5stud, 2-89

Rod-End, M10x1.5lh Fem 10.0b, 2-39

Rod-End, M10x1.5rh Fem, 2-39

Rod-End, M8 X 1.25rh Fem 8mmb, 3-11

Rod, Hex, M10, 05.121, Stl, 2-39

Rod, Hex, M10, 09.50I, Stl, 2-89

Rod, Hex, Thd .31-24, 2-Ended, 2-27

Rod, Thrd, 2 End, M8 X 1.25 09.1l, 3-11

Rod, Thrd, 2end, M8x1.25/ M10x1.5 -02,
2-91

Rod, Thrd, Full, .25-20 01.5l, 2-97, 2-101

S

Screen, Pump, 3-31

Screen, Safety, Vac Fan, 2-81

Screen, Vacuum, 2-81

Screw, Btn, M6 X 1.0 X 20, 10.9, Blk, 2-33,
2-61, 2-75, 3-79

Screw, Btn, M8X1.25 x 35, Ss, 2-61

Screw, Flt, Phl, 04-40, Cs, Brass, 3-59

Screw, Flt, Soc, M10 X 1.50 X 20,10.9,NI,
3-87

Screw, FIt, Soc, M5 X 0.80 X 16, 10.9,
3-49

Screw, Flt, Soc, M6 X 1.00 X 12, 10.9,
2-63

Screw, Flt, Soc, M6 X 1.00 X 16, 10.9,
2-39

Screw, Flt, Soc, M6 X 1.00 X 20, 10.9,
2-49, 2-75, 3-77

Screw, Flt, Soc, M6 X 1.00 X 25, 10.9,
2-61, 2-87

Screw, Flt, Soc, M8 X 1.25 X 20, Al, Blk,
3-95

Screw, FIt, Soc, M8 X 1.25 X 30, Ss, 3-49

Screw, Hex, .25-20 X 0.38, G5, 2-97,
2-101

Screw, Hex, .25-20 X 0.50, G5, 3-5

Screw, Hex, .38-16 X 0.88, G5, 3-43

Screw, Hex, .38-16 X 1.25, G5, 2-29, 3-71

Screw, Hex, .75-10 X, 3-81, 3-84

Screw, Hex, M10 X 1.5, 2-69

Screw, Hex, M10 X 1.5 X 20, 8.8, 2-9

Screw, Hex, M10 X 1.50 X 20, Ss, 2-57,
2-59

Screw, Hex, M10 X 1.50 X 25, 8.8, 2-9

Screw, Hex, M10 X 1.50 X 25, NI, Ss,
2-61, 2-87, 3-81, 3-83

Screw, Hex, M10 X 1.50 X 25, Ss, 2-55,
3-71

Screw, Hex, M10 X 1.50 X 30, 8.8, 3-9

Screw, Hex, M10 X 1.50 X 30, Ss, 2-89

Screw, Hex, M10 X 1.50 X 35, 10.9, 2-23

Screw, Hex, M10 X 1.50 X 40, 8.8, 2-23

Screw, Hex, M10 X 1.50 X 50, 8.8, 2-39

Screw, Hex, M10 X 1.50 X 70, Ss, 2-87

Screw, Hex, M10 X 1.50 X 80, 8.8, 3-43

Screw, Hex, M10 X 1.50 X 90, 10.9, FI,
2-67

Screw, Hex, M10 X1.50 X 90, 8.8, 3-9

Screw, Hex, M12 X 1.75 X 180, 8.8, 2-49

Screw, Hex, M12 X 1.75 X 25, 8.8, 3-79

Screw, Hex, M12 X 1.75 X 30, Ss, 3-11

Screw, Hex, M12 X 1.75 X 40, 10.9, 3-43

Screw, Hex, M12 X 1.75 X 40, 8.8, 2-27,
2-49, 2-51

Screw, Hex, M12 X 1.75 X 45, 10.9, 2-39

Screw, Hex, M12 X 1.75 X 50, 8.8, 2-53,
2-67

Screw, Hex, M12 X 1.75 X 50, FI, 2-65

Screw, Hex, M12 X 1.75 X 60, 10.9, 2-39

Screw, Hex, M4 X 0.70 X 12, 8.8, 3-89,
3-95

Screw, Hex, M4 X 0.70 X 50, Ss, 4-3

Screw, Hex, M5 X 0.80 X 10, Fmg, 2-53

Screw, Hex, M5 X 0.80 X 12, 8.8, 3-67

Screw, Hex, M5 X 0.80 X 12, Ss, 2-55,
2-65, 2-71, 3-17, 3-33, 3-35, 3-103

Screw, Hex, M5 X 0.80 X 16, 8.8, 3-67

Screw, Hex, M5 X 0.80 X 16, NI, Ss, 3-89

Screw, Hex, M5 X 0.80 X 16, Ss, 3-47,
3-75

Screw, Hex, M5 X 0.80 X 20, 8.8, 3-89

Screw, Hex, M5 X 0.80 X 25, Ss, 3-39,
3-69

Screw, Hex, M5 X 0.80 X 30, NI, Ss, 3-89

Screw, Hex, M6 X 1.00 X 10, Fmg, 2-51,
3-67

Screw, Hex, M6 X 1.00 X 12, Fmg, 2-51,
2-53, 3-7, 3-93

Screw, Hex, M6 X 1.00 X 12, NI, Ss, 2-71,
3-13

Screw, Hex, M6 X 1.00 X 12, Ss, 3-63

Screw, Hex, M6 X 1.00 X 16, 2-55

Screw, Hex, M6 X 1.00 X 16, 8.8, 2-19,
2-25,2-97, 2-99, 3-11, 3-71

Screw, Hex, M6 X 1.00 X 16, NI, Ss, 2-29,
2-33, 3-25, 3-27, 3-59, 3-81

Screw, Hex, M6 X 1.00 X 16, Sems, Ss,
2-95, 2-101, 3-59, 3-95

Screw, Hex, M6 X 1.00 X 16, Ss, 2-15,
2-55, 2-57, 2-59, 2-75, 2-93, 3-77

Screw, Hex, M6 X 1.00 X 16, Ss, Sems,
2-55

Screw, Hex, M6 X 1.00 X 20, 8.8, 3-39,
3-43, 3-93

Screw, Hex, M6 X 1.00 X 20, 8.8, NI, 2-13

Screw, Hex, M6 X 1.00 X 20, 9.8, Sems,
2-11, 2-25, 3-33, 3-91

Screw, Hex, M6 X 1.00 X 20, NI, Ss, 2-71,
3-89

Screw, Hex, M6 X 1.00 X 20, Ss, 2-7, 2-85,
3-79, 3-83, 3-93

Screw, Hex, M6 X 1.00 X 25, 8.8, 2-29,
3-81

Screw, Hex, M6 X 1.00 X 25, 9.8, Sems,
2-61, 2-65, 3-89

Screw, Hex, M6 X 1.00 X 25, Ss, 2-55,
3-29

Screw, Hex, M6 X 1.00 X 30, 8.8, 3-95

M17 9017357 (4-2020)

5-19




CROSS REFERENCE

Screw, Hex, M6 X 1.00 X 35, 8.8, 2-25,
2-41, 2-45

Screw, Hex, M6 X 1.00 X 40, Ss, 2-97,
3-11, 3-47, 3-59, 3-101

Screw, Hex, M6 X 1.00 X 45, 8.8, 2-25

Screw, Hex, M6 X 1.00 X 50, 8.8, 3-101

Screw, Hex, M6 X 1.00 X 55, Fl, Ss, 3-49,
3-59

Screw, Hex, M6 X 1.00 X 80, Ss, 2-87

Screw, Hex, M6 X 1.00 X 90, 8.8, 3-59

Screw, hex, M6 X 1.00 X20, 9.8, Sems,
3-67

Screw, Hex, M8 X 1.25 X 100, Ss, 3-11

Screw, Hex, M8 X 1.25 X 120, Ss, 3-11

Screw, Hex, M8 X 1.25 X 16, 8.8, 2-13,
2-57, 2-59, 3-23, 3-71

Screw, Hex, M8 X 1.25 X 16, NI, Ss, 2-93,
2-97, 3-9, 3-65, 3-81, 3-93, 3-95,
3-101

Screw, Hex, M8 X 1.25 X 16, Ss, 2-85,
3-13

Screw, Hex, M8 X 1.25 X 20, 8.8, 2-11,
2-13, 2-31, 3-75, 3-84

Screw, Hex, M8 X 1.25 X 20, Fmg, 2-7,
2-71

Screw, Hex, M8 X 1.25 X 20, NI, Ss, 2-55,
2-61, 2-67, 2-77, 2-81, 3-9, 3-13,
3-31, 3-65, 3-93

Screw, Hex, M8 X 1.25 X 20, Ss, 2-9, 2-15,
2-93, 3-47

Screw, Hex, M8 X 1.25 X 20, Ss (Large
Battery), 3-49

Screw, Hex, M8 X 1.25 X 20, Ss, Sems,
2-9, 2-13, 2-17, 2-19, 2-29, 2-71,
2-75, 2-79, 2-81, 2-83, 2-85, 2-93,
2-95, 3-5, 3-33, 3-39, 3-67, 3-71,
3-77, 3-84, 3-89, 3-91, 3-93, 3-95,
3-102

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems,
2-7,2-31, 2-67, 2-69, 2-71, 2-75, 3-3,
3-39, 3-63, 3-65, 3-69, 3-77, 3-79

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems,
Lock, 2-65

Screw, Hex, M8 X 1.25 X 25, Ss, 2-7, 2-9,
2-51, 2-81, 3-15, 3-17, 3-31, 3-33,
3-63, 3-67, 3-81, 3-84

Screw, Hex, M8 X 1.25 X 25, Ss, NI, 2-61,
2-73, 2-81, 3-11, 3-45, 3-75

Screw, Hex, M8 X 1.25 X 30, 8.8, 2-93

Screw, Hex, M8 X 1.25 X 30, 8.8, NI, 2-19,
3-79

Screw, Hex, M8 X 1.25 X 30, 9.8 Sems,
3-51, 3-53, 3-55, 3-57

Screw, Hex, M8 X 1.25 X 30, 9.8, Sems,
2-7, 2-29, 2-33, 2-41, 2-45, 3-63,
3-65, 3-87, 3-89

Screw, Hex, M8 X 1.25 X 30, NI, Ss, 2-61,
3-75

Screw, Hex, M8 X 1.25 X 30, Ss, 2-7, 2-15,
2-77, 2-81, 3-11, 3-13, 3-15, 3-29,
3-31, 3-95

Screw, Hex, M8 X 1.25 X 35, 8.8, 2-41,
2-45, 3-83

Screw, Hex, M8 X 1.25 X 35, 9.8, Sems,
2-19, 2-75, 3-49, 3-59, 3-77, 3-102

Screw, Hex, M8 X 1.25 X 35, 9.8, Sems
(Small Battery), 3-49

Screw, Hex, M8 X 1.25 X 35, FI, Ss, 2-7

Screw, Hex, M8 X 1.25 X 35, NI, Ss, 2-61,
2-81, 3-75

Screw, Hex, M8 X 1.25 X 40, Ss, 2-15

Screw, Hex, M8 X 1.25 X 45, Ss, 2-13,
3-13

Screw, Hex, M8 X 1.25 X 55, Ss, 3-75

Screw, Hex, M8 X 1.25 X 60, 8.8, 2-65

Screw, Hex, M8 X 1.25 X 60, 8.8, FI, 2-39

Screw, Hex, M8 X 1.25 X 60, FI, Ss, 2-31

Screw, Hex, M8 X 1.25 X 70, 8.8, 2-29

Screw, Hex, M8 X 1.25 X 80, 8.8, 2-33

Screw, Hex, M8 X 1.25 X 90, 8.8, 2-27

Screw, Pan, Phl, .31-18 X 1.00, G2, 2-19

Screw, Pan, Phl, .31-18X1.00, G2, 2-21

Screw, Pan, Phl, 06 X 0.50, Fmg/Ab, BIK,
29

Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab,
2-17, 3-5, 3-63

Screw, Pan, Phl, 08-16 X 0.50, F/ Plstc,
3-95

Screw, Pan, Phl, 08-16 X 1.13, F/ Plstc,
39

Screw, Pan, Phl, 10-14 X 0.75, F/ Plstc,
2-5

Screw, Pan, Phl, 10-32 X 0.50, G2, BIk,
293

Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc,
2-81, 2-85, 3-63, 3-65, 3-93, 3-103

Screw, Pan, Phl, 12-16 X 0.50, F/Plstc,
2-11

Screw, Pan, Phl, M3 X 0.50 X 6, 4.8, 2-95,
299

Screw, Pan, Phl, M4 X 0.70 X 10, 4.8,
2-95, 3-19

Screw, Pan, Phl, M4 X 0.70 X 10, Blk, 3-95

Screw, Pan, Phl, M4 X 0.70 X 10, Ss,
2-55, 3-23

Screw, Pan, Phl, M4 X 0.70 X 16, 4.8,
2-13, 2-25, 2-71, 2-101, 3-47, 3-63,
3-67

Screw, Pan, Phl, M4 X 0.70 X 16, Ss, 3-31

Screw, Pan, Phl, M4 X 0.70 X 35, Ss, 2-3

Screw, Pan, Phl, M5 X 0.80 X 12, Ss, 3-33

Screw, Pan, Phl, M5 X 0.80 X 16, 4.8,
2-85, 3-5, 3-7

Screw, Pan, Phl, M5 X 0.80 X 16, Blk,
2-57, 2-59, 2-77

Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss,
4-3

Screw, Pan, Phl, M5 X 0.80 X 20, 4.8, 3-65

Screw, Pan, Phl, M5 X 0.80 X 20, Ss,
3-29, 3-97

Screw, Pan, Phl, M5 X 0.80 X 25, 4.8,
2-93, 3-67, 3-95

Screw, Pan, Phl, M5 X 0.80 X 40, 4.8, 3-71

Screw, Pan, Phl, M6 X 1.00 X 12, Blk,
2-17, 2-91

Screw, Pan, Phl, M8 X 1.25 X 16, Blk, 2-77

Screw, Set, M6 X 1.00 X 8, NI, 2-11

Screw, Set, M8 X 1.25 X 8, Lock, 2-11,
2-13

Screw, Set, Soc, 08-32 X 0.25, NI, 2-29,
2-55

Screw, Set, Soc, 10-24 X 0.38, Al, 2-73

Screw, Soc, M10 X 1.5 X 20, 12.9, 2-11,
2-23

Screw, Soc, M10 X 1.50 X 35, 12.9, 2-23

Screw, Soc, M12 X 1.75 X 40, 12.9, 2-23

Screw, Soc, M6 X 1.00 X 14, NI, 2-23

Screw, Soc, M8 X 1.25 X 25, 12.9, 3-11

Screw, Soc, N10 X 1.50 X 45, 12.9, 2-39

Seal Kit, Hppr, Afmkt [M17], 1-1, 2-75,
3-77

Seal Kit, Swp, Afmkt [M17], 1-1, 2-37

Seal, Afmkt, Bulb, Dual, 01ft [F/.30gap],
293

Seal, Afmkt, Bulb, Dual, 03ft [F/.30gap],
2-77,2-85

Seal, Afmkt, Bulb, Dual, 12Ft [F/.30Gap],
1-1, 2-81

Seal, Afmkt, Bulb, Str, .75D F/07Ga 03Ft,
3-79

Seal, Afmkt, Bulb, Str, 1.12, 0.88W 08Ft,
2-75, 3-77

Seal, Axial, Transmission [199 Vs R], 2-23

Seal, Bulb, Str, 1.51h .88w Adh, 32.6l,
2-75, 3-77

Seal, Bulb, Str, Snap-In, Epdm, Bulk, 3-65

Seal, Diverter, Rear, 1-1, 2-37, 2-75

Seal, Door, Vac Fan, Rbr, 2-85

Seal, Epdm, .38, .50w 2.65I, Adh, 3-89

Seal, Foam, 2-71

Seal, Rbr, Clsd, 0.31, 4.5d 02.4h, 2-71

Seal, Rbr, Clsd, 0.63, 0.63, 3.0l, 3-67

Seal, Shaft, Door, Dump, 2-75, 3-77

Seat Kit, Deluxe, Ci [T17], 2-21

Seat, DIx, W/ Armrests & Seatbelt, 2-21

Seat, Std [Milsco], 2-19

Seatbelt, Orange, Retractable, Afmkt, 2-21

Sensor Kit, Filter, Clogged, Ci [M17], 3-23

Sensor, Level, Lig, 14vdc 01a .62-11,
2-81, 3-27, 3-29

Sensor, Position [Hall], 4-4

Sensor, Press, 3 Psi, 8-30vdc, 2-77

Service Kit [T17], 1-1

Shaft, 2-27

Shaft Widt, Brake, 2-27

Shaft Widt, Door, Debris, Arm, 2-75, 3-77

Shaft, Drive, 3-81

Shaft, Drive, Brush, 2-55

Shaft, Drive, Main Sweep, 2-29

Shaft, Input, Transmission, 2-23

Shaft, Steering, Power, Lower, 2-13

Shaft, Steering, Power, Upper, 2-13

Shaft, Widt, Pivot, Front, 2-15

Sheave, 07grv, 1.53pd 0.56b [Pj], 2-29

Sheave, 07grv, 2.96pd 0.63b [Pj], 2-29

Sheave, 09grv, 1.18pd 0.55b [Pj], 2-55,
3-81

Sheave, 09grv, 4.13pd 0.75b [Pj], 2-55,
3-81

5-20

M17 9017357 (4-2020)



CROSS REFERENCE

Sheave, Idler, 015mmid, 2.44pd, 3-83

Shield, Bumper, Sqge Cplg, 2-87

Shim, Shaker, Fltr, 2-73

Shim, Transmission, 2-23

Shoe Set, Brake [1pick=1pkg], 2-27

Shroud, Front, Afmkt [M17], 2-9

Shunt, 050mv 400a, 3-47

Skirt Kit, Disk, Afmkt [T17], 2-51

Skirt Kit, Swp, Afmkt [M17], 1-1, 2-35

Skirt Kit, Swp, Direct, Afmkt [M17], 3-85

Skirt, Blade, Deflector, 1-1, 2-33, 2-37

Skirt, Deflector, 1-1, 2-33, 2-37

Skirt, Front, 3-75, 3-85

Skirt, Hd, Sweep, Lh, 1-1, 2-33, 2-35

Skirt, Hd, Sweep, Rear, 1-1, 2-33, 2-35

Skirt, Idler, 3-79, 3-85

Skirt, Lh, 3-79, 3-85

Skirt, Rbr, Front, 2-51

Skirt, Rbr, Rear, 2-51

Skirt, Rear, 3-79, 3-85

Skirt, Recirculation, 3-79, 3-85

Skirt, Recycle, 1-1, 2-33, 2-35

Skirt, Sweep, Rh, 1-1, 2-31, 2-35

Sleeve, .39b .650d 6.35I, 2-39

Sleeve, 0.65b 0.87d 0.61, PI, 2-15

Sleeve, 318B .500D Ss, 2-75, 3-77

Sleeve, Nyl, 1.22id 20.0I, 3-69, 3-73

Sleeve, Nyl, 1.35id 25.0l [Ash19], 3-59

Sleeve, Nyl, 1.63id 20.0I, 2-25

Sleeve, P/m 0.32B 0.50D 0.3L [430Ss],
2-7

Sleeve, P/M, 0.25b 0.38d 0.21 [430ss],
2-57, 2-59, 3-83

Sleeve, P/M, 0.25b 0.38d 0.81, 2-41, 2-45,
3-11

Sleeve, P/M, 0.32b 0.50d 0.31 [430ss],
2-41, 2-45, 3-95

Sleeve, P/M, 0.32b 0.50d 0.41 [430ss],
3-11

Sleeve, P/M, 0.32b 0.50d 0.5I [430ss],
2-41, 2-45

Sleeve, P/M, 0.32b 0.50d 3.03I, 3-11

Sleeve, P/M, 0.34b 0.63d 0.4, Ss / Oil,
2-81

Sleeve, P/M, 0.34b 0.63d 0.6l, Bnz, 3-13

Sleeve, P/M, 0.34b 0.63d 1.2I, Bnz, 3-13

Sleeve, P/M, 0.41b 0.73d 1.3 [430ss],
2-39

Sleeve, P/M, 0.50b 0.87d 0.61 [430ss],
2-49

Sleeve, P/M, 0.75b 0.88d 0.61 [841brz],
2-13

Sleeve, P/M, 1.13b 1.38d 1.0I, 2-11

Sleeve, P/M, Fing, 0.33b 0.75/0.50d 0.8l
2-81

Sleeve, P/M, Fing, 0.50b 1.10/0.66d 0.9,
2-39

Sleeve, P/M, Fing, 0.50b 1.25/0.75d 0.4l,
2-49

Sleeve, Wy, Flex, .231d, 3-5

Spacer, Blade, 1-1, 3-13

Spacer, Brg, 2-29, 2-55, 3-81

Spacer, Brush, 2-43, 2-47

Spacer, Drive, Swp, 3-81

Spacer, Fltr, 2-73

Spacer, Idler .25 Lg, 3-83

Spacer, Plstc, 0.26b 1.18d 0.201, Nyl, 2-75,
3-77

Spacer, Rnd, .38b .88d .38, 2-19, 2-21

Spring, 2-27

Spring Assy, Replmt, Afmkt [M17], 3-11

Spring, Cmpr, 0.750d .17wir 02.5I, 2-41,
2-45

Spring, Cmpr, 0.980d .14wir 02.00I, Ss,
2-91

Spring, Cmpr, 1.050d .14wir 10.3l, 3-11

Spring, Cmpr, 1.250d Flat Wir 02.5I, 2-49

Spring, Extn, 0.350d 0.05wir 02.81, 4-4

Spring, Extn, 0.700d .09wir 3.91, 2-65

Spring, Extn, 0.750d 0.10wir 03.0l, 2-57,
2-59

Spring, Extn, 0.940d 0.085wir 2.001, 2-41,
2-45

Spring, Extn, 1.130d 0.11wir 04.01, 2-75,
3-77

Spring, Extn, 1.680d 0.20wir 07.5I, 2-89

Spring, Extn, 1.740d 0.18wir 5.25I, 3-83

Spring, Extn, 1.820d 0.28wir 11.24l, 2-39

Spring, Tens, .750d X .08S 7.0L, 2-15

Spring, Torsion, Brake, 2-15

Spring, Torsion, Hose Reel, 3-39

Sprocket Kit, 0.75b, Afmkt [T17/M17], 2-13

Sprocket Kit, 1.12b, Afmkt [T17/M17], 2-11

Sprocket Kit, Hppr, Afmkt [M17], 2-65

Sprocket Wdt, Output, Transmission, 2-23

Sprocket, #40, 32tooth, 2-67

Sprocket, 18tooth, Dbl, 2-65

Sprocket, 40, 18tooth, 0.50b, 2-67

Sprocket, 40, 18tooth, 1.00b, 2-65

Sprocket, Dbl, 2-23

Sprocket, Steering, 0.75b, 2-13

Sprocket, Steering, 1.12b, 2-11

Squeegee Assy, Sha, Afmkt [M17], 3-13

Squeegee Frame Assy, 2-91

Squeegee Kit, Ci [T17], 2-91

Squeegee Kit, Rear_Side, Linatex [T17],
1-1

Squeegee Kit, Rear_Side, Urethane [T17],
1-1

Squeegee Kit, Side, Lh, 2-59

Squeegee Kit, Side, Rh, 2-57

Squeegee, Hand, 3-41

Stand-Off, Circuitboard [0.257], 2-95,
2-101,3-19

Stand-Off, Wir, 0.25, Insulator, Panel,
2-97, 2-101

Stop, Lock, Pedal, 2-15

Stop, Swp, 3-81

Strainer, Soltn, 20mesh, Cyl, 3.5d 09.5I,
3-29

Strap Widt, 2-91

Strap, Plug, 3-67

Strap, Rbr, 2-33, 2-71

Strap, Retaining, Lip, 3-75

Strap, Static, W/Grommet, .19 1.1w 25.0I,
2-7

Stud, Ball, 10mm Ball, M8x1.25, 3-67,
3-91

Stud, M8 X 1.25 50 Lg, 2-71

Support, Spring, 3-11

Support, Valve, Drain, 3-45

Switch [Proximity, Reed, W/Molex], 3-59

Switch Kit, Thermal, Afmkt [M17], 2-71

Switch, Ignition [Merit Gmbh], 2-17

Switch, Limit, N.C. [Cpi, Spst, 280 Mp],
3-49, 3-97

Switch, Press, 3-23

Switch, Press, 25 Psi, Pm02, 3-33

Switch, Rocker [Mom,Off,Mom, Dual Led]
(Only on Severe Environment Group
W/ Standard Panel), 3-31

Switch, Rocker [Off-None-Mom, 5vied],
2-17

Switch, Rocker, Dpdt, Mom / Off / Mom,
2-17

Switch, Rocker, Dpdt, On / None / On,
2-17, 3-39, 3-72

Switch, Rocker, Dpst, On / None / On,
3-95

Switch, Rocker, Prgrsv, 3-3, 3-5, 3-7

Switch, Rocker, Spst, Mom, 4-3

Switch, Safety, Shutoff, 2-17

Switch, Seat, No [Delta 6440-04], 2-19

Switch, Snap, 15a Nc, 2-15

Switch, Snap, 15a No, RIr, 2-65

Switch, Snap, 25a Spdt, 2-13

Switch, Thermal, 160deg, Spdt, 2-71

T

Tab, Mtg, Skirt, 3-79

Tank Kit, Detergent, Afmkt [T17], 3-31

Tank Kit, Detergent, Tj Afmkt [T17] (Japan
Only), 3-31

Tank Kit, Sol, Afmkt [M17], 2-77

Tank, Rec, Afmkt [T17], 2-81

Tape, .0080, 1.0A, Bulk, 3-75

Teal Blue S/G
Enamel12.80z[lcm101-70266], 1-1

Tensioner Kit, Str Trans, Afmkt [T17/M17],
2-23

Tensioner, Chain, Dbl, 2-23

Tie, Cable, 6.0l, 1.25d Max, 3-59

Tie, Cable, 11.3l, 2.75d Max, 2-11, 2-25,
2-71, 2-95, 3-3, 3-19, 3-47, 3-59

Tie, Cable, Nyl, 07.31 .19w 1.8 Max D, 3-5

Tie, Cable, Nyl, 11.01, .14w, 3.0 Max. D,
2-41, 2-45, 2-85, 3-7, 3-17, 3-31,
3-39, 4-3

Tie, Cable, Nyl, 11.41 .19w 3.0 Max D, 3-5

Tie, Cable, Nyl, 15.31. W 4.5 Max D, 2-71

Tie, Cable, Nyl, 29.81 .30w 9.0 Max D,
3-19

Tie, Cable, Nyl, Push Mount, 76mm Max
D, 2-25, 2-79

Tire Assy, Front, Std, Gray [M17], 2-23

Tire Assy, Rear, High Traction (1) [T17]
(Option), 2-27

Tire Assy, Rear, Std (1) [T17], 2-27

M17 9017357 (4-2020)

5-21




CROSS REFERENCE

Tire Kit, Front, Std, Gray [M17], 1-1

Tire, Solid, 15.0 X 5.0 [Hi-Traction], 2-27

Tire, Solid, 15.0 X 5.0, Poly, Std, 1-1, 2-27

Tool, Installation, Belt, 2-55

Tool, Installation, Belt [M17], 1-1, 2-29

Tool, Installation, Belt [T17], 3-81

Track, Slide, Seat Adj, 12.5l, 2-19, 2-21

Track, Slide, Seat Adj, 12.51, W/Latch,
2-19, 2-21

Transmission Assy, Str, Afmkt [T17/M17],
2-23

Tray Kit, Debris, Cyl, Afmkt [T17], 2-53

Tray WIdt, Battery, 2-7

Tray Widt, R/O, Battery, 3-49

Tray WIdt, Ro Battery, [T17], 3-49

Tray WIdt, Wand, Debris, 3-95

Tray, Debris, Tank, 2-81

Tray, Vac Wand, 3-41

Tread, Non-Skid-Step, 3.75W 8.5L, Sba,
2-7

Tread, Non-Skid-Step, 5.5w 13.8l, 2-7

Tread, Non-Skid-Step, 7.0w 11.21, Sha,
3-15

Tube Assy, 34.21, 2-77

Tube WiIdt, Front, 3-9

Tube WIdt, Guard, Lh, Front, 3-9

Tube Widt, Ohg, Lh, 3-9

Tube WIdt, Ohg, Rh, 3-9

Tube WiIdt, Spring, 3-11

Tube WIidt, Wand, Vacuum, 3-89

Tube, 0.74id 1.240d 0.471, Pyu, 2-23

Tube, 3.0d, 2.9b, 56.3I, 3-89

Tube, Column, Steering, 2-11

Tube, Guard, 3-43

Tube, Ohg, Middle, Rear, 3-9

Tube, Water, Pressure Washer, 3-69

Vv

Vac Wand Kit, Ci [T17], 3-41

Valve Kit, Check, Es [T17], 3-29, 3-69

Valve Kit, Pump, 4-5

Valve Kit, Replacement 36V Hi Flow, 2-51,
2-53, 3-17

Valve, Ball, Drain, 2.00id, Rh, 3-45

Valve, Check, 0005psi Bm06/Bm06, 3-33

Valve, Check, Pump, Water, 3-29, 3-69

Valve, Needle, [M17/T17], 3-71

Valve, Pop-Off, 3500 Psi, 3-69

Valve, Water, Solenoid - 36v, 2-51, 2-53

Valve, Water, Solenoid, 36vdc 6.0mm
Pf04, 3-35

Valve, Water, Solenoid, 36Vdc
Bm12/Bm12, 3-17

Valve, Water, Solenoid, 36vdc Pf08/Pf08,
3-25, 3-27

Video, Training, Oprtr, Dvd [M17], 3-104

W

Wand Assy Kit, Vacuum, hose, 3-89
Wand Assy, Vacuum Dry, 3-89

Wand Kit, Press Wash, Afmkt [T/M17],
3-67

Wand, Str, Ss, 28I, 3-67

Washer Flat,0.50,Sae, 2-27, 2-39, 2-67

Washer, 1.02 Od, .62 Id, Urethane, 2-89

Washer, Flat, 0.17b 0.31d .03, Nyl, 2-95,
2-101, 3-19

Washer, Flat, 0.19b 0.44d .05, PI, 08, 2-25,
2-71, 3-95

Washer, Flat, 0.21b 0.45d .03, Ss, 3-103

Washer, flat, 0.25, Sae, 2-13, 2-19, 2-23,
2-25, 2-41, 2-45, 2-71, 2-75, 2-97,
2-99, 2-101, 3-5, 3-43, 3-47, 3-69,
3-71, 3-77, 3-79, 3-93, 3-103

Washer, Flat, 0.25, Sae, Blk, 2-17, 3-65

Washer, Flat, 0.25, Std, 2-61, 2-65, 2-93,
3-7, 3-17, 3-31, 3-33, 3-59, 3-79,
3-101

Washer, Flat, 0.25b 0.47d .06, Brs, 2-97

Washer, Flat, 0.25b 0.56d .05, PI, 10, 2-11,
2-43, 2-47, 2-73, 3-5, 3-7

Washer, Flat, 0.25b 0.88d .06, Neo, 3-93

Washer, Flat, 0.25b 1.12d .12, Ss, 2-25,
3-89

Washer, Flat, 0.27b 0.69d .05, Ss, 2-7,
2-29, 2-33, 2-51, 2-55, 2-57, 2-59,
2-61, 2-71, 2-75, 2-87, 2-91, 3-11,
3-13, 3-25, 3-27, 3-49, 3-63, 3-77,
3-81, 3-93

Washer, Flat, 0.28b 1.00d .06, Stl, 2-85

Washer, Flat, 0.28b 1.00d .06, Stl, BIk,
3-41, 3-67

Washer, Flat, 0.31, Fender, Blk, 2-77

Washer, Flat, 0.31, Sae, 2-13, 2-25, 2-27,
39

Washer, Flat, 0.31, Sae (Large Battery),
3-49

Washer, Flat, 0.31, Std, 2-7, 2-9, 2-11,
2-13, 2-15, 2-27, 2-29, 2-31, 2-61,
2-75, 2-93, 3-67, 3-71, 3-75, 3-77,
3-81, 3-83, 3-84, 3-91

Washer, Flat, 0.32B 1.00D .12, Ss, 2-9,
2-19, 2-29, 2-55, 2-61, 2-73, 2-77,
2-81, 2-93, 2-95, 3-9, 3-11, 3-13, 3-15,
3-31, 3-65, 3-75, 3-79, 3-81, 3-93

Washer, Flat, 0.33b 1.38d .08, Ss, 3-11

Washer, Flat, 0.34b 1.25d .11, Ss, 2-15,
2-77

Washer, Flat, 0.34b 1.50d .12, Stl, PI, 2-81

Washer, Flat, 0.35b 0.75d .04, Ss, 2-61

Washer, Flat, 0.38, Fendr, 2-61, 3-75

Washer, Flat, 0.38, Sae, 2-11, 2-41, 2-45

Washer, Flat, 0.38, Std, 2-7, 2-9, 2-23,
2-39, 2-61, 2-67, 2-69, 2-85, 3-43,
3-83

Washer, Flat, 0.38b 0.88d .08, Ss, 2-7,
2-15, 2-19, 2-21, 2-29, 2-33, 2-39,
2-41, 2-45, 2-51, 2-81, 2-83, 3-9,
3-13, 3-25, 3-27, 3-29, 3-45, 3-49,
3-63, 3-67, 3-95

Washer, Flat, 0.38b 0.88d .12, Sti, PI, 3-23

Washer, Flat, 0.39b 1.38d .19, Stl, PI, 2-77

Washer, Flat, 0.40b 1.12d .12, Ss, 2-87

Washer, Flat, 0.41B 1.50D .19, Stl, PI,
3-71

Washer, Flat, 0.44b 1.00d .08, Ss, 2-39,
2-51, 2-55, 2-57, 2-59, 2-87, 2-89,
291, 3-9, 3-11, 3-13

Washer, Flat, 0.48b 2.50d .12, Ss, 3-11

Washer, Flat, 0.50b 0.75d .02, Stl, 2-23

Washer, Flat, 0.50b 1.25d 0.8, Stl, PI,
2-49, 2-53

Washer, Flat, 0.51b 1.25d .06, Ss, 3-43,
3-79

Washer, Flat, 0.53b 1.50d .19, Stl, 2-49,
2-67

Washer, Flat, 0.5b 1.5d .12, Stl, PI, 2-51

Washer, Flat, 0.60b 1.31d .10, Ss, 2-89

Washer, Flat, 0.62, Sae, 2-15, 2-89

Washer, Flat, 0.66b 1.00d .12, Rbr, 3-25,
3-27

Washer, Flat, 0.66b 2.50d .19, Ss, 2-43,
2-47

Washer, Flat, 0.75b 1.00d .03, Nyl, 2-15

Washer, Flat, 0.76b 1.50d .06, Ss, 3-97

Washer, Flat, 0.78b 1.75d .18, Ss, 2-7

Washer, Flat, 08, Ss, 2-3, 3-67, 4-3

Washer, Flat, 1.00, Sae, 2-27

Washer, Flat, 1.02b 1.75d .12, Stl, 3-39

Washer, Flat, 10, Sae, 2-25

Washer, Flat, 10, Ss, 2-65, 2-71, 3-23,
3-29, 3-31, 3-33, 3-35, 3-39, 3-47,
3-63, 3-69, 3-89, 3-93, 3-97

Washer, Flat, Belleville, .25, 2-29, 2-55,
3-81

Washer, Flat, Belleville, .31, 2-51, 2-55,
2-67, 3-11, 3-13, 3-84

Washer, Flat, M12, Ss, 2-23

Washer, Guide, 3-11

Washer, Lock, Int-Ext, 0.25, 2-71, 3-67

Washer, Lock, Int-Ext, 0.31, 2-7, 2-17,
2-71,2-73

Washer, Lock, Int-Ext, 0.50, 2-53

Washer, Lock, Int, 0.25, 2-101

Washer, Lock, Int, 0.25, Ss, 2-25, 2-97,
3-69

Washer, Lock, Int, 0.31, 2-25

Washer, Lock, Int, 10, 2-25

Washer, Lock, Int, 10, Ss, 2-71, 2-97, 3-47

Washer, Retainer, Spring, 3-39

Washer, Sealing, 0.28b 0.75d Ss, Neo,
3-29

Washer, Thrust, 0.61b 1.25d .06, Fgl, 2-57,
2-59

Washer, Thrust, 0.66b 1.25d 0.06w, 2-89

Washer, Thrust, 0.79b 1.42d 0.06[Garlok],
2-11, 2-57, 2-59

Washer, Thrust, 1.81b 2.93d .06w, Plstc,
2-67

Washer, Thrust, 50.0b 110.0d 0.79w, 3-39

Washer, Thrust, Plstc 1.02b 1.38d, 3-39

Washer, Wavy, 1.20b 1.54d .13, 2-89

Washer,Belleville,0.505b 1.00d 0.091h,Ss,
3-59

Weight, Eccentric, Pntd, 2-73

Wheel Bearing Kit, Rear, Afmkt [T17], 2-27

5-22

M17 9017357 (4-2020)



CROSS REFERENCE

Wheel, 01.5d 0.88w 0.39b [Uhmw], 2-29,
2-31

Wheel, 04.0d 0.89w 0.64b, 2-91, 3-13,
3-15

Wheel, 05.0d 2.00w 0.75b, Gray, W/ Bshg,
2-7

Wheel, Drive, Ac, W/O Brake, Gray [Hd],
2-23

Wheel, Steering, 14.4d, 2-11

Wire, 10ga, 15.0I, Grn [M6 Ring,M6 Ring],
2-71

Wire, Tie [W/ .25” Fir Tree Clip], 2-81

Wire, Tie [W/.25” Fir Tree Clip], 2-41, 2-45,
2-53, 2-65, 2-71, 2-99, 2-101, 3-3,
3-11, 3-15, 3-19, 3-23, 3-31, 3-69,
3-93, 3-97

Wire, Tie [W/.25” fir Tree clip], 3-47

Wrap WiIdt, Brush, 3-79

M17 9017357 (4-2020)

5-23




CROSS REFERENCE

5-24 M17 9017357 (4-2020)



	M17 Parts Manual
	GENERAL RECOMMENDED MAINTENANCE
	STANDARD PARTS
	Fig. 1 - Replacement Brushes, Scrub Head
	Fig. 2 - Replacement Brushes, Sweeping and Side Scrub
	Fig. 3 - Main Frame Group
	Fig. 4 - Front Cover Group
	Fig. 5 - Steering Wheel Group
	Fig. 6 - Power Steering Group
	Fig. 7 - Brake and Directional Pedals Group
	Fig. 8 - Instrument Panel Group
	Fig. 9 - Seat Group
	Fig. 10 - Deluxe Seat Kit
	Fig. 11 - Drive Wheel Group
	Fig. 12 - Drive Wheel Electrical Group
	Fig. 13 - Rear Wheels and Brake Group
	Fig. 14 - Sweeping Main Brush Drive Motor Group
	Fig. 15 - Sweeping Main Brush Idler Group
	Fig. 16 - Sweeping Main Brush Frame Group
	Fig. 17 - Sweeping Main Brush Skirt Kit
	Fig. 18 - Sweeping Main Brush Seal Kit
	Fig. 19 - Sweeping Main Brush Lift Group
	Fig. 20 - Sweeping Side Brush Lift Group, Right Side
	Fig. 21 - Sweeping Side Brush Motor Group, Right Side
	Fig. 22 - Sweeping Side Brush Lift Group, Left Side
	Fig. 23 - Sweeping Side Brush Motor Group, Left Side
	Fig. 24 - Scrub Head Lift Group
	Fig. 25 - Scrub Head and Drive Motor Group, Disk
	Fig. 26 - Scrub Head Frame Group, Cylindrical
	Fig. 27 - Scrub Head Drive Motors Group, Cylindrical
	Fig. 28 - Scrub Head Side Squeegee Group, Right Hand
	Fig. 29 - Scrub Head Side Squeegee Group, Left Hand
	Fig. 30 - Plastic Hopper and Bumper Group
	Fig. 31 - Hopper Cover Group
	Fig. 32 - Hopper Lift Arm Group
	Fig. 33 - Hopper Chain Roller and Cover Group
	Fig. 34 - Hopper Hydraulic Lift Pump Group
	Fig. 35 - Hopper Vacuum Fan Group
	Fig. 36 - Hopper Filter Shaker Group
	Fig. 37 - Plastic Hopper Pre-Filter and Dump Door Group
	Fig. 38 - Solution Tank Group
	Fig. 39 - Solution Supply Group
	Fig. 40 - Recovery Tank Group
	Fig. 41 - Tank Drains Group
	Fig. 42 - Vacuum Fans and Rear Side Door Group
	Fig. 43 - Rear Squeegee Lift Group
	Fig. 44 - Rear Squeegee Linkage Group
	Fig. 45 - Rear Squeegee Group
	Fig. 46 - Right Hand Door and Battery Cover Group
	Fig. 47 - Electrical Box Group
	Fig. 48 - Electrical Box Wires Group
	Fig. 49 - Electrical Circuit Breaker Box Group, Sweeping
	Fig. 50 - Electrical Box Group, Sweeping
	Fig. 51 - Electrical Schematic (000000-010999)
	Fig. 52 - Electrical Schematic (011000-011999)
	Fig. 53 - Electrical Schematic (012000- )
	Fig. 54 - Wire Harnesses Group
	Fig. 55 - Label Group

	OPTIONS
	Fig. 1 - Headlight Group
	Fig. 2 - Strobe Light and Backup Alarm Kit
	Fig. 3 - Strobe Light Kit, Overhead Guard
	Fig. 4 - Overhead Guard Group
	Fig. 5 - Scrubbing Side Brush Lift Group
	Fig. 6 - Scrubbing Side Brush Motor and Squeegee Group
	Fig. 7 - Scrubbing Side Brush Mount Group
	Fig. 8 - Scrubbing Side Brush Solution Supply Group
	Fig. 9 - Scrubbing Side Brush Electrical Group
	Fig. 10 - Scrubbing Side Brush Wire Harness Group
	Fig. 11 - Pre-Filter Pressure Switch Group
	Fig. 12 - Auto Fill Group
	Fig. 13 - ES Auto Fill Group
	Fig. 14 - ES Pump Group
	Fig. 15 - ES / Sever Environment / Detergent Metering Group
	Fig. 16 - ec-H20 Solution Pump Group
	Fig. 17 - ec-H20 solution Supply Group, Side Brush
	Fig. 18 - ec-H20 Wire Harness Group
	Fig. 19 - Spray Nozzle Group
	Fig. 20 - Vacuum Wand Kit
	Fig. 21 - Squeegee Guard Group
	Fig. 22 - Positive Solution Control Drain Group
	Fig. 23 - Telemetry Group
	Fig. 24 - Battery Slide Out Group
	Fig. 25 - Battery and Charger Group, 510AH / 625AH
	Fig. 26 - Battery and Charger Group, 750AH / 775AH
	Fig. 27 - Battery and Charger Group, 930AH
	Fig. 28 - Battery and Charger Group, 930AH, Opportunity Charging
	Fig. 29 - Battery Group Lithium-Ion, 36V, 38.8Kwh
	Fig. 30 - Battery Charger Group, Lithium-Ion
	Fig. 31 - Transport Group
	Fig. 32 - Fuel Cell Group (011000- )
	Fig. 33 - Pressure Washer Wand and Cover Group (011000- )
	Fig. 34 - Pressure Washer Solution Supply Group (011000- )
	Fig. 35 - Pressure Washer Motor and Pump Group (011000- )
	Fig. 36 - Pressure Washer Electrical Group (011000- )
	Fig. 37 - Pressure Washer Electrical Wire Harness Group (011000- )
	Fig. 38 - Steel Hopper and Bumper Group (011000- )
	Fig. 39 - Steel Hopper Pre-Filter and Dump Door Group (011000- )
	Fig. 40 - Direct Throw Main Brush Frame Group (011000- )
	Fig. 41 - Direct Throw Main Brush Drive Motor Group (011000- )
	Fig. 42 - Direct Throw Main Brush Lift Group (011000- )
	Fig. 43 - Direct Throw Main Brush Idler Group (011000- )
	Fig. 44 - Direct Throw Main Brush Skirt Kit (011000- )
	Fig. 45 - Direct Throw Main Brush Leg Pads Group (011000- )
	Fig. 46 - Dry Vacuum Wand Group (012000- )
	Fig. 47 - Dry Vacuum Rear Cover and Hinge Group (012000- )
	Fig. 48 - Dry Vacuum Fan and Housing Group (012000- )
	Fig. 49 - Dry Vacuum Debris Tray and Filter Group (012000- )
	Fig. 50 - Dry Vacuum Nozzle Holder Group (012000- )
	Fig. 51 - Dry Vacuum Wire Harness Group (012000- )
	Fig. 52 - Battery Quick Disconnect Group (011000- )
	Fig. 53 - Extended Operation Station Group (011000- )
	Fig. 54 - Fire Extinguisher Kit
	Fig. 55 - Documentation Group

	BREAKDOWNS
	Fig. 1 - ec-H2O Module Assembly Breakdown, 9020260
	Fig. 2 - Accelerator and Brake Pedal Assembly Breakdown, 1209411
	Fig. 3 - Metering Solution Pump Breakdown, 386364
	Fig. 4 - Electric Motor Breakdown, 1053342

	CROSS REFERENCE
	PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST
	PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST



